7

'DURATECH

D 7

3010

Tub Grinder

Includes: Stationary Electric Supplement

ProbucT INFORMATION

® DURATECH INDUSTRIES INTERNATIONAL INC.
4 DURATECH
¢ PO Box 1940, JamestowN, ND 58402-1940

INDUSTRIES
Tew: (701) 252-4601 ¢ Fax: (701) 252-0502

0500114 - Aucust 2019 WWW.DURATECHINDUSTRIES.NET ® WWW.HAYBUSTER.COM



& DURATECH’

Clearing the Way for a Better Tomorrow



) DURATECH

3010

Industrial Tub Grinder

Includes: Stationary Electric Supplement

Manual 2:
Parts Reference

DuraTech Industries International Inc.(DuraTech) has made every effort to assure that this
manual completely and accurately describes the operation and maintenance of the 3010™
Industrial Tub Grinder as of the date of publication. DuraTech reserves the right to make
updates to the machine from time to time. Even in the event of such updates, you should still
find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech are all
considered to be part of the information package. Every operator is required to read and
understand these manuals, and they should be located within easy access for periodic review.

@ DURATECH"® is a registered trademark of Duratech Industries International, Inc.

3010 is a trademark of Duratech Industries International, Inc.




@ DURATECH’

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc.(DuraTech) has made every effort to assure
that this manual completely and accurately describes the operation and maintenance
of this Industrial Grinder as of the date of publication. DuraTech reserves the right
to make updates to the machine from time to time. Even in the event of such up-
dates, you should still find this manual to be appropriate for the safe operation and
maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals. All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials, includ-
ing grass clippings, leaves, construction and demolition debris, tree branches and
tree trunks. It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

Grinder are required to wear head, eye, and ear protection. No loose cloth-

WARNING: Operators and those observing the operation of the Industrial
Y i \\ ing is allowed.

3010 TUB GRINDER PARTS REFERENCE i



& DURATECH'

Clearing the Way for a Better Tomorrow

ii 3010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

Manual 2: Parts Reference.....ccceeemmnsssssssssssnnnnnnnsssssssnnnnnsl

MAIN FRAME ASSEMBLY (S.N. 3000 - 3019)..c.ciiriiiniiiieieieieieeeeeese e 2
MAIN FRAME ASSEMBLY (S.N. 3020 TO 3054) ....cceoeriieieieieieieeeeeieee et 4
MAIN FRAME ASSEMBLY (S.N. 3055 & UP) ..cccoeiiiiriiiiiiiiiiiiicicicieececeeee e 6
FIFTH WHEEL HITCH ASSEMBLY .....ccoiiiiiiiiiiiiiiiiccccccc e 8
PINTLE HITCH - WITH FUEL TANK ......ccooctiiiiiininieneeceteeeeeeeeeeee e 10
REAR CHASSIS SUBASSEMBLY ....ccoiiiiiiiiiiiiiiiieieeeceeeeeee e 12
AXLEAND TIRES ..o 14
PLATFORM ASSEMBLY ..ottt ettt 16
PLATFORM ASSEMBLY (S.N. 50-2-EJ-3055 TO 50-2-GJ-3104) ......cccccvevieinininininnnn 18
PLATFORM ASSEMBLY (S.N. 3105 TO 3129)....ccuiiiiiriiieiiieicnieereeereesee e 20
PLATFORM ASSEMBLY (S.N. 3130 & UP) ..eoiiiiiiriiiiiiieicicicceceeeeeeese e 22
TUB ASSEMBLY ..ottt e 24
TUB ASSEMBLY - NARROWED TUB.......ccccooiiiiiiiiiiiiiiiiiciicceecec e 26
TUB DRIVE ASSEMBLY ..ottt e 28
TUB ROLLER ASSEMBLY ...cooiiiiiiiiiiiii et 30
HEAVY PRESSURE ROLLER ASSEMBLY ......ccocoiiiiiiiiiiiiiiiiiiiiiicceccccc e 32
ROTOR ASSEMBLY ..ottt sttt ettt ettt sttt 34
ROTOR BEARINGS - SKF ...t e 36
DRIVE LINE ASSEMBLY ..ot 38
ROTOR BOX ASSEMBLY (S.N. 3000 TO 3019) c..eoueriiiiiiieieicieiercieeeeeeseeeeese e 40
ROTOR BOX ASSEMBLY (S.N. 3020 TO 3054) ...c.eoiriiniiiiiiiiiiicicieiciceceeceeeiee 42
ROTOR BOX ASSEMBLY (S.N. 3055 & UP) ...ocutriiiiiiiiiieicieccieeneeseesee e 44
BELLY CONVEYOR ASSEMBLY (S.N. 3000 TO 3039)...c..ccccuerieiiriieinineneneeenenaens 46
BELLY CONVEYOR ASSEMBLY (S.N. 3040 & UP)....ccceoiniiiiiiiiiiiciiiciiiicncee 48
LOWER DISCHARGE CONVEYOR (S.N. 3000 TO 3019).....ccccccciniiniiniinenincneenn 50
LOWER DISCHARGE CONVEYOR (S.N. 3020 THRU 3089)....cc.cccccveevrimininirinrennenn 52
LOWER DISCHARGE CONVEYOR (S.N. 3090 THRU 3140) .......cccccevveininininininnnn 54
LOWER DISCHARGE CONVEYOR (S.N. 3141 AND UP) ....ccooccovviiiniiiicece 56
MATERIAL SLIDE (S.N. 3020 & UP)....ceiiiiriieiinieniintiienesieeeeeeeeetee et 58
UPPER DISCHARGE CONVEYOR (S.N. 3000 TO 3019) c..ccocoviiiiiiiiiiiiiiiiiieciee 60
UPPER DISCHARGE CONVEYOR (S.N. 3020 THRU 3140)....ccccccecvvviiinininininencnnens 62
UPPER DISCHARGE CONVEYOR (S.N. 3141 & UP) ..ceoviiiiiieiiiiicieieeeeeeeenene 64
TRANSITION CHUTE (S.N. 3020 & UP)...c.ceiririiiiiiiiiiiiiieiciciccceeeeeeeee e 66
CONTROL PANEL FRAME ASSEMBLY .....cccciviiiiiiiiiiiiiiiiiiiiiiiiccccc 68
TOP CONTROL PANEL ASSEMBLY (TIER II)....cccociiiniiniiiiiiieieicierceeeeeececeienee 70
TOP CONTROL PANEL ASSEMBLY (TIER III) ....coviiiiiiiiiiiiiiiicicicicicccecce 72
BOTTOM CONTROL PANEL ASSEMBLY (TIER II) .c.oviniiiiiiiiiiiiicicincnceceeece 74
BOTTOM CONTROL PANEL ASSEMBLY (TIER III) ...c.coveoiiiiiiiiiiieicininceceencene 76
CONTROL PANEL ASSEMBLY (S.N. 3131 & UP) .coooiiiiiiiiiiiiiciciiieicccecce 78
CAT TIER III KEY SWITCH PANEL.......ccoccoiiiiiiiiiiiiiiiiiciccccc 81
REAR AUXILIARY CONTROL PANEL........cocoeiiiininiiiineniceieeeeeeeeeeee e 82
3010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

ENGINE SHROUD ASSEMBLY (S.N. 3000 TO 3009) .....ccccocerememeneieriieieieeeeeeneee 84
ENGINE SHROUD ASSEMBLY (S.N. 3010 TO 3019) c.ccueviriiiiiiniiiieicieicieeeeee 86
ENGINE SHROUD ASSEMBLY (S.N. 3020 & UP) ....cccooiiiiiiiiiiiiiiiicicicicccce 88
ENGINE SHROUD ASSEMBLY - 525 HP...o.ooiiiiiiiiiiieeeecceeee e 90
ENGINE SHROUD ASSEMBLY - 475 & 540 HP.....oovvrviiiiiiiiiiiccccececeeee 92
ENGINE SHROUD ASSEMBLY - 475 & 540 HP - DETAIL A.......ooooiiiiiiiiiiiiie 93
ENGINE SHROUD ASSEMBLY - 475 & 540 HP - DETAILS B-E.......ccccooiniiiiniiie. 94
ROTARY SCREEN ASSEMBLY (S.N. 3000 TO 3019) ..cceoiriniiiiniiiiieieieicieeeceeee 96
ROTARY SCREEN ASSEMBLY (S.N. 3020 & UP) ....cccoviiiiiiiiiiniiiciciciciciccccee 98
ENGINE DUCTING - 463 & 525 HP....ovooiiiiiieeeeeecee e 100
ENGINE DUCTING - 475 & 540 HP.....ooooiiiiiiieiiiieeee s 102
BATTERY BOX ASSEMBLY - ORIGINAL STYLE .....cccooiiiiiiiiiiniiiiciciciciccee, 104
BATTERY BOX ASSEMBLY - NEW STYLE ..ot 106
FIFTH WHEEL FUEL TANK ASSEMBLY ....ccooiiiiiiiinininiieeeneceeeeeeeeeeeeees 108
HYDRAULIC OIL TANK (S.N. 3130 & UP) ...cviiiiiiieinicicicceceeeceeceree e 110
CONVEYOR HYDRAULIC CIRCUIT ......oooiiiiiiiiiiieeeeeeeeeeeeeeese e 112
TUB HYDRAULIC CIRCUIT ..ottt 112
TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS..........cccccveveinnn. 112
HYDRAULIC OIL TANK WITH HOSES AND FITTINGS (S.N. UP TO 3129)............ 113
HYDRAULIC OIL TANK WITH HOSES AND FITTINGS (S.N. 3130 & UP).............. 114
HYDRAULIC PUMP WITH HOSES AND FITTINGS ......cccccooiiiiiniiiiiiiciciiiecee, 115
CONVEYOR RUN VALVE WITH HOSES AND FITTINGS .......cccccoiiiiiiniiiinieicneene. 116
BELLY CONVEYOR MOTOR WITH HOSES AND FITTINGS........cccccceovevveiireinnne. 117
DISCHARGE CONVEYOR MOTOR WITH HOSES AND FITTINGS ..........ccccceeuee. 118
AUXILIARY VALVE FITTINGS (S.N. THRU 3089) ...cc.cocerinininiiieieicrceceeeeeee 119
AUXILIARY VALVE FITTINGS (S.N. 3090 & UP)....cccoevininininininiiicieiceciceeeee 120
AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. THRU 3089)................ 122
AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. 3090 & UP)................. 124
AUXILIARY VALVE WORK HOSES AND FITTINGS ......cccooiiininiieieieeercreeeee, 126
MANIFOLD BLOCK VALVE WITH HOSES AND FITTINGS .......ccccccoiiiiiiiiicinne. 128
LIFT & FOLD HYDRAULIC CYLINDERS WITH HOSES AND FITTINGS............... 129
CONVEYOR SWING HYDRAULIC CYLINDER WITH HOSES AND FITTINGS.....130
GOVERNOR VALVE WITH HOSES AND FITTINGS (S.N. THRU 3089) ................... 131
GOVERNOR VALVE WITH HOSES AND FITTINGS (S.N. 3090 & UP)......c.ccccueueee. 132
TUB DRIVE MOTOR WITH HOSES AND FITTINGS (S.N. THRU 3089) .................. 133
TUB DRIVE MOTOR WITH HOSES AND FITTINGS (S.N. 3090 & UP).................... 134
CONTROL PANEL WITH HOSES AND GAUGE FITTINGS (S.N. UP TO 3129)........ 135
PRESSURE GAUGES WITH HOSES AND FITTINGS (S.N. 3130 & UP)..........c......... 136
HYDRAULIC PARTS LIST ..ottt 139
CLUTCH OIL TANK ...ttt sttt e 142
HYDRAULIC COOLERS .......ooiiiiiiiiiticeieteteeet ettt 143
HYDRAULIC CLUTCH AND FILTER (S.N. UP TO 3129)....cccccciiiniiiiiiiiiiiiciee. 144

iv 3010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

PARTS LIST - CLUTCH OIL TANK - HYDRAULIC COOLERS- HYDRAULIC
CLUTCH AND FILTER (S.N. UP TO 3129) ....orrovveeeeeeeeeeeeeeeeseeeeeeeseseeeeeeeesesseesseeeeseeen

PARTS LIST - CLUTCH OIL TANK - HYDRAULIC COOLERS HYDRAULIC
CLUTCH AND FILTER (S.N. UP TO 3129) ..ottt

HYDRAULIC CLUTCH AND FILTER (S.N. 3130 & UP)......ccoommmrveemmmreeeeeeerrereeereeee
CLUTCH VALVE (S.N. UP TO 3129) w..oocooveeeeeeeeeeeeeeeeeeeeseeeeeeseeeeseeeeeeeeeseeseseseeeee
CLUTCH TANK (S:N. 3130 AND UP)....corvoeoereeeeeeeeeeeeseeseeeeeeseeeeesesseeeeesesseseseseeneen
CLUTCH FILTER.......oooveee oo eeeeeeeeeeeeeeeseeeseeees s seeseeeeeees e e s s eesseeeeeees s eseseeneee
HYDRAULIC TUB VALVE 4000207 .........ovveeeroeeeeeeeeeeeeeeeseeeeeeseeeeeseeeeeeeeeseeeeseseeeee
HYDRAULIC CONVEYOR VALVE 4000208............ovveereereeeereeeseeseseseeeeeesesseeseesseeeeen
HYDRAULIC AUXILIARY VALVE 4000210 ........ccoovveeeeereeeeeeeseeeeeeseeeeeseseeseseseeeeen
HYDRAULIC MANIFOLD BLOCK VALVE 4000211 «......ccooovvveereeeeeeeeersesseeeeeeereen
HYDRAULIC TUBE CLAMP ASSEMBLIES ........coovveeeeereeeesseeseeeeeeseeeeeseeseeseseseeneen
ORBIT MOTOR ... eeeeeeeeeeeeeeseeeeeeeeeeee s see s s e eee s e eesseeeeeees s eeeseeneee
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS ........ovveeeeeeeeeeeeseseeeeeeeereen
FLOW CONTROL VALVE - CVO8 = 4300069 ............ovveeeeerreereeeseeseesseeeeeeseseesessseeneeen
ELECTRO-HYDRAULIC VALVE CALIBRATION (S.N. GJ3090 & UP) ........cooeoocc.....
FUEL COOLER HOSES ....ovveooeoveeeeeeeeeseeeeeeee s seeeeeeeeeseeeeeee s seseeees e eseseeeee
STANDARD SCHEMATIC ........coooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeesesesseeeseesseeseessseeeeseseeesesssenns
REMOTE RADIO SCHEMATIC .....ooooveeoeeeeeeeeeeeeeeeeeeeeeeeeesseeeseeseeseseseeeeeseseeseseseeeeen
GENERIC SWITCH LAYOUT ... seseee e eseseeeee
MAIN WIRING HARNESS - CONTROL PANEL............corveeeeeereeeeeeseeeeeeeeseeseeeseeneen
MAIN WIRING HARNESS - MACHINE .......ossiveeeeeeeeeeeeeeeeseeseeseeeseeeeeeesee s
MAIN GRAPPLE LOADER HARNESS (5700518) - MACHINE ........covveereeeereeecre.
MAIN GRAPPLE LOADER HARNESS (5700518) - CONTROL PANEL....................
MAIN POWER WIRING HARNESS - 5700364 ..........vveeeereeeeeeeseeseseseeeseeeeseeseseseeeeen
OLD CLUTCH HARNESS .....coovoeeeeeeeeeseeeeeeeees oo eeeeeeseeeseeeeeee e seeeeeee e s s
CLUTCH WIRING HARNESS = 5700540...........rovveeeeereeereeeseeereesseeeeeseseeeeeeesseseseseeneen
OMNEX RADIO WIRING HARNESS - 5700509 ........oveeeereeeeeeeseeeeeeseeeeeeeseeeseseseeeeeen
TAIL LIGHT WIRING HARNESS = 5700527 ......ovvveeoeeeeeeeeseeseeeeeeeseseeeseeeeseseeeseeeeseenn
CAB LOADER SCHEMATIC ... eeeeeeeeeeeeeeeeesseeeseeeseeeeeeseeeeseeessesessseeneen
ELECTRICAL PARTS LIST ...ocooiiveeeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseeeseeeseee s eessseeeesesseeseseseeeeen
UNIVERSAL AIR BRAKE PARTS ....ocooumeoveeeeeeeeeeeeeeeeseeseeeeeeeeessseeesesseesseeesessesseeeeees
UNITED STATES ATR BRAKES.......cvvoooeerveeeeeseeeeeseseeeeeeesseeeeeeseeesesesseeeeseseeesessseeneen
AUSTRATLIAN ATR BRAKES.......coomioeeeeeeeeeeeseeeeeseseeeseeesseeeseeseesesesseeeeseseeseseseeneen
ABS AIR BRAKES.......ooooeeeeeeeeeeeeee e eeeeeeses oo s eee s ees e eee s
MILL COVER ASSEMBLY ..cooovvooereeeeeeeeeeeeesseeeeesesseeessesseseeeseseeesesesseeeeseseeeseesseeneen
TUB COVER ASSEMBLY ......couivooeeeeeeeseeeeeeeeeseeeeeeeeeseeeeeeseeeseeeseeeeseseeeeeeesseseseseeneen
HINGED TUB COVER ASSEMBLY ........coivveeneeeeeeeeeeeeeeeeeseeeeeeseeeeeseeeeeeeeesee s
TUB COVER HYDRAULICS...........coeooeeoeeeeeeeeeeeeeeeeeeeeeseeeseeeeeeeseeeessseeeesesesseeseesseeneen

3010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

HYDRAULIC JACKS - PARTS ..o e 196
HYDRAULIC JACKS - CYLINDERS AND VALVES .......ccooiiiiiiniriinenecceee 198
HYDRAULIC JACKS - AUXILLARY AND JACK VALVE SUPPLY HOSES. .............. 200
AIR COMPRESSOR ASSEMBLY .....ooiiiiiiiiiiieitceeee e 202
TUB AGITATOR.......ooiiiiiiiiieie ettt et eeae 204
MAGNETIC ROLLER ASSEMBLY (S.N. UP TO 3029)....ccccceciviiiniiininiiniiiiciee 206
MAGNETIC ROLLER ASSEMBLY (S.N. 3030 AND UP) ...cccocevinininincninciciciee 208
TOOL BOX ASSEMBLY- OBSOLETE .....c..cciiiiiiiiiiiiiiiieieeeee e 210
PACKAGE TOOL BOX ASSEMBLY (OPTION)....ccccceoiiiiiiiiiiiiiniciicsccccee 211
3010 HAMMER ROD PULLER OPTION (S.N. UP TO 3036).....cccccccvcerimenenenreienennee 212
3010 HAMMER ROD PULLER OPTION SCHEMATIC (S.N. UP TO 3036)................. 214
3010 HAMMER ROD PULLER OPTION (S.N. 3037 AND UP) ..c.ccccovvivniiireinennn 216
3010 HAMMER ROD PULLER OPTION SCHEMATIC (S.N. 3037 AND UP)............. 218
GRAPPLE LOADER OPTION AIR COMPRESSOR & TOOL BOX ......ccccocevevenvenen 220
GRAPPLE LOADER OPTION HYDRAULIC OIL TANK ASSEMBLY ......ccccccvvennne 222
GRAPPLE LOADER OPTION CAB .....c.cooiiiiiiiiiinieeeceeeeeeeeeee e 224
GRAPPLE LOADER OPTION CAB SWITCHES AND GAUGES .......c.cccccoeiienenennnn. 226
GRAPPLE LOADER OPTION - GRAPPLE STOP........cccccccvviiiiiiiiiiiininiicicce 228
GRAPPLE LOADER OPTION CAB LADDER .....c..ccccooiiiiiniiiiiiciieeceeeeeeeeeee e 230
GRAPPLE LOADER OPTION HYDRAULIC SCHEMATIC..........ccocoeinininiieieienn 232
GRAPPLE LOADER OPTION PRESSURE GAUGE HYDRAULICS...........cccceeeeee 233
GRAPPLE LOADER OPTION OIL TANK HYDRAULICS ......ccccoiiiiiiiiieeeeee 234
GRAPPLE LOADER OPTION MAIN AND LOADER PUMP HYDRAULICS ............ 235
GRAPPLE LOADER OPTION LOADER PILOT HYDRAULICS .........cccccoviiiiinnn. 236
GRAPPLE LOADER OPTION HYDRAULICS PARTS LIST ....cccciiiiiiiiiiecee. 237
OMNEX RADIO REMOTE CONTROL .....cccoiiiiiiiiiiiiiiicenccteeee e 239
5700771 R160 RADIO HARNESS SCHEMATIC........ccccoiiiiiiiiiiiiiiiicieicicice 240
5700773 TRACK MACHINE RADIO HARNESS SCHEMATIC ........ccccocevinieinienene 241
5700772 R160D180 TRACK RADIO HARNESS SCHEMATIC .......ccccocovineniiiiiinnnne 242
5700774 R100E STANDARD RADIO HARNESS SCHEMATIC.........cccccooeviiiiiinnne 243
5700775 POWER HARNESS, 1 RELAY SCHEMATIC ........cccoooiiiiniiiniicieciee 244
5700776 POWER HARNESS, 2 RELAY SCHEMATIC (GRAPPLE LOADER)............ 245
5700777 CATERPILLAR ENGINE TIER 3 CONTROL PANEL JUMPER .................... 246
5700786 3010 POWER HARNESS ...ttt 247
5700812 HPTO BULKHEAD HARNESS .....ccooiiiiiiiieeteeeenete e 248
5700813 HPTO BULKHEAD #3 HARNESS ......ccoiiiiiieccc 249
5700787 GRAPPLE LOADER POWER HARNESS........cccoooiiiiiiiiieeecee 250
5701031 LOADER HARNESS-IN CONTOL PANEL (FOR S.N. 160 AND UP) ........... 251
5701027 LIGHT AND SENSOR HARNESS ......ooiiiiiiiiicecec 252
5701033 STANDARD MACHINE JUMPER HARNESS ......cccooiiiiiiieieciee 253
5701047 JACKS EXTENSION HARNESS ......coiiiiiiieieereseeseeeeeee 254
DECALS ..o e 256

vi 3010 TUB GRINDER PARTS REFERENCE



TABLE OF CONTENTS

3010 TRACK OPTION

TRACK FRAME AND FUEL TANK 3010 TRACK ....cocooviiininiiieieicicicieeeeceeceeee 258
TRACK HYDRAULIC TANK MOUNT ASSEMBLY ....cccccciiiiiiiiiiiiiiieiciciceecee 260
DISCHARGE CONVEYOR 3010 TRACK .....ccocoiiiiiiiiiiiiiiicicccicicece 262
DISCHARGE CONVEYOR - TRACK .....ccoiiiiiiininitnieneseeeeeeeree et 264
3010 TRACK HYDRAULIC PARTS LIST (S.N. THRU 3129) .....cccceeviiiiiiniiininnne. 265
3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)..c.ocoviiiiiiiiiccece 269
DISCHARGE ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION).......... 274
BELLY ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION) ..........cc....... 276
CONVEYOR LIFT CYLINDER 3010 TRACK (SHORT CONVEYOR OPTION)........ 278
TUBE LINES FRONT 3010 TRACK .....c.ccciiiiiiirinineninteseseseeteteteeereeeeeie e 280
TUB DRIVE MOTOR/TILT CYLINDER 3010 TRACK .....cccconveimiiniiirieineeceecene 282
CONVEYOR VALVE 3010 TRACK ......cccoiiiiiiiiiiiiiiiiicccecceec e 284
HYDRAULIC AUXILIARY VALVE 3010 TRACK ......cccooiniiiieieieicieceeeeeeeeeee 286
CLUTCH HYDRAULIC TANK 3010 TRACK ....ccccciiiiiiiiiiiiiciciciciceeeeeeeee 288
TUB DRIVE VALVES 3010 TRACK (THRU S.N. 50-2-FJ-3089) .....ccccccecevnirrinnnnnn 290
TUB DRIVE VALVES 3010 TRACK (S.N. 50-2-GJ-3090 & UP)....cccccevveiviniririnnenne. 292
RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. THRU 3129) ..........c......... 294
RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. 3130 & UP)......ccceeuuueeee. 296
LH TRACK PUMP 3010 TRACK (S.N. THRU 3129) ....coeririiiiiiiiciiicieeeieeeceee 298
LH TRACK PUMP 3010 TRACK (S.N. 3130 & UP)...cooviiiiiiiiiiiiiciciciciciecee, 300
HPTO CLUTCH 3010 TRACK (S.N. THRU 3129) ...cccctniiiiiiniiiceeneeseeceeeeee 302
HPTO CLUTCH 3010 TRACK (S.N. 3130 & UP) c.ceeriiiiieiiiciciccicreeeeeeeceeeieie e 304
HYDRAULIC TANK LEFT SIDE 3010 TRACK (S.N. THRU 3129) .....cccccvevvininnnnn. 306
HYDRAULIC TANK RIGHT SIDE 3010 TRACK (S.N. THRU 3129)......ccccccoeeunnnnne 308
HYDRAULIC TANK 3010 TRACK - VIEW 1 (S.N. 3130 & UP).....ccoeoveieiririnininnn 310
HYDRAULIC TANK 3010 TRACK - VIEW 2 (S.N. 3130 & UP)....ccccevvieiniiiinnn. 312
HYDRAULIC TANK 3010 TRACK - VIEW 3 (S.N. 3130 & UP)....cceeiiiiicinee 314
GEAR PUMP AUXILIARY/TUB 3010 TRACK .....coocirimiinieniinieieieiciereeeeeeeeeeceeenes 316
PRESSURE GAUGES 3010 TRACK ....ccoooiiiiiiiiiiiiiiiiceeeceeeeeeeeeeee e 318
PRESSURE GUAGES (S.N. 3130 & UP) ..c.coiiiiiiiiiicccceceeeeseee e 320
OIL COOLERS 3010 TRACK ....ctiiieiiiieieieiet ettt 322
525 HP OIL COOLER BYPASS 3010 TRACK ......ccocoiiiiiiiiiiiicicicicicicieeceeeee 324
TRACK SHIFT VALVES 3010 TRACK ......ccocoiiiiiiiiiiiiiiceccccce e 326
RH TRACK MOTOR 3010 TRACK ..ottt e 328
LH TRACK MOTOR 3010 TRACK ...c.ccoiiiiiiiiiiniiiniiceeeeeeeeeee s 330
TRACK CONTROL VALVES 3010 TRACK ....ccccocoiiiiiiiiiiiiiiiiiciciiiceccee 332
4000249 CENTER SECTIONS ..ottt e 334
4000249 TIE ROD AND END SECTION........cccioiiiiiiiiiiienicieieiceeeeeeee e 336
THROTTLE HARNESS RADIO REMOTE 3010 TRACK ......ccccoviiiiiiiiiiiiiicce, 338
3010 WEAR PARTS ..ottt 340
3010 TUB GRINDER PARTS REFERENCE

vii



TABLE OF CONTENTS

3010 STATIONARY ELECTRIC SUPPLEMENT

MOTOR FRAME ASSEMBLY .....oouiiiiiiiiiiiiceccecteeee et 342
MOTOR FRAME ASSEMBLY - DETAIL A .....ccoooiiiiiiiiiiieicee e 343
MOTOR FRAME ASSEMBLY - MOTOR HOUSING.........cccccocivviiiiiiiiiiiiiiiiciee 344
JACK SHAFT AND BELT COVER ASSEMBLY ......ccoiiiiiiiininincninencnceeeeeene 346
AUGER ASSEMBLY ..ottt e 348
TUB ASSEMBLY ..ot 350
PINTLE HITCH .....ooiiiiiiiiiiieieneeses ettt st et 352
3600448 DRIVE LINE.......ccciiiiiiiiiiiiiiiieeectceeee et 353
TOP CONTROL PANEL ......ooiiiiiiiiiiiiiiiiiieiceeeeee s 354
HYDRALIC OIL TANK ASSEMBLY ...c.oooiiiiiiiiiiieieteieeee et 356
HYDRALICS FOR TANK, COOLER, AND PUMP .......ccccceciiiiiiininininiiniicicee 358
AUGER HYDRALICS ... 360
3010 DOCUMENTATION COMMENT FORM .......ccccocoiiiiiiiiiiiiiiiiieccice 363

TUB HYDRAULIC CIRCUIT .....ociiiiiiiiiiiiiiiiiiicsee e FO-1
TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS........cccoecveurnunne. FO-2
STANDARD WIRING SCHEMATIC ......c.ccccoooiiiiiiiiiiniiiiieieccceeeeceeeeeee e FO-3
MAIN WIRING HARNESS - CONTROL PANEL.........cccociiiiiiiiiiiiiiiicice, FO-4
MAIN WIRING HARNESS - MACHINE ......ccccoiiiiiininininicecceeeeeeee e FO-5

MAIN GRAPPLE LOADER HARNESS (5700518) - MACHINE
(FOR SINCUP TO 159) ittt FO-6

MAIN GRAPPLE LOADER HARNESS (5700518) - CONTROL PANEL

(FOR S.N. UP TO 159) e eeeseeeeeseeeeeseseseeeeeees e seeeseeeeseseeeeeeeeeeeeene FO-7
MAIN HARNESS (5701025) - CONTROL PANEL...........cosvivveeeeereeeeseeeeeseseeeecesseneennn FO-8
MACHINE VALVES HARNESS (5701026).........ovvveceeeeeeeeeesesseeeeeeeseseeeseeeesssseeseeeeens FO-9

MAIN GRAPPLE HARNESS (5700698) - CONTROL PANEL
(FOR S.N. 160 AND UP)....oooorreeeeoeeeeeeeeeeesseseseeeseeeeesesssssssseessesssseeseesssesesssseseesesss FO-10

MAIN GRAPPLE LOADER HARNESS (5701032) - MACHINE
(FOR S.N. 160 AND UP) ...ttt ettt FO-11

viii 3010 TUB GRINDER PARTS REFERENCE



DURATECH

3010

Industrial Tub Grinder

Includes: Stationary Electric Supplement

Manual 2:
Parts Reference

3010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY (S.N. 3000 - 3019)

3010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY (S.N. 3000 - 3019)

ITEM PART QTY. PART DESCRIPTION

1 4501527 1 DECK\SRV\RTR

2 4501528 2 DECK\SERV\RTR

3 4501548 1 WALKWAY\FRONT\1150
4 4501741 1 LDDR\SERV\RAD\STEP\2
5 4501742 1 LDDR\SERV\RTR

6 4703541 1 TANK\OIL\ASSY

7 4703739 1 BRKT\TANK\OIL\HPTO14
8 4703740 1 BRKT\TANK\OIL\HPTO14
9 4703741 1 BRKT\FLTR\OIL\HPTO14\3010
10 4703745 1 BRKT\SWITCH\LIMIT

1 4703851 1 FRM\SHLD\REAR

12 4703852 1 SHLD\REAR

13 4703957 1 DECK\SRV\REAR\RTR
14 4800003 33 BOLT\HEX\3/8X1

15 4800070 8 BOLT\HEX\1/2X2-1/2

16 4800098 8 BOLT\HEX\3/8X1-1/4\NC
17 4800114 4 BOLT\HEX\1/2X2

18 4900001 12 NUT\HEX\1/2\NC

19 4900002 41 NUT\HEX\3/8\NC

20 5000001 74 WASH\FLAT\3/8

21 5000004 12 WASH\FLAT\1/2

22 5000006 12 WASH\LOCK\1/2

23 5000019 41 WASH\LOCK\3/8

3010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY (S.N. 3020 TO 3054)

3010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY (S.N. 3020 TO 3054)

ITEM PART QTY. PART DESCRIPTION

1 4501527 1 DECK\SRV\RTR

2 4501528 2 DECK\SERV\RTR

3 4501548 1 WALKWAY\FRONT

4 4501741 1 LDDR\SERV\RAD\STEP\2
5 4501742 1 LDDR\SERV\RTR

6 4703541 1 TANK\OIL\ASSY

7 4703739 1 BRKT\TANK\OIL\HPTO14
8 4703740 1 BRKT\TANK\OIL\HPTO14
9 4703741 1 BRKT\FLTR\OIL\HPTO14\3010
10 4703745 1 BRKT\SWITCH\LIMIT

1 4703884 1 CVR\CNVYR\DSCHR

12 4703957 1 DECK\SRV\REAR\RTR
13 4800003 33 BOLT\HEX\3/8X1

14 4800098 8 BOLT\HEX\3/8X1-1/4\NC
15 4800114 14 BOLT\HEX\1/2X2

16 4900001 4 NUT\HEX\1/2\NC

17 4900002 41 NUT\HEX\3/8\NC

18 5000001 74 WASH\FLAT\3/8

19 5000004 18 WASH\FLAT\1/2

20 5000006 18 WASH\LOCK\1/2

21 5000019 41 WASH\LOCK\3/8

3010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY (S.N. 3055 & UP)

3010 TUB GRINDER PARTS REFERENCE



MAIN FRAME ASSEMBLY (S.N. 3055 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4704654 1 WALKWAY\FRONT\TIER_3

2 4501741 1 LDDR\SERV\RAD\STEP\2

3 4703541 1 TANK\OIL\ASSY (THRU S.N. 3129)
4 4703739 1 BRKT\TANK\OIL\HPTO14

5 4703740 1 BRKT\TANK\OIL\HPTO14

6 4703741 1 BRKT\FLTR\OIL\HPTO14\3010
7 4703745 1 BRKT\SWITCH\LIMIT

8 4703884 1 CVR\CNVYR\DSCHR

9 4704625 2 DECK\SERV\RTR

10 4704627 1 DECK\SRV\REAR\RTR

1 4704628 1 LDDR\SERV\RTR

12 4800003 27 BOLT\HEX\3/8X1

13 4800098 8 BOLT\HEX\3/8X1-1/4\NC

14 4800114 14 BOLT\HEX\1/2X2

15 4900001 4 NUT\HEX\1/2\NC

16 4900002 35 NUT\HEX\3/8\NC

17 5000001 62 WASH\FLAT\3/8

18 5000004 18 WASH\FLAT\1/2

19 5000006 18 WASH\LOCK\1/2

20 5000019 35 WASH\LOCK\3/8

3010 TUB GRINDER PARTS REFERENCE



FIFTH WHEEL HITCH ASSEMBLY

3010 TUB GRINDER PARTS REFERENCE



FIFTH WHEEL HITCH ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4501720 1 LDDR\SERV\DECK\FRNT
2 4501722 1 RAIL\FIFTHWHL
3 4501723 1 RAIL\FIFTHWHL
4 4501724 1 RAIL\FIFTHWHL
5 4501738 1 STRAP\TIEDOWN\TANK\FUEL
6 4501739 1 STRAP\TIEDOWN\TANK\FUEL
7 4501740 1 SHFT\CPLR\JACK\DUAL\1X47
8 4700403 2 PAD\TANK\FUEL
9 4700404 2 CPLR\SHFT\JACK\FRM\MN
10 4702902 1 JACK\LH\FRM\MN\HD9
5800609 1 JACK\HANDLE\25,000 LG
11 4702903 1 JACK\RH\FRM\MN\HD9
12 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
13 5700202 2 LAMP\GRMMT\2-1/2KIT\W/PLUG
14 5700203 2 LAMP\CL\12VDC\2-1/2ROUND\YELLOW\SEALED

3010 TUB GRINDER PARTS REFERENCE






PINTLE HITCH - WITH FUEL TANK

ITEM PART QTY. PART DESCRIPTION

1 4703105 1 CVR\GAUGE\TANK\FUEL
2 4703465 1 HITCH\PINTLE
3 4703466 1 TANK\FUEL\PINTLE\3010
4 4703467 2 STRAP\TIEDOWN\TANK\FUEL
5 4800033 24 BOLT\HEX\3/4X2
6 4800098 2 BOLT\HEX\3/8X1-1/4\NC
7 4800271 4 BOLT\HEX\5/8X2-1/2\GR8
8 4900004 24 NUT\HEX\3/4\NC
9 4900005 4 NUT\HEX\5/8\NC
10 4900070 4 NUT\HEX\5/8\GR8\NC
11 5000001 2 WASH\FLAT\3/8
12 5000003 8 WASH\LOCK\5/8
13 5000012 24 WASH\LOCK\3/4
14 5000019 2 WASH\LOCK\3/8
15 7501177 1 PINTLE HITCH 4 BOLT , 66K
16 7500682 1 GAUGE\FUEL\SENDING\HD12
17 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
Not Shown
4703468 2 PAD\TANK\FUEL
4702607 1 CHAIN\SFTY\70-LINKS\HITCH
5800002 2 HOOK\SLIP\5/16

3010 TUB GRINDER PARTS REFERENCE



SSSSSSSSSSSSSSSSSSSSSS




REAR CHASSIS SUBASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 2500638 2 AXLE\22.5K\79-1/2HUBFACE
2 2500919 1 AIR TANK HD10\3010\1155
2500957 1 TANK\AIR\2880\2BUNG/SIDE
3 2500954 4 3LEAF\SPRNG\9700\4012
4 2600029 8 TIRE\255.70R22.5
5 2600634 8 WHL\RIM\10-BOLT\22.5X8.25
6 2600815 8 WHL\ASSY\255X70RX22.5\DUAL
7 4701609 2 BRKT\FLAP\MUD
8 4701771 2 FLAP\MUD\22-1/2X12X1/4
9 4800140 1 BOLT\HEX\1X3\NC
10 4900162 20 NUT\WHL\3/4\INNER\RH
11 4900163 20 NUT\WHL\3/4\INNER\LH
12 4900164 20 NUT\WHL\3/4\OUTER\RH
13 4900165 20 NUT\WHL\3/4\OUTER\LH
14 7500459 1 VLVA\SPRING\BRAKE\ for SN up to XXX
15 7500460 1 VLVARLY\SRV\BRAKE\ for SN up to XXX
16 7500714 7 CLAMP\CUSH\HD\W#20\1-5/16
NOT SHOWN
2500952 CAP\OIL\W-VENT\20K\PLSTC

3010 TUB GRINDER PARTS REFERENCE






AXLE AND TIRES

ITEM PART QTY. PART DESCRIPTION

1 2500632 4 30/30\AIRCHMBR\BRK\KIT\4012
2 2500638 2 AXLE\KIT\4012

3 2500941 1 HUBCAP\PLSTC\22.5K\CR1643
4 2500954 4 3LEAF\SPRNG\9700\4012

5 2600029 8 TIRE\255.70R22.5

6 2600634 8 WHL\RIM\10-BOLT\22.5X8.25

7 2600815 8 WHEEL\4012

8 4900162 20 NUT\WHL\3/4\INNER\RH

9 4900163 20 NUT\WHL\3/4\INNER\LH

10 4900164 20 NUT\WHL\3/4\OUTER\RH

1 4900165 20 NUT\WHL\3/4\OUTER\LH

3010 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY

091761 3IVIS

VYL

3010 TUB GRINDER PARTS REFERENCE

16



PLATFORM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 TUBRLLR 4 RLLR\TUB
2 4702593 4 RLLR\PRESS\HVY\6BOLT
3 1700204 1 SEAL\TUB
4 1700210 1 SEAL\RBBR\DR\TUB
5 4702827 2 PIN\LATCH\PLFRM
6 4703463 2 DOOR\DRW\TUB
7 4703715 2 MNT\HLDDWN\SCRN\PLFRM
8 4703716 2 CVR\DRWV\TUB
9 4703719 2 BRKT\SHLD\CHAIN\DRIVE\TUB
10 4703720 2 BRKT\SHLD\CHAIN\DRIVE\TUB
11 4703723 2 BRKT\SHLD\SIDE\CENTER
12 4703724 2 SHLD\TUB
13 4703725 2 SHLD\TUB\CORNER
14 4703726 1 SHLD\DRIVE\TUB
15 4703727 4 DOOR\SHLD\TUB
16 4703744 1 SHLD\TUB\REAR
17 4703892 1 PIN\1-1/4\PLFRM\TILTCYL
17A 4703712 PIN\T\PLFRM\TILTCYL
18 4704087 1 BRKT\DFLCTR\MATL\REAR
19 4704088 1 DFLCTR\RBBR
20 4704095 1 BRKT\SEAL\TUB
21 4800003 16 BOLT\HEX\3/8X1
22 4800649 18 BOLT\HEX\3/4X3\GR8\NC
23 4800018 20 BOLT\HEX\1/2X1-1/4
24 4800098 22 BOLT\HEX\3/8X1-1/4\NC
25 4800146 4 BOLT\HEX\3/8X2
26 4800507 1 BOLT\HEX\1/4X2-1/4\NC
27 4800601 2 BOLT\HEX\1X9\NC
28 4900001 52 NUT\HEX\1/2\NC
29 4900002 30 NUT\HEX\3/8\NC
30 4900023 16 NUT\TPLCK\3/8\NC
31 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
32 4900084 1 NUT\TPLCK\1/4\NC
33 4900127 2 NUT\TPLCK\1\NC
34 4900160 18 NUT\FLG\TPLCK\3/4\GR8\NC
35 4900142 8 NUT\TPLCK\5/16\NC
36 5000001 69 WASH\FLAT\3/8
37 5000004 112 WASH\FLAT\1/2
39 5000006 60 WASH\LOCK\1/2
40 5000019 38 WASH\LOCK\3/8
41 7500664 8 BALL STUD\SHOCK\FITTING\M6
42 7500665 8 END FITTING\GAS SPRING \m6
43 7500666 8 SAFETY CLIP
44 7500663 4 SPRNG\GAS\90LB\9416K224
4704096 SEAL\KIT\RBBR\DEBRIS
(INCLUDES ITEMS 3,4,18,19,20 and mounting hardware)
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

3010 TUB GRINDER PARTS REFERENCE



18

PLATFORM

ASSEMBLY (S.N. 50-2-EJ-3055 TO 50-2-GJ-3104)

3010 TUB GRINDER PARTS REFERENCE



PLATFORM ASSEMBLY (S.N. 50-2-EJ-3055 TO 50-2-GJ-3104)

ITEM PART QTY. PART DESCRIPTION
1 1150_TUBRLLR 8 RLLR\TUB
2 4702593 4 RLLR\PRESS\HVY\6BOLT
3 1700204 1 SEAL\TUB
4 1700210 1 SEAL\RBBR\DR\TUB
5 4702827 2 PIN\LATCH\PLFRM
6 4703463 2 DOOR\DRWV\TUB
7 4703715 2 MNT\HLDDWN\SCRN\PLFRM
8 4703716 2 CVR\DRWV\TUB
9 4703719 2 BRKT\SHLD\CHAIN\DRIVE\TUB
10 4703720 2 BRKT\SHLD\CHAIN\DRIVE\TUB
1 4703723 2 BRKT\SHLD\SIDE\CENTER
12 4703724 2 SHLD\TUB
13 4703725 2 SHLD\TUB\CORNER
14 4703726 1 SHLD\DRIVE\TUB
15 4703727 4 DOOR\SHLD\TUB
16 4703744 1 SHLD\TUB\REAR
17 4703892 1 PIN\PLFRM\TILTCYL
17A 4703712 PIN\\PLFRM\TILTCYL
18 4704087 1 BRKT\DFLCTR\MATL\REAR
19 4704088 1 DFLCTR\RBBR
20 4704095 1 BRKT\SEAL\TUB
21 4704651 1 FRM\PLTFRM\TILT
22 4800003 16 BOLT\HEX\3/8X1
23 4800649 18 BOLT\HEX\3/4X3\GR8\NC
24 4800018 20 BOLT\HEX\1/2X1-1/4
25 4800098 22 BOLT\HEX\3/8X1-1/4\NC
26 4800146 4 BOLT\HEX\3/8X2
27 4800507 1 BOLT\HEX\1/4X2-1/4\NC
28 4800601 2 BOLT\HEX\1X9\NC
29 4900001 20 NUT\HEX\1/2\NC
30 4900002 30 NUT\HEX\3/8\NC
31 4900023 4 NUT\TPLCK\3/8\NC
32 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
33 4900084 1 NUT\TPLCK\1/4\NC
34 4900127 2 NUT\TPLCK\1\NC
35 4900160 18 NUT\FLG\TPLCK\3/4\GR8\NC
36 4900142 8 NUT\TPLCK\5/16\NC
37 5000001 69 WASH\FLAT\3/8
38 5000004 48 WASH\FLAT\1/2
40 5000006 28 WASH\LOCK\1/2
41 5000019 38 WASH\LOCK\3/8
42 7500664 8 BALL STUD\SHOCK\FITTING\M6
43 7500665 8 END FITTING\GAS SPRING \m6
44 7500666 8 SAFETY CLIP
45 7500663 4 SPRNG\GAS\90LB\9416K224
4704096 SEAL\KIT\DEBRIS
(INCLUDES ITEMS 3,4,18,19,20 & MOUNTING HARDWARE)
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

3010 TUB GRINDER PARTS REFERENCE



20

PLATFORM ASSEMBLY (S.N. 3105 TO 3129)

3010 TUB GRINDER PARTS REFERENCE




PLATFORM ASSEMBLY (S.N. 3105 TO 3129)

ITEM PART QTY. PART DESCRIPTION
1 1150_TUBRLLR 8 RLLR\TUB
2 4702593 4 RLLR\PRESS\HVY\6BOLT
3 1700204 1 SEAL\TUB
4 1700210 1 SEAL\RBBR\DR\TUB
5 4702827 2 PIN\LATCH\PLFRM
6 4703463 2 DOOR\DRWV\TUB
7 4703715 2 MNT\HLDDWN\SCRN\PLFRM
8 4703716 2 CVR\DRWTUB
9 4703719 2 BRKT\SHLD\CHAIN\DRIVE\TUB
10 4703720 2 BRKT\SHLD\CHAIN\DRIVE\TUB
11 4703723 2 BRKT\SHLD\SIDE\CENTER
12 4703724 2 SHLD\TUB
13 4703725 2 SHLD\TUB\CORNER
14 4703726 1 SHLD\DRIVE\TUB
15 4703727 4 DOOR\SHLD\TUB
16 4703744 1 SHLD\TUB\REAR
17 4704087 1 BRKT\DFLCTR\MATL\REAR
18 4704088 1 DFLCTR\RBBR
19 4704095 1 BRKT\SEAL\TUB
20 4704651 1 FRM\PLTFRM\TILT
21 4704933 1 PIN\PLFRM\TILTCYL
22 4704934 2 WASH\2-1/4 O.D.
23 4800003 16 BOLT\HEX\3/8X1
24 4800018 20 BOLT\HEX\1/2X1-1/4
25 4800098 24 BOLT\HEX\3/8X1-1/4\NC
26 4800146 4 BOLT\HEX\3/8X2
27 4800601 2 BOLT\HEX\1X9\NC
28 4800649 18 BOLT\HEX\3/4X3\GR8\NC
29 4900001 20 NUT\HEX\1/2\NC
30 4900002 31 NUT\HEX\3/8\NC
31 4900023 4 NUT\TPLCK\3/8\NC
32 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
33 4900127 2 NUT\TPLCK\1\NC
34 4900142 8 NUT\TPLCK\5/16\NC
35 4900160 18 NUT\FLG\TPLOCK\3/4\GR8\NC
36 5000001 71 WASH\FLAT\3/8
37 5000004 48 WASH\FLAT\1/2
38 5000006 28 WASH\LOCK\1/2
39 5000019 41 WASH\LOCK\3/8
40 7500664 8 BALL STUD\SHOCK\FITTING\M6
41 7500665 8 END FITTING\GAS SPRING \m6
42 7500666 8 SAFETY CLIP
43 7500663 4 SPRNG\GAS\90LB\9416K224
4704096 SEAL\KIT\DEBRIS
(INCLUDES ITEMS 3,4,17,18,19 & MOUNTING HARDWARE)
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

3010 TUB GRINDER PARTS REFERENCE

21



22

PLATFORM

ASSEMBLY (S.N. 3130 & UP)

3010 TUB GRINDER PARTS REFERENCE




PLATFORM ASSEMBLY (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

1 1150_TUBRLLR 8 RLLR\TUB
2 4702593 4 RLLR\PRESS\HVY\6BOLT
3 1700204 1 SEAL\TUB
4 1700210 1 SEAL\RBBR\DR\TUB
5 4702827 2 PIN\LATCH\PLFRM
6 4703715 2 MNT\HLDDWN\SCRN\PLFRM
7 4703719 2 BRKT\SHLD\CHAIN\DRIVE\TUB
8 4703720 2 BRKT\SHLD\CHAIN\DRIVE\TUB
9 4703723 2 BRKT\SHLD\SIDE\CENTER
10 4703724 2 SHLD\TUB
11 4703725 2 SHLD\TUB\CORNER
12 4703726 1 SHLD\DRIVE\TUB
13 4703727 4 DOOR\SHLD\TUB
14 4703744 1 SHLD\TUB\REAR
15 4704087 1 BRKT\DFLCTR\MATL\REAR
16 4704088 1 DFLCTR\RBBR
17 4704095 1 BRKT\SEAL\TUB
18 4704933 1 PIN\PLFRM\TILTCYL
19 4704934 2 WASH\2-1/4 O.D.
20 4705304 1 FRM\PLTFRM\TILT
21 4705305 2 DOOR\DR\TUB
22 4705306 2 CVR\DRW\TUB
23 4800003 16 BOLT\HEX\3/8X1
24 4800018 20 BOLT\HEX\1/2X1-1/4
25 4800098 24 BOLT\HEX\3/8X1-1/4\NC
26 4800146 4 BOLT\HEX\3/8X2
27 4800601 2 BOLT\HEX\1X9\NC
28 4800649 18 BOLT\HEX\3/4X3\GR8\NC
29 4900001 20 NUT\HEX\1/2\NC
30 4900002 31 NUT\HEX\3/8\NC
31 4900023 4 NUT\TPLCK\3/8\NC
32 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
33 4900127 2 NUT\TPLCK\1\NC
34 4900142 8 NUT\TPLCK\5/16\NC
35 4900160 18 NUT\FLG\TPLOCK\3/4\GR8\NC
36 5000001 71 WASH\FLAT\3/8
37 5000004 48 WASH\FLAT\1/2
38 5000006 28 WASH\LOCK\1/2
39 5000019 41 WASH\LOCK\3/8
40 7500664 8 BALL STUD\SHOCK\FITTING\M6
41 7500665 8 END FITTING\GAS SPRING \m6
42 7500666 8 SAFETY CLIP
43 7500663 4 SPRNG\GAS\90LB\9416K224
4704096 SEAL\KIT\DEBRIS
(INCLUDES ITEMS 3,4,15,16,17 & MOUNTING HARDWARE)
NOT SHOWN
4500737 1 STOP\CYL\PLFRM
4800046 1 PIN\CLEVIS\3/4X3
4800107 1 PIN\HAIR\1/8(#9)

3010 TUB GRINDER PARTS REFERENCE






TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702397 2 FLARE\FLDG

2 4702904 4 BUSH\HINGE\FLR\TUB

3 4703461 6 CHAN\SPLC\PETAL\TUB

4 4703462 1 TUB

5 4703953 4 PETAL\TUB

6 4703954 2 RING\TUB;FLANGE\TOP

7 4800106 6 BOLT\HEX\5/8X1-1/2

8 4800196 4 BOLT\HEX\5/8X2-3/4

9 4900005 4 NUT\HEX\5/8\NC

10 5000002 14 WASH\FLAT\5/8

1 5000003 10 WASH\LOCK\5/8
4703540 TUB\ASSY\SUB\3010

3010 TUB GRINDER PARTS REFERENCE

25



DETAIL A

SCALE  3/16



TUB ASSEMBLY - NARROWED TUB

ITEM PART QTY. PART DESCRIPTION

1 4703953 8 PETAL\TUB

2 4800098 32 BOLT\HEX\3/8X1-1/4\NC

3 4900023 32 NUT\TPLCK\3/8\NC

4 4703954 1 RING\TUB;FLANGE\TOP\HD10\96
4704118 TUB\NARROWED\COMPLETE

3010 TUB GRINDER PARTS REFERENCE

27



BBBBBBBBBBBBBBBB




TUB DRIVE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1000238 1 SPKT\B\120\14\2-1/4BORE\1/2KW (FOR S.N. 3000-3054)
1A 1000240 1 SPKT\B\120\17\2-1/4BORE\1/2KW (FOR S.N. 3055 & UP)
2 1100242 1 CHAIN\120H\CL

3 1100243 1 CHAIN\120H\OL

4 1100245 1 CHAIN\120H\217LNK+CL

5 3800082 2 FTG\LUB\1/4NFXZERK\ADAPT

6 4200035 1 MTR\HYD\1191031-003

7 4501328 2 BOLT\HEX\3X4X8-1/2

8 4501331 2 RLLR\DR\TUB THRU SN 3039

8A 4704024 2 RLLR\TNSR\CHAIN\TUB\CPPD SN 3040 AND UP
9 4501383 2 BRKT\SPRING\

10 4501705 2 BRKT\RLLR\TNSN

11 4501706 2 BRKT\RLLR\TNSN

12 4501707 1 BRKT\MTR\DRWV\TUB

13 4703713 1 WASH\WMTR\ORBIT

14 4800011 4 BOLT\HEX\3/4X3-1/2

15 4800071 4 BOLT\HEX\5/16X1-1/4

16 4800115 8 BOLT\HEX\3/4X2-1/2

17 4800196 4 BOLT\HEX\5/8X2-3/4

18 4800575 1 BOLT\HEX\1/2X1-1/2\NF

19 4900003 4 NUT\HEX\5/16\NC

20 4900004 18 NUT\HEX\3/4\NC

21 4900005 4 NUT\HEX\5/8\NC

22 5000003 4 WASH\LOCK\5/8

23 5000006 1 WASH\LOCK\1/2

24 5000012 12 WASH\LOCK\3/4

25 5000022 4 WASH\LOCK\5/16

26 6100078 1 SPG\DR\TUB

27 6100079 1 SPG\DR\TUB

3010 TUB GRINDER PARTS REFERENCE

29



TUB ROLLER ASSEMBLY

| Z A |

= ™=
i ! ! -
i ' ! [
i ! | 1
vt et
(DS
N R
h | 1 Vo
| ! ! [
0 M
Ll e == .
e Fe-h
| .
t
—| I—IL

3010 TUB GRINDER PARTS REFERENCE

30



TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2000573 2 BRG\CYL\1-1/2\W-ECCENTRIC COLLAR\COATD
2000078 2 BRG\CYL\1-1/2\SET;SCR
2 2000813 1or 2 CLLR\SHFT\1-1/2\SET
3 4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARINGINSERTS
includes item 1
4 4704116 1 ASSY\ROLLER
5 4800930 4 BOLT\FLG\SERR\1/2X2\NC
6 4900100 4 NUT\FLG\TPLCK\1/2\NC
7 5000008 As Needed WASH\MACH\1-1/2IDX10GA\NR
4704119 RLLR\TUB\ASSY\STEEL
includes 1, 2, 3,4, 7
Not Shown
4701863 SHIM\RLLR\TUB\10GA

Note - use collar (#2) and washers (#7) to make 2-3/8” measurement

3010 TUB GRINDER PARTS REFERENCE

31



32

HEAVY PRESSURE ROLLER ASSEMBLY

3010 TUB GRINDER PARTS REFERENCE



HEAVY PRESSURE ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4702593 RLLR\PRESS\HVY\6BOLT\COMPLETE
1 2900004 1 CUP\INNER\WHEEL HUB
2 2900006 1 CUP\INNER\WHEEL HUB
3 2900007 1 CONE\OUTER\WHL;HUB(2900069)
4 2900008 1 SEAL\GREASE(2900069HUB)
5 2900012 6 BOLT\WHL\WHL\:HUB\1/2 X1-1/2
6 2900013 1 CAP\DUST\WHL;HUB(DC-13)
7 2900018 1 CONE\OUTER\WHL;HUB(67048
8 2900069 1 HUB\COMPLETE\2900069 Includes 1,2,3,4,6,7
9 4702594 1 RLLR\PRESS\STAND\6BOLT
10 4702595 1 RLLR\PRESS\HVY\10-3/4X2-1/2
11 4800044 1 PIN\COT\5/16X1-1/2
12 4800949 4 BOLT\FLG\5/8X2\GR8\NC SN 3030 and up
12A 4800114 BOLT\HEX\1/2X2 SN 3001 to 3029
12B 5000004 WASH\FLAT\1/2 SN 3001 to 3029
13 4900054 1 NUT\CASTLE\1/2\NF
14 4900178 4 NUT\FLG\TPLCK\5/8\GR8\NC SN 3030 and up
14A 5000004 WASH\FLAT\1/2 SN 3001 to 3029
14B 5000006 WASH\LOCK\1/2 SN 3001 to 3029
14C 4900001 NUT\HEX\1/2\NC SN 3001 to 3029
15 5000055 1 WASH\SPINDLE\7/8

3010 TUB GRINDER PARTS REFERENCE

33



34

ROTOR ASSEMBLY

3010 TUB GRINDER

PARTS REFERENCE



ROTOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 2000549 1 BRG\PB\YW\SKF\DUCTILE\ADPT;MNT\SPHERICAL

1A 2000580 1 BRG\PB\A\DODGE\CAST\ISAF\NONEXPANSION\COMP
( FOR SN 1J3115 TO 1J3120)

1B 2001050 1 BRG\PBA\STLAISAF\NON-EXP (FOR SN 1J3121 AND UP)

2 2000550 1 BRG\PB\A\SKF\DUCTILE\CARB\ADPT,MNT

2A 2000581 1 BRG\PB\Y\DODGE\CAST\ISAF\EXPANSION\COMP
(FOR SN 1J3115 TO 1J3120)

2B 2001051 1 BRG\PBV\STLAISARF\EXP (FOR SN 1J3121 AND UP)

3 3600332 1 FLGMIDX4L\1810\DRLIN\HUB

4 4501583 4 SHIM\BRG\RTR\16GA (FOR SN UP TO 1J3120)

4A 4705076 2 SHM\BRG\RTR\STL\3/8\3010 (FOR SN 1J3121 AND UP)

4A 4705077 4 SHM\BRG\RTR\STL\16GA\3010 (FOR SN 1J3121 AND UP)

5 4700396 1 SPKT\60\20\4\SNSR

6 4701942 2 PL\RTR\MVBL\8.061DX3/8X16

7 4701943 2 NUT\RTR\6X2X8\LH

8 4701944 1 WASH\FLAT\6\HARD\8 O.D.

9 4701947 9 PL\RTR\1-1/2X16\1-1/2ROD

10 4701948 2 PL\RTR\1-1/2X16\1-1/2ROD

1 4703557 10 SPCR\RTR\9X6.002X2.695

12 4703558 1 SHAFT\RTR\6X71-1/4\3010

13 4704292 8 WASHER\PL\MOVEABLE\RTR

14 4800018 8 BOLT\HEX\1/2X1-1/4

15 4800272 4 SCR\SET\AL1/2X2\NC

16 4800323 2 SCR\SET\AL1/2X1\NC

17 4800326 2 SCR\SET\AL1/2X1/2\NC

18 4800563 20 BOLT\HEX\7/8X5-1/2\GRO\NF

19 4800926 8 BOLT\HEX\7/8X4-1/2\NC

20 4900136 8 NUT\NYLCK\7/8\NC

21 4900148 20 NUT\TPLCK\7/8\GRO\NF

22 5000006 8 WASH\LOCK\1/2

23 5000120 8 WASH\FLAT\7/8\EXTRTHK\GR8

24 5200132 20 HMMR\TIP\1-HOLE

24A 5200135 38 HMMR\SWING\1X3-1/2X1-1/2\1-HOLE

25 5200136 20 HMMR\FIXED\BASE\HD12\1;BOLT

26 5300115 8 HMMR\ROD\1-1/2X43

27 6200049 1 KEY\SQ\1X4

28 6200066 3 KEY\RECT\1X3/4X14-1/4

NOT SHOWN
4703556 ASSY\RTR\43X16\1-1/2ROD>

(COMPLETE LESS RODS, HAMMERS AND BEARINGS)

3010 TUB GRINDER PARTS REFERENCE

35



ROTOR BEARINGS - SKF

TORQUE CAP BOLTS
T0 380 ft. Ibs
OR 315 N.m.

@

| 3

|

INSTALL WINDDW
GAUGE IN ONE OF
UPPER HOLES

11

>/ I,
. a‘* DRAIN OIL FROM
/‘A ONE OF LOWER
HOLES

3010 TUB GRINDER PARTS REFERENCE



ROTOR BEARINGS - SKF

ITEM PART QTY. PART DESCRIPTION

2000549
1 2000566 BRG\PB\4"\SLV&NUT
2 2000560 BRG\PBV\SEAL\ALUM;RING W/ O-RING
3 2000551 BRG\PB\A\SEAL\HIGH;SPEED;TEFLON
4 2000563 BRG\INS\A\SKF\SPHER

2000550
1 2000566 BRG\PB\4"\SLV&NUT
2 2000560 BRG\PBV\SEAL\ALUM;RING W/ O-RING
3 2000551 BRG\PB\W\SEAL\HIGH;SPEED;TEFLON
4 2000564 BRG\INS\A\SKF\CARB
5 2000565 BRG\PB\Y\SKF\END CAP

3800831 FTG\3/8MP\SIGHTGLASS

3800832 FTG\3/4MP\SIGHTGLASS

3010 TUB GRINDER PARTS REFERENCE

37



DRIVE LINE ASSEMBLY

110067
G10000G

£ e 008y

6700009

6150087

S

8y 7009¢

5

oy f

O

P~

~— £C7009¢

6700009

3010 TUB GRINDER PARTS REFERENCE

38



DRIVE LINE ASSEMBLY

PART QTY. PART DESCRIPTION
3600332 1 FLG\4IDX4L\1810\DRLIN\HUB
3600333 1 FLG\3-15/16X4L\1810\HUB
3600448 1 DRLIN\IND\1810\70-3/4
4800323 8 SCR\SET\ALN\1/2X1\NC
4800519 24 BOLT\HEX\7/16X1-1/2\GR8\NF
4900113 24 NUT\HEX\7/16\GR8\NF
5000015 24 WASH\LOCK\7/16

6200049 2 KEY\SQ\1X4

NOT SHOWN

3600798 JRNL\BRG\KIT\1810

3010 TUB GRINDER PARTS REFERENCE

39



ROTOR BOX ASSEMBLY (S.N. 3000 TO 3019)

3010 TUB GRINDER PARTS REFERENCE

40



ROTOR BOX ASSEMBLY (S.N. 3000 TO 3019)

ITEM PART QTY. PART DESCRIPTION

1 4501324 1 BELT\SEAL\CNVYR\BELLY\FRONT
2 4501770 1 STRAP\BELT\RET\BELLY\1150
3 4703706 1 PL\END\BOX\CYL\FRONT
4 4703707 1 PL\END\BOX\CYL\REAR
5 4703709 1 GUIDE\MATL\CNVYR\BELLY\RH
6 4703710 1 GUIDE\MATL\CNVYR\BELLY\LH
7 4703728 4 LTCH\SCREEN\RTR
8 4703750 2 SEAL\CNVYR\BELLY includes 21, 22, 23
9 4703961 1 CHUTE\MATL\RH
10 4703962 1 GUIDE\MATL
1 4703963 1 CHUTE\MATL\LH
12 4800003 4 BOLT\HEX\3/8X1
13 4800018 4 BOLT\HEX\1/2X1-1/4
14 4800040 4 BOLT\HEX\7/16X1-1/2
15 4800054 4 BOLT\HEX\5/8X3-1/2
16 4800114 6 BOLT\HEX\1/2X2
17 4900001 10 NUT\HEX\1/2\NC
18 4900002 4 NUT\HEX\3/8\NC
19 4900012 4 NUT\TPLCK\5/8\NC
20 4900025 4 NUT\HEX\7/16\NC
21 5000002 4 WASH\FLAT\5/8
22 5000004 14 WASH\FLAT\1/2
23 5000006 10 WASH\LOCK\1/2
24 5000015 4 WASH\LOCK\7/16
25 5000019 4 WASH\LOCK\3/8
21 D1016860 2 BELT\SKIRT\CNVYR\BELLY
22 D1016861 2 DLBR\SKIRT\BELT\CNVYR
23 D1016862 2 DLBR\SKIRT\BELT\CNVYR
SCREENS:
4701696 SCRN\1HL\1/2T\W/DOUBLER
4702621 SCRN\1-1/2HL\1/2\HARDOX\W/DOUBLER
4701521 SCRN\2HL\1\
4701522 SCRN\3HL\1\
4701523 SCRNMHL\1\
4701524 SCRN\SX7HL\1\
4701823 SCRN\6X8HL\1\

3010 TUB GRINDER PARTS REFERENCE



42

ROTOR BOX ASSEMBLY (S.N. 3020 TO 3054)

3010 TUB GRINDER PARTS REFERENCE



ROTOR BOX ASSEMBLY (S.N. 3020 TO 3054)

ITEM PART QTY. PART DESCRIPTION

1 4501324 1 BELT\SEAL\CNVYR\BELLY\FRONT
2 4501770 1 STRAP\BELT\RET\BELLY\1150
3 4703706 1 PL\END\BOX\CYL\FRONT
4 4703707 1 PL\END\BOX\CYL\REAR
5 4703728 4 LTCH\SCREEN\RTR
6 4704210 1 GUIDE\MATL\CNVYR\BELLY\RH
7 4704211 1 GUIDE\MATL\CNVYR\BELLY\RH
8 4704212 2 SEAL\CNVYR\BELLY includes 21, 22, 23
9 4800040 4 BOLT\HEX\7/16X1-1/2
10 4800054 4 BOLT\HEX\5/8X3-1/2
1 4800082 4 BOLT\HEX\1/2X1-1/2
12 4800114 10 BOLT\HEX\1/2X2
13 4900012 4 NUT\TPLCK\5/8\NC
14 4900019 14 NUT\HEX\1/2\GR8\NC
15 4900025 4 NUT\HEX\7/16\NC
16 5000002 4 WASH\FLAT\5/8
17 5000004 10 WASH\FLAT\1/2
18 5000006 14 WASH\LOCK\1/2
19 5000015 4 WASH\LOCK\7/16
21 D1019426 2 BELT\SKIRT\CNVYR\BELLY
22 D1019427 2 DBLR\SKIRT\BELT\CNVYR\
23 D1019428 2 DBLR\SKIRT\BELT\CNVYR
SCREENS:
4701696 SCRN\1HL\1/2T\W/DOUBLER
4702621 SCRN\1-1/2HL\1/2\HARDOX\W/DOUBLER
4701521 SCRN\2HL\1\
4701522 SCRN\3HL\1\
4701523 SCRNMHL\1\
4701524 SCRN\SX7HL\1\
4701823 SCRN\6X8HL\1\

3010 TUB GRINDER PARTS REFERENCE



44

ROTOR BOX ASSEMBLY (S.N. 3055 & UP)

3010 TUB GRINDER PARTS REFERENCE



ROTOR BOX ASSEMBLY (S.N. 3055 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4501324 1 BELT\SEAL\CNVYR\BELLY\FRONT

2 4501770 1 STRAP\BELT\RET\BELLY\1150

3 4703706 1 PL\END\BOX\CYL\FRONT

4 4703707 1 PL\END\BOX\CYL\REAR

5 4703728 4 LTCH\SCREEN\RTR

6 4704210 1 GUIDE\MATL\CNVYR\BELLY\RH

7 4704211 1 GUIDE\MATL\CNVYR\BELLY\LH

8 4704212 2 SEAL\CNVYR\BELLY includes 21, 22, 23

9 4704531 2 PL\WEAR\MID\BOX\CYL

10 4800040 4 BOLT\HEX\7/16X1-1/2

1 4800054 4 BOLT\HEX\5/8X3-1/2

12 4800082 4 BOLT\HEX\1/2X1-1/2

13 4800114 10 BOLT\HEX\1/2X2

14 4900012 4 NUT\TPLCK\5/8\NC

15 4900019 14 NUT\HEX\1/2\GR8\NF

16 4900025 4 NUT\HEX\7/16\NC

17 5000002 4 WASH\FLAT\5/8

18 5000004 10 WASH\FLAT\1/2

19 5000006 14 WASH\LOCK\1/2

20 5000015 4 WASH\LOCK\7/16

21 D1019426 2 BELT\SKIRT\CNVYR\BELLY

22 D1019427 2 DBLR\SKIRT\BELT\CNVYR\

23 D1019428 2 DBLR\SKIRT\BELT\CNVYR
SCREENS
4704701 SCRN\5/8HL\1/2T\W/CTR SUP
4704702 SCRN\3/4HL\1/2T\W/CTR SUP
4704703 SCRN\THL\1/2T\W/CTR SUP
4704704 SCRN\1-1/4HL\1/2T\W/CTR SUP
4704705 SCRN\1-1/2HL\1/2T\W/CTR SUP
4701521 SCRN\2HL\T
4701522 SCRN\3HL\T
4701523 SCRNVHL\T
4701524 SCRN\SX7HL\T
4701823 SCRN\6X8HL\1T

3010 TUB GRINDER PARTS REFERENCE

45



46

BELLY CONVEYOR ASSEMBLY (S.N. 3000 TO 3039)

-~ oo

LD
—t

3010 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY (S.N. 3000 TO 3039)

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 1700187 1 BELT\CNVYR\30X148.5\CLTD\ENDLESS
6 2000303 2 BRG\FLG\1-1/2\BOLT

7 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

8 3900021 1 MTR\HYD\8\2000

9 4501384 2 GUARD\SPKT\CPLG

10 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
1 4702205 2 BOLTMADJRLLR\DRV\CNVYR

12 4702644 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
13 4702645 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
14 4702839 1 FRMASCRPR\BELT\CNVYR\BELLY

15 4703439 1 BRKT\MTR\DRV\CNVYR

16 4703935 1 FRM\CNVYR\BELLY

17 4703938 1 FRM\CNVYR\BLTD

18 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

19 4703942 1 BRKT\SLIDE\BRG\CNVYR

20 4703943 2 LOCK\CNVYR\BELLY

21 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY
22 4704067 2 PL\SEAL\BRG-S/N 3030 AND UP

23 4704101 1 RLLR\IDLER\37-1/2X6\CNVYR\BELLY
24 4704102 1 RLLR\DRIVE\39-3/4X6\CNVYR\BELLY
25 4800003 4 BOLT\HEX\3/8X1

26 4800013 4 BOLT\HEX\5/16X1

27 4800018 14 BOLT\HEX\1/2X1-1/4

28 4800098 10 BOLT\HEX\3/8X1-1/4\NC

29 4800114 3 BOLT\HEX\1/2X2

30 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

31 4800334 4 BOLT\CRG\1/2X2\NC

32 4800580 2 BOLT\HEX\3/8X7

33 4900001 15 NUT\HEX\1/2\NC

34 4900002 12 NUT\HEX\3/8\NC

35 4900003 4 NUT\HEX\5/16\NC

36 4900005 6 NUT\HEX\5/8\NC

37 4900083 4 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
38 4900110 2 NUT\FLG\SERR\5/8\NC

39 5000001 4 WASH\FLAT\3/8

40 5000002 6 WASH\FLAT\5/8

41 5000004 3 WASH\FLAT\1/2

42 5000006 15 WASH\LOCK\1/2

43 5000019 16 WASH\LOCK\3/8

44 5000022 4 WASH\LOCK\5/16

45 6200004 1 KEY\SQ\5/16X1-1/2

46 6200007 1 KEY\SQ\3/8X1-1/2

3010 TUB GRINDER PARTS REFERENCE






BELLY CONVEYOR ASSEMBLY (S.N. 3040 & UP)

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\GODBL\17

5 1700187 1 BELT\CNVYR\30X148.5\CLTD

6 2000341 2 BRG\FLG\1-1/2\4BOLT

7 2000590 2 BRG\TUU\1-1/2\W-ECC

8 3900021 1 MTR\HYD\8\2000

9 4501384 2 GUARD\SPKT\CPLG

10 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
11 4702205 2 BOLMADJRLLR\DRVACNVYR

12 4702644 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
13 4702645 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
14 4702839 1 FRM\SCRPR\BELT\CNVYR\BELLY
15 4703439 1 BRKT\MTR\DRV\CNVYR

16 4703941 1 BRKT\TGHTNR\RLLR\CNVYR

17 4703942 1 BRKT\SLIDE\BRG\CNVYR

18 4703943 2 LOCK\CNVYR\BELLY

19 4704056 2 BRKT\SCRPR\BELT\CNVYR\BELLY
20 4704101 1 RLLRVIDLER\37-1/2X6\CNVYR\BELLY
21 4704102 1 RLLR\DRIVE\39-3/4X6\CNVYR\BELLY
22 4704287 1 FRM\CNVYR\BELLY

23 4704288 1 SIDE\CNVYR\BELLY\L.H.

24 4704289 1 SIDE\CNVYR\BELLY\R.H.

25 4704290 1 BRKT\BRG\CNVYR\BELLY\L.H.

26 4704291 1 BRKT\BRG\CNVYR\BELLY\R.H.

27 4800003 4 BOLT\HEX\3/8X1

28 4800013 4 BOLT\HEX\5/16X1

29 4800018 2 BOLT\HEX\1/2X1-1/4

30 4800070 1 BOLT\HEX\1/2X2-1/2

31 4800085 24 BOLT\HEX\1/2X1

32 4800098 10 BOLT\HEX\3/8X1-1/4\NC

33 4800114 2 BOLT\HEX\1/2X2

34 4800201 4 BOLT\CRG\1/2X1-3/4\NC\GR5

35 4800334 4 BOLT\CRG\1/2X2\NC

36 4800580 2 BOLT\HEX\3/8X7

37 4900001 12 NUT\HEX\1/2\NC

38 4900002 12 NUT\HEX\3/8\NC

39 4900003 4 NUT\HEX\5/16\NC

40 4900005 6 NUT\HEX\5/8\NC

41 4900014 2 NUT\TPLCK\1/2\NC

42 4900083 4 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
43 4900110 2 NUT\FLG\SERR\5/8\NC

44 5000001 4 WASH\FLAT\3/8

45 5000002 6 WASH\FLAT\5/8

46 5000004 3 WASH\FLAT\1/2

47 5000006 36 WASH\LOCK\1/2

48 5000019 16 WASH\LOCK\3/8

49 5000022 4 WASH\LOCK\5/16

50 6200004 1 KEY\SQ\5/16X1-1/2

51 6200007 1 KEY\SQ\3/8X1-1/2

3010 TUB GRINDER PARTS REFERENCE



50

LOWER DISCHARGE CONVEYOR (S.N.

3000 TO 3019)

3010 TUB GRINDER PART REFERENCE



LOWER DISCHARGE CONVEYOR (S.N. 3000 TO 3019)

ITEM PART QTY. PART DESCRIPTION
1 1700173 1 BELT\CNVYR\30X629
2 2000303 2 BRG\FLG\1-1/2\BOLT
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.
4 4500893 3 CLMP\HOSE\3/4
5 4501373 1 FRM\SWIVEL\CNVYR\DISCH
6 4501381 1 PIN\PIVOT\CNVYR\SWING
7 4501765 2 PIN\PIVOT\CNVYR\DISCH
8 4700776 2 CLMP\HOSE\3/8
9 4701528 1 BRKT\ADJ\TRACKING\CNVYR\DISCH
10 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
11 4701553 2 BUSH\HINGE\CNVYR\DISCH
12 4702096 2 HINGE\CNVYR\LOWER\SPCR
13 4702149 2 HINGE\CNVYR\LOWER\SPCR
14 4702150 2 HINGE\CNVYR\LOWER\INSIDE
15 4702473 2 SCRPR\BELT\CNVYR\DISCH
16 4703430 1 FRM\CNVYR\DISCH\LOWER
17 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
18 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
19 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
20 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
21 4703951 1 GUIDE\MATL\CNVYR\DISCH
22 4703952 1 GUIDE\MATL\CNVYR\DISCH
23 4800003 4 BOLT\HEX\3/8X1
24 4800018 2 BOLT\HEX\1/2X1-1/4
25 4800029 3 BOLT\HEX\3/8X2-1/2
26 4800034 2 BOLT\HEX\3/8X1-1/2
27 4800079 1 BOLT\HEX\5/8X2-1/2
28 4800098 6 BOLT\HEX\3/8X1-1/4\NC
29 4800101 2 BOLT\HEX\1/4X2-1/2
30 4800152 1 BOLT\HEX\3/8X4-1/2
31 4800158 2 BOLT\HEX\5/8X4-1/2
32 4800178 8 BOLT\HEX\1/2X1-3/4
33 4800203 24 PIN\COT\5/16X2
34 4900001 10 NUT\HEX\1/2\NC
35 4900002 7 NUT\HEX\3/8\NC
36 4900009 2 NUT\HEX\1/4\NC
37 4900012 2 NUT\TPLCK\5/8\NC
38 4900014 2 NUT\TPLCK\1/2\NC
39 4900023 1 NUT\TPLCK\3/8\NC
40 4900083 6 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
41 5000002 4 WASH\FLAT\5/8
42 5000004 2 WASH\FLAT\1/2
43 5000006 10 WASH\LOCK\1/2
44 5000019 15 WASH\LOCK\3/8
45 5700317 2 LAMP\HALOGEN\4X6\24V
46 4100175 2 CYL\HYD\3X36\PARALLEL
47 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDED
48 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
Not Shown
1700130 LACING\R-2\30\PURCH
1700131 LACING\PIN\R-2\30\PURCH
1700132 LACING\RIVET\R-2\PURCH
1700137 LACING\TOOL\APPLICATOR\R-2\41213

3010 TUB GRINDER PARTS REFERENCE

51






LOWER DISCHARGE CONVEYOR (S.N. 3020 THRU 3089)

ITEM PART QTY. PART DESCRIPTION

1 1700173 1 BELT\CNVYR\30X629
2 2000303 2 BRG\FLG\1-1/2\BOLT
3 4100030 12 PIN\1X3 1/2\HYD. CYL.
4 4500893 3 CLMP\HOSE\3/4
5 4501373 1 FRM\SWIVEL\CNVYR\DISCH
6 4501381 1 PIN\PIVOT\CNVYR\SWING
7 4501765 2 PIN\PIVOT\CNVYR\DISCH
8 4700776 2 CLMP\HOSE\3/8
9 4701528 1 BRKT\ADJ\TRACKING\CNVYR\DISCH
10 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
11 4701553 2 BUSH\HINGE\CNVYR\DISCH
12 4702096 2 HINGE\CNVYR\LOWER\SPCR
13 4702149 2 HINGE\CNVYR\LOWER\SPCR
14 4702150 2 HINGE\CNVYR\LOWER\INSIDE
15 4702473 2 SCRPR\BELT\CNVYR\DISCH
16 4703430 1 FRM\CNVYR\DISCH\LOWER
17 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
18 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
19 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
20 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
21 4703885 1 CVR\CNVYR\DSCHR
22 4703899 1 BRKT\CHUTE\DISCH
23 4703900 1 HPPR\CNVYR\DISCH
24 4704067 2 PL\SEAL\BRG-S/N 3030 AND UP
25 4704208 2 BRKT\CHUTE\CNVYR\BELLY
26 4704209 1 BRKT\CHUTE\CNVYR\BELLY
27 4800003 8 BOLT\HEX\3/8X1
28 4800018 6 BOLT\HEX\1/2X1-1/4
29 4800029 3 BOLT\HEX\3/8X2-1/2
30 4800034 2 BOLT\HEX\3/8X1-1/2
31 4800053 18 BOLT\CRG\3/8X1\NC
32 4800079 1 BOLT\HEX\5/8X2-1/2
33 4800098 6 BOLT\HEX\3/8X1-1/4\NC
34 4800101 2 BOLT\HEX\1/4X2-1/2
35 4800152 1 BOLT\HEX\3/8X4-1/2
36 4800158 2 BOLT\HEX\5/8X4-1/2
37 4800178 8 BOLT\HEX\1/2X1-3/4
38 4800203 24 PIN\COT\5/16X2
39 4900001 14 NUT\HEX\1/2\NC
40 4900002 25 NUT\HEX\3/8\NC
41 4900009 2 NUT\HEX\1/4\NC
42 4900012 2 NUT\TPLCK\5/8\NC
43 4900014 2 NUT\TPLCK\1/2\NC
44 4900023 1 NUT\TPLCK\3/8\NC
45 4900083 6 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
46 5000002 4 WASH\FLAT\5/8
47 5000004 10 WASH\FLAT\1/2
48 5000006 14 WASH\LOCK\1/2
49 5000019 37 WASH\LOCK\3/8
50 5700317 2 LAMP\HALOGEN\4X6\24V
51 4100175 2 CYL\HYD\3X36\PARALLEL
52 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDED
53 4100218 2 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL
Not Shown
1700130 LACING\R-2\30\PURCH
1700131 LACING\PIN\R-2\30\PURCH
1700132 LACING\RIVET\R-2\PURCH
1700137 LACING\TOOL\APPLICATOR\R-2\41213

3010 TUB GRINDER PARTS REFERENCE






LOWER DISCHARGE CONVEYOR (S.N. 3090 THRU 3140)

ITEM PART QTY. PART DESCRIPTION

1 1700173 1 BELT\CNVYR\30X639
2 2000341 2 BRG\FLG\1-1/2\BOLT
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.
4 4500893 3 CLMP\HOSE\3/4
5 4501373 1 FRM\SWIVEL\CNVYR\DISCH
6 4501765 2 PIN\PIVOT\CNVYR\DISCH
7 4502083 1 PIN\PIVOT\CNVYR\SWING
8 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING
9 4700776 2 CLMP\HOSE\3/8
10 4701528 1 BRKT\ADJ\TRACKING\CNVYR\DISCH
1 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
12 4701553 2 BUSH\HINGE\CNVYR\DISCH
13 4702096 2 HINGE\CNVYR\LOWER\SPCR
14 4702149 2 HINGE\CNVYR\LOWER\SPCR
15 4702150 2 HINGE\CNVYR\LOWER\INSIDE
16 4702473 2 SCRPR\BELT\CNVYR\DISCH
17 4703430 1 FRM\CNVYR\DISCH\LOWER
18 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
19 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
20 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
21 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
22 4703885 1 CVR\CNVYR\DSCHR
23 4703899 1 BRKT\CHUTE\DISCH
24 4703900 1 HPPR\CNVYR\DISCH
25 4704067 2 PL\SEAL\BRG
26 4704208 2 BRKT\CHUTE\CNVYR\BELLY
27 4704209 1 BRKT\CHUTE\CNVYR\BELLY
28 4800003 8 BOLT\HEX\3/8X1
29 4800018 6 BOLT\HEX\1/2X1-1/4
30 4800029 3 BOLT\HEX\3/8X2-1/2
31 4800034 2 BOLT\HEX\3/8X1-1/2
32 4800053 18 BOLT\CRG\3/8X1\NC
33 4800079 1 BOLT\HEX\5/8X2-1/2
34 4800098 6 BOLT\HEX\3/8X1-1/4\NC
35 4800101 2 BOLT\HEX\1/4X2-1/2
36 4800158 2 BOLT\HEX\5/8X4-1/2
37 4800178 8 BOLT\HEX\1/2X1-3/4
38 4800203 24 PIN\COT\5/32X2
39 4800351 1 BOLT\HEX\1/2X2-3/4
40 4900001 15 NUT\HEX\1/2\NC
41 4900002 25 NUT\HEX\3/8\NC
42 4900009 2 NUT\HEX\1/4\NC
43 4900012 2 NUT\TPLCK\5/8\NC
44 4900014 2 NUT\TPLCK\1/2\NC
45 4900083 6 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
46 5000002 4 WASH\FLAT\5/8
47 5000004 11 WASH\FLAT\1/2
48 5000006 15 WASH\LOCK\1/2
49 5000019 37 WASH\LOCK\3/8
50 5700317 2 LAMP\HALOGEN\4X6\24V
50a 5700627 2 BULB\HALOGEN\24V, replacement bulb for 5700317
51 4100175 2 CYL\HYD\3X36\PARALLEL
52 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDE
53 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
NOT SHOWN
1700130 LACING\R-2\30\PURCH
1700131 LACING\PIN\R-2\30\PURCH
1700132 LACING\RIVET\R-2\PURCH
1700137 LACING\TOOL\APPLICATOR\R-2\41213

3010 TUB GRINDER PARTS REFERENCE






LOWER DISCHARGE CONVEYOR (S.N. 3141 AND UP)

ITEM PART QTY. PART DESCRIPTION
1 1700173 1 BELT\CNVYR\30X639
2 2000341 2 BRG\FLG\1-1/2\BOLT
3 4100030 12 PIN 17 X 3-1/2” HYD. CYL.
4 4100175 2 CYL\HYD\3X36\PARALLEL
5 4100210 2 CYL\HYD\2X8\1-1/4RD\WELDE
6 4100218 2 CYL\HYD\3X30\1-1/2ROD\PARALLEL
7 4500893 3 CLMP\HOSE\3/4
8 4501765 2 PIN\PIVOT\CNVYR\DISCH
9 4502039 2 BRKT\SEAL\RUBBER
10 4502041 2 HPPR\CNVYR\DISCH
11 4502083 1 PIN\PIVOT\CNVYR\SWING
12 4502084 1 SPCR\PIN\PIVOT\CNVYR\SWING
13 4502497 1 FRM\SWIVEL\CNVYR\DISCH
14 4700776 2 CLMP\HOSE\3/8
15 4701528 1 BRKT\ADJTRACKING\CNVYR\DISCH
16 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
17 4701553 2 BUSH\HINGE\CNVYR\DISCH
18 4702096 2 HINGE\CNVYR\LOWER\SPCR
19 4702149 2 HINGE\CNVYR\LOWER\SPCR
20 4702150 2 HINGE\CNVYR\LOWER\INSIDE
21 4702473 2 SCRPR\BELT\CNVYR\DISCH
22 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
23 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH
24 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH
25 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
26 4703885 1 CVR\CNVYR\DSCHR
27 4704208 2 BRKT\CHUTE\CNVYR\BELLY
28 4704955 1 FRM\CNVYR\DISCH\LOWER
29 4800003 8 BOLT\HEX\3/8X1
30 4800018 6 BOLT\HEX\1/2X1-1/4
31 4800029 3 BOLT\HEX\3/8X2-1/2
32 4800034 2 BOLT\HEX\3/8X1-1/2
33 4800053 14 BOLT\CRG\3/8X1\NC
34 4800079 1 BOLT\HEX\5/8X2-1/2
35 4800098 6 BOLT\HEX\3/8X1-1/4\NC
36 4800101 2 BOLT\HEX\1/4X2-1/2
37 4800158 2 BOLT\HEX\5/8X4-1/2
38 4800178 8 BOLT\HEX\1/2X1-3/4
39 4800203 24 PIN\COT\5/32X2
40 4800351 1 BOLT\HEX\1/2X2-3/4
41 4900001 15 NUT\HEX\1/2\NC
42 4900002 21 NUT\HEX\3/8\NC
43 4900009 2 NUT\HEX\1/4\NC
44 4900012 2 NUT\TPLCK\5/8\NC
45 4900014 2 NUT\TPLCK\1/2\NC
46 4900083 10 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
47 5000002 4 WASH\FLAT\5/8
48 5000004 11 WASH\FLAT\1/2
49 5000006 15 WASH\LOCK\1/2
50 5000019 33 WASH\LOCK\3/8
NOT SHOWN
1700130 LACING\R-2\30\PURCH
1700131 LACING\PIN\R-2\30\PURCH
1700132 LACING\RIVET\R-2\PURCH
1700137 LACING\TOOL\APPLICATOR\R-2\41213

3010 TUB GRINDER PARTS REFERENCE

57



58

MATERIAL SLIDE (S.N. 3020 & UP)

3010 TUB GRINDER PARTS REFERENCE



MATERIAL SLIDE (S.N. 3020 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
2 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

3 4703882 1 SHLD\CNVYR\DSCHR

4 4703883 1 CVR\SHLD\CNVYR\DSCHR

5 4703896 2 PIN\SHLD\CNVYR\DSCHR

6 4800139 2 BOLT\HEX\3/4X4-1/2

7 4800505 2 BOLT\HEX\1/4X1-1/2\NC

8 4900084 2 NUT\TPLCK\1/4\NC

9 4900139 2 NUT\TPLCK\3/4\GR8\NC

3010 TUB GRINDER PARTS REFERENCE

59






UPPER DISCHARGE CONVEYOR (S.N. 3000 TO 3019)

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

6 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

7 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
8 3900010 1 MTR\HYD\24\2000\SAE;A

9 4702203 1 BRKT\MTR\DRV\CNVYR

10 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
1 4702205 2 BOLTMADJRLLR\DRV\CNVYR

12 4702206 2 GUARD\SPKT\CPLG\DRV\CNVYR
13 4703437 1 RLLR\DRV\41-1/2X8\CNVYR\DIS

14 4703429 1 FRM\CNVYR\DISCH\UPPER-THRU SN 3029
14A 4704074 1 FRM\CNVYR\DISCH\UPPER-SN 3030 AND UP
15 4704099 2 BMPR\CNVYR\DISCH

16 4800003 4 BOLT\HEX\3/8X1

17 4800013 5 BOLT\HEX\5/16X1

18 4800098 4 BOLT\HEX\3/8X1-1/4\NC

19 4800114 2 BOLT\HEX\1/2X2

20 4800580 2 BOLT\HEX\3/8X7

21 4800603 5 NUT\STACK\5/16X1-3/4\NC

22 4801198 4 SCR\LAG\3/8X1-1/2

23 4900001 2 NUT\HEX\1/2\NC

24 4900002 6 NUT\HEX\3/8\NC

25 4900005 4 NUT\HEX\5/8\NC

26 4900012 2 NUT\TPLCK\5/8\NC

27 4900082 4 NUT\INSERT\3/8\.027X.150GR

28 4900110 2 NUT\FLG\SERR\5/8\NC

29 5000001 4 WASH\FLAT\3/8

30 5000002 4 WASH\FLAT\5/8

31 5000006 2 WASH\LOCK\1/2

32 5000019 10 WASH\LOCK\3/8

33 6200007 1 KEY\SQ\3/8X1-1/2

3010 TUB GRINDER PARTS REFERENCE

61



RRRRRRRRRRRRRRRRRRRRRRRRRRRR



UPPER DISCHARGE CONVEYOR (S.N. 3020 THRU 3140)

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

6 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

7 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
8 3900010 1 MTR\HYD\24\2000\SAE;A

9 4702203 1 BRKT\MTR\DRV\CNVYR

10 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
1 4702205 2 BOLTMADJRLLR\DRV\CNVYR

12 4702206 2 GUARD\SPKT\CPLG\DRV\CNVYR
13 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS

14 4703429 1 FRM\CNVYR\DISCH\UPPER-THRU SN 3029
14A 4704074 1 FRM\CNVYR\DISCH\UPPER-SN 3030 AND UP
15 4704099 2 BMPR\CNVYR\DISCH

16 4800003 4 BOLT\HEX\3/8X1

17 4800013 5 BOLT\HEX\5/16X1

18 4800098 4 BOLT\HEX\3/8X1-1/4\NC

19 4800114 2 BOLT\HEX\1/2X2

20 4800580 2 BOLT\HEX\3/8X7

21 4800603 5 NUT\STACK\5/16X1-3/4\NC

22 4801198 4 SCR\LAG\3/8X1-1/2

23 4900001 2 NUT\HEX\1/2\NC

24 4900002 6 NUT\HEX\3/8\NC

25 4900005 4 NUT\HEX\5/8\NC

26 4900012 2 NUT\TPLCK\5/8\NC

27 4900082 4 NUT\INSERT\3/8\.027X.150GR

28 4900110 2 NUT\FLG\SERR\5/8\NC

29 5000001 4 WASH\FLAT\3/8

30 5000002 4 WASH\FLAT\5/8

31 5000006 2 WASH\LOCK\1/2

32 5000019 10 WASH\LOCK\3/8

33 6200007 1 KEY\SQ\3/8X1-1/2

3010 TUB GRINDER PARTS REFERENCE






UPPER DISCHARGE CONVEYOR (S.N. 3141 & UP)

ITEM PART QTY. PART DESCRIPTION

1 1400659 1 CPLR\RIGID\1.5X1.25

2 2000342 2 BRG\TUU\1-1/2\RTU

3 3800552 10 CLAMP\HOSE\1-1/4\2HOLES
4 3800650 10 BUSH\RBBR\TUBE\3/4X1-1/4X1-1/4
5 3900010 1 MTR\HYD\24\2000\SAE;A

6 4502095 2 BRKT\LIGHT

7 4502810 1 BRKTARM\TORQUEMTR

8 4502811 1 BRKT\ARM\TORQUE

9 4702204 2 STRAP\REINFA\GUIDE\BRG\CNVYR
10 4702205 2 BOLTMADJRLLR\DRVACNVYR
1 4703437 1 RLLR\DRV\42-1/2X8\CNVYR\DIS
12 4704099 2 BMPR\CNVYR\DISCH

13 4704954 1 FRM\CNVYR\DISCH\UPPER
14 4800003 5 BOLT\HEX\3/8X1

15 4800034 8 BOLT\HEX\3/8X1-1/2

16 4800082 2 BOLT\HEX\1/2X1-1/2

17 4800098 4 BOLT\HEX\3/8X1-1/4\NC

18 4800114 2 BOLT\HEX\1/2X2

19 4800603 5 NUT\STACK\5/16X1-3/4\NC
20 4801198 4 SCR\LAG\3/8X1-1/2

21 4900001 4 NUT\HEX\1/2\NC

22 4900002 4 NUT\HEX\3/8\NC

23 4900005 4 NUT\HEX\5/8\NC

24 4900012 2 NUT\TPLCK\5/8\NC

25 4900110 2 NUT\FLG\SERR\5/8\NC

26 5000001 8 WASH\FLAT\3/8

27 5000002 4 WASH\FLAT\5/8

28 5000006 4 WASH\LOCK\1/2

29 5000019 4 WASH\LOCK\3/8

30 5700880 2 LAMP\HALOGEN\5X5\24V

31 6200007 1 KEY\SQ\3/8X1-1/2

32 7101073 2 GUIDE\CNVYR\DISCH

3010 TUB GRINDER PARTS REFERENCE

65



66

TRANSITION CHUTE (S.N. 3020 & UP)

3010 TUB GRINDER PARTS REFERENCE



TRANSITION CHUTE (S.N. 3020 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4704201 1 CVR\CNVYR\BELLY\

2 4704202 1 CHUTE\CNVYR\

3 4704203 1 BELT\CHUTE\CNVYR

4 4704204 1 BRKT\CHUTE\CNVYR\BELLY
5 4704205 1 BRKT\CHUTE\CNVYR\BELLY
6 4704206 2 BRKT\CHUTE\CNVYR\BELLY
7 4800003 6 BOLT\HEX\3/8X1

8 4800053 14 BOLT\CRG\3/8X1\NC

9 4800082 4 BOLT\HEX\1/2X1-1/2

10 4900002 20 NUT\HEX\3/8\NC

1 4900019 4 NUT\HEX\1/2\GR8\NC

12 5000004 4 WASH\FLAT\1/2

13 5000006 4 WASH\LOCK\1/2

14 5000019 20 WASH\LOCK\3/8

3010 TUB GRINDER PARTS REFERENCE

67



LLLLLLLLLLLLLLLLLLLLLLLLL

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



CONTROL PANEL FRAME ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4501537 1 BRKT\PNL\CNTRL
2 4501708 1 PNL\CNTRL\3010
3 4501709 1 PNL\CNTRL\DOOR
4 4501710 1 PNL\CNTRL\DOOR\TOP
5 4501711 1 PNL\CNTRL\DOOR\BTTM
6 4800003 4 BOLT\HEX\3/8X1
7 4800024 2 BOLT\HEX\1/4X3/4
8 4800142 2 BOLT\HEX\3/8X1-3/4
9 4800146 2 BOLT\HEX\3/8X2
10 4800220 6 SCR\RD\SLOT\#10-24X3/4\NC
11 4800587 2 SCR\RD\SLOT\#10-24X1
12 4800594 4 SCR\PAN\SLOT\#12X3/4\NC
13 4800913 6 BOLT\FLG\SERR\3/8X1\NC
14 4900002 2 NUT\HEX\3/8\NC
15 4900003 14 NUT\HEX\5/16\NC
16 4900009 2 NUT\HEX\1/4\NC
17 4900023 6 NUT\TPLCK\3/8\NC
18 4900072 18 NUT\HEX\#10\NC
19 4900109 6 NUT\FLG\TPLCK\3/8\NC
20 4900159 4 NUT\HEX\#12\NC
21 5000019 2 WASH\LOCK\3/8
22 5000022 14 WASH\LOCK\5/16
23 5000023 6 WASH\FLAT\5/16
24 5000024 2 WASH\LOCK\1/4
25 5000035 2 WASH\FLAT\1/4
26 5000071 4 WASH\LOCK;EXT\STAR\#10
27 5000127 4 WASH\LOCK\EXTSTARW#12
28 5700289 1 ENCL\BRKR\CRCT\7-POLE
29 5700290 1 TERM\BAR\BUS\8-POLE
30 5700504 1 RELAY\POWR\24V\SPST\W/DIO
31 7500664 4 BALL STUD\SHOCK\FITTING\M6
32 7500665 4 END FITTING\GAS SPRING \m6
33 7500666 4 SAFETY CLIP
34 7501072 6 CUSH\RBBR\1.380DX1\5/16NC\80#>
35 7500606 2 LATCH\RBBR\6
36 7500663 2 SPRNG\GAS\90LB\9416K224
Not Shown
5700594 LIGHT\STROBE\BLUE\12-80VDC

3010 TUB GRINDER PARTS REFERENCE

69



70

TOP CONTROL PANEL ASSEMBLY (TIER I1)

3010 TUB GRINDER PARTS REFERENCE



TOP CONTROL PANEL ASSEMBLY (TIER I1)

ITEM PART QTY. PART DESCRIPTION

1 4501714 2 BRKT\SPRING\GAS

2 4702868 1 BRKT\PANEL\CNTRL\MNT

3 4702869 1 BRKT\PANEL\CNTRL\MNT

4 4703464 1 PNL\CNTRL\ENG\3010

5 4800291 14 BOLT\CRG\1/4X3/4\NC

6 4800282 12 SCR\PAN\SLOT\#10X3/4\NC

7 4800574 4 SCR\RD\SLOTW10-24X1/2

8 4900072 12 NUT\HEXW#10\NC

9 4900084 1 NUT\TPLCK\1/4\NC

10 5000104 16 WASH\LOCK#10

1 5700530 2 LAMP\PNL\CNTRL\12V

12 7500706 1 GAUGE\FUEL\ELEC\24V
7500668 GAUGE\FUEL\ELEC\12V
7500670 GAUGE\VOLTAGE\ADPT\24-12V

13 5700611 BEZEL\CAT\GAUGE\ELEC.

14 5700889 PANEL\KEY;SWITCH\CAT\TIER 1

15 5700888 GAUGE\EMS\CAT

16 5700612 GAUGE\TACH\CAT153-8061

17 5700831 1 SWITCH\TOG\MOM\CAT;PANEL

18 5700609 CONTR\CLUTCH\HPTO

3010 TUB GRINDER PARTS REFERENCE



72

TOP CONTROL PANEL ASSEMBLY (TIER 111)

3010 TUB GRINDER PARTS REFERENCE



TOP CONTROL PANEL ASSEMBLY (TIER 111)

ITEM PART QTY. PART DESCRIPTION

1 4501714 2 BRKT\SPRING\GAS

2 4704655 1 PNL\CNTRL\ENG

3 4800291 14 BOLT\CRG\1/4X3/4\NC

4 4900084 1 NUT\TPLCK\1/4\NC

5 5700530 2 LAMP\PNL\CNTRL\12V

6 7500706 1 GAUGE\FUEL\ELEC\24V
7500668 GAUGE\FUEL\ELEC\12V
7500670 GAUGE\VOLTAGE\ADPT\24-12V

7 5700609 1 CNTRLLR\CLUTCH\HPTO14

3010 TUB GRINDER PARTS REFERENCE

73



74

BOTTOM CONTROL PANEL ASSEMBLY (TIER 11)

3010 TUB GRINDER PARTS REFERENCE



BOTTOM CONTROL PANEL ASSEMBLY (TIER I1)

ITEM PART QTY. PART DESCRIPTION

1 3800381 3 GAUGE\3000PSI\REAR STEM

2 4300034 1 CONTROL BOX

3 4501543 1 BRKT\GOV\1150

4 4703967 1 PNL\CNTRL\MACHINE\3010

5 4800024 2 BOLT\HEX\1/4X3/4

6 4800153 10 BOLT\CRG\5/16X3/4\NC

7 4800282 4 SCR\PAN\SLOT\#10X3/4\NC

8 4800301 2 SCR\FLNG\SERR\1/4X3/4

9 4900009 2 NUT\HEX\1/4\NC

10 4900072 4 NUT\HEXW10\NC

1 4900084 10 NUT\TPLCK\1/4\NC

12 5000024 2 WASH\LOCK\1/4

13 5000104 4 WASH\LOCK#10

14 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

15 5700324 4 SWITCH\RCKR\ACTR\BLK

16 5700325 2 SWITCH\RCKR\ACTR\BLK\RED\LIGHT

17 5700326 1 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS

18 5700328 3 SWITCH\RCKR\MNT\PNL\SNGL

19 5700329 6 SWITCH\RCKR\PLUG

20 5700333 10 SWITCH\RCKR\MNT\PNL\MTPL

21 5700403 1 SWITCH\BUTTON\PUSH

22 5700430 2 SWITCH\RCKR\DPST\24W\1LT

23 5700431 1 SWITCH\RCKR\DPDT\24V\2LT

24 5700432 4 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A

25 5700506 2 GAUGE\HOUR\RESET

26 5700510 1 BOOT\DUST\PUSBUTTON

27 7500124 2 GRMT\RBBR\1X9/32IDX3/16T
RADIO REMOTE OPTION

19A 5700431 1 SWITCH\RCKR\DPDT\24V\2LT
5700326 1 SWITCH\RCKR\ACTR\BLK\2RED\LIGHTS
5700432 1 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A
5700324 1 SWITCH\RCKR\ACTR\BLK
TUB COVER OPTION

19B 5700432 2 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A
5700324 2 SWITCH\RCKR\ACTR\BLK
JACK OPTION

19C 5700432 2 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A
5700324 2 SWITCH\RCKR\ACTR\BLK

3010 TUB GRINDER PARTS REFERENCE

75



76

BOTTOM CONTROL PANEL ASSEMBLY (TIER 111)

’

!
20

20

|

()
()

3010 TUB GRINDER PARTS REFERENCE

|56



BOTTOM CONTROL PANEL ASSEMBLY (TIER I11)

ITEM PART QTY. PART DESCRIPTION

1 3800381 3 GAUGE\3000PSI\REAR STEM

2 4300034 1 CONTROL BOX

3 4501543 1 BRKT\GOV\1150

4 4501713 1 PNL\CNTRL\MACHINE\1150

5 4800024 2 BOLT\HEX\1/4X3/4

6 4800282 4 SCR\PAN\SLOT\#10X3/4\NC

7 4800291 10 BOLT\CRG\1/4X3/4\NC

8 4800301 2 SCR\FLNG\SERR\1/4X3/4

9 4900009 2 NUT\HEX\1/4\NC

10 4900084 10 NUT\TPLCK\1/4\NC

1 5000024 2 WASH\LOCK\1/4

12 5000104 4 WASH\LOCKW#10

13 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

14 5700328 3 SWITCH\RCKR\MNT\PNL\SNGL

15 5700329 6 SWITCH\RCKR\PLUG

16 5700333 10 SWITCH\RCKR\WMNT\PNL\MTPL

17 5700403 1 SWITCH\BUTTON\PUSH

18 5700506 2 GAUGE\HOUR\RESET

19 5700510 1 BOOT\DUST\PUSBUTTON

20 5700542 4 SWITCH\RCKR\DPDT\24VUNLIT\I5SAAMOMNTRY\W/RAISED BRCKT

21 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET

22 5700544 2 SWITCH\RCKR\DPDT\24W1LIM15ALTCH&MOMW/RAISED BRCKT

23 7500124 2 GRMT\RBBR\1X9/32IDX3/16T
RADIO REMOTE OPTION

15A 5700545 1 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKT
5700542 1 SWITCH\RCKR\DPDT\24VUNLITVI5AMOMNTRY\W/RAISED BRCKT
TUB COVER OPTION

15B 5700542 2 SWITCH\RCKR\DPDT\24VUNLIT\15AAMOMNTRY\W/RAISED BRCKT
JACK OPTION

15C 5700542 2 SWITCH\RCKR\DPDT\24VUNLIT\15AIMOMNTRY\W/RAISED BRCKT

3010 TUB GRINDER PARTS REFERENCE

77



78

CONTROL PANEL ASSEMBLY (S.N.

3131 & UP)

(4

@ : 3
° l’-ﬂ.lz' 4
o Ll

rLE 1L

3010 TUB GRINDER PARTS REFERENCE



CONTROL PANEL ASSEMBLY (S.N. 3131 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4300034 1 CONTROL BOX

2 4501543 1 BRKT\GOV\1150

3 4502757 1 FRM\PANEL\CNTRL

4 4502759 1 DOOR\PANEL\CNTRL

5 4502760 1 WNDW\PANEL\CNTRL

6 4502777 1 PNL\CNTRL\MACHINE\3010

7 4800166 8 SCR\CSK\ALN\5/16X1\NC

8 4900142 8 NUT\TPLCK\5/16\NC

9 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN

10 5700289 2 ENCL\BRKR\CRCT\7-POLE

1 5700328 2 SWITCH\RCKR\MNT\PNL\SNGL

12 5700329 5 SWITCH\RCKR\PLUG

13 5700333 12 SWITCH\RCKR\WMNT\PNL\MTPL

14 5700504 2 RELAY\POWR\24V\SPST\W/DIO

15 5700506 2 GAUGE\HOUR\RESET

16 5700510 1 BOOT\DUST\PUSBUTTON

17 5700542 4 SWITCH\RCKR\DPDT\24VUNLIT\15AAMOMNTRY\W/RASED BRCKT

18 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET

19 5700544 2 SWITCH\RCKR\DPDT\24WV\1LIT\15A\LTCH&MOMW/RASED BRCKT

20 5700545 2 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET

21 5700652 1 SWITCH\BUTTON\PUSH

22 5700747 1 LIGHT\WHT\10-30V\LED

23 5700903 1 PANEL\KEY;SWITCH\CAT\TIER 3

24 7500706 1 GAUGE\FUEL\24V

25 7500907 1 LATCH\COMP\HD

26 7500918 2 HINGE\BOLT-ON\BLACK

26a 4900169 2 NUT\HEX\M8\METRIC\1.25

27 7501392 2 HINGE\BOLT-ON\270DEG\4-BLT\BLK

28 7501393 1 STOP\WIND\DR\PNL

29 5700916 1 CNTRLLR\UNIT\DISPLAY\ADV3
LOADER OPTION

A 5700545 1 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET
RADIO REMOTE OPTION

B 5700542 1 SWITCH\RCKR\DPDT\24VUNLIT\15AAIMOMNTRY\W/RASED BRCKT

Cc 5700545 1 SWITCH\RCKR\DPST\24V\2LIT\15A\LATCH\W/RAISED BRACKET

3010 TUB GRINDER PARTS REFERENCE

79



80

& DURATECH’

Clearing the Way for a Better Tomorrow

3010 TUB GRINDER PARTS REFERENCE



CAT TIER Ill KEY SWITCH PANEL

5700939 5700941

Diagnostic Lamp Oil Pressure Water Temperature

5700938

Fuel Pressure

5700804

Curcuit Breaker

Maintenance
Lamp

Service Tool Connector Maintenance
Clear Switch

3010 TUB GRINDER PARTS REFERENCE

Warning Lamp

5700940

Voltmeter

5700907

Engine Tachometer

5700497
Key Switch

5700831
Throttle Control

Engine Kill Switch

81



82

REAR AUXILIARY CONTROL PANEL

3010 TUB GRINDER PARTS REFERENCE




REAR AUXILIARY CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION

1 4501734 1 SHEET\PANEL\CONTROL\AUX\REAR

2 4800498 4 SCR\PAN\PHL\#10X3/4\NF

3 5700324 3 SWITCH\RCKR\ACTR\BLK

4 5700328 3 SWITCH\RCKR\MNT\PNL\SNGL

5 5700432 3 SWITCH\RCKR\DPDT\24VUNLIT\MOM\15A

3010 TUB GRINDER PARTS REFERENCE

83



84

ENGINE SHROUD ASSEMBLY (S.N. 3000 TO 3009)

3010 TUB GRINDER PARTS REFERENCE



ENGINE SHROUD ASSEMBLY (S.N. 3000 TO 3009)

ITEM PART QTY. PART DESCRIPTION

1 4000219 2 RAD\HYD\23X19\1-1/16"-1

2 4501393 2 DOOR\ACCESS\ENG\LH

3 4501394 2 DOOR\ACCESS\ENG\RH

4 4501397 2 BELT\CUSHION\SHROUD

5 4501398 2 BELT\CUSHION\SHROUD

6 4501484 1 SHROUD\RAD

7 4501485 1 SHROUD\ENG\REAR

8 4501486 1 COVER\ENG\LH

9 4501487 1 COVER\ENG\RH

10 4501492 3 BRKT\COOLER\OIL

11 4501495 2 MNT\ENGINE\FRONT\CAT3406
12 4501496 1 CVR\RIDGE\SHROUD\ENG
13 4501497 4 BRKT\PIVOT\DOOR

14 4501498 2 SEAL\RAD\SIDE

15 4501553 1 SEAL\RAD\TOP

16 4501554 1 SEAL\RAD\BOTTOM

17 4501555 2 BRKT\LT\FR

18 4501560 1 DECK\SEVR\ENG

19 4501561 2 STEP\SERVAENGINE

20 4501562 1 DECK\SEVR\ENG

21 4501563 2 DOOR\ACCESS\RAD

22 4501572 1 FRM\DOOR\RAD

23 4501573 1 DOOR\ACCESS\RAD\RH

24 4501574 1 FRM\DOOR\RAD\LH

25 4501575 1 DOOR\ACCESS\RAD\TOP\LH
26 4501576 1 DOOR\ACCESS\RAD\BOTTOM\LH
27 4501579 3 ROD\DOOR\RAD

28 4501580 1 BRKT\CLAMP\FRM\COOLER\OIL
29 4703117 1 FRM\PIVOT\COOLER\OIL

30 4703730 1 BRLT\COOLER\OIL

31 4703731 1 MNT\ENGINE\REAR

32 4800003 65 BOLT\HEX\3/8X1

33 4800018 10 BOLT\HEX\1/2X1-1/4

34 4800098 30 BOLT\HEX\3/8X1-1/4\NC

35 4800925 4 BOLT\HEX\7/8X5

36 4900001 10 NUT\HEX\1/2\NC

37 4900002 57 NUT\HEX\3/8\NC

38 4900023 1 NUT\TPLCK\3/8\NC

39 5000001 120 WASH\FLAT\3/8

40 5000004 20 WASH\FLAT\1/2

41 5000006 10 WASH\LOCK\1/2

42 5000019 95 WASH\LOCK\3/8

43 5000098 4 WASH\FLAT\7/8

44 5000106 4 WASH\LOCK\7/8

45 5700317 3 LAMP\HALOGEN\4X6\24V

46 6100064 3 SCRAPERSPRING

47 7500664 8 BALL STUD\SHOCK\FITTING
48 7500665 8 END FITTING\GAS SPRING
49 7500666 8 SAFETY CLIP

50 7500891 1 KNOB\CLAMP\3/8NCx1”"STUD
51 7500907 10 LATCH\COMP\HD\1.18-2.36
52 7500918 10 HINGE\BOLT-ON\BLACK

53 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE
54 7500663 4 SPRNG\GAS\90LB\9416K224

3010 TUB GRINDER PARTS REFERENCE



86

ENGINE SHROUD ASSEMBLY (S.N. 3010 TO 3019)

3010 TUB GRINDER PARTS REFERENCE




ENGINE SHROUD ASSEMBLY (S.N. 3010 TO 3019)

ITEM PART QTY. PART DESCRIPTION

1 4000219 2 RAD\HYD\23X19\1-1/16"-1

2 4501393 2 DOOR\ACCESS\ENG\LH

3 4501394 2 DOOR\ACCESS\ENG\RH

4 4501397 2 BELT\CUSHION\SHROUD

5 4501398 2 BELT\CUSHION\SHROUD

6 4501484 1 SHROUD\RAD

7 4501485 1 SHROUD\ENG\REAR

8 4501486 1 COVER\ENG\LH

9 4501487 1 COVER\ENG\RH

10 4501492 3 BRKT\COOLER\OIL

1 4501495 2 MNT\ENGINE\FRONT\CAT3406
12 4501496 1 CVR\RIDGE\SHROUD\ENG
13 4501497 4 BRKT\PIVOT\DOOR

14 4501498 2 SEAL\RAD\SIDE

15 4501553 1 SEAL\RAD\TOP

16 4501554 1 SEAL\RAD\BOTTOM

17 4501555 2 BRKT\LT\FR

18 4501560 1 DECK\SEVR\ENG

19 4501561 2 STEP\SERV\ENGINE

20 4501562 1 DECK\SEVR\ENG

21 4501563 2 DOOR\ACCESS\RAD

22 4501580 1 BRKT\CLAMP\FRM\COOLER\OIL
23 4501596 1 FRM\DOOR\RAD\LH

24 4501597 1 FRM\DOOR\RAD\RH

25 4501598 1 DOOR\RAD\TOP\LH

26 4501599 1 DOOR\RAD\BOTTOM\LH

27 4501800 1 DOOR\RAD\BOTTOM\RH

28 4703117 1 FRM\PIVOT\COOLER\OIL

29 4703730 1 BRLT\COOLER\OIL

30 4703731 1 MNT\ENGINE\REAR

31 4800003 71 BOLT\HEX\3/8X1

32 4800018 10 BOLT\HEX\1/2X1-1/4

33 4800098 30 BOLT\HEX\3/8X1-1/4\NC

34 4800925 4 BOLT\HEX\7/8X5

35 4900001 10 NUT\HEX\1/2\NC

36 4900002 57 NUT\HEX\3/8\NC

37 4900023 1 NUT\TPLCK\3/8\NC

38 5000001 120 WASH\FLAT\3/8

39 5000004 20 WASH\FLAT\1/2

40 5000006 10 WASH\LOCK\1/2

41 5000019 101 WASH\LOCK\3/8

42 5000098 4 WASH\FLAT\7/8

43 5000106 4 WASH\LOCK\7/8

44 5700317 3 LAMP\HALOGEN\4X6\24V

45 7500664 8 BALL STUD\SHOCK\FITTING
46 7500665 8 END FITTING\GAS SPRING
47 7500666 8 SAFETY CLIP

48 7500891 1 KNOB\CLAMP\3/8NCx1”"STUD
49 7500907 10 LATCH\COMP\HD\1.18-2.36
50 7500918 10 HINGE\BOLT-ON\BLACK

51 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE
52 7500663 4 SPRNG\GAS\90LB\9416K224

3010 TUB GRINDER PARTS REFERENCE

87



ENGINE SHROUD ASSEMBLY (S.N. 3020 & UP)

3010 TUB GRINDER PARTS REFERENCE

=
JE—
b
—
[
[

>
—
[
3
o
(N
(o




ENGINE SHROUD ASSEMBLY (S.N. 3020 & UP)

ITEM PART QTY. PART DESCRIPTION

1 4000219 2 RAD\HYD\23X19\1-1/16"-1

2 4501397 2 BELT\CUSHION\SHROUD

3 4501398 2 BELT\CUSHION\SHROUD

4 4501484 1 SHROUD\RAD

5 4501485 1 SHROUD\ENG\REAR

6 4501486 1 COVER\ENG\LH

7 4501487 1 COVER\ENG\RH

8 4501492 3 BRKT\COOLER\OIL

9 4501495 2 MNT\ENGINE\FRONT\CAT3406
10 4501496 1 CVR\RIDGE\SHROUD\ENG
11 4501497 4 BRKT\PIVOT\DOOR

12 4501498 2 SEAL\RAD\SIDE

13 4501553 1 SEAL\RAD\TOP

14 4501554 1 SEAL\RAD\BOTTOM

15 4501560 1 DECK\SEVR\ENG

16 4501561 2 STEP\SERV\ENGINE

17 4501562 1 DECK\SEVR\ENG

18 4501563 2 DOOR\ACCESS\RAD

19 4501596 1 FRM\DOOR\RAD\LH

20 4501597 1 FRM\DOOR\RAD\LH

21 4501598 1 DOOR\RAD\TOP\LH

22 4501599 1 DOOR\RAD\BOTTOM\LH

23 4501800 1 DOOR\RAD\BOTTOM\LH

24 4703579 10 HINGE\ASSY\FAB\3-1/2

25 4703730 1 BRLT\COOLER\OIL

26 4703731 1 MNT\ENGINE\REAR

26A 4705301 MNT\ENG\REARW\WW/CLUTCH SUP/HPTO20 (S.N. 3127,3128)
27 4703870 1 BRKT\LIGHT\LH

28 4703871 1 BRKT\LIGHT\RH

29 4703893 2 DOOR\ACCESS\ENGINE\L.H.
30 4703894 2 DOOR\ACCESS\ENGINE\R.H.
31 4800003 71 BOLT\HEX\3/8X1

32 4800013 20 BOLT\HEX\5/16X1

33 4800018 10 BOLT\HEX\1/2X1-1/4

34 4800098 30 BOLT\HEX\3/8X1-1/4\NC

35 4800160 20 BOLT\HEX\7/16X1-1/4

36 4800468 12 SCR\RD\SLOT\#10X1/2

37 4800925 4 BOLT\HEX\7/8X5

38 4900001 10 NUT\HEX\1/2\NC

39 4900002 57 NUT\HEX\3/8\NC

40 4900003 18 NUT\HEX\5/16\NC

41 4900023 1 NUT\TPLCK\3/8\NC

42 4900025 20 NUT\HEX\7/16\NC

43 4900072 12 NUT\HEX\#10\NC

44 5000001 108 WASH\FLAT\3/8

45 5000004 20 WASH\FLAT\1/2

46 5000006 10 WASH\LOCK\1/2

47 5000015 20 WASH\LOCK\7/16

48 5000019 101 WASH\LOCK\3/8

49 5000022 20 WASH\LOCK\5/16

50 5000023 40 WASH\FLAT\5/16

51 5000071 12 WASH\LOCK;EXT\STAR#10
52 5000098 4 WASH\FLAT\7/8

53 5000106 4 WASH\LOCK\7/8

54 5700317 3 LAMP\HALOGEN\4X6\24V

55 7500664 8 BALL STUD\SHOCK\FITTING\M6
56 7500891 1 KNOB\CLAMP\3/8NCx1”’STUD
57 7500907 8 LATCH\COMP\HD

58 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE
59 GAS_SPRING

3010 TUB GRINDER PARTS REFERENCE

89



90

ENGINE SHROUD ASSEMBLY - 525 HP

3010 TUB GRINDER PARTS REFERENCE



ENGINE SHROUD ASSEMBLY - 525 HP

ITEM PART QTY. PART DESCRIPTION

1 4000219 2 RAD\HYD\23X19\1-1/16"-1

2 4000300 1 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8
3 4501486 1 COVER\ENG\LH

4 4501487 1 COVER\ENG\RH

4 4704687 COVER\ENG\RH (only on s.n.’s 3062, 3065, 3068, 3070, 3072, & 3074)
5 4501492 3 BRKT\COOLER\OIL

6 4501495 2 MNT\ENGINE\FRONT\CAT3406
7 4501496 1 CVR\RIDGE\SHROUD\ENG

8 4501497 4 BRKT\PIVOT\DOOR

9 4501499 1 TUBE\INTAKE\AIR

10 4501562 1 DECK\SEVR\ENG

11 4501580 1 BRKT\CLAMP\FRM\COOLER\OIL
12 4501820 2 BRACE\SHROUD

13 4501824 1 DECK\SERV

14 4501828 2 SEAL\RAD\TOP

15 4501829 2 SEAL\RAD\SIDE

16 4501831 1 TUBE\SCRN\ROTARY

17 4502006 1 MNT\ENG\525

18 4502014 1 SHROUD\ENG\REAR

19 4703579 10 HINGE\ASSY\FAB\3-1/2

20 4703870 1 BRKT\LIGHT\LH

21 4703871 1 BRKT\LIGHT\RH

22 4703893 2 DOOR\ACCESS\ENGINE\L.H.
23 4703894 2 DOOR\ACCESS\ENGINE\R.H.
24 4703895 1 DOOR\RAD

25 4704298 1 SHROUD\RAD

26 4704299 1 FRM\PIVOT\COOLER\OIL

27 4704300 1 BRLT\COOLER\OIL

28 4800003 109 BOLT\HEX\3/8X1

29 4800013 4 BOLT\HEX\5/16X1

30 4800018 10 BOLT\HEX\1/2X1-1/4

31 4800098 16 BOLTHEX\3/8X1-1/4\NC

32 4800468 20 SCR\RD\SLOT\#10X1/2

33 4800925 4 BOLT\HEX\7/8X5

34 4900001 10 NUT\HEX\1/2\NC

35 4900002 125 NUT\HEX\3/8\NC

36 4900003 4 NUT\HEX\5/16\NC

37 4900072 20 NUT\HEXW#10\NC

38 5000001 160 WASH\FLAT\3/8

39 5000004 20 WASH\FLAT\1/2

40 5000006 10 WASH\LOCK\1/2

41 5000019 136 WASH\LOCK\3/8

42 5000022 4 WASH\LOCK\5/16

43 5000023 4 WASH\FLAT\5/16

44 5000071 20 WASH\LOCK;EXT\STARW#10

45 5000098 4 WASH\FLAT\7/8

46 5000106 4 WASH\LOCK\7/8

47 5700317 3 LAMP\HALOGEN\4X6\24V

48 7500664 8 BALL STUD\SHOCK\FITTING\M6
49 7500665 8 END FITTING\GAS SPRING \m6
50 7500666 8 SAFETY CLIP

51 7500891 1 KNOB\CLAMP\3/8NCx1”"STUD
52 7500907 10 LATCH\COMP\HD

53 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE
54 7500663 4 SPRNG\GAS\90LB\9416K224

3010 TUB GRINDER PARTS REFERENCE



ENGINE SHROUD ASSEMBLY - 475 & 540 HP

SEE DETAIL A

N
0
Gy
()
9000/ /4~
0
u°°%°
o°°%°
(r)
0%0%0 A
400
0
GW
4
(R

0
0900

N A
Q 00 b pg——""
Y
QY
VY

SEE DETAIL D

92 3010 TUB GRINDER PARTS REFERENCE

t

SEE DETATL

SEE DETAIL €



ENGINE SHROUD ASSEMBLY - 475 & 540 HP - DETAIL A

3010 TUB GRINDER PARTS REFERENCE

93



94

ENGINE SHROUD ASSEMBLY - 475 & 540 HP - DETAILS B-E

DETAIL B
SCALE 1116

DETAIL €
SCALE 1716

3010 TUB

AP
28 DETAIL T

SCALE 118

GRINDER PARTS REFERENCE

OETAIL D
SCALE 118



ENGINE SHROUD ASSEMBLY - 475 & 540 HP - PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 4000219 2 RAD\HYD\23X19\1-1/16"-1

2 4000300 1 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8
3 4501486 1 COVER\ENG\LH

4 4501487 1 COVER\ENG\RH

5 4501492 3 BRKT\COOLER\OIL

6 4501495 2 MNT\ENGINE\FRONT\CAT3406
7 4501496 1 CVR\RIDGE\SHROUD\ENG

8 4501497 4 BRKT\PIVOT\DOOR

9 4501562 1 DECK\SEVR\ENG

10 4501580 1 BRKT\CLAMP\FRM\COOLER\OIL
11 4501824 1 DECK\SERV

12 4501828 2 SEAL\RAD\TOP

13 4501829 2 SEAL\RAD\SIDE

14 4502006 1 MNT\ENG\525

15 4502014 1 SHROUD\ENG\REAR (THRU S.N. 3129)
15A 4502047 SHROUD\ENG\REAR (S.N. 3130 & UP)
16 4703579 10 HINGE\ASSY\FAB\3-1/2

17 4703870 1 BRKT\LIGHT\LH

18 4703871 1 BRKT\LIGHT\RH

19 4703893 2 DOOR\ACCESS\ENGINE\L.H.

20 4703894 2 DOOR\ACCESS\ENGINE\R.H.

21 4703895 1 DOOR\RAD

22 4704298 1 SHROUD\RAD (THRU S.N. 3130)
22A 4502493 SHROUD\RAD (S.N. 3131 & UP)
23 4704299 1 FRM\PIVOT\COOLER\OIL

24 4704300 1 BRLT\COOLER\OIL

25 4704653 1 CVR\ACCESS\SHROUD

26 4704680 1 TUBE\INTAKE\AIR

27 4704682 2 BRACE\SHROUD

28 4800003 114 BOLT\HEX\3/8X1

29 4800013 4 BOLT\HEX\5/16X1

30 4800018 10 BOLT\HEX\1/2X1-1/4

31 4800085 4 BOLT\HEX\1/2X1

32 4800098 16 BOLT\HEX\3/8X1-1/4\NC

33 4800468 20 SCR\RD\SLOT\#10X1/2

34 4800925 4 BOLT\HEX\7/8X5

35 4900001 14 NUT\HEX\1/2\NC

36 4900002 126 NUT\HEX\3/8\NC

37 4900003 4 NUT\HEX\5/16\NC

38 4900023 12 NUT\TPLCK\3/8\NC

39 4900072 20 NUT\HEX\#10\NC

40 5000001 166 WASH\FLAT\3/8

41 5000004 24 WASH\FLAT\1/2

42 5000006 14 WASH\LOCK\1/2

43 5000019 141 WASH\LOCK\3/8

44 5000022 4 WASH\LOCK\5/16

45 5000023 4 WASH\FLAT\5/16

46 5000071 20 WASH\LOCK;EXT\STAR#10

47 5000098 4 WASH\FLAT\7/8

48 5000106 4 WASH\LOCK\7/8

49 5700317 3 LAMP\HALOGEN\4X6\24V

50 7500664 8 BALL STUD\SHOCK\FITTING\M6
51 7500665 8 END FITTING\GAS SPRING \m6
52 7500666 8 SAFETY CLIP

53 7500891 1 KNOB\CLAMP\3/8NCx1"STUD

54 7500907 10 LATCH\COMP\HD

55 7501063 4 CUSH\RBBR\3-1/20DX2-7/8\0.94 BOLT HOLE
56 7501074 3 WEATHERSTRIP\SCRN\RAD

57 7500663 4 SPRNG\GAS\90LB\9416K224

3010 TUB GRINDER PARTS REFERENCE

95



96

ROTARY SCREEN ASSEMBLY (S.N. 3000 TO 3019)

3010 TUB GRINDER PARTS REFERENCE



ROTARY SCREEN ASSEMBLY (S.N. 3000 TO 3019)

ITEM PART QTY. PART DESCRIPTION

1 1400090 1 PULLEY G&G

2 1600085 1 V-BELT\AX\158\COG-BELT
3 4501395 1 CVR\ROTARYSCREEN\BOTTOM
4 4501396 1 CVR\ROTARYSCREEN\TOP
5 4501564 1 DOOR\RAD

6 4501569 1 IDLER\SCREEN\ROTARY

7 4501571 1 BRKT\SPRING\IDLER\SCREEN\ROTARY
8 4800003 11 BOLT\HEX\3/8X1

9 4800034 1 BOLT\HEX\3/8X1-1/2

10 4800146 1 BOLT\HEX\3/8X2

11 4900002 2 NUT\HEX\3/8\NC

12 4900023 1 NUT\TPLCK\3/8\NC

13 5000001 12 WASH\FLAT\3/8

14 5000019 12 WASH\LOCK\3/8

15 5700537 1 MTR\ELEC\24\V\.03HP

16 7501073 15 SCREW\SCRN\RAD

17 7501076 1 SPRING\SCRN\RAD

18 7501077 1 SHEAVE\SCRN\RAD

19 7501078 4 CAP\SCREW\SCRN\RAD

20 7501079 4 ROLLER\ ROTARYSCREEN
21 7501080 12 FLANGE\NUT\SCRN\RAD
22 7501081 1 WASHER\SCRN\RAD

23 7501083 1 AIR\DUCT\SCRN\RAD

24 7501089 1 CAP\SCREW\SCRN\RAD

25 7501084 1 SCREEN\ROTARY\RAD

3010 TUB GRINDER PARTS REFERENCE

97






ROTARY SCREEN ASSEMBLY (S.N. 3020 & UP)

ITEM PART QTY. PART DESCRIPTION

1 1400090 1 PULLEY G&G

2 1600085 1 V-BELT\AX\158\COG-BELT
3 4501395 1 CVR\ROTARYSCREEN\BOTTOM
4 4501396 1 CVR\ROTARYSCREEN\TOP
5 4501569 1 IDLER\SCREEN\ROTARY

6 4501571 1 BRKT\SPRING\IDLER\SCREEN\ROTARY
7 4703895 1 DOOR\RAD

8 4800003 11 BOLT\HEX\3/8X1

9 4800034 1 BOLT\HEX\3/8X1-1/2

10 4800146 1 BOLT\HEX\3/8X2

1 4900002 2 NUT\HEX\3/8\NC

12 4900023 1 NUT\TPLCK\3/8\NC

13 5000001 12 WASH\FLAT\3/8

14 5000019 12 WASH\LOCK\3/8

15 5700537 1 MTR\ELEC\24\\.03HP

16 7501076 1 SPRING\SCRN\RAD

17 7501077 1 SHEAVE\SCRN\RAD

18 7501078 4 CAP\SCREW\SCRN\RAD

19 7501079 4 ROLLER\ ROTARYSCREEN
20 7501080 12 FLANGE\NUT\SCRN\RAD
21 7501081 1 WASHER\SCRN\RAD

22 7501083 1 AIR\DUCT\SCRN\RAD

23 7501089 1 CAP\SCREW\SCRN\RAD
24 7501084 1 SCREEN\ROTARY\RAD

3010 TUB GRINDER PARTS REFERENCE

99



ENGINE DUCTING - 463 & 525 HP

100 3010 TUB GRINDER PARTS REFERENCE



ENGINE DUCTING - 463 & 525 HP

ITEM PART QTY. PART DESCRIPTION

1 4501392 1 TUBE\INTAKE\AIR

2 4501483 1 BRKT\MUFFLER\AIRCLEANER

3 4501499 1 TUBE\INTAKE\AIR

4 4501565 1 BRKT\FUNNEL\SHROUD\RAD

5 4501568 1 TUBE\INTAKE\AIR

6 4501582 1 ELBOW\SCREEN\ROTARY

7 4501584 1 SEAL\SCREEN\ROTARY

8 4501585 1 SEAL\SCREEN\ROTARY

9 4800003 4 BOLT\HEX\3/8X1

10 4800033 4 BOLT\HEX\3/4X2

1 4800034 4 BOLT\HEX\3/8X1-1/2

12 4800053 2 BOLT\CRG\3/8X1\NC

13 4800098 2 BOLT\HEX\3/8X1-1/4\NC

14 4900002 12 NUT\HEX\3/8\NC

15 4900139 4 NUT\TPLCK\3/4\GR8\NC

16 5000001 22 WASH\FLAT\3/8

17 5000019 12 WASH\LOCK\3/8

18 7500513 1 FTG\RBBR\5\45DEG\ELL

19 7500514 1 FTG\RBBR\7\Q0DEG\ELL

20 7500643 1 FTG\RBBR\7\CPLG

21 7500644 6 CLMP\HOSE\7

22 7500875 1 SILENCER\EXHAUST\COWL

22 7501285 SILENCER\EXHAUST\COWL (only on s.n.’s 3062, 3065,
3068, 3070, 3072, & 3074)

23 7500915 1 EXHST\FLEX\COWL

24 7500920 1 AIRCLEANER\FVG\DONALDSON

24A 4400084 FLTR\ELMT\AIR\PRMRY

24B 4400085 FLTRAEELMT\AIR\SAFTY

25 7500922 1 FTG\RBBR\7TO6\90DEG\ELL

26 7500923 1 FTG\RBBR\3-1/2\CPLG

27 7500924 1 TUBE\EXHAUST\6"X20-7/8-SC ONE END

28 7500925 2 CLAMP\EXHAUST\6

29 7501066 1 SPRTR\INLINE\H001906

30 7501074 1 WEATHERSTRIP\SCRN\RAD

31 7501075 1 Z62350-FUNNEL

32 7501083 1 AIR\DUCT\SCRN\RAD

33 7501235 4 CUSH\RBBR\1-1/40DX1/2IDX1/2THICK

3010 TUB GRINDER PARTS REFERENCE

101






ENGINE DUCTING - 475 & 540 HP

ITEM PART QTY. PART DESCRIPTION

1 4501392 1 TUBE\INTAKE\AIR

2 4501565 1 BRKT\FUNNEL\SHROUD\RAD
3 4501582 1 ELBOW\SCREEN\ROTARY

4 4501584 1 SEAL\SCREEN\ROTARY

5 4501585 1 SEAL\SCREEN\ROTARY

6 4704680 1 TUBE\INTAKE\AIR

7 4704681 1 BRKT\MUFFLER\AIRCLEANER
8 4704684 1 TUBE\INTAKE\AIR

9 4800003 8 BOLT\HEX\3/8X1

10 4800033 4 BOLT\HEX\3/4X2

1 4800053 2 BOLT\CRG\3/8X1\NC

12 4800098 6 BOLT\HEX\3/8X1-1/4\NC

13 4900002 12 NUT\HEX\3/8\NC

14 4900139 4 NUT\TPLCK\3/4\GR8\NC

15 5000001 26 WASH\FLAT\3/8

16 5000019 16 WASH\LOCK\3/8

17 7500644 2 CLMP\HOSE\7

18 7500875 1 SILENCER\EXHAUST\COWL
19 7500915 1 EXHST\FLEX\COWL

20 7500922 1 FTG\RBBR\7TO6\90DEG\ELL
21 7500924 1 TUBE\EXHAUST\6"X20-7/8-SC ONE END
22 7500925 2 CLAMP\EXHAUST\6

23 7501066 1 SPRTR\INLINE\H001906

24 7501074 1 WEATHERSTRIP\SCRN\RAD
25 7501075 1 Z62350-FUNNEL

26 7501083 1 AIR\DUCT\SCRN\RAD

27 7501274 1 AIRCLEANER\FRG\18”

28 7501275 1 FTG\RBBR\CPLG\8TO7

29 7501276 1 90DEG REDUCING ELBOW
30 7501277 1 FTG\RBBR\5\45DEG\ELL

31 7501278 2 CLMP\AIRCLEANER\18”

REPLACMENT AIR FILTERS FOR 7501274

4400122
4400123

NOT SHOWN

3700738

FLTR\ELMT\AIR\PRMRY\
FLTR\ELMT\AIR\SAFTY

HOSE\AIR\3-1/2”ID

3010 TUB GRINDER PARTS REFERENCE

103



BATTERY BOX ASSEMBLY - ORIGINAL STYLE

104 3010 TUB GRINDER PARTS REFERENCE



BATTERY BOX ASSEMBLY - ORIGINAL STYLE

ITEM PART QTY. PART DESCRIPTION

1 4501551 2 BRKT\BATT

2 4501552 1 BRKT\BOX\BATTERY\BOTTOM
3 4501566 1 BRKT\BOX\BATTERY

4 4501567 1 BRKT\BOX\BATTERY

5 4703198 8 HLDN/BRCKT/BTTRY

6 4800003 6 BOLT\HEX\3/8X1

7 4800098 6 BOLT\HEX\3/8X1-1/4\NC

8 4800468 32 SCR\RD\SLOT\#10X1/2

9 4900002 20 NUT\HEX\3/8\NC

10 4900072 32 NUT\HEXW10\NC

1 5000001 26 WASH\FLAT\3/8

12 5000019 20 WASH\LOCK\3/8

13 5000071 32 WASH\LOCK;EXT\STARW10
14 5700002 2 BATT\12VDC

15 7500606 8 LATCH\35-M\AUSTIN

16 7500917 2 BOX\BTTRY\12X21-3/4X11\8D

3010 TUB GRINDER PARTS REFERENCE

105



BATTERY BOX ASSEMBLY - NEW STYLE

y /Id

2

106 3010 TUB GRINDER PARTS REFERENCE



BATTERY BOX ASSEMBLY - NEW STYLE

ITEM PART QTY. PART DESCRIPTION

1 4501551 2 BRKT\BATT

2 4501552 1 BRKT\BOX\BATTERYW\BOTTOM
3 4703198 8 HLDN\BRCKT\BTTRY

4 4703944 1 BRKT\BOX\BATTERY

5 4703945 1 BRKT\BOX\BATTERY

6 4703946 1 BRKT\COVER\BOX\BTTRY
7 4703947 1 BRKT\COVER\BTTRY

8 4703948 1 BRKT\COVER\BOX\BATTERY
9 4703949 2 COVER\BTTRY

10 4800003 18 BOLT\HEX\3/8X1

1 4800098 6 BOLT\HEX\3/8X1\NC

12 4800497 8 SCR\PAN\PHL#10X3/4\NC
13 4900002 36 NUT\HEX\3/8\NC

14 4900032 4 NUT\WING\3/8\NC

15 4900072 8 NUT\HEXW10\NC

16 5000001 34 WASH\FLAT\3/8

17 5000019 28 WASH\LOCK\3/8

18 5000071 8 WASH\LOCK;EXT\STARW10
19 5700002 2 BATT\12VDC

20 7500756 8 BMPR\RBBR\1-1/32X5/8

3010 TUB GRINDER PARTS REFERENCE

107



FIFTH WHEEL FUEL TANK ASSEMBLY

108 3010 TUB GRINDER PARTS REFERENCE



FIFTH WHEEL FUEL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800008 2 FTG\1/2MPX1/2FP\90\ST;EL

2 3800165 1 FTG\1/2FPX1/2FP\90

3 3800619 1 FTG\AIR\1/2MP\PLUG\BRS\HEX
4 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
5 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
6 4703055 1 TANK\FUEL\72-1/2X44-1/2X24-1/2
7 4703103 1 PIPE\RETURN\TANK\FUEL\HD12
8 4703104 1 TUBE\SUCTION\TANK\FUEL\HD12
9 4703105 1 CVR\GAUGE\TANK\FUEL

10 4703107 1 CVR\TANK\FUEL\HD12

1 4703108 1 TUBE\FILL\INNER\FUEL

12 4800024 12 BOLT\HEX\1/4X3/4

13 4800098 2 BOLT\HEX\3/8X1-1/4\NC

14 4800380 5 SCR\RD\SLOT\#10-32X3/4

15 4800620 3 SCR\CAP\ALN\6-32X3/8\BLK

16 4900082 2 NUT\INSERT\3/8\.027X.150GR

17 5000001 2 WASH\FLAT\3/8

18 5000019 2 WASH\LOCK\3/8

19 5000024 12 WASH\LOCK\1/4

20 7500124 1 GRMT\RBBR\1X9/32IDX3/16T

21 7500682 1 GAUGE\FUEL\SENDING\HD12

22 7500743 2 GRMT\RBBR\1-3/8X1IDX1/4T

23 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
24 7501175 1 SEAL\TANK\FUEL\3/32

3010 TUB GRINDER PARTS REFERENCE

109



HYDRAULIC OIL TANK (S.N. 3130 & UP)

110 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC OIL TANK (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
1 3800005 1 FTG\1/2MP\CLOSE\NIPPLE
2 3800173 1 FTG\3/8MP\PLUG\HEX
3 3800255 1 FTG\1-5/16MORX1/2FP
4 3800360 1 FTG\1/2MP\PLUG\HEX
5 3800490 1 FTG\3/4AMOR\PLUG\HEX
6 4000193 1 VALVE\BALL\1/2\LW\BRS
7 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400074 FLTR\ELMT\1OMIC\INTANK (REPLACEMENT FILTER)
8 4400067 3 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
9 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
10 4400071 1 VENT\W/LOCK\CAP\HYD
11 4502256 1 CVR\LH\TANK\OIL
12 4502257 1 CVR\RH\TANK\OIL
13 4502258 1 CAP\TANK\OIL
14 4502262 2 PAD\TANK\HYD
15 4702287 1 SHIM\LATCH\SLAM\7GA
16 4703396 1 CAP\CLEAN-OUT\TANK\HYD
17 4703727 2 DOOR\SHLD\TUB
18 4704240 1 MNT\LIGHT\SVC
19 4704915 1 CVR\HOLE\ACCSS
20 4705126 1 CVR\GAUGE\LVL\TNK\OIL
21 4705307 1 TANK\OIL\3010
22 4800003 18 BOLT\HEX\3/8X1
23 4800024 10 BOLT\HEX\1/4X3/4
24 4800594 2 SCR\PAN\SLOT\#12X3/4\NC
25 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
26 4900002 2 NUT\HEX\3/8\NC
27 4900083 4 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
28 4900146 2 NUT\TPLCKW#12\NC
29 5000001 16 WASH\FLAT\3/8
30 5000019 6 WASH\LOCK\3/8
31 5000024 10 WASH\LOCK\1/4
32 5000108 2 WASH\FLAT\#12
33 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
34 7500688 1 LATCH\SLAM\HEX\2100H
4703503 HYD\ASSY\3010
4704766 TANK\ASSY\HYD\3010T

3010 TUB GRINDER PARTS REFERENCE

111



CONVEYOR HYDRAULIC CIRCUIT

T —
1
1

N
|
‘III! s

96000V oF ISOH ISd 59)
¥31714 MNVL NI —_]
Z£2000%
\7 331 aNL/ANOD
6% ISOH 8v 3SOH H3dWNF b 3SOH ~ 06 ASOH
/&\ ¥ 3SOH
612000V
Z 3SOH ‘0L 38NL ‘v ISOH !
v I 8¢ ISOH ohoooovv
010006€ .
A g 39nL
L€ ISOH |
| 3SOH § 3SOH S ISOH
6 38NL 0 )
¢ 3SOH . .
NNY ANOD
v X @ @
1L Z0006E -
A / A_u vV m_w % (m. £8000z¢ |
|
‘ ‘ 1 _.m L
9 ISOH ‘Z 3aN1 ‘0€ ISOH 26 350K
802000¥
Lt ISOH
0
18£008E

IN APPENDIX A AT THE END OF

SEE FOLD OUTS PAGE FO-1

3010 TUB GRINDER PARTS REFERENCE

TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS

SEE FOLD OUTS PAGE FO-2

APPENDIX A AT THE END OF THE MANUAL
THE MANUAL

TUB HYDRAULIC CIRCUIT

112



HYDRAULIC OIL TANK WITH HOSES AND FITTINGS (S.N. UP TO 3129)

ITEM PART QTY. PART DESCRIPTION
6 3800441 1 FTG\3/4AMP\PLUG\HEX
9 3800468 2 FTG\1-5/8MJICX1-1/4MP\90
30 3800737 1 FTG\1-5/16MJICX1-1/4AMP\ST\SOLID
36 3800764 1 FTG\9/16MJICX3/8MP\90
53 4400007 2 FLTR\SCRN\2MPX1-1/4FP\25GPM
105 3700841 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC
106 3700841 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC
110 3700754 HOSE\HYD\SUCT\1X124\1-5/16FJCX1-5/16FJC90
112 3701556 HOSE\HYD\3/8X252\9/16FJICS
Not Shown
202 4703541 TANK\OIL\ASSY
203 7501132 CAP\FILLER\BREATHER
204 7501125 FILTER\ASSY\COMPLETE
205 4400096 FLTR\ELMT\1OMICRON\INTANK
206 7501119 ORING\FILTER\TANK
207 7501120 SEAL\TETRA\TANK
208 4400066 GAUGE\FILTER\25PSI\1/8MPT
7500997 GAUGE\LEVEL\5\M12

3010 TUB GRINDER PARTS REFERENCE 113



HYDRAULIC OIL TANK WITH HOSES AND FITTINGS (S.N. 3130 & UP)

/»25

.

| | s
@ © |/ N

ITEM PART QTY. PART DESCRIPTION

105 3701544 1 HOSE\HYD\1-1/4X92\1-5/8F JICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT

106 3701545 1 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT

110 3701548 1 HOSE\HYD\1X154\1-5/16FJICX1-5/16FJIC\90
COOLER BULKHEAD TO TANK FILTER

112 3700734 1 HOSE\HYD\3/8X112\9/16FJIC
TUB DRIVE CASE DRAIN TO TANK PORT

10 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

32 3800757 1 FTG\9/16MORX9/16MJIC\90

209 3800490 5 FTG\3/4AMOR\PLUG\HEX

210 3800801 1 FTG\1-7/8MORX1-5/16MJIC\ST

211 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

212 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

213 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
213A 4400074 FLTR\ELMT\1OMICRON\INTANK (REPLACEMENT FILTER)
215 4705307 1 TANK\OIL\3010

114 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC PUMP WITH HOSES AND FITTINGS

ITEM PART QTY.  PART DESCRIPTION

15 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

21 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

49 4200083 1 PUMP\HYD\25/20\2.33X1.78

93 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG

94 3700701 1 HOSE\HYD\3/4X117\1-1/16FJ

105 3700841 1 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC (for sn up to 3129)

105a 3701544 1 HOSE\HYD\1-1/4X92\1-5/8F JICX1/5/8FJIC\90 (for sn 3130 & up)
PUMP TO HYDAULIC TANK

106 3700841 1 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC (for sn up to 3129)

106a 3701545 1 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90 (for sn 3130 & up)
PUMP TO HYDAULIC TANK

NOT SHOWN

4200138 SEAL\FLG\PUMP

93

94

/|

—106

3010 TUB GRINDER PARTS REFERENCE

115



CONVEYOR RUN VALVE WITH HOSES AND FITTINGS

116

ITEM PART QTY. PART DESCRIPTION

2 3800277 4 FTG\1-1/16MORX1-1/16MJIC\ST

3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

22 3800631 2 FTG\9/16MORX9/16MJIC\ST

43 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

46 4000229 12 VALVE\HYD\SOL\24V\635\W/D\WPEND

91 3700689 HOSE\HYD\3/4X36\1-1/16MJCX1-1/16FJC

92 3700690 HOSE\HYD\3/4X40\1-1/16MJCX1-1/16FJC

93 3700893 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG

99 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC

102 3701542 HOSE\HYD\3/8X204\9/16FJICS (for sn up to 3129)

102a 3701553 HOSE\HYD\3/8X35\9/16FJICS (for sn 3130 & up)
CONVEYOR RUN VALVE TO PRESSURE GAUGE

122 3700685 TUBE\STL\3/4X78\FJCXFJC

123 3700685 TUBE\STL\3/4X78\FJCXFJC

3010 TUB GRINDER PARTS REFERENCE



BELLY CONVEYOR MOTOR WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

8 3800462 1 FTG\1-1/16NUTFJICS

13 3800527 3 FTG\7/8MORX1-1/16MJIC\ST

16 3800535 1 FTG\7/8MORX1-1/16MJIC\90

18 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

25 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE
35 3800763 1 FTG\7/16MORX9/16MJIC\ST

41 3900021 1 MTR\HYD\8\2000

54 4500893 5 CLMP\HOSE\3/4

64 3700677 HYD\3/4X157\1-1/16MJCX1-1/16FJIC

65 3700678 HOSE\HYD\3/4X171\1-1/16MJICX1-1/16FJIC
66 3700898 HOSE\HYD\3/8X36\9/16FJICS

67 3700899 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90
122 3700685 TUBE\STL\3/4X78\FJCXFJC

123 3700685 TUBE\STL\3/4X78\FJCXFJC

3010 TUB GRINDER PARTS REFERENCE

117



DISCHARGE CONVEYOR MOTOR WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

13 3800527 2 FTG\7/8MORX1-1/16MJIC\ST

20 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

40 3900010 1 MTR\HYD\24\2000\SAE;A;2-BOLT\7/8FOR
62 3700896 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJC45
63 3700897 HOSE\HYD\3/4X25\1-1/16MJCX1-1/16FJC45
124 3700761 TUBE\STL\3/4X182\1-1/16FJC

125 3700761 TUBE\STL\3/4X182\1-1/16FJC

118

3010 TUB GRINDER PARTS REFERENCE



AUXILIARY VALVE FITTINGS (S.N. THRU 3089)

ITEM PART QTY. PART DESCRIPTION

2 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST

3 3800279 7 FTG\1-1/16MORX1-1/16MJIC\90

7 3800453 11 FTG\3/4AMORX9/16MJIC\90

22 3800631 2 FTG\9/16MORX9/16MJIC\ST

23 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN;TEE
32 3800757 8 FTG\9/16MORX9/16MJIC\90

34 3800760 1 FTG\9/16MORX9/16MJIC\45

38 3800770 2 FTG\9/16MOR\ORFC\.0225”

42 4000207 1 VLV\HYD\TUB\BLK\MFLD

43 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

44 4000210 1 VLIV\HYD\AUX\BLK\MFLD

46 4000229 VALVE\HYD\SOL\24V\635\W/D\WPEND
51 4300054 1 VALVE\SOLENOID\24V\JEMM

52 4300069 1 VALVE\SERVO\25GPM\24VDC\

3010 TUB GRINDER PARTS REFERENCE 119



3090 & UP)

AUXILIARY VALVE FITTINGS (S.N.

od

3010 TUB GRINDER PARTS REFERENCE

120



AUXILIARY VALVE FITTINGS (S.N. 3090 & UP)

ITEM PART QTY. PART DESCRIPTION

2 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

7 3800453 11 FTG\3/4AMORX9/16MJIC\90

15 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

22 3800631 2 FTG\9/16MORX9/16MJIC\ST

23 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN;TEE
32 3800757 8 FTG\9/16MORX9/16MJIC\90

34 3800760 1 FTG\9/16MORX9/16MJIC\45

38 3800770 2 FTG\9/16MOR\ORFC\.0225”

42 4000207 1 VLV\HYD\TUB\BLK\MFLD

43 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

44 4000210 1 VLIV\HYD\AUX\BLK\MFLD

46 4000229 VALVE\HYD\SOL\24V\635\W/D\WPEND

51A 4300074 VALVE\SOLENOID\24V\BRAND S/N 0167 & UP
52A 4300072 1 VALVE\SERVO\30GPM\24VOLT S/N 0167 & UP

3010 TUB GRINDER PARTS REFERENCE

121



AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. THRU 3089)

5?

42

122 3010 TUB GRINDER PARTS REFERENCE



AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. THRU 3089)

ITEM PART QTY. PART DESCRIPTION

2 3800277 9 FTG\-1/16MORX1-1/16MJIC\ST

3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

23 3800670 3 FTG\M-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
34 3800760 1 FTG\9/16MORX9/16MJIC\45

42 4000207 1 VLVAHYD\TUB\BLK\MFLD

43 4000208 1 VLVAHYD\CNVYR\BLK\MFLD

44 4000210 1 VLVA\HYD\AUX\BLK\MFLD

46 4000229 12 VALVE\HYD\SOL\24\\635\W/D\WPEND
51 4300054 1 VALVE\SOLENOID\24\\JEMM

52 4300069 1 VALVE\SERVO\25GPM\24VDC\

94 HOSE_33_1150

95 HOSE_34_1150

96 HOSE_35_1150

98 HOSE_37_1150

99 HOSE_38_1150

104 HOSE_43_1150

111

HOSE_50_1150

3010 TUB GRINDER PARTS REFERENCE

123



AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. 3090 & UP)

124 3010 TUB GRINDER PARTS REFERENCE



AUXILIARY VALVE SUPPLY HOSES AND FITTINGS (S.N. 3090 & UP)

ITEM PART QTY. PART DESCRIPTION

2 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

15 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

23 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN;TEE
34 3800760 1 FTG\9/16MORX9/16MJIC\45

42 4000207 1 VLV\HYD\TUB\BLK\MFLD

43 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

44 4000210 1 VLIV\HYD\AUX\BLK\MFLD

46 4000229 12 VALVE\HYD\SOL\24V\635\W/D\WPEND

51A 4300074 1 VALVE\SOLENOID\24V\BRAND S/N 0167 & UP
52A 4300072 1 VALVE\SERVO\30GPM\24VOLT S/N 0167 & UP
94 3700701 HOSE\HYD\3/4X117\1-1/16FJ

95 3700908 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC

96 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC

97 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC

98 3700911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC

99 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC

104 3700841 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC
111 3701549 HOSE\HYD\1X156\1-5/16FJICX1-5/16FJIC\45

3010 TUB GRINDER PARTS REFERENCE

125



AUXILIARY VALVE WORK HOSES AND FITTINGS

3010 TUB GRINDER PARTS REFERENCE

126



AUXILIARY VALVE WORK HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
7 3800453 11 FTG\3/4MORX9/16MJIC\90
32 3800757 8 FTG\9/16MORX9/16MJIC\90
44 4000210 1 VLV\HYD\AUX\BLK\MFLD
46 4000229 12 VALVE\HYD\SOL\24\V\635\W/D\WPEND
59 4100234 1 CYL\HYD\4-1/2X30\1-3/4--CANADIAN TOOL & DIE
59A 4100332 CYL\HYD\4-1/2X30\1-3/4-RAM INDUSTRIES
83 3700901 HOSE\HYD\3/8X27\3/4MJCX9/16FJIC>
84 3700890 HOSE\HYD\3/8X28\3/4MJCX9/16FJC
85 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
86 3700768 HOSE\HYD\3/8X29\3/4MJCX9/16FJC
87 3700902 HYD\HOSE\3/8X31\3/4MJICX9/16FJIC>
88 3700767 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
89 3700903 HOSE\HYD\3/8X55\9/16FJIC
90 3700903 HOSE\HYD\3/8X55\9/16FJIC
116 3700764 TUBE\STL\1/2X78\FJCXFJC
117 3700764 TUBE\STL\1/2X78\FJCXFJC
118 3700764 TUBE\STL\1/2X78\FJCXFJC
119 3700764 TUBE\STL\1/2X78\FJCXFJC
120 3700764 TUBE\STL\1/2X78\FJCXFJC
121 3700764 TUBE\STL\1/2X78\FJCXFJC
122 3700685 TUBE\STL\3/4X78\FJCXFJC
123 3700685 TUBE\STL\3/4X78\FJCXFJC

Not Shown

4500737 STOP\CYL\PLATFORM

4800046 PIN\CLEVIS\3/4X3

4800107 PIN\HAIR\1/8

3010 TUB GRINDER PARTS REFERENCE

127



MANIFOLD BLOCK VALVE WITH

128

HOSES AND FITTINGS

116

PART DESCRIPTION

116
117
118
119
120
121
122
123

3800428
3800453
3800530
4700776
3700766
3700766
3700766
3700766
3700764
3700764
3700764
3700764
3700764
3700764
3700685
3700685

MNFLD\DBL;TEE\BLK\3/4FOR
FTG\3/4AMORX9/16MJIC\90
FTG\3/4AMORX9/16MJIC\ST
CLMP\HOSE\3/8
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\1/2X78\FJCXFJC
TUBE\STL\3/4X78\FJCXFJC
TUBE\STL\3/4X78\FJCXFJC

3010 TUB GRINDER PARTS REFERENCE



LIFT & FOLD HYDRAULIC CYLINDERS WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
5 3800428 2 MNFLD\DBL; TEE\BLK\3/4FOR
7 3800453 11 FTG\3/4AMORX9/16MJIC\90
14 3800530 8 FTG\3/4AMORX9/16MJIC\ST
17 3800538 4 FTG\7/8MORX9/16MJIC\90
39 3800773 4 FTG\9/16MJICX1/2MP\90
39A 3800453 4 FTG\3/4AMORX9/16MJIC\90D
55 4700776 8 CLMP\HOSE\3/8
58 4100086 2 CYL\HYD\3X30X1-1/2\WLD
58A 4100218 2 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL
60 4100175 2 CYL\HYD\3X36\PARALLEL\7/8FOR
68 3700765 HOSE\HYD\3/8X62\9/16FJICS
69 3700765 HOSE\HYD\3/8X62\9/16FJICS
70 3700895 HOSE\HYD\3/8X30\9/16FJICS
71 3700895 HOSE\HYD\3/8X30\9/16FJICS
72 3700759 HOSE\HYD\3/8X74\9/16FJICS
73 3700759 HOSE\HYD\3/8X74\9/16FJICS
74 3700760 HOSE\HYD\3/8X108\9/16FJICS
75 3700760 HOSE\HYD\3/8X108\9/16FJICS
76 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
77 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
78 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
79 3700766 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
NOT SHOWN
3801016 8 FTG\7/8MOR\ORIFICE\0.052

3010 TUB GRINDER PARTS REFERENCE

129



CONVEYOR SWING HYDRAULIC

CYLINDER WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

7 3800453 11 FTG\3/4MORX9/16MJIC\90

37 3800766 2 FTG\3/4MJICX3/4MJICX3/4AMJIC\TEE

61 4100185 CYL\HYD\3-1/2X8\TIE\3/4FOR

61A 4100210 CYL\HYD\2X8\1-1/4RD\WELD-RAM INDUSTRIES
61B 4100226 2 CYL\HYD\2X8\1-1/4RD\WLD-CANADIAN TOOL & DIE
80 3700813 HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC

81 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC

82 3700813 HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC

115 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC

116 3700764 TUBE\STL\1/2X78\FJCXFJC

117 3700764 TUBE\STL\1/2X78\FJCXFJC

118 3700764 TUBE\STL\1/2X78\FJCXFJC

130

3010 TUB GRINDER PARTS REFERENCE



GOVERNOR VALVE

WITH HOSES AND FITTINGS (S.N. THRU 3089)

ITEM PART QTY. PART DESCRIPTION

2 3800277 1 FTG\1-1/16MORX1-1/16X1-1-1/16MJIC\ST
3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

51 4300054 1 VALVE\SOLENOID\24\\JEMM

52 4300069 1 VALVE\SERVO\25GPM\24VDC\

95 HOSE_34_1150

97 HOSE_36_1150

08 HOSE_37_1150

3010 TUB GRINDER PARTS REFERENCE

131



GOVERNOR VALVE WITH HOSES AND FITTINGS (S.N. 3090 & UP)

98

ITEM PART QTY. PART DESCRIPTION

2 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

15 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

51A 4300074 1 VALVE\SOLENOID\24V\BRAND S/N 0167 & UP
52A 4300072 1 VALVE\SERVO\30GPM\24VOLT S/N 0167 & UP
95 3700908 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC

97 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC

98 3700911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC

132

3010 TUB GRINDER PARTS REFERENCE



TUB DRIVE MOTOR WITH HOSES AND FITTINGS (S.N. THRU 3089)

ITEM PART QTY. PART DESCRIPTION

2 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST
3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90
7 3800453 11 FTG\3/4MORX9/16MJIC\90

12 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST
22 3800631 2 FTG\9/16MORX9/16MJIC\ST

42 4000207 1 VLVAHYD\TUB\BLK\MFLD

48 4200035 1 MTR\HYD\1191031-003

54 4500893 5 CLMP\HOSE\3/4

96 HOSE_35_1150

97 HOSE_36_1150

100 HOSE_39_1150

101 HOSE_40_1150

103 HOSE_42_ 1150

112

HOSE 51 1150

3010 TUB GRINDER PARTS REFERENCE 133



TUB DRIVE MOTOR WITH HOSES AND FITTINGS (S.N. 3090 & UP)

ITEM PART QTY. PART DESCRIPTION
2 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST
3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90
7 3800453 11 FTG\3/4MORX9/16MJIC\90
12 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST
15 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45
22 3800631 2 FTG\9/16MORX9/16MJIC\ST
42 4000207 1 VLVAHYD\TUB\BLK\MFLD
48 4200035 1 MTR\HYD\1191031-003
54 4500893 5 CLMP\HOSE\3/4
96 3700909 HOSE\HYD\3/4X21\1-1/16F JC90X1-1/16FJ
97 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
100 3700691 HOSE\HYD\3/4X89\1-1/16FJC
101 3700691 HOSE\HYD\3/4X89\1-1/16FJC
103 3700841 HOSE\HYD\SUCT\1-1/4X113\1-5/8F JCX1-5/16FJC (for SN up to 3129)
103a 3700914 HOSE\HYD\3/8X42\9/16FJICS (for SN 3130 & up)
TUB DRIVE VALVE TO TUB DRIVE PRESSURE GAUGE
112 3701556 HOSE\HYD\3/8X252\9/16F JICS (for SN up to 3129)
TUB DRIVE VALVE CASE DRAIN TO HYDRAULIC TANK
112a 3700734 HOSE\HYD\3/8X112\9/16FJIC (for SN 3130 & up)
TUB DRIVE VALVE CASE DRAIN TO HYDRAULIC TANK
134 3010 TUB GRINDER PARTS REFERENCE



CONTROL PANEL WITH HOSES AND GAUGE FITTINGS (S.N. UP TO 3129)

ITEM PART QTY. PART DESCRIPTION

4 3800381 3 GAUGE\3000PSN\REAR STEM
33 3800758 3 FTG\9/16MJICX1/4AFP\ADPT
102 3701542 HOSE\HYD\3/8X204\9/16FJICS
103 3701542 HOSE\HYD\3/8X204\9/16FJICS
104 3701542

HOSE\HYD\3/8X204\9/16FJICS

3010 TUB GRINDER PARTS REFERENCE

135



PRESSURE GAUGES WITH HOSES AND FITTINGS (S.N. 3130 & UP)

3010 TUB GRINDER PARTS REFERENCE

136



PRESSURE GAUGES WITH HOSES AND FITTINGS (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
4 3800381 3 GAUGE\3000PSI\REAR STEM
7 3800453 1 FTG\3/4MORX9/16MJIC\90
22 3800631 1 FTG\9/16MORX9/16MJIC\ST
33 3800758 3 FTG\9/16MJICX1/4FP\ADPT
34 3800760 1 FTG\9/16MORX9/16MJIC\45
42 4000207 1 VLV\HYD\TUB\BLK\MFLD
43 4000208 1 VLV\HYD\CNVYR\BLK\MFLD
44 4000210 1 VLV\HYD\AUX\BLK\MFLD
102a 3701553 1 HOSE\HYD\3/8X35\9/16FJICS
CONVEYOR PRESSURE GAUGE TO CONVEYOR VALVE
103a 3700914 1 HOSE\HYD\3/8X42\9/16FJICS
TUB DRIVE PRESSURE GAUGE TO TUB VALVE
104a 3701546 1 HOSE\HYD\3/8X23\9/16FJICS
AUX. PRESSURE GAUGE TO AUX. VALVE
214 4501922 1 BRKT\GAUGE

3010 TUB GRINDER PARTS REFERENCE

137



& DURATECH’

Clearing the Way for a Better Tomorrow

138 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

2 3800277 6 FTG\1-1/16MORX1-1/16MJIC\ST

3 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

4 3800381 3 GAUGE\3000PSI\REAR STEM

5 3800428 2 MNFLD\DBL;TEE\BLK\3/4FOR

6 3800441 1 FTG\3/4AMP\PLUG\HEX

7 3800453 11 FTG\3/4MORX9/16MJIC\90

8 3800462 1 FTG\1-1/16NUTFJICS

9 3800468 2 FTG\1-5/8MJICX1-1/4MP\90

10 3800470 1 FTG\1-5/8MORX1-5/8MJIC\ST

11 3800497 2 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
12 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST

13 3800527 3 FTG\7/8MORX1-1/16MJIC\ST

14 3800530 8 FTG\3/4AMORX9/16MJIC\ST

15 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

16 3800535 1 FTG\7/8MORX1-1/16MJIC\90

17 3800538 4 FTG\7/8MORX9/16MJIC\90

18 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

19 3800551 8 CLAMP\HOSE\1-1/4\4HOLES

20 3800552 10 CLAMP\HOSE\1-1/4\2HOLES

21 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

22 3800631 2 FTG\9/16MORX9/16MJIC\ST

23 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
24 3800722 1 FTG\1-1/16MJICX3/4MBSPT

25 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE
26 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW

27 3800794 2 FTG\1-5/8MORX1-5/16MJIC\90

28 3800730 1 FTG\1-5/16MJICX1MBSPT

29 3800733 2 FTG\1-5/16MJICX1-5/16MJIC\BULKHEAD

30 3800737 1 FTG\1-5/16MJICX1-1/4AMP\ST\SOLID

31 3800741 1 FTG\1-5/8MORX1-5/8MJIC\90

32 3800757 8 FTG\9/16MORX9/16MJIC\90

33 3800758 3 FTG\9/16MJICX1/4FP\ADPT

34 3800760 1 FTG\9/16MORX9/16MJIC\45

35 3800763 1 FTG\7/16MORX9/16MJIC\ST

36 3800764 1 FTG\9/16MJICX3/8MP\90

37 3800766 2 FTG\3/4MJICX3/4MJICX3/4MJIC\TEE

38 3800770 2 FTG\9/16MOR\ORFC\.0225”

39 3800773 4 FTG\9/16MJICX1/2MP\90

39A 3800453 4 FTG\3/4MORX9/16MJIC\90D

40 3900010 1 MTR\HYD\24\2000\SAE;A;2-BOLT\7/8FOR

41 3900021 1 MTR\HYD\8\2000

42 4000207 1 VLV\HYD\TUB\BLK\MFLD

43 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

44 4000210 1 VLV\HYD\AUX\BLK\MFLD

45 4000219 1 RAD\HYD\23X19\1-1/16"-12

46 4000229 12 VALVE\HYD\SOL\24V\635\W/D\WPEND

47 4000232 1 VALVE\RELIEF\65PSI\-16PRT

48 4200035 1 MTR\HYD\1191031-003

49 4200083 1 PUMP\HYD\25/20\2.33X1.78

50 4200084 1 RAD\HYD\KPTO19\DCS30\24V

51 4300054 1 VALVE\SOLENOID\24V\AJEMM THRU S/N 0166
51A 4300074 1 VALVE\SOLENOID\24V\BRAND S/N 0167 & UP
52 4300069 1 VALVE\SERVO\25GPM\24VDC\ THRU S/N 0166
52A 4300072 1 VALVE\SERVO\30GPM\24VOLT S/N 0167 & UP
53 4400007 2 FLTR\SCRN\2MPX1-1/4FP\25GPM

54 4500893 5 CLMP\HOSE\3/4

55 4700776 8 CLMP\HOSE\3/8

56 5700524 1 SWITCH\THRMOSTTC\115DEG

57 7170670 1 VLV\HYD\CNVYR\BLK\MFLD

58 4100086 2 CYL\HYD\3X30X1-1/2\WLD

3010 TUB GRINDER PARTS REFERENCE

139



HYDRAULIC PARTS LIST

ITEM PART QTY. PART DESCRIPTION
58A 4100218 2 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL
59 4100234 1 CYL\HYD\4-1/2X30\1-3/4--CANADIAN TOOL & DIE
59A 4100332 1 CYL\HYDW4-1/2X30\1-3/4\RAM
60 4100175 2 CYL\HYD\3X36\PARALLEL\7/8FOR
61 4100185 2 CYL\HYD\3-1/2X8\TIE\3/4FOR
61-1 4100251 CYL\HYD\SEAL;KIT\3X1-3/8, seal kit for 4100185
59A 4100332 1 CYL\HYD\4-1/2X30\1-3/4-RAM INDUSTRIES
39A 3800453 4 FTG\3/4MORX9/16MJIC\90D
58A 4100218 2 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL
61A 4100210 CYL\HYD\2X8\1-1/4RD\WELD-RAM INDUSTRIES
61B 4100226 2 CYL\HYD\2X8\1-1/4RD\WLD-CANADIAN TOOL & DIE
61B-1 4100228 SEAL\KIT\2\1-1/4RD\CTD for 4100226
(aux valve work hoses and fittings)

4500737 1 STOP\CYL\PLFRM\H1100

4800046 1 PIN\CLEVIS\3/4X3

4800107 1 PIN\HAIR\1/8(#9)

Not shown (hyd oil tank)

62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
91a
92
92a
93
94

140

7500997

3700757
3700758
3700677
3700678
3700898
3700899
3700765
3700765
3700895
3700895
3700759
3700759
3700760
3700760
3700766
3700766
3700766
3700766
3700813
3700812
3700813
3700889
3700890
3700767
3700768
3700902
3700767
3700903
3700903
3700689
3700904
3700690
3700905
3700893
3700701

1

GAUGE\LEVEL\5\M12 (for sn up to 3129)

HOSE\HYD\3/4X22\1-1/16MJCX1-1/16FJC45
HOSE\HYD\3/4X23\1-1/16MJCX1-1/16FJC45
HOSE\HYD\3/4X157\1-1/16MJCX1-1/16FJIC
HOSE\HYD\3/4X171\1-1/16MJICX1-1/16FJIC
HOSE\HYD\3/8X36\9/16FJICS
HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90
HOSE\HYD\3/8X62\9/16FJICS
HOSE\HYD\3/8X62\9/16FJICS
HOSE\HYD\3/8X30\9/16FJICS
HOSE\HYD\3/8X30\9/16FJICS
HOSE\HYD\3/8X74\9/16FJICS
HOSE\HYD\3/8X74\9/16FJICS
HOSE\HYD\3/8X108\9/16FJICS
HOSE\HYD\3/8X108\9/16FJICS
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X78\3/4MJCX9/16FJC
HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC
HOSE\HYD\3/8X60\3/4FJCX9/16FJC
HOSE\HYD\3/8X60\3/4FJCO0X9/16FJC
HOSE\HYD\3/8X27\9/16FJICS
HOSE\HYD\3/8X28\3/4MJCX9/16FJC
HOSE\HYD\3/8X30\3/4MJCX9/16FJC
HOSE\HYD\3/8X29\3/4MJCX9/16FJC
HYD\HOSE\3/8X31\3/4MJICX9/16FJIC>
HOSE\HYD\3/8X30\3/4MJCX9/16FJC
HOSE\HYD\3/8X55\9/16FJIC>
HOSE\HYD\3/8X55\9/16FJIC>
HOSE\HYD\3/4X36\1-1/16MJCX1-1/16FJC (for sn up to 3129)
HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC> (for sn 3130 & up)
HOSE\HYD\3/4X40\1-1/16MJCX1-1/16FJC (for sn up to 3129)
HOSE\HYD\3/4X28\1-1/16MJCX1-1/16FJIC>
HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG
HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG

3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC PARTS LIST

ITEM PART QTY. PART DESCRIPTION

95 3700908 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC

96 3700909 HOSE\HYD\3/4X21\1-1/16FJC90X1-1

97 3700910 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC

98 3700911 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC

99 3700912 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC

100 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

101 3700691 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

102 3701542 HOSE\HYD\3/8X204\9/16FJICS (for sn up to 3129)

102a 3701553 HOSE\HYD\3/8X35\9/16FJICS (for sn 3130 & up)

103 3701542 HOSE\HYD\3/8X204\9/16FJICS (for sn up to 3129)

103a 3700914 HOSE\HYD\3/8X42\9/16FJICS (for sn 3130 & up)

104 3701542 HOSE\HYD\3/8X204\9/16FJICS (for sn up to 3129)

104a 3701546 HOSE\HYD\3/8X23\9/16FJICS (for sn 3130 & up)

105 3700841 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC (for sn up to 3129)
105a 3701544 HOSE\HYD\1-1/4X92\1-5/8FJICX1/5/8FJIC\90 (for sn 3130 & up)
106 3700841 HOSE\HYD\SUCT\1-1/4X113\1-5/8FJCX1-5/16FJC (for sn up to 3129)
106a 3701545 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90 (for sn 3130 & up)
107 3700918 HOSE\HYD\1X31\1-5/16FJICX1-5/16FJIC90

108 3700919 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC90

109 3701547 HOSE\HYD\1X66\1-5/16FJICX1-5/16FJIC

110 3700754 HOSE\HYD\SUCT\1X124\1-5/16FJCX1-5/16FJC90

110a 3701548 HOSE\HYD\1X154\1-5/16FJICX1-5/16FJIC\90

111 3701549 HOSE\HYD\1X156\1-1/16FJICX1-5/16FJIC\45

112 3701556 HOSE\HYD\3/8X252\9/16FJICS (for sn up to 3129)

112a 3700734 HOSE\HYD\3/8X112\9/16FJIC (for sn 3130 & up)

113 HOSE_52_1150

114 HOSE_53_1150

115 3700812 HOSE\HYD\3/8X60\3/4FJCX9/16FJC

116 3700764 TUBE\STL\1/2X78\FJCXFJC

117 3700764 TUBE\STL\1/2X78\FJCXFJC

118 3700764 TUBE\STL\1/2X78\FJCXFJC

119 3700764 TUBE\STL\1/2X78\FJCXFJC

120 3700764 TUBE\STL\1/2X78\FJCXFJC

121 3700764 TUBE\STL\1/2X78\FJCXFJC

122 3700685 TUBE\STL\3/4X78\FJCXFJC

123 3700685 TUBE\STL\3/4X78\FJCXFJC

124 3700761 TUBE\STL\3/4X182\1-1/16FJC

125 3700761 TUBE\STL\3/4X182\1-1/16FJC

201 3800683 4 FTG\3/4AMOR\ORFICE\0.0490”

202 4703541 TANK\OIL\ASSY (standard assembly) (for sn up to 3129)

203 7501132 CAP\FILLER\BREATHER (standard assembly) (for sn up to 3129)
204 7501125 ELEMENT\ASSY\COMP (standard assembly) (for sn up to 3129)
205 4400096 FLTR\ELMT\1OMICRON\INTANK (standard assembly) (for sn up to 3129)
206 7501119 ORING\TANK (standard assembly) (for sn up to 3129)

207 7501120 SEAL\TETRA\TANK (standard assembly) (for sn up to 3129)

208 4400066 GAUGE\FLTR\25PSI\1/8NPTF\COLOR CODED (for sn up to 3129)
209 3800490 5 FTG\3/4AMOR\PLUG\HEX (for sn 3130 & up)

210 3800801 1 FTG\1-7/8MORX1-5/16MJIC\ST (for sn 3130 & up)

211 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST (for sn 3130 & up)

212 3800928 2 FTG\1-7/8MORX1-7/8MOR\90 (for sn 3130 & up)

213 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074 (for sn 3130 & up)
213A 4400074 FLTR\ELMT\10MICRON\INTANK (REPLACEMENT FILTER) (for sn 3130 & up)
214 4501922 1 BRKT\GAUGE (for sn 3130 & up)

215 4705307 1 TANK\OIL\3010 (for sn 3130 & up)

3010 TUB GRINDER PARTS REFERENCE

141



CLUTCH OIL TANK

FRONT

3010 TUB GRINDER PARTS REFERENCE

142



HYDRAULIC COOLERS

3010 TUB GRINDER PARTS REFERENCE 143



20

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



PARTS LIST - CLUTCH OIL TANK - HYDRAULIC COOLERS
- HYDRAULIC CLUTCH AND FILTER (S.N. UP TO 3129)

ITEM PART QTY. PART DESCRIPTION

2 3800274 2 FTG\1-5/16MORX1-5/16MJIC\ST

3 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

4 3800427 1 FTG\1-1/4AMPX1FP\BUSH

5 3800467 1 FTG\1-5/16 MJICX1MP\ST\SOLID

6 3800488 2 FTG\1-5/8NUTFJICS

7 3800497 2 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

8 3800527 4 FTG\7/8MORX1-1/16MJIC\ST

9 3800535 1 FTG\7/8MORX1-1/16MJIC\90

10 3800541 1 FTG\1-1/16MJICX3/4MP\90

11 3800668 3 FTG\1-1/16MJICX3/4MOR\ADP

12 3800669 1 FTG\MORXMJIC\45

13 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD

14 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW

15 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD

16 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90

17 3800743 2 FTG\1-5/8FJICX1-1/16MJIC\ADPT

18 3800753 1 FTG\2-1/2MJICX2MP\ST\SOLID

19 3800756 1 CLMP\FLANGE\SPLIT\#61\-32

20 3800794 2 FTG\1-5/8MORX1-5/16MJIC\90

21 4000219 2 RAD\HYD\23X19\1-1/16"-1

22 4000232 1 VALVE\RELIEF\65PSI\-16PRT

23 4200076 1 PUMP\HYD\0.68\LH\SAE A SPLINE

24 4400059 1 FLTR\COMP\10MIC;ABS\4400073 REPLACEMENT ELEMENT

24A 4400073 FLTR\ELMT\10MIC;ABS\1000PS\MEDIUM;PRESSURE
(Replacement element for 4400059)

24B 5700610 SWITCH\PRESS\FILT;BYPASS

25 4703395 1 TANK\HYD\15G\HPTO\3010

26 7501188 1 CAP\BREATHER\HPTO14

27 3701554 1 HOSE\HYD\3/4X23\1-1/16FJC90X1-1/16FJC (FOR SN UP TO 3129)
PUMP DISCHARGE TO FILTER INLET

27A 3701524 1 HOSE\HYD\3/4X43\1-1/16FJC90X1-1/16FJC (FOR SN 3130 & UP)
PUMP DISCHARGE TO FILTER INLET

28 3701515 1 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
MANIFOLD CLUTCH PORT TO CLUTCH

29 3701516 1 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
MANIFOLD LUBE PORT TO CLUTCH LUBE

30 3701517 1 HOSE\HYD\3/4X17.5\1-1/16FJCX1-1/16FJC
FILTER OUT TO MANIFOLD PUMP PORT

31 3701555 1 HOSE\HYD\1X46\1-5/16FJICX1-5/16FJIC (FOR SN UP TO 3129)
TANK TO PUMP SUCTION

31A 3701528 1 HOSE\HYD\1X70\1-5/16FJICX1-5/16FJIC\90 (FOR SN 3130 & UP)
TANK TO PUMP SUCTION

32 3701186 1 HOSE\HYD\2X47\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR (FOR SN UP TO 3129)
CLUTCH DRAIN TO TANK

32A 3701525 1 HOSE\HYD\2X38.5\2-1/2FJCX2C61FLANGE (FOR SN 3130 & UP)

CLUTCH DRAIN TO TANK

LIST CONTINUES ON PAGE 143

3010 TUB GRINDER PARTS REFERENCE 145



& DURATECH’

Clearing the Way for a Better Tomorrow

146 3010 TUB GRINDER PARTS REFERENCE



PARTS LIST - CLUTCH OIL TANK - HYDRAULIC COOLERS

- HYDRAULIC CLUTCH AND FILTER (S.N. UP TO 3129)

ITEM

PART

QTY.

PART DESCRIPTION

LIST CONTINUED FROM PAGE 141

33

34

35

36

37

38

39

40

41

42

43

44
45

3701518

3701518

3701519

3701520

3701419

3700918

3701522

3700919

3701547

3700754

3701549

0900193
4200113

1

Not Shown

4200075
4200081

HOSE\HYD\3/4X158\1-1/16FJICX1-1/16FJIC
MANIFOLD “TO COOLER” PORT TO COOLER

HOSE\HYD\3/4X158\1-1/16FJICX1-1/16FJIC
TO MANIFOLD “FROM COOLER” PORT

HOSE\HYD\3/4X55\1-1/16FJICSX1-1/16FJIC90
CLUTCH COOLER TO BULKHEAD

HOSE\HYD\3/4X103\1-1/16FJICSX1-1/16FJIC90
BULKHEAD TO CLUTCH COOLER

HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90
MANIFOLD TANK PORT TO TANK

HOSE\HYD\1X31\1-5/16FJICX1-5/16FJIC90
HYD COOLER TO BULKHEAD

HOSE\HYD\1X57\1-5/16MJICX1-5/16FJIC
BULKHEAD TO HYD COOLER

HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC90
BULKHEAD TO HYD COOLER

HOSE\HYD\1X66\1-5/16FJICX1-5/16FJIC
PRESSURE RELIEF COOLER BYPASS

HOSE\HYD\SUCT\1X124\1-5/16FJCX1-5/16FJC90

BULKHEAD TO TANK

HOSE\HYD\1X156\1-5/16FJICX1-5/16FJIC\45
MACHINE TO COOLER BULKHEAD

CLUTCH\FLEX\HPTO14DF3 (FOR SN 3130 & UP)

PUMP\HYD\15GPM\LH (FOR SN 3130 & UP)

PUMP\DRIVE\RH\A SPLINE (FOR SN UP TO 3129)
PUMP\DRIVE\LH\B SPLINE (FOR SN UP TO 3129)

3010 TUB GRINDER PARTS REFERENCE

147



HYDRAULIC CLUTCH AND FILTER

148 3010 TUB GRINDER

(S.N. 3130 & UP)

PARTS REFERENCE

As

\

§!



HYDRAULIC CLUTCH AND FILTER (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

2 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

3 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

8 3800527 1 FTG\7/8MORX1-1/16MJIC\ST

11 3800668 2 FTG\1-1/16MJICX3/4AMOR\ADP

19 3800756 1 CLMP\FLANGE\SPLIT\#61\-32

24 4400059 1 FLTR\COMP\10MIC;ABS\1000PSI\3/4FOR\W/SWITCH

24a 4400073 FLTR\ELMT\10MIC;ABS\1000PSI\MEDIUM;PRESSURE

24b 5700610 SWITCH\PRESS\FILT;BYPASS

27 3701524 1 HOSE\HYD\3/4X43\1-1/16FJC90X1-1/16FJC
PUMP DISCHARGE TO FILTER INLET

28 3701515 1 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
MANIFOLD CLUTCH PORT TO CLUTCH

29 3701516 1 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
MANIFOLD LUBE PORT TO CLUTCH LUBE

30 3701517 1 HOSE\HYD\3/4X17.5\1-1/16FJCX1-1/16FJC
FILTER OUT TO MANIFOLD PUMP PORT

31 3701528 1 HOSE\HYD\1X70\1-5/16FJICX1-5/16FJIC\90
TANK TO PUMP SUCTION

32 3701525 1 HOSE\HYD\2X38.5\2-1/2FJCX2C61FLANGE
CLUTCH DRAIN TO TANK

44 0900193 1 CLUTCH\FLEX\HPTO14DF3

45 4200113 1 PUMP\HYD\15GPM\RH

3010 TUB GRINDER PARTS REFERENCE

149



CLUTCH VALVE (S.N. UP TO 3129)

ITEM  PART QTY.  PART DESCRIPTION

1 4000270 1 VALVE\CART\REDUCE\165P
1A 4000271 VALVE\CART\REDUCE\220P

2 4000290 1 VALVE\HYD\CART\2POS

3 4000411 ACCUMULATOR\MNFLD\CLTCH\4.5Cl
4 4000419 1 VALVE\CART\RELIEF\260P

5A 4000420 VALVE\CART\DIVIDER\3GPM
5B 4000421 VALVE\CART\DIVIDER\4GPM
6 4000434 NUT,O-RING\CART\HPTO

7 4703395 1 TANK\HYD\15G\HPTO\3010

8 4704724 2 PAD\TANK\HYD\CLUTCH

9 5700595 1 VALVE\CLTCH\SOL\24\W\770

10 5700604 1 SWITCH\TEMP\200\NC

11 5700605 1 SWITCH\PRESS\150\NO

1A 5700606 SWITCH\PRESS\205\NO

12 7500988 1 CAP\FILLER\BREATHER\HPTO
13 7500996 1 GAUGE\LEVEL\5\W/THERM

Note - Item 5, cartridge and/or valve block
should be stamped 3 or 4 gpm.

Order similar part to what is on valve block.

RN

NOTE: LOW PRESSURE VS. HIGH PRESSURE SYSTEMS
1 & 11 MUST MATCH
*4000270 & 5700605 ARE FOR LOW PRESSURE SYSTEMS
**4000271 & 5700606 ARE FOR HIGH PRESSURE SYSTEMS
DO NOT MIX.  VERIFY YOUR OLD PART.

150 3010 TUB GRINDER PARTS REFERENCE



CLUTCH TANK (S.N. 3130 AND UP)

8

0

@H
L

|

ITEM PART QTY. PART DESCRIPTION

1 4000290 2 VALVE\HYD\CART\2POS

2 4000434 2 NUT;O-RING\CART\HPTO

3 4704003 1 TANK\HYD\15G\HPTO\4012

4 4704724 2 PAD\TANK\HYD\CLUTCH

5 5700595 2 VALVE\CLTCH\SOL\24W\770

6 5700604 1 SWITCH\TEMP\200\NC

7 5700915 1 TRNSDCR\PRSS\W/DEUTSCH\PTTECH
8 7500988 1 CAP\FILLER\BREATHER\HPTO

9 7500996 1 GAUGE\LEVEL\5\W/THERM

3010 TUB GRINDER PARTS REFERENCE 151



& DURATECH’

Clearing the Way for a Better Tomorrow

152 3010 TUB GRINDER PARTS REFERENCE



CLUTCH FILTER

ITEM PART QTY. PART DESCRIPTION

1 4400059 1 FLTR\COMP\10MIC;ABS\
2 4400073 1 FLTR\ELMT\10MIC;ABS\1000
3 5700610 1 SWITCH\PRESS\FILT;BYPASS

N

3010 TUB GRINDER PARTS REFERENCE 153



HYDRAULIC TUB VALVE 4000207

ITEM PART QTY. PART DESCRIPTION

4000207 1 VLV\HYD\TUB\BLK\MFLD
2 4000229 2 VALVE\HYD\SOL\24\\635\W/D\WPEND
3 4000296 1 VALVE\HYD\CART\3POS 4WAY
4 4000320 1 VALVE\RELIEF\2000psi
5 4000445 1 VALVE\CART\VENTED PRESS BLOCK
6 4000456 2 VALVE\HYD\CART\3WAY\PILOTED

154

3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC CONVEYOR VALVE 4000208

ITEM PART QTY. PART DESCRIPTION
4000208 1 VLV\HYD\CNVYR\BLK\MFLD
2 4000229 1 VALVE\HYD\SOL\24\V\635\W/D\WPEND
3 4000241 1 VALVE\HYD\CART\2POS
4 4000242 1 VALVE\HYD\RELIEF\CART\2000PSI

3010 TUB GRINDER PARTS REFERENCE

155



HYDRAULIC AUXILIARY VALVE 4000210

ITEM PART QTY. PART DESCRIPTION
4000210 1 VLV\HYD\AUX\BLK\MFLD
2 4000228 4 VALVE\HYD\CART\3POS, 4WAY
3 4000229 8 VALVE\HYD\SOL\24V\635\W/D\WPEND
4 4000230 2 VALVE\HYD\PILOT\PISTON
5 4000231 4 VALVE\CHECK\CART\
6 4000233 1 VALVE\HYD\CART\2POS,3WAY
7 4000305 1 VALVE\HYD\SOL\20V\635\W/D\WPEND
8 4000313 4 VALVE\CART\CNTRBLNC\3:1
9 4000405 1 VLVA\HYD\RELIEF\CART\2800
4000433 VALVE\SEAL\KIT\SZ12\CART for 4000405
10 4000406 1 VLV\HYD\RELIEF\CART\2250
4000298 VALVE\SEAL\KIT\SZ10\CART for 4000406
11 4000435 1 VALVE\CART\DIVIDER\5GPM
4000436 VALVE\SEAL\KIT\SZ16\CART for 4000435

156

3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC MANIFOLD BLOCK VALVE 4000211

ITEM PART QTY. PART DESCRIPTION
4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC
2 4000228 2 VALVE\HYD\CART\3POS,4WAY
3 4000229 4 VALVE\HYD\SOL\24\V\635\W/D\WPEND
4 4000230 2 VALVE\HYD\PILOT\PISTON
5 4000231 4 VALVE\CHECK\CART\

3010 TUB GRINDER PARTS REFERENCE

157



HYDRAULIC TUBE CLAMP ASSEMBLIES

158 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TUBE CLAMP ASSEMBLIES

ITEM PART QTY. PART DESCRIPTION

1-1/4 TUBE CLAMP

1 3800551 2 CLAMP\HOSE\1-1/4\4HOLES

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 4800013 4 BOLT\HEX\5/16X1

4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1IDX1-1/4L
30mmODX25mmID

4 3800650 BUSH\RBBR\3/4TUBE\1-1/40DX3/4IDX1-1/4L
30mmODX19mmID

4 3800651 BUSH\RBBR\5/8 TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmID

4 3800652 BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID

6 4800603 3 NUT\STACK\5/16X1-3/4\NC

7 4800604 1 BOLT\STUD\5/16X1-3/8\NC

8 3800654 2 HLDR\5/16BOLT\WELDON

2-1/4 TUBE CLAMP

2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES

3 4800003 4 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4

4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/4ID
57mmODX44mmID

4 3800648 BUSH\RBBR\1TUBE\2-1/40DX11D
57mmODX25mmID

6 4900153 3 NUT\STACK\3/8X2-3/4\NC

7 4800614 1 BOLT\STUD\3/8X2\NC

8 3800653 2 HLDR\3/8BOLT\WELDON

3010 TUB GRINDER PARTS REFERENCE

159



ORBIT MOTOR

160 3010 TUB GRINDER PARTS REFERENCE



ORBIT MOTOR

ITEM PART QTY. PART DESCRIPTION
3 3900010 1 MTR\HYD\24\2000\SAE;A;\2-BOLT\7/8FOR\1-1/4SFT
1 6200004 1 KEY\SQ\5/16X1-1/2
2 3900011 1 MTG FLG(2000 SER)
4 7501005 1 SEALKIT
ITEM PART QTY. DESCRIPTION
3 3900021 1 MTR\HYD\8\2000\
1 6200004 1 KEY\SQ\5/16X1-1/2
2 3900011 1 MTG FLG(2000 SER)
4 7501005 1 SEALKIT
ITEM PART # QTY. DESCRIPTION
3 4200035 MTR\HYD\57.4\10000\2-1/4\1-5/16FOR
7501169 1 SEAL\KIT'MTR\HYD\10000\REAR
REAR MOTOR SEAL 4200035
7501170 1 SEAL\KIT\MTR\HYD\10000\SHAFT
SHAFT SEAL FOR 4200035

3010 TUB GRINDER PARTS REFERENCE

161



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

162 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

ITEM PART QTY. PART DESCRIPTION
4100086 1 CYL\HYD\3X30\1-1/2ROD\PERP\1/2PIPE (DISCHARGE LIFT CYLINDER)
1 4100088 1 SEAL KIT3X30 1-1/2ROD
2 4100132 1 CYL\HYD\1"CLE\1”PIN\1-1/4THRD
3 4100098 1 CYL\HYD\ROD\1-1/2X30
4 4100102 1 CYL\HYD\GLAND\3"\1-1/2"ROD\
5 4100104 1 CYL\HYD\PISTON\3"\1-1/2’ROD
4100097 1 CYL\HYD\TUBE\3X30\PERP
4100144 CYL\HYD\4X30\1-3/4”’ROD\CLEVIS ENDS\O-RING PORTS
1 4100180 1 CYL\SEAL\4X30\1-3/4 ROD
2 4100181 1 CYL\YOKE\4X30\1-3/4 ROD
3 4100182 1 CYL\RODW4X30\1-3/4 ROD
4 4100183 1 CYL\GLAND\4X30\1-3/4 ROD
5 4100184 1 CYL\PISTON\4X30\1-3/4 ROD
4100219 CYL\HYD\BUTT\END-CAP FOR 4100144
4100175 CYL\HYD\3X36\PARALLEL\CLEV\7/80-RING (DISCHARGE FOLD CYLINDER)
1 4100103 1 CYL\HYD\KIT\SEAL\3\1-1/2” ROD
2 4100132 1 CYL\HYD\YOKE
3 4100174 1 CYL\HYD\ROD\1-1/2\3X36
4 4100102 1 CYL\HYD\GLAND\1-1/2” ROD
5 4100104 1 CYL\HYD\PISTON\3”
4100185 CYL\HYD\3-1/2X8\TIE\3/4 O-RING PORTS (TUB COVER CYLINDER)
1 4100251 1 CYL\HYD\SEAL;KIT\3X1-3/8
4 4100287 CYL\HYD\BUTT\END-CAP\3-1/2\ FOR 4100185
4100210 CYL\HYD\2X8\1-1/4RD\WELDED\#8ORB\INLINE W_PIN\RAM
(DISCHARGE SWING CYLINDER)
1 4100093 CYL\HYD\SEAL;KIT\2 X 8
4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PARALLEL (DISCHARGE LIFT CYLINDER)
1 4100143 CYL\HYD\SEAL;KIT\3X1-1/2
3 4100098 ROD\CYL\1-1/2;RAM\3X30
4100226 CYL\HYD\2X8\1-1/4RD\WELDED\#8ORB\INLINE W_PIN\CTD
(DISCHARGE SWING CYLINDER)
1 4100228 SEAL\KIT\2\1-1/4RD\CTD
4100234 CYL\HYD\4-1/2X30\1-3/4\CTD (PLATFORM CYLINDER)
1 4100223 KIT\SEAL\4-1/2X1-3/4RD\CTD
4100332 CYL\HYD\4-1/2X30\1-3/4\RAM (PLATFORM CYLINDER)
4100214 KITMSEAL\CYL\HYD\4-1/2X24\1-3/4” ROD

3010 TUB GRINDER PARTS REFERENCE

163



FLOW CONTROL VALVE - CV98 - 4300069

To TANK

O O

Solenoid [

VNV Vot

E OUTPUT
PORT

==l

| ~ArAAANTT

O

0

From PUMP

- Starting Point/Manual Override Adjustment

The starting point is preset to 0 GPM. If any further adjustment is required;

1- Loosen jam nut. 2- Turn the adjusting screw clockwise to increase the flow or
counter clockwise to decrease flow. 3- Gently tighten the jam nut.

WARNING- If the adjusting screw is turned to far counter clockwise, the valve will
behave erratically or stop working all together. Turn the adjusting screw no more than
1/16 to 1/8 of a turn counter clockwise after flow has stopped.

For manual operation when electrical control fails, turn the adjusting screw clockwise
until the desired constant flow is obtain.

PART QTY DESCRIPTION
CV98 CV98 To TlAPNK
_ o) e E
4300069 1 Valve\Servo\25gpm\24vDC I
4300054 Solenoid\Hyd Valve\24V, see notes below E
N I

Note - The difference between the 12Volt and 24Volt solenoid is
listed on the serial number plates.

From PUMP

VALVE 4300069

The solenoids are Elwood 160261-xx6 or 160261-xx9. The 6is a 12
volt solenoid, the 9 is a 24 volt solenoid. Also, 12 or 24 are stamped
on the newest serial number plates.

164 3010 TUB GRINDER PARTS REFERENCE



ELECTRO-

HYDRAULIC VALVE CALIBRATION (S.N. GJ3090 & UP)

From PUMP

4 IN

AN
ToQMOTOR | CF EX | ToTANK

DO NOT
l ADJUST
THIS END

Acomn Nut
Lock Nut

To calibrate the electro-hydraulic valve coil after following the three steps above, perform the following steps:

1. Shut down the machine using the normal shutdown procedure in this manual
2. Disconnect the wiring harness from the electro-hydraulic valve coil.
3. Remove the acorn nut from the end of the electro-hydraulic valve. This will reveal a jam nut and a adjust-
ing stud with a screwdriver slot.
4.  Loosen the jam nut.
5. Turn the adjusting screw counterclockwise until it stops.
6. Lock the adjusting screw with the jam nut and replace the acorn nut. Reconnect the wiring harness to the
electro-hydraulic valve coil.
From PUMP
PART QTY DESCRIPTION W\ 4 IN
4300072 VALVE ToTOR | ¥ Ex T
4300074 SOLENOID o o
4300077 SEAL KIT Acgen Nt

Lock Nut

DO NOT
i ADJUST
J THIS END

3010 TUB GRINDER PARTS REFERENCE 165



FUEL COOLER HOSES

INVE OL NNL3Y
INVL HOYS A 1ddNS

INTONT 0L A14dNS

{
INTONT W04 NANLIY

3010 TUB GRINDER PARTS REFERENCE

166



FUEL COOLER HOSES

ITEM PART QTY. PART DESCRIPTION

1 3800536 2 FTG\1-1/16MORX3/4MJIC\90

2 3800826 10 FTG\3/4FJICX1/2SHLCK

3 3800828 2 FTG\3/4MJIC\BLKHD\90

4 4000300 1 RAD\HYD\5-5/8X13-3/4X1-3/4\AKG_C-8

5 HOSE_1_3010_FUEL 1 FUEL COOLER TO ENGINE RETURN BULKHEAD
6 HOSE_2_3010_FUEL 1 FUEL COOLER TO TANK RETURN BULKHEAD

7 HOSE_3_3010_FUEL 1 ENGINE RETURN TO FUEL COOLER BULKHEAD
8 HOSE_4_3010_FUEL 1 TANK BULKHEAD TO TANK RETURN

9 HOSE_5_3010_FUEL 1 SUPPLY FROM TANK TO SUPPLY TO ENGINE

3010 TUB GRINDER PARTS REFERENCE

167



STANDARD SCHEMATIC - SEE FOLD OUTS PAGE FO-3 IN
APPENDIX A AT THE END OF THE MANUAL

168 3010 TUB GRINDER PARTS REFERENCE



REMOTE RADIO SCHEMATIC

H3AWIND OIA Y80  OLLNO LA
—0 O——
6LN0 T-
\sz_m_mw "
, T (ans T 38—
yhivde) s

e
ehivgo)~ T1In0 ]hvlqlﬁ.l_lwl

PI% u._m> mmwv,.\ 91No

.ru.m_n_ll]ll._izo p—
3N18 H8cl

Sgilno , ” ; v _ D@
antgyero | vino eIn
zzoo_ad|_ |O¥41.m 3

, T
ljg( = ¢1n0

NI JLP0

am<BN0L -
Nug g0 L0
A3Y =
73A HLL0
/8 - 11
L1n0 Y vil
08Y00.S Lho+
08v00.5 MoV ¥ Y6i0
8 0
,|_ 1 ~
- = _ | 9 ) !
. d01S GIava )= — o—|¢ |
= ()ano YOVIBUSHO | . ~
] ; €T |
o8 [ 98 . 2¥0 Sa_m _”Il IEY00LS |
+——0 V y dois3 )ﬁ_m_m; 7,(A/ Ly os ozl
_ . p—0 | Ok t
08700.S ] Lno-ava I e _ }
d01s3 y 82500L5 O O M e a3u 1690, 7 ezt |
£ IJ LEF00LS I
ﬁ..lw MI..* i 4 _N N |
T ]
LHM ¥180 1UV1S OlavY - ZEV00LS L ¢Y, b
ano ofavy

a3y S590

—( N dvaam

169

3010 TUB GRINDER PARTS REFERENCE



GENERIC SWITCH LAYOUT

‘(uid ¥.p0 "9'1) Saim ajowal
ay} ol Bnid jm sanm Indino asoy} ‘pajjelsul S| [OUO0D SJ0WSS JSUIO0 1O OIpel € J|

"suopouny JapuliAo olinelpAy Jsow Bupesado uaym pajeanoe aqg jsnu (|as jA0) eAjeA J0jo8jes

‘auiyoew uo suondo pue uopouny uo Buipuadap ‘spiousjos 0} syndul Jemod 3|qIssod

O\ 4780 (uoubanas

SOUOIMS |suBd Jeay

9 _§_
/\/ OIA #80 , _,|w wl_ S

73STIAD | 5 #

—
> _ , ,.. o] o L .
S
. _C82CEv00LS |

SaYUDJIMS [Bued Uiepy

MO8 =970 | - =
‘ [estextioronton |
| o,.ﬂioz 1§ a3y 0zt
_Imllvﬁ e | -16200.S
LHM 080 ﬂnﬁzo@mﬁmil = L 2 " a3ye SELRZLE
L _ . Z-ZEP00LS |

3010 TUB GRINDER PARTS REFERENCE

170



MAIN WIRING HARNESS - CONTROL PANEL - SEE FOLD
OUTS PAGE FO-4 IN APPENDIX A AT THE END OF THE
MANUAL

MAIN WIRING HARNESS - MACHINE - SEE FOLD OUTS
PAGE FO-5 IN APPENDIX A AT THE END OF THE MANUAL

MAIN GRAPPLE LOADER HARNESS (5700518) - MACHINE
- SEE FOLD OUTS PAGE FO-6 IN APPENDIX A AT THE
END OF THE MANUAL

MAIN GRAPPLE LOADER HARNESS (5700518) - CONTROL
PANEL - SEE FOLD OUTS PAGE FO-7 IN APPENDIX A AT
THE END OF THE MANUAL

3010 TUB GRINDER PARTS REFERENCE

171



5700364

MAIN POWER WIRING HARNESS

SSN@ ANNOHO Ol
31HM 00

AY134 0L
EL NI

(,8) ONIY ,91/S ONIM ,OL/G LHM
M3dNN

ONNOYO ¥ALYVLS OL
ALIHM 0.0

a3y 120

£7€00.G
¢6200.5

(QION310S ¥3L4¥1S Ol
a3y vi.0

3010 TUB GRINDER PARTS REFERENCE

172



OLD CLUTCH HARNESS

h Fd =
R LEEL 2 WALTE | TAMNINIMON - N346 K TTYNHON
£z - 7 _ .\ HOLIME LHYLS 1LI0W3Y
N1149 L3 ¢
2 .um.__:_.mn_ _\ Wi 413 M5 f_U..
_|Fm T¢LIW Juvd L [EF I AN8314 11345
I 0z« : i
_ R EISEITEFLAT _ i TR
o el QI0TTIHS - T [H I i - .a.ﬁw_...m_E:am_
. Tas
Bl Liddls T
L (NIdE A TTBHACH D
g MR HILINS NG LINGD IN19H3
T YETRIT S s
GL o+
g _| Rl [P p— _,
LiH# It 19 HiKAE o
LHETT HOOY3H
< ¥ 3 7 PN P
B NIWTEA Y HERT h - b T imamr
2l = —_— — | — | FOIEOTS 4T TRMON
HILIRS kLIAYE LHIALINGT THNDE LD
H 134 15Mv40 g T ™ Lty +
2L oL S S N S e
13443719 "] naficia | CATE0TY 41 THMADH)
[ H2LTAS WAL
s ® yarnia T M S et
8 T34 430 HM T I T T T LY \ [{EENRR T
‘ ] J HILIRE JENEL3ud
Yy g JORYAD i 7 Vlams +
- e d
: ~ T by MANITE ] 03501 ATTHMHON
! C HZLERS FdnLY434W3L
JLIH& 4w 18 I PG
g TR T
# RETNTYED
g 2 -
4o [T
L43LLIva
L g ._m: ESERE I
SSANYVH «SSANYVH dT0.
d3adinnr

173

3010 TUB GRINDER PARTS REFERENCE



CLUTCH WIRING HARNESS - 5700540

340 3dvL ‘940 £}

TEC00ZS
FOA - L[]8 = @R
G{e 9
gl |y
OLAH INVHOVL-+ | |+ | 2= OLdH LTIONS)
OLHILHMYZ o
. 0490025 ONVEO
NOLLAO OIOYY 0K ‘ALIHM 050 HOLIMS 43114 YOVE . dM TI0dZNMONa Zl JNVOYL - 13051
MM Y Yo dM 71042 JONVYO0 6] N
T s eyl
| 7
K2} doos( ) o ot 308
TS 090015 8O SUAMLS omm 8 JNT0d N;oa:/
¥ X h
i Iegwmw:s.ﬂwwwﬁﬁ Y. dMT10d 2 FONVIO 3L \ /K
1
& dMTI0d2 386
TS IQE?__EOU%M Y. T10dZ FONVHO 0L _ém?
UG NMONE 2}
T TENG 0L LO3NNOD TS HENId NIV CT3IHS VL3 v
e " 9%57IONd  MNdYOVIB I > fRTERS Va1
SSINVH YIMOd - LLHM 0L HOSNGS (3 <4010 TIOVLA30T HOSLNA 8 Nid ‘TLHM O} S
062005 L1 3Ings
SSTANOED Yo dMTIOIINAS —F e NId 8
FB00LS ¢ 8 dM T10d 2 M g — a8 |
e SSINUVH OLAH NI- LTI0IA G4 Yovia HONYVYO L
JONVHO €20 3LHM 010 [ENE A
| L RS it oo amg%mmsmmzz ———MOTIA9
r \ VA QNOYHS T10d-h diM ALIHWIONVYHO § JUIHWIONVHO §
we=, L¥VLS UON
8 oclo|Jo|ojo}ojoO zmwmwv
/ == \ 15 ONRS O LITOISH ey
V W T . mwﬁms ONIY 014 JUHM V2 — 2N wegsﬁ 300
SSINYYH OLdH NI-Q3Y | ONIYLPIL QY L __mm:n_n_im_l aM ¥SZ1-9010
UNSOTON3 HIIVNE LINONI / HOLIINNOD HOSLI130
60000L5
010G SSINUVHOLAH o

3010 TUB GRINDER PARTS REFERENCE

174



5700509

OMNEX RADIO WIRING HARNESS

S3UUM ZLIHW HIHLO HLIM ¥v8 ANNOY OL LOINNOD g
ONIY 01 JLIHM Y050 I
i
” GNOYHS diM T10d OIA ¥ SFH0 . OIA Y 180 1
NDILONNA TYNOILAO ¥, HIMOL diM T10d-Z NVL Vi) Y. GNOYHS diM 31042 N4S 17¥ 110 80
8, Y3MOL M 310d-Z NAOY 501 8, ONOYHS it T10d-Z AVHO ¥ 110 20 . N9 114 110 980 [ 8
W, HIMOL M 31047 TIA V62 1Y, GNIONHS I 3102 AN 100 90 . TR
ONIMS HOAIANOD g, ¥aMOL diM 710¢-Z Mg Y8z, 8, 0NOYHS diM 71047 3NT8 ¥ 110 $0 * B 4 100 %
i . YIMOL diM 1042 ¥NId L Y. ONOYHS dit T10d-2 ¥NId ¥ LNO $0 — - ANid ¥ 100 0
t LITYOAIANOD g, yamoL dim 31042 378 97 8 NOXHS dit T90d-Z 3N 110 €0 — * AMe Siness
8, 43MOL dIM T10d-Z N8 ¥ 840 . ANOYHS diM 71042 NG ¥ 810 —mi-
NOILVLOMENL ' Y3MOL d 3104 T3A N 110 ¥, GNOHS diM F10¢ 7 T3AY L10 AL
| 8250018
“ — 3504 LVIOLY dHV §
! SSANMYH NIVI NI e 3604919101V dHY 0) AENE
“ i FOVOVA NOILYNIBIKOD H30¥07 8 0lav L0 ]
! i 404 ATNO G399N1NN §1 ANO¥HS OV <] €
_ 207 HIMOL M T10c-+ 034 5590 | _YBMOL G39ONTd ONY ANOYHS diMh 310+ SH0 ¥ V0 —
| NI¥IMOd HIMOL dM 7104 Y SEL0 =] GNONHS dit T10¢- (134 ¥ S50
| SNLOLYIMOA V00T COMHS dM 71041 G50 =] M3MOL M T10cH CRINGI —
940 ¥ 826} "
woos [T
LIS 010V g
a0y |AENE) &
s
N 20U M0
ool D] ope1 Xauuo - SSINMVH 0KV 3LOWT 1 ST0s3S
WIOVALONY Olavy _nlml_ mv”_ 6058d G\LHY\CI0NAYIVO
940 ¥ VZEH | NNOD \ /
" DNOYHS diM T10dH .9 ¥VI8 50 T
2L SH00LS / — MIMOL M T10d XOVTRH S¥0 (] m.?o%w AM3I061 YOV |
Ave- owﬁmnm [0F) THW Y 9190 1HM¥3180 “ SSINHYHNIVAINI _
GO vi8 T avI® MOYHS diM 310¢-1 LIHM Y 0160 (] m.wzio:_s_ﬁon_._ LHM 0180 _
@ -l

LJYINOD
Nid 9}

.Gﬂ__umo

175

3010 TUB GRINDER PARTS REFERENCE



5700527

TAIL LIGHT WIRING HARNESS

eos =

(LN3DSIANYONI 3Y .2/1:2)(2020025 SI LIWWOHS) 00200L5

\\ (a30NTONI LIWNOYO ‘C1 G3Y 2/1-7) 1980025

LHM

S

=

o
/

Ve
®
P\

(Q3aNTONI LIWWOYO Q1 438N .211-2) §L010L6

(LN3OSIANYONI ¥38NY .2/42)(2020045 SI LINNOYD) £0200L5 \

Hovie

LHM

%
\ ILHM

(LN3DSIANYONI Q34 ) 10200L6
(Q3QMIONI LIWWOY¥S ‘T3 QY ) 098006

Vg
((EX
3LHM

i N
[EY
EIT

Xovig

JLHM

o

(IN3DSIANYONI 03 .2/1»2)(202002G ST LINWOND) 00200L5
(@3aNTONI LIWWOYD ‘a3 a8 .2/1-2) 1980028

0L0E\LHOIMNYYH
£2900.G

Ve

@ ETTY

=

)
L\ o @ ?
(TR B ’ rr_\
4 i m v o ETT /|
4 Ll.t YOVg u
§ LS 59 3
- < u [EN u ® © ®
NI389 ®
u u NMOgg M
L\ ®
Np—@
L—®
1100025
AN
N+
e

(LNBOSIANYONI ¥38WY ,2/,2)(2020025 SI LINWOYS) £020045

(G3ANTONI LIWNOY ‘031 43BNV .21-7) SHOLOLS

\

3010 TUB GRINDER PARTS REFERENCE

176



CAB LOADER SCHEMATIC

+| 4Voc - -
GICADOI2ENGIBMOIHOODSC
71112002
CWHTE
WIE,_ )
- 1 ooMEUGHT
: =
L
@ -
BACK|  DASHLIGHTS <+ CBFAINOTR

15AMP FUSE @

24V1o 12V VOLTAGE REDUCER —WE—FMD?—l_‘L
mL =

wHiTE, Bk () RiGHT
-
WHITE, BLACK LEFT = CABHEADLIGHTS

RED - YELLOW
I GREEN ~RED BLACK
T PRRE . ORNGE £
ST RN AR CONDITIONER
B Ok NTOREARaUNT BLOWER NOTOR
\
| MODIFICATION T
| 15 AP IN DURATECH BREAKER BOX
NOTE - 14 GAUGE POWER WIRE 15 P IN DURATECH BREAKER BO
N L ————————— =
056 ORG
4
= 7500989 COMPRESSOR WCLUTCH
COMPRESSOR CLUTCH 7500090 24 VOLT CLUTCH
P ftt s ceac it eesss s st aseeaat st e s eesemsan o,
GRN :
I ORG g %
E Yowern L T T
LooRe %y B
: 8L %,
: power in =
BLKMHT BLUE BLK
AC. THERMOSTAT CONDENSOR COOLING AN

3010 TUB GRINDER PARTS REFERENCE 177



ELECTRICAL PARTS LIST

ITEM PART

4000229 VALVE\HYD\SOL\24V\WPACK AND DIODE
4300088 SNSR\MAG\W/HDW

4300034 CNTRL BOX\NEW STYLE\RCB93
4300054 VALVE\SOLENOID\24V\JEMM

4300068 HARN\GOVAELEC

4300069 VALVE\SERVO\25GPM\24VDC\ CV98 BODY
5700011 TERM\7POLE\TRLR\CONN

5700016 BATTERY DISCONNECT SWITCH
5700200 LAMP\CL\12VDC\2-1/2RD\RED

5700201 LAMP\TAIL\4-1/2\COMP\RED\W/GRMT
5700202 LAMP\GRMMT\2-1/2\KIT\

5700203 LAMP\CL\12VDC\2-1/2RD\RED

5700230 BOX\CNTRL\SAFETY SHUTDOWN
5700233 SWITCH\LIMIT\802T

5700256 ALARM\ELEC\BACK-UP

5700289 ENCL\BRKR\CRCT\7-POLE

5700290 TERM\BAR\BUS\8-POLE

5700291 BRKR\CRCT\10A\AUTO\TYPE1

5700292 BRKR\CRCT\30A\AUTO\TYPE1

5700317 LAMP\HALOGEN\4X6\24V

5700343 ENCL\BOOT\BRKR\CRCT\RED

5700364 HARN\SUPPLY\POWER

5700403 SWITCH\BUTTON\PUSH

5700430 SWITCH\RCKR\DPST\24\V\1LT\MAINTAINED
5700431 SWITCH\RCKR\DPDT\24V\2LT\15A\DC\TWO;LIGHT\MAINTND
5700432 SWITCH\RCKR\DPDT\24VUNLITDC\15A\UNLIT'MOMNTRY
5700444 RADIO\REMOTE\OMNEX\900MHZ
5700480 RELAY\SPDT\24V\20A\5T\DIO

5700488 SNSR\MAG\CAT

5700495 BRKR\CRCT\15A\AUTO\TYPE1

5700503 HARN\MAIN\1150

5700504 RELAY\POWR\24V\SPST\W/DIO

5700506 GAUGE\HOUR\RESET

5700509 HARN\RADIO\OMNX\8OQUTPUT

5700510 BOOT\DUST\PUSHBUTTON for 5700403
5700527 HARN\ILIGHT\3010

5700537 MTR\ELEC\24V\.03HP\

5700540 HARN\HPTO\3010 & 4012

5700553 RADIO\REMOTE\OMNEX\915MHZ
5700554 RADIO\REMOTE\OMNEX\2.4GHZ
5700627 BULB\HALOGEN\24V

7500668 GAUGE\FUEL\ELEC\12V

7500669 GAUGE\FUEL\SENDING\UNIT

7500670 GAUGE\VOLTAGE\ADPT\24-12V

7500706 GAUGE\FUEL\24V

7500668 GAUGE\FUEL\ELEC\12V

7500669 GAUGE\FUEL\SENDING\UNIT

7500670 GAUGE\VOLTAGE\ADPT\24-12V

7500706 GAUGE\FUEL\24V

178 3010 TUB GRINDER PARTS REFERENCE



@ DURATECH’

Clearing the Way for a Better Tomorrow

3010 TUB GRINDER PARTS REFERENCE 179



UNIVERSAL AIR BRAKE PARTS

180 3010 TUB GRINDER PARTS REFERENCE



UNIVERSAL AIR BRAKE PARTS

ITEM PART QTY. PART DESCRIPTION
1 2500957 1 TANK\AIR\2880\2BUNG/1SIDE
2 3800173 1 FTG\3/8MP\PLUG\HEX
3 3800518 1 FTG\AIR\1/4AMP\DRAIN\BRS
4 3800520 2 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
5 3800554 2 FTG\AIR\1/2COMPX3/8MP\90
6 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH
7 3800782 1 FTG\AIR\3/8COMPX1/4AMP\ADPT\BRS\LW
8 3800785 6 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
9 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP
10 3800787 1 FTG\AIR\1/2COMPX1/4AMP\ADPT\BRS\LW
11 7500461 1 GLAD HAND SERVICE
12 7500462 1 GLAD HAND EMERGENCY
13 AIR3_3010 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
14 AIR4_3010 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER
3700463  per ft HOSE\AIR\3/8\NYLON\BRK
3700464  perft HOSE\AIR\1/2\NYLON\BRK
3700636  per ft HOSE\AIR\3/8\RUBBER\BRK

3010 TUB GRINDER PARTS REFERENCE

181



UNITED STATES AIR BRAKES

VALVE AND CHAMBERS

182 3010 TUB GRINDER PARTS REFERENCE



UNITED STATES AIR BRAKES

ITEM PART QTY. PART DESCRIPTION

1 3010_BRAKES_US_VERSION 1 3010_BRAKES_US_VERSION

2 2500956 1 VLV\BRK\FULL FUNC\NON ABS

3 3800173 2 FTG\3/8MP\PLUG\HEX

4 3800441 1 FTG\3/4MP\PLUG\HEX

5 3800776 1 FTG\AIR\1/2COMPX3/8MP\45D

6 3800782 2 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW

7 3800785 1 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW

8 AIR_3 3010 _1155 1 LEFT-RIGHT REAR EMERGENCY CHAMBER

9 AIR_4_3010_1155 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER

10 AIR_1_3010_1155 1 EMERGENCY_SUPPLY

11 AIR_2 3010_1155 1 SERVICE

12 AIR_5_3010_1155 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
13 AIR_6_3010_1155 1 SUPPLY TO REAR EMERGENCY CHAMBERS

14 AIR_7_3010_1155 1 DELIVERY TO FRONT LEFT SERVICE CHAMBER
15 AIR_8 3010_1155 1 DELIVERY TO FRONT RIGHT SERVICE CHAMBER
16 AIR_9 3010_1155 1 DELIVERY TO REAR LEFT SERVICE CHAMBER
17 AIR_10_3010_1155 1 DELIVERY TO REAR RIGHT SERVICE CHAMBER

3700463 per ft
3700464 per ft
3700636 per ft

HOSE\AIR\3/8\NYLON\BRK
HOSE\AIR\1/2ANYLON\BRK
HOSE\AIR\3/8\RUBBER\BRK

3010 TUB GRINDER PARTS REFERENCE

183



AUSTRAILIAN AIR BRAKES

23

33

TANK AND VALVES

VALVE AND CHAMBERS

184 3010 TUB GRINDER PARTS REFERENCE



AUSTRAILIAN AIR BRAKES

ITEM PART QTY. PART DESCRIPTION
1 2500919 1 TANK\AIR\2880\1BUNG/2SIDE
2 2500939 2 VALVE\ABS\RV040
3 2500957 1 TANK\AIR\2880\2BUNG/1SIDE
4 3800005 2 FTG\1/2MP\CLOSE\NIPPLE
5 3800010 2 FTG\3/4MPX1/2FP\BUSH
6 3800173 2 FTG\3/8MP\PLUG\HEX
7 3800190 1 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR;TEE
8 3800194 1 FTG\AIR\3/8COMPX3/8MP\90
9 3800281 2 FTG\1/4AMP\PLUG\ALN
10 3800326 10 FTG\3/8MP\PLUG\ALN
11 3800441 1 FTG\3/4MP\PLUG\HEX
12 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS
13 3800520 4 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
14 3800554 3 FTG\AIR\1/2COMPX3/8MP\90
15 3800640 2 FTG\AIR\3/8FP\BLKHD\BUSH
16 3800782 1 FTG\AIR\3/8COMPX1/4MP\ADPT\BRS\LW
17 3800785 12 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
18 3800786 2 FTG\BRS\3/8MPX3/8FPX3/8FP
19 3800787 1 FTG\AIR\1/2COMPX1/4MP\ADPT\BRS\LW
20 7500461 1 GLAD HAND SERVICE
21 7500462 1 GLAD HAND EMERGENCY
22 AIR_1 3010 1 EMERGENCY_SUPPLY
23 AIR_2 3010 1 SERVICE
24 AIR_3 3010 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
25 AIR_4 3010 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER
26 AIR_5 3010 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
27 AIR_6_3010 1 SUPPLY TO REAR EMERGENCY CHAMBERS
28 AIR_7 3010 1 DELIVERY TO FRONT LEFT CHAMBER
29 AIR_8 3010 1 DELIVERY TO FRONT RIGHT CHAMBER
30 AIR_9 3010 1 DELIVERY TO REAR LEFT CHAMBER
31 AIR_10_3010 1 DELIVERY TO REAR RIGHT CHAMBER
32 AIR_12_3010 1 SERVICE
33 AIR_13 3010 1 TANK SUPPLY
34 SR38 1 springbrake valve
3700463  per ft HOSE\AIR\3/8\NYLON\BRK
3700464  per ft HOSE\AIR\1/2\ANYLON\BRK
3700636  per ft HOSE\AIR\3/8\RUBBER\BRK

3010 TUB GRINDER PARTS REFERENCE

185



ABS AIR BRAKES

TANK AND VALVES

186 3010 TUB GRINDER PARTS REFERENCE



ABS AIR BRAKES

ITEM  PART QTY. PART DESCRIPTION
1 3010_BRAKES_ABS_VERSION 1 3010_BRAKES_ABS_VERSION
2 2500919 1 TANK\AIR\2880\1BUNG/2SIDE
3 2500932 1 VALVE\AIR\SPRING\RT4
4 2500939 2 VALVE\ABS\RV040
5 2500957 1 TANK\AIR\2880\2BUNG/1SIDE
6 3800005 2 FTG\1/2MP\CLOSE\NIPPLE
7 3800010 2 FTG\3/4MPX1/2FP\BUSH
8 3800173 2 FTG\3/8MP\PLUG\HEX
9 3800190 2 FTG\AIR\3/8COMPX3/8COMPX3/8MP\BR: TEE
10 3800193 1 FTG\3/4MPX1/2MP\NPL
11 3800194 1 FTG\AIR\3/8COMPX3/8MP\90
12 3800326 12 FTG\3/8MP\PLUG\ALN
13 3800441 1 FTG\3/4MP\PLUG\HEX
14 3800518 2 FTG\AIR\1/4MP\DRAIN\BRS
15 3800520 4 FTG\AIR\1/2COMPX3/8MP\ADPT\BRS\LW
16 3800554 3 FTG\AIR\1/2COMPX3/8MP\90
17 3800785 12 FTG\AIR\3/8COMPRUBX3/8MP\ADPT\LW
18 AIR_1_3010_ABS 1 EMERGENCY_SUPPLY
19 AIR_2_3010_ABS 1 SERVICE
20 AIR_3_3010_ABS 1 LEFT-RIGHT REAR EMERGENCY CHAMBER
21 AIR_4_3010_ABS 1 LEFT-RIGHT FRONT EMERGENCY CHAMBER
22 AIR_5_3010_ABS 1 SUPPLY TO FRONT EMERGENCY CHAMBERS
23 AIR_6_3010_ABS 1 SUPPLY TO REAR EMERGENCY CHAMBERS
24 AIR_7_3010_ABS 1 DELIVERY TO FRONT LEFT CHAMBER
25 AIR_8_3010_ABS 1 DELIVERY TO FRONT RIGHT CHAMBER
26 AIR_9 3010_ABS 1 DELIVERY TO REAR LEFT CHAMBER
27 AIR_10_3010_ABS 1 DELIVERY TO REAR RIGHT CHAMBER
28 AIR_11_3010_ABS 1 SERVICE
29 AIR_12_3010_ABS 1 SERVICE
30 AIR_13_3010_ABS 1 TANK SUPPLY
3700463 per ft HOSE\AIR\3/8\NYLON\BRK
3700464 per ft HOSE\AIR\1/2\NYLON\BRK
3700636 per ft HOSE\AIR\3/8\RUBBER\BRK

3010 TUB GRINDER PARTS REFERENCE 187



MILL COVER ASSEMBLY

188 3010 TUB GRINDER PARTS REFERENCE



MILL COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4703764 1 CVR\WMILL

2 4800017 5 BOLT\HEX\3/4X3

3 4900139 5 NUT\TPLCK\3/4\GR8\NC
4 5000005 10 WASH\FLAT\3/4

3010 TUB GRINDER PARTS REFERENCE

189



BBBBBBBBBBBBBBBB

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



TUB COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800453 5 FTG\3/4AMORX9/16MJIC\90

2 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN;TEE
3 3800588 2 FTG\3/4MJICX3/4MJICX3/4AMOR\TEE
4 4700776 13 CLMP\HOSE\3/8

5 4702627 1 FRM\OBJATHROWN\TOP\HD10

6 4702628 1 FRM\OBJATHROWN\SIDE\HD 10

7 4702633 2 SCRN\WIRE\FRM\OBJ\THROWN

8 4702634 5 FLAT\CLMP\SCRN\FRM\OBJA\THROWN
9 4702635 2 ANGLE\SCRN\OBJATHROWN

10 4703031 4 FLAT\CLMP\SCRN\TC\HD10

1 4703729 1 BRKT\LOWER\COVER\TOC

12 4704099 2 BMPR\CNVYR\DISCH

13 4704224 2 ASSY\STAND\COVER\TUB (OPTION)
14 4800018 4 BOLT\HEX\1/2X1-1/4

15 4800029 16 BOLT\HEX\3/8X2-1/2

16 4800114 12 BOLT\HEX\1/2X2

17 4800142 35 BOLT\HEX\3/8X1-3/4

18 4800146 20 BOLT\HEX\3/8X2

19 4800601 2 BOLT\HEX\1X9\NC

20 4800632 2 *BOLT\HEX\1X8\NC\GR5\PLT

21 4801198 4 SCR\LAG\3/8X1-1/2

22 4900001 4 NUT\HEX\1/2\NC

23 4900002 71 NUT\HEX\3/8\NC

24 4900014 12 NUT\TPLCK\1/2\NC

25 4900015 4 NUT\NYLCK\1\NC

26 5000001 71 WASH\FLAT\3/8

27 5000006 4 WASH\LOCK\1/2

28 5000019 71 WASH\LOCK\3/8

29 5000096 55 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
30 4100185 4 CYL\HYD\3-1/2X8\TIE

3010 TUB GRINDER PARTS REFERENCE

191



EEEEEEEEEEEEEEEEEEEEEE




HINGED TUB COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702635 4 ANGLE\SCRN\OBJATHROWN

2 4702979 1 FRM\OBJATHROWN\TOP

3 4702980 1 FRM\OBJATHROWN\TOP

4 4702981 5 FLAT\CLMP\SCRN\FRM\OBJA\THROWN
5 4702982 5 FLAT\CLMP\SCRN\FRM\OBJA\THROWN
6 4702987 2 SCRN\WIRE\FRM\OBJ\THROWN

7 4702988 2 SCRN\WIRE\FRM\OBJ\THROWN

8 4703031 4 FLAT\CLMP\SCRN\TC

3010 TUB GRINDER PARTS REFERENCE

193



TUB COVER HYDRAULICS

194 3010 TUB GRINDER PARTS REFERENCE



TUB COVER HYDRAULICS

ITEM PART QTY. PART DESCRIPTION
1 3800453 5 FTG\3/4MORX9/16MJIC\90
2 3800483 2 FTG\3/4AMORX3/4MJICX3/4MJIC\RUN;TEE
3 3800530 1 FTG\3/4MORX9/16MJIC\ST
4 3800588 2 FTG\3/4MJICX3/4MJICX3/4MOR\TEE
5 3800631 1 FTG\9/16MORX9/16MJIC\ST
6 3800757 5 FTG\9/16MORX9/16MJIC\90
7 4000210 1 VLV\HYD\AUX\BLK\MFLD
8 4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC
9 4100185 4 CYL\HYD\3-1/2X8\TIE
9A 4100251 CYL\HYD\SEAL;KIT\3X1-3/8, seal kit for 4100185
10 HOSE1 3010 _TC 1 ROD END TO ROD END, TOP CYLINDERS
11 HOSE10_3010_TC 1 VALVE TO VALVE, PORT P
12 HOSE2 3010 _TC 1 BUTT END TO BUTT END, TOP CYLINDERS
13 HOSE3 3010 _TC 1 BUTT END FRONT TOP CYL TO VALVE
14 HOSE4 3010 _TC 1 ROD END FRONT TOP CYL TO VALVE
15 HOSE5 3010_TC 1 ROD END TO ROD END, BOTTOM CYLINDERS
16 HOSE6 3010 _TC 1 BUTT END TO BUTT END, BOTTOM CYLINDERS
17 HOSE7 _3010_TC 1 ROD END FRONT BTTM CYL TO VALVE
18 HOSE8 3010_TC 1 BUTT END FRONT BTTM CYL TO VALVE
19 HOSE9 3010 TC 1 VALVE TO VALVE, PORT T
Not Shown
3800759 OPT FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

Used only with machines that have both Tub Cover and Hydraulic Jacks

3010 TUB GRINDER PARTS REFERENCE

195



HYDRAULIC JACKS - PARTS

196 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC JACKS

PARTS

ITEM PART QTY. PART DESCRIPTION
4703950 1 JACK\HYD\KIT\3010
1 3800048 2 FTG\3/4MORX1/2FP\90\ST;EL
2 3800453 6 FTG\3/4AMORX9/16MJIC\90
2A 3800796 2 FTG\9/16MORX9/16FJIC\SW
2B 3800537 2 FTG\3/4MORX3/4MJIC\90
3 3800552 4 CLAMP\HOSE\1-1/4\2HOLES
4 3800631 8 FTG\9/16MORX9/16MJIC\ST
5 3800757 6 FTG\9/16MORX9/16MJIC\90
6 3800759 OPT FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE
Used only with machines that have both Tub Cover and Hydraulic Jacks
7 3800795 2 FTG\3/4MJICX1/2FP\ADPT
8 4000119 2 VALVE\CHECK\VEL\9GPM
9 4000210 1 VLVAHYD\AUX\BLK\MFLD
10 4000211 1 VLVAHYD\AUX\BLK\MFLD\TOC
11 4000244 2 VALVE\CHECK\8GPM\VELOCITY\9/16FOR-9/16MJIC (USED WITH 3800796)
12 4000245 2 VALVE\RELIEF\CROSS\SINGLE
13 4100230 2 CYL\HYD\4X24\1-3/4ROD
14 4703632 1 STND\JCK\HYD\ASSY
15 4703635 2 FRM\TUBE\UPPR\STND\JCK
16 4703636 2 FRM\TUBE\LWR\STND\JCK
17 4703637 2 BRKT\STOP\JCK\HYD
18 4703638 2 BRKT\RTNR\LCK\JCK
19 4703639 2 BRKT\MNT\CAP\JCKSTND
20 4703640 2 CAP\JCKSTND
22 4800003 8 BOLT\HEX\3/8X1
23 4800076 2 PIN\KLIK\5/16
24 4800469 8 BOLT\HEX\3/4X1-3/4
25 4800632 4 *BOLT\HEX\1X8\NC\GRS\PLT
26 4900127 4 NUT\TPLCK\1\NC
27 4900139 8 NUT\TPLCK\3/4\GR8\NC
28 5000019 8 WASH\LOCK\3/8
29 5800327 2 CABLE\3/32\COATED\FT
30 5800328 4 CLAMP\CABLE\PIN
31 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - P2-P2, TO TUBE 9
32 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - T2-T2, TO TUBE 10
33 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - P2-P2, TO TUBE 9
34 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - T2-T2, TO TUBE 10
35 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6A-RIGHT ROD END, 6A TO PORT 2
36 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6B-RIGHT CAP END, 6B TO PORT 1
37 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5B-LEFT CAP END, 5B TO PORT 1
38 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5A-LEFT ROD END, 5A TO PORT 2
39 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 6B-RIGHT CAP END, PORT 1 TO RIGHT CAP END
40 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 5B-LEFT CAP END, PORT 1 TO LEFT CAP END
41 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 6A-RIGHT ROD END, PORT 2 TO RIGHT ROD END
42 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 5A-LEFT ROD END, PORT 2 TO LEFT ROD END
43 3701591 1 TUBE\STL\1/2X.049 WALLX162 - P2-P2, HOSE 90 TO HOSE 92
44 3701591 1 TUBE\STL\1/2X.049 WALLX162 - T2-T2, HOSE 91 TO HOSE 93

3010 TUB GRINDER PARTS REFERENCE 197



HYDRAULIC JACKS - CYLINDERS AND VALVES

198 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC JACKS - CYLINDERS AND VALVES

ITEM PART QTY. PART DESCRIPTION
4703950 1 JACK\HYD\KIT\3010

1 3800048 2 FTG\3/4AMORX1/2FP\90\ST;EL

2 3800453 6 FTG\3/4MORX9/16MJIC\90

2A 3800796 2 FTG\9/16MORX9/16FJIC\SW

2B 3800537 2 FTG\3/4MORX3/4MJIC\90

3 3800552 4 CLAMP\HOSE\1-1/4\2HOLES

4 3800631 8 FTG\9/16MORX9/16MJIC\ST

5 3800757 6 FTG\9/16MORX9/16MJIC\90

6 3800759 OPT FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

Used only with machines that have both Tub Cover and Hydraulic Jacks

7 3800795 2 FTG\3/4MJICX1/2FP\ADPT

8 4000119 2 VALVE\CHECK\VEL\9GPM

9 4000210 1 VLV\HYD\AUX\BLK\MFLD

10 4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC

11 4000244 2 VALVE\CHECK\8GPM\VELOCITY\9/16FOR-9/16MJIC (USED WITH 3800796)

12 4000245 2 VALVE\RELIEF\CROSS\SINGLE

13 4100230 2 CYL\HYD\4X24\1-3/4ROD

14 4703632 1 STND\JCK\HYD\ASSY

15 4703635 2 FRM\TUBE\UPPR\STND\JCK

16 4703636 2 FRM\TUBE\LWR\STND\JCK

17 4703637 2 BRKT\STOP\JCK\HYD

18 4703638 2 BRKT\RTNR\LCK\JCK

19 4703639 2 BRKT\MNT\CAP\JCKSTND

20 4703640 2 CAP\JUCKSTND

22 4800003 8 BOLT\HEX\3/8X1

23 4800076 2 PIN\KLIK\5/16

24 4800469 8 BOLT\HEX\3/4X1-3/4

25 4800632 4 *BOLT\HEX\1X8\NC\GR5\PLT

26 4900127 4 NUT\TPLCK\\NC

27 4900139 8 NUT\TPLCK\3/4\GR8\NC

28 5000019 8 WASH\LOCK\3/8

29 5800327 2 CABLE\3/32\COATED\FT

30 5800328 4 CLAMP\CABLE\PIN

31 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - P2-P2, TO TUBE 9

32 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - T2-T2, TO TUBE 10

33 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - P2-P2, TO TUBE 9

34 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - T2-T2, TO TUBE 10

35 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6A-RIGHT ROD END, 6ATO PORT 2

36 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6B-RIGHT CAP END, 6B TO PORT 1

37 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5B-LEFT CAP END, 5B TO PORT 1

38 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5A-LEFT ROD END, 5ATO PORT 2

39 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 6B-RIGHT CAP END, PORT 1 TO RIGHT CAP END
40 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 5B-LEFT CAP END, PORT 1 TO LEFT CAP END
41 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 6A-RIGHT ROD END, PORT 2 TO RIGHT ROD END
42 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 5A-LEFT ROD END, PORT 2 TO LEFT ROD END
43 3701591 1 TUBE\STL\1/2X.049 WALLX162 - P2-P2, HOSE 90 TO HOSE 92

44 3701591 1 TUBE\STL\1/2X.049 WALLX162 - T2-T2, HOSE 91 TO HOSE 93

3010 TUB GRINDER PARTS REFERENCE 199



HYDRAULIC JACKS - AUXILLARY AND JACK VALVE SUPPLY HOSES

AUXILLARY VALVE SUPPLY HOSES

JACK VALVE SUPPLY HOSES

200 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC JACKS - AUXILLARY AND JACK VALVE SUPPLY HOSES

ITEM PART QTY. PART DESCRIPTION
4703950 1 JACK\HYD\KIT\3010
1 3800048 2 FTG\3/4AMORX1/2FP\90\ST;EL
2 3800453 6 FTG\3/4AMORX9/16MJIC\90
2A 3800796 2 FTG\9/16MORX9/16FJIC\SW
2B 3800537 2 FTG\3/4AMORX3/4MJIC\90
3 3800552 4 CLAMP\HOSE\1-1/4\2HOLES
4 3800631 8 FTG\9/16MORX9/16MJIC\ST
5 3800757 6 FTG\9/16MORX9/16MJIC\90
6 3800759 OPT FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE
Used only with machines that have both Tub Cover and Hydraulic Jacks
7 3800795 2 FTG\3/4MJICX1/2FP\ADPT
8 4000119 2 VALVE\CHECK\VEL\9GPM
9 4000210 1 VLVA\HYD\AUX\BLK\MFLD
10 4000211 1 VLV\HYD\AUX\BLK\MFLD\TOC
1 4000244 2 VALVE\CHECK\8GPM\VELOCITY\9/16FOR-9/16MJIC (USED WITH 3800796)
12 4000245 2 VALVE\RELIEF\CROSS\SINGLE
13 4100230 2 CYL\HYD\4X24\1-3/4ROD
14 4703632 1 STND\JCK\HYD\ASSY
15 4703635 2 FRM\TUBE\UPPR\STND\JCK
16 4703636 2 FRM\TUBE\LWR\STND\JCK
17 4703637 2 BRKT\STOP\JCK\HYD
18 4703638 2 BRKT\RTNR\LCK\JCK
19 4703639 2 BRKT\MNT\CAP\JCKSTND
20 4703640 2 CAP\JCKSTND
22 4800003 8 BOLT\HEX\3/8X1
23 4800076 2 PIN\KLIK\5/16
24 4800469 8 BOLT\HEX\3/4X1-3/4
25 4800632 4 *BOLT\HEX\1X8\NC\GR5\PLT
26 4900127 4 NUT\TPLCK\1\NC
27 4900139 8 NUT\TPLCK\3/4\GR8\NC
28 5000019 8 WASH\LOCK\3/8
29 5800327 2 CABLE\3/32\COATED\FT
30 5800328 4 CLAMP\CABLE\PIN
31 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - P2-P2, TO TUBE 9
32 3701588 1 HOSE\HYD\3/8X60\4MJCX9/16FJIC - T2-T2, TO TUBE 10
33 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - P2-P2, TO TUBE 9
34 3701589 1 HOSE\HYD\3/8X42\3/4MJCX9/16FJC - T2-T2, TO TUBE 10
35 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6A-RIGHT ROD END, 6A TO PORT 2
36 3701364 1 HOSE\HYD\3/8X12.5\9/16FJICS - 6B-RIGHT CAP END, 6B TO PORT 1
37 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5B-LEFT CAP END, 5B TO PORT 1
38 3700937 1 HOSE\HYD\3/8X16\9/16FJICS - 5A-LEFT ROD END, 5A TO PORT 2
39 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 6B-RIGHT CAP END, PORT 1 TO RIGHT CAP END
40 3701590 1 HOSE\HYD\3/8X64\3/4FJICX9/16FJIC - 5B-LEFT CAP END, PORT 1 TO LEFT CAP END
41 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 6A-RIGHT ROD END, PORT 2 TO RIGHT ROD END
42 3701229 1 HOSE\HYD\3/8X68\9/16FJICS - 5A-LEFT ROD END, PORT 2 TO LEFT ROD END
43 3701591 1 TUBE\STL\1/2X.049 WALLX162 - P2-P2, HOSE 90 TO HOSE 92
44 3701591 1 TUBE\STL\1/2X.049 WALLX162 - T2-T2, HOSE 91 TO HOSE 93

3010 TUB GRINDER PARTS REFERENCE 201






AIR COMPRESSOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4702865 1 CVR\VANDLE\CMPRSSR\BASE

2 4702866 1 CVR\VANDLE\CMPRSSR\DOOR

3 4703469 1 MNT\COMP\AIR\3010

4 4703470 4 SPCR\BLOCK\COMP\AIR

5 4703471 2 MNT\FLAT\COVER

6 4703472 4 WASH\FLAT\3/8X2 O.D.

7 4800003 2 BOLT\HEX\3/8X1

8 4800142 10 BOLT\HEX\3/8X1-3/4

9 4800251 4 BOLT\HEX\1/2X2-1/4\NC

10 4800592 4 BOLT\HEX\1/2X3-1/4

1 4900001 8 NUT\HEX\1/2\NC

12 4900002 10 NUT\HEX\3/8\NC

13 4900023 2 NUT\TPLCK\3/8\NC

14 4900142 4 NUT\TPLCK\5/16\NC

15 5000001 16 WASH\FLAT\3/8

16 5000004 4 WASH\FLAT\1/2

17 5000006 8 WASH\LOCK\1/2

18 5000019 10 WASH\LOCK\3/8

19 5000023 8 WASH\FLAT\5/16

20 7500584 1 COMP\AIR\12HP\GAS

21 7500664 4 BALL STUD\SHOCK\FITTING

22 7500665 4 END FITTING\GAS SPRING

23 7500666 4 SAFETY CLIP

24 7500907 1 LATCH\COMP\HD

24A 7500908 1 LATCH\COMP\HD\OFFSET;CAM

25 7500934 2 SPRNG\GAS\90LB\9416K194

26 7501246 1 REEL\HOSE\AIR\HD\1/2IDX50(NOT SHOWN)
4702861 CVR\ASSY\VANDAL

Includes: 1, 2, 7, 13, 14, 19, 21, 22, 23, 24, 24A, 25

NOT SHOWN
5700206 2 TERM\RING\3/8\4GA
5700226 1 ENCL\BATT\PLSTC\GRP27
5700227 1 BATT\12VDC\GRP24
5700275 2 TERM\BATT\UNIVAMARINE\
5700353 10 FT. CBL\BATT\RED#4

3010 TUB GRINDER PARTS REFERENCE

203



TTTTTTTTTTT

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



TUB AGITATOR

ITEM PART QTY. PART DESCRIPTION
1 4700143 2 ARMAGTTR\TUB

2 4700265 2 BRKT\AGTTR\TUB

3 4703960 2 BRKTMARM\AGTTR\TUB
4 4800082 4 BOLT\HEX\1/2X1-1/2

5 4800106 6 BOLT\HEX\5/8X1-1/2

6 4800188 2 BOLT\HEX\1/2X4

7 4900001 6 NUT\HEX\1/2\NC

8 4900005 6 NUT\HEX\5/8\NC

9 5000003 6 WASH\LOCK\5/8

10 5000004 4 WASH\FLAT\1/2

11 5000006 6 WASH\LOCK\1/2

3010 TUB GRINDER PARTS REFERENCE 205



MAGNETIC ROLLER ASSEMBLY (S.N. UP TO 3029)

3010 TUB GRINDER PARTS REFERENCE

206



MAGNETIC ROLLER ASSEMBLY (S.N. UP TO 3029)

ITEM PART QTY. PART DESCRIPTION

1 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC

2 4702871 2 PIN\HANDLE\MAG\CHUTE\HD-10

3 4702876 2 BRKT\PIN\CHUTE\MAG\HD10

4 4703475 1 BRKT\MNT\FR\CHUTE\RLLR\MAG

5 4703476 1 BRKT\MNT\FR\CHUTE\RLLR\MAG

6 4703737 1 CHUTE\DISCH\72"\RLLR\MAGNETIC

7 4800003 4 BOLT\HEX\3/8X1

8 4800013 4 BOLT\HEX\5/16X1

9 4800098 4 BOLT\HEX\3/8X1-1/4\NC

10 4800110 2 PIN\COT\1/8X3/4

1 4900003 4 NUT\HEX\5/16\NC

12 4900023 8 NUT\TPLCK\3/8\NC

13 5000001 16 WASH\FLAT\3/8

14 5000022 4 WASH\LOCK\5/16

15 5000023 2 WASH\FLAT\5/16

16 6100064 2 SCRAPERSPRING

17 7501086 1 RLLR\MAG\8X30

17A 7501304 BUSH\QDSK\MAGRLLR (BUSHING ONLY)

17B 7501305 SHFT\MAGRLLR\3X30 (SHAFT ONLY)

17C 4705256 SHFT\RLLR\MAG\30 (SHAFT ONLY)
4703736 RLLR\MAG\ASSY\8X30\3010

3010 TUB GRINDER PARTS REFERENCE

207



MAGNETIC ROLLER ASSEMBLY (S.N. 3030 AND UP)

|1

208 3010 TUB GRINDER PARTS REFERENCE



MAGNETIC ROLLER ASSEMBLY (S.N. 3030 AND UP)

ITEM PART QTY. PART DESCRIPTION

1 4702852 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC

2 4702871 2 PIN\HANDLE\MAG\CHUTE

3 4702876 2 BRKT\PIN\CHUTE\MAG

4 4703475 1 BRKT\MNT\FR\CHUTE\RLLR\MAG

5 4703476 1 BRKT\MNT\FR\CHUTE\RLLR\MAG

6 4704072 1 STD-CHUTE\DISCH\120"RLLR\MAG\30

6 4703737 1 TRACK-CHUTE\DISCH\72"\RLLR\MAG\30

7 4800003 4 BOLT\HEX\3/8X1

8 4800013 4 BOLT\HEX\5/16X1

9 4800098 4 BOLT\HEX\3/8X1-1/4\NC

10 4800110 2 PIN\COT\1/8X3/4

11 4900003 4 NUT\HEX\5/16\NC

12 4900023 8 NUT\TPLCK\3/8\NC

13 5000001 16 WASH\FLAT\3/8

14 5000022 4 WASH\LOCK\5/16

15 5000023 2 WASH\FLAT\5/16

16 6100064 2 SCRAPERSPRING

17 7501086 1 RLLR\MAG\8X30

17A 7501304 BUSH\QDSK\MAGRLLR (BUSHING ONLY)

17B 7501305 SHFT\MAGRLLR\3X30 (SHAFT ONLY)

17C 4705256 SHFT\RLLR\MAG\30 (SHAFT ONLY)
4704709 RLLR\MAG\KIT\8X30\10°

3010 TUB GRINDER PARTS REFERENCE

209



TOOL BOX ASSEMBLY- OBSOLETE

6 Tl
) =]
| —
| \;%
[ ——e
y —=*
3 e
ITEM PART QTY. PART DESCRIPTION
1 4703470 4 SPCR\BLOCK\COMP\AIR
2 4800156 4 BOLT\HEX\3/8X3
3 4900002 4 NUT\HEX\3/8\NC
4 5000001 8 WASH\FLAT\3/8
5 5000019 4 WASH\LOCK\3/8
6 7500943 1 CHEST\TOOL\54X20X16

210 3010 TUB GRINDER PARTS REFERENCE



PACKAGE TOOL BOX ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION

4704035 BOX\TOOL\STD\3010\4012
1 4704034 1 BRKT\SPPT\BOX\TOOL
2 4800628 8 BOLT\HEX\1/2X1-1/4\GR8\NC
3 4900014 4 NUT\TPLCK\1/2\NC
4 5000006 4 WASH\LOCK\1/2
5 7500971 1 BOX\TOOL\18X18X36

3010 TUB GRINDER PARTS REFERENCE 211



3010 HAMMER ROD PULLER OPTION (S.N. UP TO 3036)

212 3010 TUB GRINDER PARTS REFERENCE




3010 HAMMER ROD PULLER OPTION (S.N. UP TO 3036)

ITEM PART QTY. PART DESCRIPTION

1 3800453 2 FTG\3/4MORX9/16MJIC\90

2 3800631 2 FTG\9/16MORX9/16MJIC\ST

3 3800757 4 FTG\9/16MORX9/16MJIC\90

4 4000195 1 VALVE\HYD\SOL\24VDC\W/DIODE
5 4000267 * 1 UNIT\PWR\24\\W/2QT RSVR
6 4000268 1 VALVE\DRCTNL\2_POS\3 GPM
7 4100030 3 PIN 17 X 3-1/2” HYD. CYL.

8 4100241 1 CYL\HYD\2X24\1-1/4ROD

9 4703971 1 BRKT\PULL\ROD

10 4703972 1 SL\BRKT\PULL\ROD

11 4703973 1 CUP\PUSH\ROD

12 4703991 1 DECK\SRVC\RD_PLLR

13 4800003 2 BOLT\HEX\3/8X1

14 4800107 10 PIN\HAIR\1/8(#9)

15 4800284 4 PIN\CLEVIS\5/8X3

16 4800600 1 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED
17 4900002 2 NUT\HEX\3/8\NC

18 5000001 2 WASH\FLAT\3/8

19 5000019 2 WASH\LOCK\3/8

20 HOSE_1_3010_RD_PULLER 1

21 HOSE_2_3010_RD_PULLER 1

22 HOSE_3_3010_RD_PULLER 1

23 HOSE_4_3010_RD_PULLER 1

* POWER UNIT USED FOR THIS ASSEMBLY IS NOT AVAILABLE.

ORDERING 4000267 WILL UPDATE THIS ASSEMBLY SO VALVE 4000268 AND HOSES 1 & 2 ARE

NOT NEEDED

3010 TUB GRINDER PARTS REFERENCE

213



3010 HAMMER ROD PULLER OPTION SCHEMATIC

(S.N. UP TO 3036)

Ly

£
£¢500.5

|1
N

T

T ||||| o 8920007

JONVHO

epe00L5
16200Ls | o
dDIvIHA LINDUID

% PNISHIATY

ANLS SONIAONIM HOLOW

LLLE0LY
AH3LIYE NOHA

6LLE0LY

HOLIMS LOINNODSIQ AY3LLYE 30
A0S INIHOVIL OL

3010 TUB GRINDER PARTS REFERENCE

214



3010 HAMMER ROD PULLER OPTION SCHEMATIC
(S.N. UP TO 3036)

PART QTY. PART DESCRIPTION

4703786 HMMR\ROD\PLLR\KIT\3010

4703777 1 CBL\BATT\60\2/0\POS\1/2RING\3/8RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8RING
5700291 1 BRKR\CRCT\10A\AUTO\TYPE1

5700343 1 ENCL\BOOT\BRKR\CRCT\RED

5700523 1 DIODE\3AMP

5700601 1 HARN\HYD;ROD;PULLER

5700602 1 STATION\PENDANT\ASSY

3010 TUB GRINDER PARTS REFERENCE 215



3010 HAMMER ROD PULLER OPTION (S.N. 3037 AND UP)

3010 TUB GRINDER PARTS REFERENCE

216



3010 HAMMER ROD PULLER OPTION (S.N. 3037 AND UP)

ITEM PART QTY. PART DESCRIPTION
4703786 HMMR\ROD\PLLR\KIT\3010
1 3800453 2 FTG\3/4AMORX9/16MJIC\90
2 3800757 2 FTG\9/16MORX9/16MJIC\90
3 4000267 1 UNIT\PWR\24V\W/2QT RSVR
4 4000303 1 VALVE\HYD\CART\3POS, 4WAY
5 4100030 3 PIN 1” X 3-1/2” HYD. CYL.
6 4100241 1 CYL\HYD\2X24\1-1/4ROD\CTD
4100228 KIMSEAL\CYL\HYD\2\1-1/4RD\CTD for 4100241
6A 4100334 1 CYL\HYD\2X24\1-1/4RD\RAM
4100093 KIMSEAL\CYL\HYD\RAM for 4100334
7 4703971 1 BRKT\PULL\ROD
8 4703972 1 SL\BRKT\PULL\ROD
9 4703973 1 CUP\PUSH\ROD
10 4703991 1 DECK\SRVC\RD_PLLR
11 4800107 10 PIN\HAIR\1/8(#9)
12 4800284 4 PIN\CLEVIS\5/8X3
13 4800600 1 BOLT\EYE\5/8X1-1-3/4\NC\1-3/8EYE\FORGED
14 5700635 RELAY\24V for 4000267
15 5700640 2 VALVE\HYD\SOL\24V\DELTROL
16 3701586 1 HOSE\HYD\1/4X60\9/16FJCX7/16FJC
PORTA POWER TO ROD PULLER
17 3701587 1 HOSE\HYD\1/4X84\9/16FJCX7/16FJC
PORTA POWER TO ROD PULLER
20 7501176 CAP\3/8PT\BRTHR\W/DPSTCK for 4000267

3010 TUB GRINDER PARTS REFERENCE

217



3010 HAMMER ROD PULLER OPTION SCHEMATIC

(S.N. 3037 AND UP)
s

, FROMBATTERY o _|

\ 4704386 | \

O [}

l‘OR_“_-zﬁoaBTz-"_i

FROMBATTERY ' '

'\ 4T O 5700330 05700330 |

TO "MACHINE SIDE" - ° —L

OF BATTERY DISCONNECT SWITCH N

4703779

L ______ T,
\¥_47_030L_4

4703777

G:\CAD\3010\PARTS\57PB601

, CIRCUIT BREAKER
5700291
5700343
MOTOR WINDINGS STUD ] ] 5700802
[ a vewo
N
FORWARDA YELLOW 1 )mw
VALVE gl 3
’ GREEN K 1 l
1 [}
WHTE|  [Reverse AT . ]
VALVE g GREEN
= o _ _.__ Gmw;oeot |
RONBATERY
TO'MACHNESIDE* G:\CAD\3010\PARTS\57Pb879_40PB267
OF BATTERY DISCONNECT SWITCH
T STOOS STARTERRELAY |7 4000267, PUMP, MOTOR, VALVE AND PENDANT HARNESS
MOTOR @ROUND STUD
| i
i i
' N
MOTOR WINDINGS STUD I | | 5700879 REPLACEMENT PENDANT, ROUND CONNECTOR
i F—' . BLACK BLACK
i i RED RED
BLUE !
FORWARDA " i RED 1414 G
VALVE B i WHITE ) 2 WHITE WHITE
5700640 VALVE SOLENOIDS [
BLUE el BLUE | GREEN HIE GREEN GREEN
VALVE g [BLUE b '__ 5701103 REPLACEMENT PENDANT, FLAT CONNECTOR §
5701102 REPLACEMENT MOTOR HARNESS, ROUND CONNECTOR ~~~~ ~~ ~ "~ 7=~

218

9701104 REPLACEMENT MOTOR HARNESS, FLAT CONNECTOR

3010 TUB GRINDER PARTS REFERENCE



3010 HAMMER ROD PULLER OPTION SCHEMATIC

(S.N. 3037 AND UP)

PART QTY. PART DESCRIPTION
4703786 HMMR\ROD\PLLR\KIT\3010

2 BREAKER VERSION
4703012 2 TERM\UMPR\BENT\STRIP
4703777 1 CBL\BATT\30\#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS
5700291 1 BRKR\CRCT\10A\AUTO\TYPE1
5700330 2 BRKR\CRCT\100A\AUTO\SURF
5700343 1 ENCL\BOOT\BRKR\CRCT\RED
5700523 1 DIODE\3AMP
5700601 1 HARN\HYD;ROD;PULLER
5700602 1 STATION\PENDANT\ASSY

SINGLE BREAKER VERSION
4703777 1 CBL\BATT\30\#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS
5700291 1 BRKR\CRCT\10A\AUTO\TYPE1
5700343 1 ENCL\BOOT\BRKR\CRCT\RED
5700523 1 DIODE\3AMP
5700601 1 HARN\HYD;ROD;PULLER
5700602 1 STATION\PENDANT\ASSY
5700641 1 BRKR\CRCT\150A\AUTO\SURF

INSTALLED PENDANT
4703777 1 CBL\BATT\30\#4\POS\1/4RING\3/8 RING
4703779 1 CBL\BATT\50\2/0\NEG\1/2RING\3/8 RING
4704386 1 CBL\BATT\30\#4\POS\1/2& 1/4 RING TERMS
5700641 1 BRKR\CRCT\150A\AUTO\SURF
5700635 1 RELAY\24W\
5700640 2 VALVE\HYD\SOL\24V\DELTROL
5700879 1 HARN\SWITCH\POWER UNIT\W/ROUND PLUG
5701102 1 HARN\MOTOR\POWER UNIT\W/ROUND PLUG for 4000267
5701103 1 HARN\SWITCH\POWER UNIT\W/FLAT PLUG for 4000267
5701104 1 HARN\MOTOR\POWER UNIT\W/FLAT PLUG for 4000267

3010 TUB GRINDER PARTS REFERENCE 219



GRAPPLE LOADER OPTION AIR COMPRESSOR & TOOL BOX

10

220 3010 TUB GRINDER PARTS REFERENCE



GRAPPLE LOADER OPTION AIR COMPRESSOR & TOOL BOX

ITEM PART QTY. PART DESCRIPTION

1 4702861 1 CVR\ASSY\VANDLE\HD-12\CMPRSSR
2 4702865 1 CVR\VANDLE\CMPRSSR\BASE
3 4702866 1 CVR\VANDLE\CMPRSSR\DOOR
4 4704630 1 BRKT\SPPT\BOX\TOOL\AIR

5 4704631 1 COMP\AIR\3010GRAPPLE\VNDL
6 4800003 12 BOLT\HEX\3/8X1

7 4800018 4 BOLT\HEX\1/2X1-1/4

8 4800085 4 BOLT\HEX\1/2X1

9 4800468 2 SCR\RD\SLOT\#10X1/2

10 4900001 8 NUT\HEX\1/2\NC

1 4900002 10 NUT\HEX\3/8\NC

12 4900023 2 NUT\TPLCK\3/8\NC

13 4900072 2 NUT\HEXW10\NC

14 4900142 4 NUT\TPLCK\5/16\NC

15 5000001 20 WASH\FLAT\3/8

16 5000004 4 WASH\FLAT\1/2

17 5000006 8 WASH\LOCK\1/2

18 5000019 10 WASH\LOCK\3/8

19 5000023 8 WASH\FLAT\5/16

20 5000071 2 WASH\LOCK;EXT\STARW#10

21 7500584 1 COMP\AIR\12HP\GAS

22 7500664 4 BALL STUD\SHOCK\FITTING\M6
23 7500665 4 END FITTING\GAS SPRING \m6
24 7500666 4 SAFETY CLIP

25 7500907 1 LATCH\COMP\HD

25A 7500908 1 LATCH\COMP\HD\OFFSET,CAM
26 7500971 1 BOX\TOOL\18X18X36

27 7501071 2 SPRNG\GAS\130LB\9416K358
28 7501246 1 REEL\HOSE\AIR\HD\1/2IDX50(NOT SHOWN)

3010 TUB GRINDER PARTS REFERENCE

221



GRAPPLE LOADER OPTION HYDRAULIC OIL TANK ASSEMBLY

222 3010 TUB GRINDER PARTS REFERENCE



GRAPPLE LOADER OPTION HYDRAULIC OIL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800085 1 FTG\1/2MP\90D\M;ELL

2 3800301 1 FTG\1-5/16MOR\PLUG\HEX

3 4000193 1 VALVE\BALL\1/2\LW\BRS

4 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
5 4400067 5 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
6 4400071 1 VENT\W/LOCK\CAP\HYD

7 4502005 1 TANK\HYD\1150

8 4703396 1 CAP\CLEAN-OUT\TANK\HYD

9 4800024 10 BOLT\HEX\1/4X3/4

10 4900002 8 NUT\HEX\3/8\NC

1 5000019 8 WASH\LOCK\3/8

12 5000024 10 WASH\LOCK\1/4

13 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER

3010 TUB GRINDER PARTS REFERENCE

223



GRAPPLE LOADER OPTION CAB

3010 TUB GRINDER PARTS REFERENCE

224



GRAPPLE LOADER OPTION CAB

ITEM PART QTY. PART DESCRIPTION

1 4501543 1 BRKT\GOV

2 4703346 1 PNL\BACK\CAB

3 4703347 1 PNL\CAB\LDR

4 4703348 1 SHLD\WIRE\CAB

5 4703349 1 SHLD\WIRE\CAB

6 4703350 1 SHLD\WIRE\CAB

7 4704042 1 BRKT\RAIL\HAND\CAB

8 4704055 1 BRKT\FAN\LDR\HOOD

9 4704426 1 BRKT\GAUGE\LDR;CAB\3010
10 4704427 1 BRKT\SWASFTY\CAB\LOADER
1 4705040 1 BRCKT/E-STOP

12 5700493 1 SWITCH\LIMIT\B9111E1092
13 7501205 1 BUMPER\DOCK\HOOD

3010 TUB GRINDER PARTS REFERENCE

225



ﬂ?ﬁ

i 20

RRRRRRRRRRRRRRRRRRRRRRRRRRRR



GRAPPLE LOADER OPTION CAB SWITCHES AND GAUGES

ITEM PART QTY. PART DESCRIPTION

1 4300034 1 CONTROL BOX

2 4501543 1 BRKT\GOV\1150

3 4703347 1 PNL\CAB\LDR

4 4704426 1 BRKT\GAUGE\LDR;CAB\3010

5 4705040 1 BRCKT/E-STOP

6 5700028 1 SWITCH\MAINT\PB\RED\MUSH

7 5700202 2 LAMP\GRMMT\2-1/2KIT\W/PLUG

8 5700285 1 LAMP\RED\2-1/2\24V

9 5700328 4 SWITCH\RCKR\MNT\PNL\SNGL

10 5700329 2 SWITCH\RCKR\PLUG

11 5700331 1 LAMP\AMBER\2-1/2\24V

12 5700333 6 SWITCH\RCKR\MNT\PNL\MTPL

13 5700368 1 TACH\CAT

14 5700403 1 SWITCH\BUTTON\PUSH

15 5700448 2 SWITCH\RCKR\MNT\PNL\MDDL

16 5700499 1 GAUGE\PRESS\OIL\12V\550P

17 5700501 1 GAUGE\TEMP\ELEC\12V\230F

18 5700510 1 BOOT\DUST\PUSBUTTON

19 5700514 1 SWITCH\MOM\PB\GRN\1NO

20 5700542 8 SWITCH\RCKR\DPDT\24VUNLIT\15AIMOMNTRY\W/RASED BRCKT
21 5700543 1 SWITCH\RCKR\DPDT\24V\2LIT\15A\LATCH\W/RAISED BRACKET
22 5700544 1 SWITCH\RCKR\DPDT\24WV\1LIT\15A\LTCH&MOMW/RASED BRCKT

3010 TUB GRINDER PARTS REFERENCE

227






GRAPPLE LOADER OPTION - GRAPPLE STOP

ITEM PART QTY. PART DESCRIPTION

1 4501839 2 STOP\CYL\GRPPL\1150

2 4800082 4 BOLT\HEX\1/2X1-1/2

3 4900001 4 NUT\HEX\1/2\NC

4 5000006 4 WASH\LOCK\1/2

5 1 CYLINDERS SUPPLIED BY OTHERS

3010 TUB GRINDER PARTS REFERENCE

229






GRAPPLE LOADER OPTION CAB LADDER

ITEM PART QTY. PART DESCRIPTION

1 4703494 1 LDDR\CAB\GRPPL

2 4703495 1 PL\STOP\LDDR

3 4800933 1 BOLT\HEX\1-1/4X11\GR5\NC

4 4900048 1 NUT\HEX\1-1/4\NC

5 6100048 1 SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA

3010 TUB GRINDER PARTS REFERENCE

231



GRAPPLE LOADER OPTION HYDRAULIC SCHEMATIC

232 3010 TUB GRINDER PARTS REFERENCE



GRAPPLE LOADER OPTION PRESSURE GAUGE HYDRAULICS

IRS
I

©
—

3010 TUB GRINDER PARTS REFERENCE 233



GRAPPLE LOADER OPTION OIL TANK HYDRAULICS

234 3010 TUB GRINDER PARTS REFERENCE



ION MAIN




GRAPPLE LOADER OPTION LOADER PILOT HYDRAULICS

236 3010 TUB GRINDER PARTS REFERENCE

60



GRAPPLE LOADER OPTION HYDRAULICS PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 3700610 1 HOSE\KIT\MAIN

2 3700700 2 HOSE\HYDV12X24\1-1/16 FJC

3 3800085 1 FTG\1/2MP\90D\M;ELL

4 3800277 2 FTG\1-1/16MORX1-1/16MJIC\ST

5 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90

6 3800301 2 FTG\1-5/16MOR\PLUG\HEX

7 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

8 3800381 3 GAUGE\3000PSI\REAR STEM

9 3800453 2 FTG\3/4AMORX9/16MJIC\90

10 3800470 1 FTG\1-5/8MORX1-5/8MJIC\ST

11 3800477 1 FTG\3/4AMORX3/4MJIC\ST

12 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN;TEE

13 3800535 2 FTG\7/8MORX1-1/16MJIC\90

14 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

15 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE

16 3800726 1 FTG\3/4AMORX1-1/16MJIC\90

17 3800740 5 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

18 3800744 1 FTG\1-7/8NUTFJICS

19 3800745 5 FTG\1-7/8MORX1-7/8MOR\ADPT

20 3800746 1 FTG\1-7/8BMORX1-7/8MJIC\ST

21 3800747 1 FTG\1-7/8MORX1-7/8MJICX1-7/8MJIC\RUN;TEE

22 3800748 1 FTG\1-7/8FJICX1-5/16MJIC\ADPT

23 3800758 3 FTG\9/16MJICX1/4FP\ADPT

24 3800801 1 FTG\1-7/8MORX1-5/16MJIC\ST

25 3800803 1 FTG\1-1/16MORX1-1/16FJIC\SW

26 3800804 1 FTG\7/8MORX7/8FJIC\SW

27 3800805 1 FTG\7/8MJICX1-1/16MOR\ST

28 3800808 4 FTG\1-7/8BMORX1-5/8MJIC\ST

29 3800835 2 FTG\1-5/16MORX1-5/16MJIC\45

30 3800836 1 FTG\1-5/8MORX1-7/8MJIC\ST

31 3800837 1 FTG\1-1/16MORX1-5/8MJIC\ST

32 3800845 1 FTG\3/4AMORX3/4FJIC\SW

33 3800849 1 FRG\3/4MORX7/8MJIC\ADPT

34 4000193 1 VALVE\BALL\1/2\LW\BRS

35 4000229 1 VALVE\HYD\SOL\24\V\635\W/D\WPEND

36 4000274 1 VALVE\CONTROL\FLOW\30GPM\1-1/16FOR

37 4000275 1 VALVE\RELIEF\LOADER

38 4000315 1 VLV\HYD\SEL\12V\6GPM

39 4200111 1 PUMP\HYD\2.33x1.78\RH

40 4200112 1 PUMP\HYD\35\25\LH\PLP-

41 4200113 1 PUMP\HYD\15GPM\RH

42 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400115 VALVE\HYD\SLCTR\1-1/16FOR

43 4400067 5 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

44 4400071 1 VENT\W/LOCK\CAP\HYD

45 4400101 1 FLTR\COMP\10MIC;ABS\>

46 4502005 1 TANK\HYD\1150

47 4703396 1 CAP\CLEAN-OUT\TANK\HYD

48 4800003 4 BOLT\HEX\3/8X1

49 4800024 10 BOLT\HEX\1/4X3/4

3010 TUB GRINDER PARTS REFERENCE

237



GRAPPLE LOADER OPTION HYDRAULICS PARTS LIST

ITEM PART QTY. PART DESCRIPTION

50 4800082 4 BOLT\HEX\1/2X1-1/2

51 4800188 4 BOLT\HEX\1/2X4

52 4900001 NUT\HEX\1/2\NC

53 4900002 12 NUT\HEX\3/8\NC

54 5000004 8 WASH\FLAT\1/2

55 5000006 8 WASH\LOCK\1/2

56 5000019 12 WASH\LOCK\3/8

57 5000024 10 WASH\LOCK\1/4

58 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
59  HOSE_1_3010_LOADER 1

60  HOSE_2 3010_LOADER 1

61 HOSE_3_3010_LOADER 1

62  HOSE_4 3010_LOADER 1

63  HOSE_5 3010_LOADER 1

64  HOSE_6_3010_LOADER 1

65  HOSE_7_3010_LOADER 1

66  HOSE_8 3010_LOADER 1

67  HOSE_9 3010 LOADER 1

68  HOSE_10_3010_LOADER 1

69  HOSE_11_3010_LOADER 1

70  HOSE_12_3010_LOADER 1

71 HOSE_13_3010_LOADER 1 PILOT PRESSURE TO LOADER

72 HOSE_14_3010_LOADER 1

73 HOSE_15_3010_LOADER 1

74  HOSE_16_3010_LOADER 1

75  HOSE_17_3010_LOADER 1

76  HOSE_41_3010_LOADER 1 CONVEYOR PRESSURE HOSE

77  HOSE_42_3010_LOADER 1 TUB PRESSURE HOSE

78  HOSE_43 3010_LOADER 1 AUXILIARY PRESSURE HOSEE

79  HOSE_44 3010 _LOADER 1 FRONT SECTION MAIN PUMP SUCTION HOSE
80  HOSE_45 3010_LOADER 1 REAR SECTION MAIN PUMP SUCTION HOSE
81  HOSE_49 3010_LOADER 1 MAIN RETURN HOSE, COOLER TO TANK
82  HOSE_51_3010_LOADER 1 TUB DRIVE VALVE CASE DRAIN

NOT SHOWN

238

2001049

SEAL\O-RING\CAT

3010 TUB GRINDER PARTS REFERENCE



OMNEX RADIO REMOTE CONTROL

PART QTY. PART DESCRIPTION

5700444 RADIO\REMOTE\OMNEX\900MHZ \package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700620 RADIO\REMOTEOMNEX\900TX replacement transmitter
5700553 RADIO\REMOTE\OMNEX 915MHZ package

5700549 RADIO\REMOTE\ ANTENNA\900MHZ

5700554 RADIO\REMOTE\OMNEX\2.4GHZ\package

5700555 RADIO\REMOTE\OMNEX\T-45\package

5700711 RADIO\TRNSMTR\OMNEX\T-45 replacement transmitter
5700676 BATTERY\9.6V\TRACKREMOTE

5700876 CHRGR\BATT\7.2-18V\120VAC

5700877 CHRGR\BATT\7.2-18V\12V LIGHTER PLUGIN

5700633 RADIO\REMOTE\OMNEX\T300\2.4GHZ

5700712 RADIO\TRNSMTR\OMNEX\T300 replacement transmitter

R100E

ANTENNA

6A Fuse max.

044 Orange Power IN
(10 to 32VDC Power )

outo @
ouTt 10 @

GND (-)
A-OUT 9
A-OUT 10

Red LED

Function Buttons

(grey 4 pairs)

Function 1

Function 3

Function 5

Function 7

Power OFF Button
(Red)

OMNEX ORIGA T100 TRANSMITTER

Power ON Button
(Green)

Yellow LED

Function 2

Function 4

Function 6

Function 8

Function Labels
(specific to application)

3010 TUB GRINDER PARTS REFERENCE

239



r

_ “INWAYOLOTHS AN 61 LNdLN0 78

| ONTd  §NOLLNG+LAHS |18

_\m yReOMd |

Nid  N49 9L

| ONd LNOLLNG+L4IHS 01-8 _ wu__m aw_&w@
oMd  ENOLLNE+LaHS 68 NG NHECOL
_ PoEaN oM 15 OSSO |
o ONd ZNOLING+L4HS 98 T
_ ONd | NOLING+L4HS &8 SR
I ONIMSYOAINOD TIAGZ 0 NOLLNG 7 —— WP Nd T34 65)
ONIMS YOAIANOD 378 Y62l 6NOLLNG &8 ——— 7Nid N49 85}
! NMOT¥OAINOD 37897 8NOLLNG Z8——w— | 6N T3A6L
o dNYOAIMNOD  YNId YLh L NOLLNG J-8——s— 7 NId3n18 2
= [T TI0u3008NL NYL0) 9NOLING DY 1—s— 8Nid gwm:_u
NMOQTILLOYHL  T3A ¥6Lh #NOLLNG HAf +——— . LNidpsobne
_ N3N0 BNL  NMOYA L0l SNOLLA 01y —s— 9N OIA ¥80
dNTTLLONHL NY9YBLL ENOLLNGEY ——— € NIdINId L#0
! 3043\TYENL NYGUBIO0 TNOLLNG &Y ——v— 0} Nid3N18 9¢0
QMINOIENL T3A M0 I NOLLNG LY ——s— 'ooNd yasn !
¥3N0d SOINOYLOTTI 01V 9O U0 & 21 Nid NG 810 -—
_ N0 AYTRY GO 3940 ¥ ) S 'Nd T3k 210 =
iy ey i
dN¥IN00ENL IMELIS0L SNOLLNGHLAMS 2y —L—s— [ edie ] HAdvEL Q0 &kl
NHOIAOD L KO USH 9NOLLNBHL3HS 1y —— y
T T T 3)11dS 740 707N} 30010 7 > DL
1 GHOH 0 K - U= =l
3504 OLVIOLY di 5l N _ 30NdS 264 = e[
GENRRE) ZUE =2 ﬁ =
| e — 7 W =3 818
| 143034 ¥0v40334 03S5NG 210 10 O 871 SSRGS | = L] - SO 226
SSINNIVH NIVIV O 851 S
| — [
_u 9N ZLa310d-+ @34 87} L NNOD CNNOD
||||||||||||| 990015 ot
T T T eIpn7e ooaNMYL NT T T 7 RENE nds e
862004 SSANHVH NI il TANVd/OIavY V1S OlavY

4G, 108081 710 71049 940 f¢))

124108081710 37049 OHO ZE 1)
W1, 108081 710 31049 Q4O ALt}

«£4108001 710 37049 OHO ZL11

6 6nd 700 3104-9 4399N1d

«2 Bn1d 710 3709 940 €1
7, 6nd 710 3104-9 4399N1d

£, 6nd 710 31049 940 11

5700771 R160 RADIO HARNESS SCHEMATIC

(344 5490 >
JLHMY T8 30]HM Hos0
$SNA@ ANNOYO

o} 108081 710 3704-9 A3 590 — 0344 %0

NIVAS9 Zpudg 8SI005] [NIYISY 2P 1ioS9
P T 9,070 TT049 G4 1S90 — | _

;
_
_
| | 4002081710 370d-9 03 $590
;
_

YOWTE[Y Va0
(0] TaAulys

940y el
98]| V.
091y OIpes Xauwo - SSINUYH OIaYY FLONZY IA SRS e

SSANYH 01dvd 0914 ¥

o S0MSSSINVHNL

0410981 7.0 37049 034 S590
b 108931 710 31049 03 §90 —

0% Zpudy  S20L0/S| |NIWWS9 7P ISZ 08Y00L6 - SAYTY L10A 1 43080 40280
LA R P O ICS— | ¥ 0780 48780
\ DA ZL0310d-9 039 1590 | _ F NNOON@ TINANIONT  NMOQ F1LLOYHL dn F1LLOYHL
oha 64710 37049 a3 1590 — |

|
|
_
_
e MRS O e 1

3010 TUB GRINDER PARTS REFERENCE

240



5700773 TRACK MACHINE RADIO HARNESS SCHEMATIC

1860046
HOLIMS 34NSSTd
390I4L4YD 3 AIONTI0S &
170007 ¥
: HOLIMS 34NSS34d 1HOM
3901MLHYD B QIONT10S QIvyd ANOA3E .9
1pE0007 L NId 034 9 1G9}
. zz@w% mom ; ZNId OING 780
1860046 HOLIMS J4NSSTYd 1437 ;__m mmmo/_\\,h@w%o_
HOLIMS F4NSSTd wa
v NMOYE ¥ 9L}
q 06 m INTGYSL
39014L4YD 3 AIONII0S | |
60007 ¥ INTVATYNOILMOONA IHOgpg g - 1
g eyl
3901414V 3 AIONTI0S
000y v w8 8 | R
IATVA TYNOILHOdOYd
080 INTVA TYNOILHOAOM 1437
a3y

JNTVA L4IHS  QION310S
G61000% OV o8, 4IMOL dIM FLIHM ¥ 308

960002y

INWALAHS  QIONTT0S
SI0007 gy

96000¢y

ou 4IMOL /M 3NTE ¥ VOLL =

_——

14IHS 1431

XV +8u d3IMOL ALIHM ¥ 408

W¥u d3IMOL d/M 3018 ¥ Q0LI

14IHS LHOIY

HNId 034 199-€)
O NId OIA #€0

4NId NMOYd ¥ 9.1
ANId N1 Y 6Ll

aNId MOTI3A Y ¥L}
INId N3O Y €L}

dNId 318 8v 0Ll
VNId 3LIHM 08

STHIM AY3HMING

0810 091 00€L XSuto - SSINYUYH OIAYY INIHIYIN MOVHL

€LL00.G

241

3010 TUB GRINDER PARTS REFERENCE



5700772 R160D180 TRACK RADIO HARNESS SCHEMATIC

ENld  N4O @EJ ENIld  N49 90}

4
ZNid g 11601 N M 11%0L
N NYLPO) 7 7N NYLYOL 7
INd  N¥E 0} INd  Neg 0l
! 600
1%0890/0vY f SSINVHNVINI |
* LENid T3A6G) NG TIAGSL
7 2Nid N¥9 861 7 7 2Nid N¥9 86 7
©6Nd BAGZL | 6Nd TAES
ro— o - yNIG3N18 821
| ORISHE) M. ONd O mn__m%%\,ﬁ a0
OIA¥£0 9. T
NMOYE ¥ 92} © LN pabbing LNId pabbind ElEa
RN 3 9N OIA 0 ONd OAF0 ) [ e
MOTI3AY ¥} .Qa | € NId NI 270 7 7 €NId NI 70 7 L] [8]
NIRIOHELL D 01 Nid3N78 9¢0 01 Nid3N78 9¢0 .
1T COGNdOES0 | GNdOIEs | Y HZ80 N
ALHMYH08 Y 7 2 Nid NE 810 7 7 2 Nid N 810 7 £NNOD
SHMavIINE INId TIA L0 INId TIALIO SY500L5
! ' L gsl00ls | 34Y 1590} O 141K
| DOSTIOOW || SSINVHNWAN | ~ LK,
a3y wmoo” a3y Y He90-E (34 Y V590
i
- e £ g 940 ¥ 8zE}
N 9 " oz | [ [ g Zg
SO T =N IS T Tlo| | S Ea| (Y180
88 0t 280 gduom
Y4 GRLSIML B 221 B 308 1LH 350 OLVIOLY A S B TR LT L ——— 1 | W N W _%;
| LTS | O H
~ . | (SSL0S [ “zpudy [ gy ser ZAIE T WA
Lik H ;> %> VETLLLTL ” NIV 871 , S oo
” 7 , 4 7 FTETTTTTTYTOOTO | 9MdZ10310¢H O 87— s ot
% x uT ke O W WD W W o BY
2L ZELX E52EERLTLE wmiwwwwm LTIz 7 216503 103106 G358 290 S0 B S WOOU00W 1M1 OIvY
52 232288 8332238 B3 aEz 2 © W 143034 710 3107 31 690 | NIV $90
WW CEEEE PR R R L RE i1 - A — ¥SZ:9010
z = =5 m @ Nmmm Tl g2 g®8as 2210 1087 04S890 | 2PHST
= ~ X ,sde 22, mS= |
mo 253 mmm mEEcx 22255 R-EZ 20389 ohe ZL01IOST ORI Y G0 | L0 |
SE25p6S38° Jddsglzs IS sSE3at _v
Mmmmm =3 bZmEEx & £31ESS oo
(=} == S = omgo| = =9=s | [
g@s2 == 2 Sg 2 =33 -
M M (2 M ] | = == I = = =
i Sm f=1
@ S 5 =1 e
= SI3008 7109} 3213 SN ANNOHD
VG800 faigy gaig 7 N o 7
9 0810 Yoeig-g 091y , 19y 091y A
08la 0914 |
LO3NNOD 01
SHOLOINNOD 0Iav S . U 5 NT%
o og]  (dvel _om_ ¥ V6l
%) Vi8] %85 — \ggIVig 8 B H E g SAVIZ LI0A 2~ 08004
(18] [ g_
08100914 OPY YX3NNO

4 H_Nmo

¢LL00/S  SSANYYH OIavy YOV L 0810091 VI e e

TIMINIONT

3010 TUB GRINDER PARTS REFERENCE

242



5700774 R100E STANDARD RADIO HARNESS SCHEMATIC

_| ¢l Nid N48 810

"IN TAALLO
VLNId T3A 651

¢ NId NY9 85}
ObNId ¥V 1n09

ENd MY1N0§
6Nid  ¥Y1n08
pNd  ¥Y1n0!.
I 8NId pafibnd
GNId Y1860
INid pebBnid
. 9NId OIA#80

LONTd 1008 2}

S¢1-9010

p:3

kg

ey

0 V€0

neszer [

0178
Il

o —— 30mds 0
S DYV —O¥0EI0
= PR N
= ERRR2
3904 OLVIOLY diNY 0 2 Y S, T3EVT
IV 01, TGV S 3904 OLYIOLY diY §
IHEEE
- 134008 91 ZS ZLA FLHM Y 28
LKA 4050 .@% 134008 9} 78 710 JLIHM 400
= SS9 ANNOY¥D
OINY S50 %
- el SHOLOINNOO Ol
NY9 L1410 g%
NWEOMINON[B] T e T e o T T — — 7
N33 INYYH NIYIN 03 8%
e & s om
S ey a0 [ 3 9NTd ZLA 310d 034 871 B
TIAY LU0 [T] b e o o A o o
(&) 600,98 SSINHYH NI

¥.100.G

16108081 710 37049 940 A1}

1£,108081 710 31049 940 264}

_ G 6n1d 210 37049 4399N1d
RE ,1de08! 710 31049 940 ALl

_

_

_

W2, 6ndZL0 31049940 €1 | - |
W Bn1d 710 37049 4399Md | |
1£108081 710 310d-9 940 ZL4) £, 601210 31049 940 291 | -
10, 108081 7.0 370d-9 434 5590 Y a 15987 034 ¥ S50
ol 108981 710 37049 434 590 T W ZL0 DIDS7 34 Y 590

NIYINGY Zpudg 8G100/S| NIVMSY 7 1¥)S9
Tw«%ﬁ%«m@a ||||| 9, D0710 31049 434 1590 u_ _
[ b i I
Lbemoo o LMIAGTOGE
 SOOMOLSSSINWWHNI
| | 100001710 310¢r9 03 S50 1 zzid vos7 a3y u e
bt 10981 710 370d-9 034 590 ——— W ZLA10ST 0TI Y 590
| s Zpudz GEOIOMS| INIVASO  ZpIyose |
_ Wm?%?@«olw_m ..... 9, 007037049 34 @du;_ _
[ Binyd - _
Limmmmemme oo oo e DAGORENEN 2

Rl (0R-F4%)

044RORG

0655 R RED ——

045ARBLK —

0826 RWHF——

Olpel Xauwo - SSINYYH 30014001 O10YY 310N IA SIYIS

SSINUVH Olavy AYYANYLS 3001

2
2 N0y aE
=
L |
o 9404 078}
— (8] [
I NNOD CNNOD
940 ¥ Y590
GHS00LS O0LS
TINVA/OIaVY 1HYIS OlavY
4 Ve
yordveo dYP0 13568l N gy NV
[0¢]
{98][vZ8 %] 1[98]
LE AU ERIZI
TIM ANIONI NMOQ J1LLOYHL dN J1LLOYHL
AYT3Y L10A 72 08500L6

243

3010 TUB GRINDER PARTS REFERENCE



1 RELAY SCHEMATIC

5700775 POWER HARNESS,

JLHMZHI0L 21 NId
JLHM LLVOL 1) NId
ALHM 0110 0INId

JLIHM 6102 6 NId

3LHM 810 8 NId
O| 3JUHMLI0L LNId
JLHM 910 9NId
3LHM GL0L GNId
ALHM 710 ¥ NId
31HM €102 €NId
ALHM L0 ZNId
ALHMLI0Z | NI

aNNOYO
Nid ¢l

1#5SNg ANNOYO

JLHM 21204 ¢} Nid
JLHM 11202 1) NId
JLIHM 01202 OINId

JLHM 6202 6 NId

J1IHM 820L 8 NId
©| 3LHMLZ0L LNId
JLHM 920 9 NId
JLHM G202 GNId
JLHM#20L ¥ Nid
JLHM €202 €NId
JLHM 220L  NId
JLHM 120 | NId

aNNO¥o
Nid ¢l

¢#SSNG ANNOYO

39NYO 8 LHM 1020

YO 7} IHM 01040

, ..nm_z:om, HW 800>
YO Cl LHMYI0L0

oul 9/} €110L

39Nv9 8 LHM 0.0

YO ¢l IR J20£0

v AV EC0Z0

YO ¢l LHMYC0L0

Buu 1 €202

#5SN@ ANNOYO

39NVO 8 LHM €020

ALHM¥20. ¥ Nid
ALHM €202 €NId
ALHM 220 TNId
ALHM 120L | Nid

(NNOYS
NId ¥
N

€4 SSNA ANNOYO

£# SSNg ANNOWO

Buu 1 €102

SINIHOVIN GHVANVYLS 010¢

AV | 'SSINYYH ¥IMOd GLL00L8

LHM 9020
NMOLN Ny
— 1
e JuNIdZLa 7 28 10L
#NIdZLa 1 ZS 1L
SSaNYH OLek az veos R SSANYYH H3AMOd - AY3IHNTNG .
pd
: : L
L x
B= :mw 39N LON- a3 9L W
[T
0 ] ERH] o
B @
AY134 ¥3MOd L10A #¢ #0900.8 vl @
— (4
%50 [Oavor|
OLdH
ouovioe| O |Ofldvol| o
L
g |0 (0o 2
INIONT ONILOOHSTTENONL g |0 |Olldnv ol m
NIHM SIHL ONTdNN 00
91i0s< | [ & Sy InioN w |0 [Opwo | 5
92010£6/8520026 NI MOTTAA 66| § IMDS< | | §-TLLOYHL 2
SSINHYH HIMOJ NI FONYHO €£0] 7 LYDS< | | #-HIMOd AIM o 0
g 1M0S< | | €~ LYvLS ILOWTY ol dvsl o
92010/G/8L00/G NINTFHO 8)| 7 1M0S< | | 2- FTLLOYHL s o
97010.5/8G2002G NI YOV1G §#0| | 1M0S< | | b-dOLS INIONT W0 0] sl
970106/8520026 SSANYYH NIVW NI HOLOINNOD  F10¥LdI0TY 4IYINE IV S) - SHOLOLS
Y TIddLY0 UINYIHE VY 01 - 290L0LS

FUNSOTONT HINY3HA LINOHIO
8 SSNA - 0620025
JUNSOTONS - 68200L9

244



2 RELAY SCHEMATIC (GRAPPLE LOADER)

5700776 POWER HARNESS,

NNO¥D
N4z}
E
=
=

1#SSNA ANNOYO

DUl 9/} €112

ILHM 2120L ¢} Nid
ALHM 11202 1) Nid
JLHM 01202 OINId
3LIHM 620L 6 Nid
31HM 820L 8 Nid
JLHM L20L L NId
ILIHM 920. 9 Nid
31HM §20L G Nid
JLIHM #7202 ¥ Nid
JLHM €20L € Nid
3LIHM 2204 ¢ Nid
3LIHM 1202 | NId

ANNQYO
Nld ¢}

¢#SSNA ANNOYO

Buu 1) ¢120,
7#59N8 ANNOYD

ILIHM #20L ¥ Nid
ALHM €204 € Nid
ALIHM 220L ¢ Nid
ILIHM 1202 | Nid

Nid ¥

gNnod

¢4 SSNG ANNOYIY
€4 55N8 ANNOYO

£ SSAENNOY

Buu 11 ¢101

3ONV9 8 LHM 1020

Y9 2L THN 01040

A a2~

Y9 2} IHAYI0L0

39Nv9 8 LHM 20L0,

YO ¢l IHM I20L0

YO T} LHMY20L0

39NVO 8 LHM €0.0

SSANGYH d3MOd NI JONYYHO €40

SINHIVYIN ¥30Y0T 31ddYud 010¢

SAVT3Y 7 'SSINYYH ¥3IMOd 92£00.6

L — 9:NId 8} ZS 9-0L

WG NId 91 28 0L
FuNIdZLA ¥ 28 0L

LG NIdZLa 9V ZS aill

ERNRIACEET

= b NIdZLQ 9} ZS Y11}

[ YOylddiL

040 g0 LHM2O0L0
o

Y90l 4 R:

———

CAVT3H ¥3MOd 18

YOO (1L

 —
0¢,

AV 8IMOd. g

SAY134 ¥43MOd L10A ¥¢ 705005 -

INIONT ONILOOHS318N0YL
NIHM SIHL 9N1dNN

(3 geL

£9200.6 U 3LIHM T 694
862006 NI MOTT3A 66}

9 L3S«
G I0S<
¥ IOS<
£900/GW9Y0 7 €6}| € LIS«
86200/G NINIFHO 8G}| 7 LIS«

852005 NIMOV 8 G¥0| | IS«

9- SINHYTY ANIONT
G- 31LI04HL
¥-4IMOd AIN

£ - Luv1S I10N3Y
¢-31L104HL
I-dOLS INION3

86200/ SSINYVH NIV NI HOLOINNOD

J10Y1d303y
YYT1IdyILYO

dIAY3HE diN 0 - #5010.LG
dIAYIHE dINY G) - €5010L5
dIMY3AE dINY 01 - 201029

43av0186l |
43avo1 Y6l

¥3avo1¢l | O |O)|div 0l

dAY0E

4vd SN - 06200.9
J4NSOTONT - 68200/9

%15 |0

&aNIdZLA V78 1L

SSINYYH ¥3MOd - AV3IHMNG

1€010.G Ul ppnioul 43y 8L
9.200.G Ut ppniul 43y Vel

a3y veL

Yel
NV 0}

S

DO VL06 |
OLdH

dily 0}

€ |0

dilv 0}

diAY 0

w010LS
NV 0}

R e
O

div Sl

$34NSOTONT d3Mv3ud LINJHID

f:
|

£701049
diy 6

© | 0|l oo | o

245

3010 TUB GRINDER PARTS REFERENCE



5700777 CATERPILLAR ENGINE TIER 3 CONTROL PANEL JUMPER

¥NId
€CNId
¢¢Nid
lCNId
0¢ NId
6} NId
8} NId
LV Nid

9l Nid
gl Nid

71 Nid
¢l Nid

¢ Nid

VI NId
0L Nid

18 v6ec0
(34 41010
118 62¢0
MIA 4727
Nd9 40¢Y
a3y 4v0v
@34 31010
34 1010

AN78 L1492y

M1A 0¢10
34 91010
@34 8)010

NY9 9956

NYO %066

onld
onld
Q34 vI010

a3 1010

040 0410

M1A 006

Nud ¢680
N9 €680

dIvd Q3LSIML 68€ <

dIvd A3LSIMLCR) -

H3ANNT TINVd TOMLNOD € Y311 INIONT MY TIId¥ILYD “TINYd QYIHYING HIANIYD anL

L1100£S

F1IN00S 19 V6220
cz1IM00s Q4100
2¢ 13M0S 14 6220
1¢ LIHI0S MIA 420
0713%008  Nu9 0cy
6 1I00S O3y 490
s S

034 L0k

91 LIMI0S THW 9¢%
Gl 13¥00S _ _IHM A9}
pl13y00s  And L1349k
¢1 131008 MIA 0210
b 10os  @34910K0
L) Ew%m 434 91010
0F 13¥ NY9 9556
6 134908 NYO Y066
§ [IN00S N
£ 134908 9N
913¥00S QI YI0W0

G1IN00S  3Y 1010
S p1MI0S  9¥00510
~€LDIO0S M M0oe

_CIO0S  NME 2680

~J IH00S  N¥9 €680

3010 TUB GRINDER PARTS REFERENCE

246



5700786 3010 POWER HARNESS

Wvu LINOOS LHM 0.0
&0 LINJ0S d34 120

HOLIMS LO3NNOJSIA AY3LLYE OL
1HM 020

\

—
L2800/

L10A 2 diN 09

0

NOILISOd d3ddIdL NI 43MYFuE 13534 NNV
@l

\
34 Y10

1S0d 'SOd AvC AH4L1YE 01

d3Mv3H8 LINDYID 13534 TYNNYIN

SSANYVH d4MOd 010€ 98.00.G

247

3010 TUB GRINDER PARTS REFERENCE



5700812 HPTO BULKHEAD HARNESS

QT3HS ¢€6/1€6/0€6 -S
(03073IHS ILHM 2€6 o
Q30TAHS OV 1€6 -0

(307131HSA3Y 0€6 -d

QT3IHS €26/c26 -0
Q3d713HS XOV1d €26 N
(0307IHS a3 26 N
Q13HS ¢l6-hi6 -1
(Q3013HS ¥OY1d ¢l6 A
Q30713HS A3 116 -1
N49 016 -H

QOIA606 -9

J1HMZ206 -4

MNId Y906 -3

A349 #06 -0
Nig €06 -0

aNn1a 06 -4
940 8106 Y

avaHing

1d €CC-vEQH

2107 ‘0408 ‘SSINYVH QY3HMING € OLcH
HOLNTO X4S) &# QY3HMTNG Siopuub gn

ONd ¥v1d ‘g

(@30713HS ILHM 26 -l
(Q3d73HS Ov1d 1€6 -114
(@30713HSA3Y 0€6 018
MOT13A 626 -69
9Nd HOH Y. MOTT3A 6€61r 88
9N1d MOT.8. N3FHO 6€611 28

QT3IHS 1104 HLIM SHIvd G3LSIML OMY 81 - SFHIM A3AT13IHS

ACEL]
YA BN} D 1h Nid MOTT3A 626

I
|
|
|
|
|
|
|
|
m
! 2. Nid LHM 8.06 8.06]
! !
|
|
|
|
|
|
|
|
|
|
|
|

(03L03NNOD LON GTaIHS
—— 8V {900 143034 A- 750404

o ML — 410 96 m Q13HS YV18 926 08
- s OO .

WUSIQOLH | | g aenonndiml _ QTIHS ¥Y310 526 48

504015 Lol 0} 4 G3L3NNOD LON QTIHS 9268676

o NV, 138V

(TIHS 926/526 ¥4
(@30713IHS ¥Ov1d €26 -€8
. @30713HS a3 ¢e6 ¢
-4S¢1-90NLd

- ONd- 1NdLNO Y3IMOd Wdd 126 -1

4033dS 1NdLNO. 138V7

Q3A1IHS HOVIE L6 -ChY
(EENERTTRA

i NYO 016 -0LY
OIA 606 By
: 034806 -8Y

_ WL omoEEonm (34 806 4.06 3SN4 diY &
| SOMId ONNOYO OL 3LIHM 2206 jl YNId 906 SONTd QNNOKO OL UM YLl ——— 3LIHM 206 LY
T ) mw.”.mw. .................. —  WNIJ906 Y
|
! T v H_._@ﬂm,_o%%mm _Nﬁ_ﬂv.__ﬁ %Mm QYANYLS- 0399NTd - &Y
i AV134 43MOd LT0A #C #0500 1601026 SSINUYH ¥3AV01- 1 8€E) - G
i AZHO 906 Y
|
| .
| vszraomTg — N e v
| 3178206 7Y
_ oMOVIOS [ ____ - 940 106 -1¥

| Q3 veL | ONTd AFHO 'V

] ]

| 03490 _ |

NG o !

| o | 08700.5 - AVT3Y

| ONE—F [0 | aoos  SMOOTO, I Ak

G o) wmeﬁ% diY0L(S)  FONVHO b I[ ]

! o ! SSINYYH NIV 20106 980 791

| 020 5 _

QOONm m ) @ m ¢p010.S ©|N33w9 1706 JLHM 6z 03 g€C

@ g | savmeans il

| |

! 0620028 !

_ v SSne _

! . ! NAYLN NG |+ o

L INSOTONT ¥R LoD | 03 9 0620025

e S e a

YOV18 L¢ MOY1d 8.ce

3010 TUB GRINDER PARTS REFERENCE

248



5700813 HPTO BULKHEAD #3 HARNESS

(3L103NNOJ LON QT3IHS 2€6%1£630¢6
of IXOS SBLE ILIHW 266
aba IXOS SBLENOVE 1€6

o IS SBLE Q3N 066
9160046 - Y30NASNVYL FNSSIYd

«u IXOS 3N18 206
uba INJS JONVYHO 7106

¥0900£5 - HOLIMS dIN3L

0408l = L|+——* |8 = O¥O VI8
LZ0WIS SSINGYH g |o g LONLG SSINAVH

gloe—e |y

AJYOY06 = | |o | 7= FONVHOXI06

HOLIVMS LINTYO0THaLNI BN

£6200L8
1 IIOS YNId 906
2 IS E__“_%oﬁm@
mmm ML0B| M08
X106
0 206 08 ] og

_.v

abn IXOS 31d8Nd 606
o0n INOS FLIHW ZL06
__mmm&__
56500.5 - AQION310S Nwd

aba IXJS NIRUO 016
«0n INJS LIHW ALOB
=<D§Q:

56500.6 - AION310S 440INO

240 "0L0¢ 'SSINYYH AYIHNING € OLdH
C# AYAHWING Siapuub qn} €1,800.6

HOLNTO X9

F\
240877306 |
i
I4S . NMOYE €06

IXOS .} JONYHO AL06

O1900L5-HOLMS¥3L ¢ \yng qrams ez6%2z6

«on XIS SBLMIVTE €26
«033dS INdLNO, 13@YT  ba XIS SBL A3 226

(8900.5 - dMX3ld d33dS LNdLNO

«&a INJS QT3IHSC168116

«0n XIS SBLMIVIA 216
«033dS INdNI. T38Y1 1, IMOS S8LA3Y |16
(890045 - dNX3ld 33dS LNdNI

F——_————— e e —

QT3IHS ¢€6/1£6/0€6 -S
(3QT3IHS JLIHM 2€6 -Y
Q3073IHS ¥Ov1d 1€6 -0

(3013HSA3Y 0€6 -d

QT3IHS €2b/cz6
Q3QTIHS XOv14 €26
@3Q13HS a3y ¢eb
Q13HS 7167116
Q3QT13HS XIV18 216
Q3Q13HS 34 116
NY9 016 -H

OIA 606 -9

31IHM D206 -

MNId V906 -3

AH9 #06 -A
J

g

Y

= BT W =

Y8 €06 -
N9 206 -
940 106 -

650-1S €2-¥2-96QH av3aHNINg

249

3010 TUB GRINDER PARTS REFERENCE



5700787 GRAPPLE LOADER POWER HARNESS

HOLIMS LOANNOOJSIA AY3LLYE Ol

1HM 040

9, 134008 LHM 8020 €0 ¥, \
S, 134008 LHM V0.0 €0 sW|m@
¥ LIHO0S LHM 2040 869

L10A ¢ diNV 09

NOILISOd 03ddId.L NI NMOHS ‘3Nv34E LINDYID 13SFH TYNNYI

1€ LINDOS QY | L e

«on LINI0SA3Y 3126
ubu LINJ0S 034 4126

—
1080045

£7£00LG 1008 '77010L6 ¥INVING
JONVO 0} 434 J1.26

(1O © 1)

034 39N¥D 01 d34 8126

@ﬁ_|ﬂ©

\
GENNIRL

1S0d 'SOd AvC A43L1YE OL

d3MV34E NO LSOd '11va 0l

SSANGVH d3MOd d4dvV01 31ddveD 0108 L8L00LG

3010 TUB GRINDER PARTS REFERENCE

250



160 AND UP)

5701031 LOADER HARNESS-IN CONTOL PANEL (FOR S.N.

ANd6¢ NIid
1HMT 591 82 NId
9N1d L¢NId
9N1d 92 NId
9Nd SZNId
9N1d ¥¢Nild
9N1d €¢NId

d feNe

9A1d 02 Nid
1 4¢} 61 Nid
01d 8} Nid
407 €5} LI Nid
9N1d 9} Nid

9N1d S Nid

Q3Y/LHMEE) ¥1NId
94070t} €1 NId

9N1d ¢} Nid

9N1d |} Nid

9N1d 0} NId

ONd 6NId

(03473990 8 NId

oNd LNid

311HM 82 9 NId

@7 €10 GNId

Y92l I1HM1.8020 v NId
Y9 ¢l ILHMT Y020 € Nid
Y92l 078610 CNId
YOl QT Y610 | NIid

avauiing

69200LG Ul ppnjoul 43y J¢z.
1£010/G Ul papnioul 03y L

6201046 Ut pspnioul 03y Y2l

920L0LG NI 034 S8Y1 €1

03478590
a3y 7 5990
a3y 77690

o —
710034 7 S8yl

147101

[¢]

JLONTHANYd
Gy400.5
} NNOD

Y90 03 1L gﬂ_zs Y99I gmﬂ__g
0 0
+—t | Ex———
ZAV13Y ¥3mod B PAVIEdEIN0d =
ENRA) a3y ge
e
veL
05| 0 [O]dnvor
OLdH 106 | O Ol dv ol
¢t 10 @ div 0l
SN e - Fr1e
UIHY3NE Y 0L - ZK0L0LS ¢ |0 |O)dnvol
¥IV0186) | [a) %10 10 v
0 Y 0}
waovorvey (0 |Oamee 0l
© % [0 0 divsh
$6Y00LS
Y016l O Q) dNv 0 |0 (0] dnvsy
48 SSNG- 0620045 IY4G Y Sl - £40402S
JUNSOTONT - 68200/5 4INY3HE dINY O - ZH0L0LS

J4NSOTONT ¥3NvIdd LINJHID

a3y 7 ser)
ENE
ILHM 17180

I C1800/G SSAINUYH NI

035N 1ON"GETVES ~ GRITLST
Q33N LON ‘G1¥3S - 9401 08}

W1 1905 ¢} 8213 710 3LIHM 82

«£4 194008 7} 32IS 710 ILIHM 1 180

194005 ¢ 825 714 LHM T 802!

uha 1BX00 2} 8215 710 LHM T Y020

9N1d ANNOYO ¢4

St-90d10

‘ebz|

NY9 04 (o)) ONIY 01 “ONIY 014 QT 822

Sy3dine

INION3 ONLLOOHSITEN0HL
NZHA SIHL 9dNN
3LHI 9 Nid TG0l 91%05¢ [o SMUYTY 3NN
SGU00LS NIMOTI3AGS) 1408 |- JULLOKHL
SSINUYH ¥3MO0d NLIONV0EL0| ¥ DIOS< | 7-H3MO0d A
JONVH0,£ Nd T €51, £ 1905 |- L¥YLS ILONSY
GL00IS NINTRIO 861 21%0S< |2 TLLONHL
L00/SNIIOVI SH0| | 140S< |1~ d0LS INION3
S990L0  3T0V1dI0R
HOSINAO  BYTIAALYO
0021-6002201 dT0 ONILNNON ScaNAVH OIOVY
2105001710 31047 034 78590

b 108031710 3704-7 034 10590
10143034 ¥3avY07 990 1e010.9

de-y01a

130008210 3y T84

.9, 8n1d 710 3104-9 43 agu

o B1d 710 370d-9 034 1590
NIYASY  ZpI¥0s9  S20L0L6

6201026 NI
9N1dZLa310d-7 43 8Y1

JLHM #20L ¥ NId
3LHM €20. € NId
JLHM220L CNId
ALHM 1202 | NId

9L200/5NI
€4 SSNg ANNOYO

2,604 710 31042 @38 75590 19108081 710 3709 03 S690

BN 710 37042 434 7690 b 10808 710 310d-9 03X 590

ON1dY3AV01590  igorous| | NIVIWSO Zpudy  S2040L
79010

SNOILYOI4IdOW

3itd 0LL0)
c010L5

251

3010 TUB GRINDER PARTS REFERENCE



5701027 LIGHT AND SENSOR HARNESS

s [HOM FOINYTS SLHOMINOY s

08300LS
LHM 08} 94O V28l LHWELLL 9¥08EL
N ®Q \ /
LHOITHYAY LHOIY M0zl 1 [+ g~ . \ /
LHMESPL M0 azf) Gle _+9 f
el |y LHWYLLL 940 Vel
alnl AJMOWE = | ¢ - 7 JONYHOXLOB
vy, [ 1180015 SSINYYH OLdH: 1180025 SSINUYH OLdH
08800/ HOLIMS LINITMOOTHLNI Nl Vel 8el
£62004 1 BRI
S
m
9O VLY - N ,,
LHMYSPL O Yovia e

MOV L¢

34 9c¢

N

880008} . 88000EY
N Fa .

HOSN3S 4OSN3S
40104 4010 ¢t
IHOITHY3Y 471
/ 952000L8
e g o o
Y 1L 6nL i o
b A3d clleivhis0 SANIHOYIN YOV¥L .61 HLONTT Q3XI4 895105, O (
SSANYYH HOSNAS ANV SLHOIT ¢10¢ 01.0€ o iz N

NNO ONm mo%%,,um:«e 13n4

oNTd
onld
oNTd
oNd
oNnld
oN1d
onld
oNnld
aM3IHS Leeivee
MO8 L2t
a34 9c¢
onld

IENId
0¢ Nid
6¢ Nid
8¢ Nid
LCNId
9¢ Nid
G¢ Nid
¢ Nid
€¢Nid
¢ Nid
I¢NId
02 Nid

940281 61 Nid
LHM 08} 81 Nid

940 Ly}
1Hm vl
1HM 2}
34 9l
Q40 €L}
IHM LY
oNnld
oNnld
oNnld
oNnld

1HM G€0
13701A ¥€0
AT3IHS L2/9e
Y18 L20
034 920
NI 610
1HM 710

LV Nid
91 Nid
4 Nid
7 Nid
£l Nid
¢V NId
|} Nid
0/ Nid
6NId
8NId
LNid
9NId
GNid
7NId
ENId
¢Nid
} Nid

avaHMINg

3010 TUB GRINDER PARTS REFERENCE

252



5701033 STANDARD MACHINE JUMPER HARNESS

0 A3d ¢10c/v1/50

NOILdO ¥3AVYO0T3HL HLIM 03SN SI 28040046 INIHOVIN G¥YANYLS NO SI €€0100.S
HLOG LON "INIHOYI ¥ NO 03SN 34Y 2€04004G MO €€0100.G ¥3HLI3 - ILON

bo0L0LS

oNnid
oNnd
oNnld
an’d

Od0 11wl
od0 1 €1}
oNd
oNnld
oNnd
oNnd
oNnld
oNnld
oNd
Od0 T ALY
oNnd
Od0 T AEL
oNnd
oNnd
oNnd
oNnd
oNnd
oNnd
oNnd
oNnld
oNnd
oNnd
oNnd
oNnd
oNnld
oNnd
onld

253

3010 TUB GRINDER PARTS REFERENCE



5701047 JACKS EXTENSION HARNESS

QION3T0S L10A ¥¢ 6¢2000%
ANTYA ¥30QY 10048 ¢ - 1120007 TYNOILJO
HIMOTHOVF LHOKY 3SI¥4 VT LHOIY 31IHM d 080 | 3LIHM ¥ 080
NYLGL | AVEOHLI
4IMOTHOVT L431 3514 YOVT 1437 JLHMN 080 | ILIHM N 080
ANIdZVL | T3A91)

4080

4 9Nd
3 Nid LHM M 080
(0 NIdINId L}
i NId T3A 9L
G NIdNYLGH
YiNId AVHO 71}

9201049
0L LO3INNOD

SSINYYH NOISNALXT SMOvT

Ly010LS

3010 TUB GRINDER PARTS REFERENCE

254



& DURATECH’

Clearing the Way for a Better Tomorrow

3010 TUB GRINDER PARTS REFERENCE 255



DECALS

Pasajeros

No Riders
| |Serious personal injury

could result from riding on
‘ the machine.

Prohibidos
Podrian resultar lesiones
personales graves al
viajar en la maquina. .,

6500043

- ROTATION ’
NOILVLIOH

P ST R
NOIDVLiOH

6500056

APELIGRO]

OBJETOS LANZADOS
POR LA MAQUINA

\
No opere esta maquina sin |
llevar puestos los anteojos |
de seguridad y el casco. |
Mantenga al personal no
autorizado fuera del area
de

OBJECTS THROWN
| BY MACHINE
| Do not operate without wearing
| | safety glasses and a hard hat.
| | Keep all unauthorized
personnel out of grinding area!

6500118

DIESEL
FUEL

500123

6500123

HYDRAULIC
OIL

6500124

6500245

A ADVERTENCIA

PARA SU PROTECCION Y LA SEGURIDAD DE OTROS,
OBSERVE ESTAS NORMAS DE SEGURIDAD

A WARNING

FOR YOUR PROTECTION AND SAFETY
OF OTHERS, FOLLOW THESE SAFETY RULES.

"

THROWN OBJECT HAZARD
7o FREvENT sEsous R 08 okATH
o3 RETRRE R BN ROTORE Fomene

[PELIGRO DE OBJETOS DESPEDIDOS
ergsEITAR LEsoNEs Snaves 0 Lo wenre,
o BB eSS E B Sre st B

6500209

A PELIGRO

PELIGRO DE PARTE GIRATORIA

A DANGER

ROTATING PART HAZARD

STAY OUT OF TUB WHEN ENGINE 15 RUNNNG i 0ss Shiscaico

ooh terL S R R

& DURATECH

650244, 6500342

HIGH-PRESSURE FLUID HAZARD

A WARNING

A ADVERTENCIA

6500214

& WARNING

OVERHEAD CONVEYOR HAZARD

4 ADVERTENCIA

[PELIGRO DE CINTa TRANSPORTADORA
LT

and trar

ELECTROCUTION HAZARD

To provent serious injury or death from

electrocution:

Stay away from power lines when operating

boom loader, folding and raising conveyors,
nsporting on roads.

‘This machine is not grounded, electracution

may oceur without direct contact

MODEL

3010

6500341

€
\J

650343

A PELIGRO

Para evilar lesiones graves o la muerte por
electrocuclén:

Permanezca alelade do las Iineas de electricidad

al operar el cargador con brazo de izado, las cintas
transportadoras de plegado ¢ izado y el transporte

por caminos.

Esta mdquina no tlene conexidn a tierra y

puede producirse la electrocucién sin contacto directo.

| | wear proper hand and eye protection when searching for
| | reaks. use wood or cardboard instead of hands.

| | Keepall components in good repair.

To prevent serious injury or death:

Relieve pressure on system before repairing, adjusting
or disconnecting.

sso02z)

6500220

RADIO START UP

. Press green button on transmitter.
Yellow light must start flashing.
. Set tub rotation to neutral.
. Press Radio Start Switch and hold it in.
. Set radio switch to remote.
. Count to 5 and release Radio Start Switch.

Lo N Vo I V]

6500326

6500326

| OPEN CAP

SLOWLY

CONTENTS MAY BE
UNDER PRESSURE

6500371

6500371

B,

6500253

6500253

6500300

6500373

RADIO START UP

1. Set tub rotation to neutral.
2. Press transmitter red E-stop in.
3. Switch transmitter on.
4. Reset transmitter red E-stop out.
Yellow light must start flashing.
5. Press Radio Start Switch and hold it in.
6. Set radio to remote.
7. Count to 5 and release Radio Start Switch.

6500396

Pinch Point

Stay back

6500339

6500212

256

3010 TUB GRINDER

6500339

PARTS REFERENCE

6500396

CHECK FOR FIRES, CLEAN OFF
DEBRIS, SWITCH OFF BATTERY
NEVER leave this machine unattended until all potential fire
debris is removed, no fire or smoldering exists, and battery
is shut off. Remove all flammable debris from engine,
shielding, control panel, under machine and anywhere

material is collected.

Duratech Industries is not responsible for fires caused
by hazards left to smolder and burn, or improper
shutdown procedures.

6500425

ssouizs




DECALS

PART QTY. PART DESCRIPTION
6500340 DECAL\KIT\3010
6500043 1 DECAL\WARN\NO;RIDERS
6500056 2 DECAL\INFO\ROTATION\STR
6500118 1 DECAL\DNGR\OBJCTS; THROWN
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL
6500208 1 DECAL\WWARN\GENERAL
6500209 1 DECAL\WARN\THROWN;OBJCT;>
6500212 1 DECAL\WARN\ROTATING;PRT;>
6500214 2 DECAL\WWARN\OVRHED;CNVYR;>
6500215 2 DECAL\WARN\FOLDNG;CNVYR;>
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 1 DECAL\WARN\HI;PRESS;FLUID
6500244 2 DECAL\LOGO\DURA\9\SLVR
6500245 25 Ft DECAL\MISC\TAPE\RED\WHT\>
6500253 1 DECAL\INFO\FLUID;LEVEL\>
6500300 25Ft DECAL\LOGO\5.8\STRIPE\SLV
6500315 1 DECAL\INFO\CLEAN:ENG:COMP
6500326 option DECAL\INFO\OMNEX;START
6500339 2 DECAL\WARN\PINCH;POINT
6500341 2 DECAL\LOGO\3010
6500342 2 DECAL\LOGO\DURATECH\3010
6500343 2 DECAL\LOGO\SWIRL\3010
6500371 1 DECAL\WARN\TANK\FUEL
6500373 1 DECAL\INFO\BATT;DISC
6500396 option DECAL\INFO\OMNEX;T300
6500425 1 DECAL\WARN\FIRE\PREVENT
6500497 1 DECAL\EXTINGUISHER\FIRE
6500554 1 DECAL\PNL\CNTRL\3010
NOT SHOWN
7500932 PAINT\SILVER\SPRAY\MET.
7500933 PAINT\BLUE\SPRAY\MET
7500984 PAINT\BLUE\GALLON

6500497

3010 TUB GRINDER PARTS REFERENCE

257






TRACK FRAME AND FUEL TANK 3010 TRACK

ITEM PART QTY. PART DESCRIPTION

1 0900130 1 TRACK\CAT\320L

2 3800008 2 FTG\1/2MPX1/2FP\90\ST,EL

3 3800086 1 FTG\1/2MPX1-1/2\NPL

4 3800322 1 FTG\1/2FP\CPLG\LW

5 3800360 1 FTG\1/2MP\PLUG\HEX

6 3800691 2 FTG\AIR\1/2MPX1/2PSHLCK\BRASS
7 3800706 1 FTG\7/8MJICX1/2FP\BULKHEAD
8 4000193 1 VALVE\BALL\1/2\LW\BRS

9 4501551 2 BRKT\BATT

10 4501552 1 BRKT\BOX\BATTERY\BOTTOM
1 4703108 1 TUBE\FILL\INNER\FUEL

12 4703198 8 HLDN/BRCKT/BTTRY

13 4703481 1 TANK\FUEL\3010T

14 4703483 1 TUBE\SUCTION\TANK\FUEL\3010T
15 4703484 1 PL\SKID\3010T

16 4703491 1 PL\SKID\3010T

17 4703946 1 BRKT\COVER\BOX\BTTRY

18 4703947 1 BRKT\COVER\BTTRY

19 4703948 1 BRKT\COVER\BOX\BATTERY
20 4703949 2 COVER\BTTRY

21 4704601 1 BRKT\BOX\BATTERY

22 4704602 1 BRKT\BOX\BATTERY

23 4704608 1 LDDR\SERV\RTR

24 4704609 1 EXT\STEP\RAD\PLTFRM

25 4800003 29 BOLT\HEX\3/8X1

26 4800082 6 BOLT\HEX\1/2X1-1/2

27 4800098 30 BOLT\HEX\3/8X1-1/4\NC

28 4800497 8 SCR\PAN\PHL#10X3/4\NC

29 4900001 6 NUT\HEX\1/2\NC

30 4900002 65 NUT\HEX\3/8\NC

31 4900032 4 NUT\WING\3/8\NC

32 4900072 8 NUT\HEXW#10\NC

33 5000001 88 WASH\FLAT\3/8

34 5000004 12 WASH\FLAT\1/2

35 5000006 6 WASH\LOCK\1/2

36 5000019 63 WASH\LOCK\3/8

37 5000071 8 WASH\LOCK;EXT\STARW10

38 5700002 2 BATT\12VDC

39 7500756 8 BMPR\RBBR\1-1/32X5/8

40 7500811 1 CAP\FUEL\LOW_PRESS_RELIEF
41 7501568 1 GAUGE\FUEL\SENDING\19”

3010 TUB GRINDER PARTS REFERENCE

259






TRACK HYDRAULIC TANK MOUNT ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4704620 1 MNT\TANK\OIL
1A 4705302 MNT\TANK\OIL (S.N. 3127, 3128)
2 4704725 2 PAD\TANK\HYD\3010T

3010 TUB GRINDER PARTS REFERENCE 261



DISCHARGE CONVEYOR 3010 TRACK

262 3010 TUB GRINDER PARTS REFERENCE



DISCHARGE CONVEYOR 3010 TRACK

ITEM PART QTY. PART DESCRIPTION

1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW

2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW

3 1100064 1 CHAIN\6ODBL\CL

4 1100066 1 CHAIN\6ODBL\17

5 1700214 1 BELT\CNVYR\30X277.25\CLTD

6 2000303 2 BRG\FLG\1-1/2\BOLT

7 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL

8 3900010 1 MTR\HYD\24\2000\SAE;A

9 4501373 1 FRM\SWIVEL\CNVYR\DISCH

10 4501381 1 PIN\PIVOT\CNVYR\SWING

11 4501765 2 PIN\PIVOT\CNVYR\DISCH

12 4700776 2 CLMP\HOSE\3/8

13 4701528 1 BRKT\ADJTRACKING\CNVYR\DISCH
14 4701529 1 HOOK\ROD\ADJ\BELT\CNVYR\DISCH
15 4702203 1 BRKT\MTR\DRV\CNVYR

16 4702204 2 STRAP\REINFRC\GUIDE\BRG\CNVYR
17 4702205 2 BOLMNADJMRLLR\DRVACNVYR

18 4702206 2 GUARD\SPKT\CPLG\DRV\CNVYR

19 4702473 2 SCRPR\BELT\CNVYR\DISCH

20 4702715 2 PIN\LOCK\CNVYR\DISCH

21 4703435 1 RLLR\IDLER\41-1/2X8\CNVYR\DISCH
22 4703437 1 RLLR\DRV\41-1/2X8\CNVYR\DIS

23 4703438 1 FRM\SCRPR\BELT\CNVYR\DISCH

24 4703443 2 FLT\DBL\SCRPR\CNVYR\DISCH

25 4703444 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
26 4703486 1 CNVYR\DISC\3010T

27 4703487 2 BRKT\CHUTE\DISCH

28 4703488 2 TUBE\SPCR\HINGE\CVR\CNVYR

29 4703490 2 PL\STOP\CONV

30 4703626 2 BSHNG\SLIDR\CVR\CNVYR\DISCH
31 4703882 1 SHLD\CNVYR\DSCHR

32 4703883 1 CVR\SHLD\CNVYR\DSCHR

33 4703885 1 CVR\CNVYR\DSCHR

34 4703896 2 PIN\SHLD\CNVYR\DSCHR

35 4703900 2 HPPR\CNVYR\DISCH

36 4704208 2 BRKT\CHUTE\CNVYR\BELLY

37 4704209 1 BRKT\CHUTE\CNVYR\BELLY

38 4704619 opt. PL\STOP\CONW\3.2M

39 4800003 12 BOLT\HEX\3/8X1

40 4800018 6 BOLT\HEX\1/2X1-1/4

41 4800034 2 BOLT\HEX\3/8X1-1/2

42 4800053 18 BOLT\CRG\3/8X1\NC

43 4800079 1 BOLT\HEX\5/8X2-1/2

44 4800098 10 BOLT\HEX\3/8X1-1/4\NC

45 4800101 2 BOLT\HEX\1/4X2-1/2

46 4800114 2 BOLT\HEX\1/2X2

47 4800152 1 BOLT\HEX\3/8X4-1/2

(CONTINUED ON NEXT PAGE)

3010 TUB GRINDER PARTS REFERENCE

263



DISCHARGE CONVEYOR - TRACK

ITEM PART QTY. PART DESCRIPTION

48 4800173 2 BOLT\HEX\3/4X4-5/8

49 4800178 8 BOLT\HEX\1/2X1-3/4

50 4800203 4 PIN\COT\5/32X2

51 4800267 2 PIN\RLLD\1/4X1-3/4

52 4800546 2 BOLT\HEX\1X5\NC

53 4800580 2 BOLT\HEX\3/8X7

54 4800592 2 BOLT\HEX\1/2X3-1/4

55 4900001 16 NUT\HEX\1/2\NC

56 4900002 30 NUT\HEX\3/8\NC

57 4900005 4 NUT\HEX\5/8\NC

58 4900009 2 NUT\HEX\1/4\NC

59 4900012 2 NUT\TPLCK\5/8\NC

60 4900014 4 NUT\TPLCK\1/2\NC

61 4900023 1 NUT\TPLCK\3/8\NC

62 4900082 4 NUT\INSERT\3/8\.027X.150GR
63 4900083 8 NUT\INSERT\3/8\.LONG\0.15-0.312\(.418/CD)
64 4900110 2 NUT\FLG\SERR\5/8\NC

65 4900127 2 NUT\TPLCK\1\NC

66 4900139 2 NUT\TPLCK\3/4\GR8\NC

67 5000001 4 WASH\FLAT\3/8

68 5000002 6 WASH\FLAT\5/8

69 5000004 10 WASH\FLAT\1/2

70 5000005 2 WASH\FLAT\3/4

71 5000006 16 WASH\LOCK\1/2

72 5000014 2 WASH\FLAT\1

73 5000019 44 WASH\LOCK\3/8

74 5000040 2 WASH\BUSH;MACH\1

75 5700317 2 LAMP\HALOGEN\4X6\24V
76 5800619 2 JACK\RATCHET\20\CLOSED
77 6100048 2 SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA
78 6200007 1 KEY\SQ\3/8X1-1/2

79 8900107 2 PIN\1\3-5/8

80 4100203 2 CYL\HYD\3X24\1-1/2ROD

264

3010 TUB GRINDER PARTS REFERENCE



3010 TRACK HYDRAULIC PARTS LIST (S.N. THRU 3129)

ITEM PART QTY. PART DESCRIPTION

1 0900120 1 CLUTCH\HPTO\14\DD

1A 0900137 CLUTCH\HPTO\20\DD (S.N. 3127, 3128)
2 2001046 2 SEAL\O-RING

3 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST

5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

6 3800294 4 FTG\1-5/16MORX1-1/16MJIC\ST

7 3800323 1 FTG\1/2MPX2\NPL\LW

8 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

9 3800360 1 FTG\1/2MP\PLUG\HEX

10 3800381 3 GAUGE\3000PSI\REAR STEM

11 3800427 1 FTG\1-1/4AMPX1FP\BUSH

12 3800428 1 MNFLD\DBL;TEE\BLK\3/4FOR

13 3800453 14 FTG\3/4MORX9/16MJIC\90

14 3800462 1 FTG\1-1/16NUTFJICS

15 3800467 1 FTG\1-5/16MJICX1MP\ST\SOLID

16 3800488 2 FTG\1-5/8NUTFJICS

17 3800490 1 FTG\3/4AMOR\PLUG\HEX

18 3800497 3 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
19 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST

20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST

21 3800530 6 FTG\3/4AMORX9/16MJIC\ST

22 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

23 3800535 3 FTG\7/8MORX1-1/16MJIC\90

24 3800537 2 FTG\3/4MORX3/4MJIC\90

25 3800541 1 FTG\1-1/16MJICX3/4MP\90

26 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

27 3800551 6 CLAMP\HOSE\1-1/44HOLES

28 3800552 6 CLAMP\HOSE\1-1/4\2HOLES

29 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

30 3800631 4 FTG\9/16MORX9/16MJIC\ST

31 3800668 3 FTG\1-1/16MJICX3/4MOR\ADP

32 3800669 1 FTG\MORXMJIC\45

33 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
34 3800696 1 FTG\7/8MORX3/4MJIC\90

35 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE
36 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD
37 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW

38 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD
39 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90

40 3800743 2 FTG\1-5/8FJICX1-1/16MJIC\ADPT

41 3800753 1 FTG\2-1/2MJICX2MP\ST\SOLID

42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16

43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32

44 3800757 12 FTG\9/16MORX9/16MJIC\90

45 3800758 3 FTG\9/16MJICX1/4FP\ADPT

46 3800760 1 FTG\9/16MORX9/16MJIC\45

47 3800762 2 FTG\7/16MORX9/16MJIC\90

48 3800763 1 FTG\7/16MORX9/16MJIC\ST

49 3800779 4 FTG\9/16MOR\PLUG\HEXHEAD

50 3800794 2 FTG\1-5/8MORX1-5/16MJIC\90

51 3800801 2 FTG\1-7/8MORX1-5/16MJIC\ST

52 3800807 1 FTG\7/8MORX1-5/16MJIC\ST

53 3800811 4 CLMP\FLANGE\SPLIT\#62\-16

54 3800812 4 FTG\1-5/16MJICXSERIES62\ADPT

55 3800850 2 FTG\9/16MORX9/16MJIC\ORF-CHECK
56 3800806 1 FTG\1-5/16MJICX1-5/16FJIC\45

57 3800852 2 FTG\1-7/8MORX1-5/8MJIC\90

3010 TUB GRINDER PARTS REFERENCE 265



3010 TRACK HYDRAULIC PARTS LIST (S.N. THRU 3129)

266

ITEM PART QTY. PART DESCRIPTION

58 3800853 2 FTG\2-1/2MORX2-1/2MJIC\90

59 3900010 1 MTR\HYD\24\2000\SAE;A

60 3900021 1 MTR\HYD\8\2000

61 4000193 1 VALVE\BALL\1/2\LW\BRS

62 4000207 1 VLVAHYD\TUB\BLK\MFLD

63 4000208 1 VLVAHYD\CNVYR\BLK\MFLD\24V

64 4000210 1 VLVAHYD\AUX\BLK\MFLD

65 4000219 2 RAD\HYD\23X19\1-1/16"-1

66 4000232 1 VALVE\RELIEF\65PSI\-16PRT

67 4000249 2 VALVE\HYD\1-SPL\PRPNTL

68 4200035 1 MTR\HYD\1191031-003

69 4200074 1 PUMP\DRIVE\LH\B-B

69A 4200181 PUMP\DRIVE\LH\8-BOLT (S.N. 3127, 3128)

70 4200083 1 PUMP\HYD\25/20\2.33X1.78\LH

71 4200093 1 PUMP\DRIVE\RH\B-B

71A 4200182 PUMP\DRIVE\RH\8-BOLT (S.N. 3127, 3128)

72 4200094 2 PUMP\HYD\3.8\LOAD;SENSE

73 4200096 2 VALVE\BLOCK\DOUBLE\3GPM

74 4200097 1 PUMP\HYD\0.67\LH\GEAR

75 4200098 1 COVER\PUMP\APAD

76 4300054 1 VALVE\SOLENOID\24V\JEMM (FOR 4300069)

76A 4300074 VALVE\SOLENOID\24V\BRAND (FOR 4300072)

77 4300069 1 VALVE\SERVO\25GPM\24VDC\ THRU S/N 3089

77A 4300072 VALVE\SERVO\30GPM\24VOLT\BRAND S/N 3090 & UP

78 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074

4400115 SEAL\HEAD\FLTR\MP, seal for 4400043

79 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

80 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH

81 4400071 1 VENT\W/LOCK\CAP\HYD

82 4400073 1 FLTR\ELMT\10MIC;ABS\1000

83 4703395 1 TANK\HYD\15G\HPTO\3010

84 4704057 2 HDL\V

85 4704621 1 TANK\OIL\3010T

86 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC

87 5700610 1 SWITCH\PRESS\FILT;BYPASS

88 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER

89 7500876 1 TANK\HYD\15G\15-1/2X

90 7500987 1 MNT\PL\VALVE\MANIFOLD\PT

91 7500988 1 CAP\FILLER\BREATHER\HPTO

92 7500996 1 GAUGE\LEVEL\5\W/THERM

93 4100144 1 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS

94 4100203 2 CYL\HYD\3X24\1-1/2ROD

95 HOSE_1_3010_TRACK 1 T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE

96 HOSE_2_3010_TRACK 1 T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE

97 HOSE_3_3010_TRACK 1 LOWER CENTER PORT LH CONTROL VALVE TO UPPER PORT TRACK
MOTOR

98 HOSE_4_3010_TRACK 1 LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT TRACK
MOTOR

99 HOSE_5_3010_TRACK 1 UPPER CENTER PORT LH CONTROL VALVE TO LOWER PORT TRACK
MOTOR

100 HOSE_6_3010_TRACK 1 UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT TRACK

101

HOSE_7_3010_TRACK

MOTOR

P PORT LH CONTROL VALVE TO LH PUMP

3010 TUB GRINDER PARTS REFERENCE



3010 TRACK HYDRAULIC PARTS LIST (S.N. THRU 3129)

ITEM PART QTY. PART DESCRIPTION

102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT RH CONROL VALVE TO RH PUMP

103 HOSE_9_3010_TRACK 1 RH PUMP SUCTION PORT TO LH TANK PORT

104 HOSE_10_3010_TRACK 1 LH PUMP SUCTION PORT TO RH TANK PORT

105 HOSE_11_3010_TRACK 1 TP PORT LH CONTROL VALVE TO PORT 2 SHIFT VALVE

106 HOSE_12_3010_TRACK 1 PS PORT LH CONTROL VALVE TO PORT 3 SHIFT VALVE

107 HOSE_13_3010_TRACK 1 PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR

108 HOSE_14_3010_TRACK 1 LH TRACK MOTOR CASE DRAIN TO LH TANK PORT

109 HOSE_15_3010_TRACK 1 TP PORT RH CONTROL VALVE TO PORT 2 SHIFT VALVE

110 HOSE_16_3010_TRACK 1 PS PORT RH CONTROL VALVE TO PORT 3 SHIFT VALVE

1M HOSE_17_3010_TRACK 1 PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR

112 HOSE_18_3010_TRACK 1 RH TRACK MOTOR CASE DRAIN TO RH TANK PORT

113 HOSE_19_3010_TRACK 1 LH PUMP CASE TO LH TANK PORT

114 HOSE_20_3010_TRACK 1 RH PUMP CASE TO RH TANK PORT

115 HOSE_21_3010_TRACK 1 LS PORT LH CONTROL VALVE TO LS PORT LH PUMP

116 HOSE_22_3010_TRACK 1 LS PORT RH CONTROL VALVE TO LS PORT RH PUMP

117 HOSE_23_3010_TRACK 1 COOLER BULKHEAD TO LH FILTER

118 HOSE_24_3010_TRACK 1 TUB DRIVE CASE DRAIN TO LH TANK PORT

119 HOSE_25_3010_TRACK 1 CLUTCH GEAR PUMP TO FILTER

120 HOSE_26_3010_TRACK 1 CLUTCH PORT OF VALVE TO CLUTCH

121 HOSE_27_3010_TRACK 1 LUBE PORT OF VALVE TO CLUTCH

122 HOSE_28_3010_TRACK 1 FILTER TO PUMP PORT OF VALVE

123 HOSE_29_3010_TRACK 1 SUCTION PORT PUMP TO CLUTCH TANK

124 HOSE_30_3010_TRACK 1 CLUTCH CASE DRAIN TO CLUTCH TANK

125 HOSE_31_3010_TRACK 1 TO COOLER PORT OF VALVE TO BULKHEAD

126 HOSE_32_3010_TRACK 1 FROM COOLER PORT OF VALVE TO BULKHEAD

127 HOSE_33_3010_TRACK 1 UPPER PORT COOLER TO BULKHEAD

128 HOSE_34_3010_TRACK 1 LOWER PORT COOLER TO BULKHEAD

129 HOSE_35_3010_TRACK 1 TANK PORT OF VALVE TO CLUTCH TANK

130 HOSE_36_3010_TRACK 1 LOWER PORT BOTTOM COOLER TO BULKHEAD

131 HOSE_37_3010_TRACK 1 INSIDE PORT DISCHARGE TO OUTSIDE PORT BELLY ORBIT

132 HOSE_38_3010_TRACK 1 OUTSIDE PORT DISCHARGE TO LOWER 3/4 TUBE LINE

133 HOSE_39_3010_TRACK 1 INSIDE PORT BELLY ORBIT TO UPPER 3/4 TUBE LINE

134 HOSE_40_3010_TRACK 1 CASE DRAIN BELLY ORBIT TO TEE LOWER 3/4 TUBE LINE

135 HOSE_41_3010_TRACK 1 TOP 1/2 TUBE LINE TO TOP PORT DIVIDER BLOCK

136 HOSE_42_3010_TRACK 1 LOWER 1/2 TUBE LINE TO LOWER PORT DIVIDER BLOCK

137 HOSE_43_3010_TRACK 1 LH ROD END TO UPPER PORT DIVIDER BLOCK

138 HOSE_44_3010_TRACK 1 LH CAP END TO LOWER PORT DIVIDER BLOCK

139 HOSE_45_3010_TRACK 1 RH ROD END TO UPPER PORT DIVIDER BLOCK

140 HOSE_46_3010_TRACK 1 RH CAP END TO LOWER PORT DIVIDER BLOCK

141 HOSE_47_3010_TRACK 1 LOWER 3/4 TUBE LINE TO PORT 2 CONV VALVE

142 HOSE_48_3010_TRACK 1 UPPER 3/4 TUBE LINE TO PORT 1 CONV VALVE

143 HOSE_49_3010_TRACK 1 PORT 2 CONV VALVE TO AUX T PORT TEES

144 HOSE_50_3010_TRACK 1 PORT 1 CONV VALVE TO REAR PUMP PORT

145 HOSE_51_3010_TRACK 1 UPPER 1/2 TUBE LINE TO 2A AUX VALVE

146 HOSE_52_3010_TRACK 1 LOWER 1/2 TUBE LINE TO 2B AUX VALVE

147 HOSE_53_3010_TRACK 1 1B AUX VALVE TO CAP END TUB TILT CYL

148 HOSE_54_3010_TRACK 1 1A AUX VALVE TO ROD END TUB TILT CYL

149 HOSE_55_3010_TRACK 1 MP PORT AUX VALVE TO IN PORT JEMM VALVE

150 HOSE_56_3010_TRACK 1 T PORT AUX VALVE TEES TO BULKHEAD

151 HOSE_57_3010_TRACK 1 T PORT AUX VALVE TEES TO EX PORT JEMM VALVE

152 HOSE_58_3010_TRACK 1 T PORT AUX VALVE TEES TO T PORT TUB VALVE

153 HOSE_59_3010_TRACK 1 P PORT TUB VALVE TO CF PORT JEMM VALVE

154 HOSE_60_3010_TRACK 1 AUX VALVE TO FRONT PORT GEAR PUMP

155 HOSE_61_3010_TRACK 1 CONV VALVE GP PORT TO GAUGE

156 HOSE_62_3010_TRACK 1 TUB VALVE TO GP TO GAUGE

3010 TUB GRINDER PARTS REFERENCE

267



3010 TRACK HYDRAULIC PARTS LIST (S.N. THRU 3129)

268

ITEM PART QTY. PART DESCRIPTION

157 HOSE_63_3010_TRACK 1 AUX GAUGE PORT TO GAUGE

158 HOSE_64 3010_TRACK 1 PORT MATUB VALVE TO TUB MOTOR

159 HOSE_65 3010_TRACK 1 PORT MB TUB VALVE TO TUB MOTOR

160 HOSE_66_3010_TRACK 1 UPPER PORT LOWER COOLER TO BULKHEAD

161 HOSE_67_3010_TRACK 1 BULKHEAD TEE TO RELIEF VALVE

162 HOSE_68 3010_TRACK 1 TANK TO GEAR PUMP SUCTION PORT

163 HOSE_69 3010_TRACK 1 TANK TO GEAR PUMP SUCTION PORT

164 HPTO14DD_MANIFOLD_BODY 1 HPTO14DD MANIFOLD BODY

165 TUBE_1_1150001 1 1/2 INCH STEEL TUBE LINE

166 TUBE_2_1150001 1 1/2 INCH STEEL TUBE LINE

167 TUBE_7_1150001 1 3/4 INCH STEEL TUBE LINE

168 TUBE_8_1150001 1 3/4 INCH STEEL TUBE LINE

169 4704724 PAD\TANK\HYD\CLUTCH

251 4400059 1 FLTR\COMP\10MIC;ABS\ ELEMENT 4400073
4400073 FLTR\ELMT\10MIC;ABS\1000 PS\MEDIUM;PRESSURE

3010 TUB GRINDER PARTS REFERENCE



3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

1 0900193 1 CLUTCH\FLEX\HPTO14DF3

2 2001046 2 SEAL\O-RING

3 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST

5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

6 3800294 4 FTG\1-5/16MORX1-1/16MJIC\ST

7 3800323 1 FTG\1/2MPX2\NPL\LW

8 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

9 3800360 1 FTG\1/2MP\PLUG\HEX

10 3800381 3 GAUGE\3000PSI\REAR STEM

1" 3800427 1 FTG\1-1/4AMPX1FP\BUSH

12 3800428 1 MNFLD\DBL; TEE\BLK\3/4FOR

13 3800453 14 FTG\3/4AMORX9/16MJIC\90

14 3800462 1 FTG\1-1/16NUTFJICS

15 3800467 1 FTG\1-5/16MJICX1MP\ST\SOLID
16 3800488 2 FTG\1-5/8NUTFJICS

17 3800490 1 FTG\3/4AMOR\PLUG\HEX

18 3800497 3 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
19 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST
20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST

21 3800530 6 FTG\3/4AMORX9/16MJIC\ST

22 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45
23 3800535 3 FTG\7/8MORX1-1/16MJIC\90

24 3800537 2 FTG\3/4AMORX3/4MJIC\90

25 3800541 1 FTG\1-1/16MJICX3/4MP\90

26 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT
27 3800551 6 CLAMP\HOSE\1-1/4\4HOLES

28 3800552 6 CLAMP\HOSE\1-1/4\2HOLES

29 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

30 3800631 4 FTG\9/16MORX9/16MJIC\ST

31 3800668 3 FTG\1-1/16MJICX3/4MOR\ADP

32 3800669 1 FTG\MORXMJIC\45

33 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
34 3800696 1 FTG\7/8MORX3/4MJIC\90

35 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE
36 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD
37 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW
38 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD
39 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90

40 3800743 2 FTG\1-5/8FJICX1-1/16MJIC\ADPT
41 3800753 1 FTG\2-1/2MJICX2MP\ST\SOLID

42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16

43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32

44 3800757 12 FTG\9/16MORX9/16MJIC\90

45 3800758 3 FTG\9/16MJICX1/4FP\ADPT

46 3800760 1 FTG\9/16MORX9/16MJIC\45

47 3800762 2 FTG\7/16MORX9/16MJIC\90

48 3800763 1 FTG\7/16MORX9/16MJIC\ST

49 3800779 4 FTG\9/16MOR\PLUG\HEXHEAD
50 3800794 2 FTG\1-5/8MORX1-5/16MJIC\90

51 3800801 2 FTG\1-7/8MORX1-5/16MJIC\ST

52 3800807 1 FTG\7/8MORX1-5/16MJIC\ST

53 3800811 4 CLMP\FLANGE\SPLIT\#62\-16

54 3800812 4 FTG\1-5/16MJICXSERIES62\ADPT
55 3800850 2 FTG\9/16MORX9/16MJIC\ORF-CHECK
56 3800806 1 FTG\1-5/16MJICX1-5/16FJIC\45

57 3800852 2 FTG\1-7/8MORX1-5/8MJIC\90

58 3800853 2 FTG\2-1/2MORX2-1/2MJIC\90

59 3900010 1 MTR\HYD\24\2000\SAE;A

60 3900021 1 MTR\HYD\8\2000

61 4000193 1 VALVE\BALL\1/2\LW\BRS

62 4000207 1 VLV\HYD\TUB\BLK\MFLD

63 4000208 1 VLV\HYD\CNVYR\BLK\MFLD\24V
64 4000210 1 VLV\HYD\AUX\BLK\MFLD

65 4000219 2 RAD\HYD\23X19\1-1/16"-1

66 4000232 1 VALVE\RELIEF\65PSI\-16PRT

3010 TUB GRINDER PARTS REFERENCE 269



3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
67 4000249 2 VALVE\HYD\1-SPL\PRPNTL
68 4200035 1 MTR\HYD\1191031-003
69 4200074 1 PUMP\DRIVE\LH\B-B
70 4200083 1 PUMP\HYD\25/20\2.33X1.78\LH
72 4200190 2 PUMP\HYD\3.8\LOAD;SENSE\RH
73 4200096 2 VALVE\BLOCK\DOUBLE\3GPM
74 4200191 1 PUMP\HYD\0.67\RH\GEAR
75 4200098 1 COVER\PUMP\APAD
76 4300054 1 VALVE\SOLENOID\24V\JEMM (FOR 4300069)
76A 4300074 VALVE\SOLENOID\24V\BRAND (FOR 4300072)
77 4300069 1 VALVE\SERVO\25GPM\24VDC\ THRU S/N 3089
TTA 4300072 VALVE\SERVO\30GPM\24VOLT\BRAND S/N 3090 & UP
78 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400115 SEAL\HEAD\FLTR\MP, seal for 4400043
79 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
80 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
81 4400071 1 VENT\W/LOCK\CAP\HYD
82 4400073 1 FLTR\ELMT\10MIC;ABS\1000
83 4703395 1 TANK\HYD\15G\HPTO\3010
84 4704057 2 HDL\V
85 4705307 1 TANK\OIL\3010
86 4800914 8 BOLT\FLG\SERR\3/8X1-1/4\NC
87 5700610 1 SWITCH\PRESS\FILT;BYPASS
88 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER
89 7500876 1 TANK\HYD\15G\15-1/2X
90 7500987 1 MNT\PL\VALVE\MANIFOLD\PT
91 7500988 1 CAP\FILLER\BREATHER\HPTO
92 7500996 1 GAUGE\LEVEL\S\W/THERM
93 4100144 1 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS
94 4100203 2 CYL\HYD\3X24\1-1/2ROD
95 3701529 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90
T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE
96 3701530 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC
T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE
97 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT LH CONTROL VALVE TO UPPER PORT TRACK MOTOR
98 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT TRACK MOTOR
99 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT LH CONTROL VALVE TO LOWER PORT TRACK MOTOR
100 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT TRACK MOTOR
101 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1TFLGX1BARB\HE\W\FRRL\CODEG61
P PORT LH CONTROL VALVE TO LH PUMP
102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1TFLGX1BARB\HE\W\FRRL\CODEG61
P PORT RH CONROL VALVE TO RH PUMP
103 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
RH PUMP SUCTION PORT TO LH TANK PORT
104 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
LH PUMP SUCTION PORT TO RH TANK PORT
105 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT LH CONTROL VALVE TO PORT 2 SHIFT VALVE
106 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90

270

PS PORT LH CONTROL VALVE TO PORT 3 SHIFT VALVE

3010 TUB GRINDER PARTS REFERENCE



3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
107 3701533 1 HOSE\HYD\3/8X183\9/16FJICS
PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR
108 3701233 1 HOSE\HYD\3/8X140\9/16FJIC
LH TRACK MOTOR CASE DRAIN TO LH TANK PORT
109 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT RH CONTROL VALVE TO PORT 2 SHIFT VALVE
110 37015632 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT RH CONTROL VALVE TO PORT 3 SHIFT VALVE
11 3701534 1 HOSE\HYD\3/8X176\9/16FJICS
PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR
112 3701535 1 HOSE\HYD\3/8X146\9/16FJIC
RH TRACK MOTOR CASE DRAIN TO RH TANK PORT
113 3701536 1 HOSE\HYD\1/2X35\3/4FJICS
LH PUMP CASE TO LH TANK PORT
114 3701011 1 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC9O0
RH PUMP CASE TO RH TANK PORT
115 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT LH CONTROL VALVE TO LS PORT LH PUMP
116 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT RH CONTROL VALVE TO LS PORT RH PUMP
117 3701538 1 HOSE\HYD\1X158\1-5/16FJICX1-5/16FJIC\90
COOLER BULKHEAD TO LH FILTER
118 3701539 1 HOSE\HYD\3/8X85\9/16FJIC
TUB DRIVE CASE DRAIN TO LH TANK PORT
119 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
CLUTCH GEAR PUMP TO FILTER
120 3701515 1 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
CLUTCH PORT OF VALVE TO CLUTCH
121 3701516 1 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
LUBE PORT OF VALVE TO CLUTCH
122 3701523 1 HOSE\HYD\3/4X23.5\1-1/16FJCX1-1/16FJC
FILTER TO PUMP PORT OF VALVE
123 3701526 1 HOSE\HYD\1X63\1-5/16FJICX1-5/16FJIC\45
SUCTION PORT PUMP TO CLUTCH TANK
124 3701186 1 HOSE\HYD\2X47\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CLUTCH CASE DRAIN TO CLUTCH TANK
125 3701527 1 HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
TO COOLER PORT OF VALVE TO BULKHEAD
126 3701527 1 HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
FROM COOLER PORT OF VALVE TO BULKHEAD
127 3701519 1 HOSE\HYD\3/4X55\1-1/16FJICSX1-1/16FJIC9O0
UPPER PORT COOLER TO BULKHEAD
128 3701520 1 HOSE\HYD\3/4X103\1-1/16FJICSX1-1/16FJIC90

LOWER PORT COOLER TO BULKHEAD

3010 TUB GRINDER PARTS REFERENCE

271



3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

129 3701419 1 HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90
TANK PORT OF VALVE TO CLUTCH TANK

130 3701540 1 HOSE\HYD\1X89\1-5/16FJICX1-5/16FJIC\90
LOWER PORT BOTTOM COOLER TO BULKHEAD

131 3701558 1 HOSE\HYD\3/4X147\1-1/16FJCX1-1/16FJC
INSIDE PORT DISCHARGE TO OUTSIDE PORT BELLY ORBIT

132 3701559 1 HOSE\HYD\3/4X180\1-1/16FJC90X1-1/16FJC
OUTSIDE PORT DISCHARGE TO LOWER 3/4 TUBE LINE

133 3700899 1 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90
INSIDE PORT BELLY ORBIT TO UPPER 3/4 TUBE LINE

134 3700898 1 HOSE\HYD\3/8X36\9/16FJICS
CASE DRAIN BELLY ORBIT TO TEE LOWER 3/4 TUBE LINE

135 3700766 1 HOSE\HYD\3/8X78\3/4AMJCX9/16FJC
TOP 1/2 TUBE LINE TO TOP PORT DIVIDER BLOCK

136 3700766 1 HOSE\HYD\3/8X78\3/4AMJCX9/16FJC
LOWER 1/2 TUBE LINE TO LOWER PORT DIVIDER BLOCK

137 3700765 1 HOSE\HYD\3/8X62\9/16FJICS
LH ROD END TO UPPER PORT DIVIDER BLOCK

138 3700895 1 HOSE\HYD\3/8X30\9/16FJICS
LH CAP END TO LOWER PORT DIVIDER BLOCK

139 3700765 1 HOSE\HYD\3/8X62\9/16FJICS
RH ROD END TO UPPER PORT DIVIDER BLOCK

140 3700895 1 HOSE\HYD\3/8X30\9/16FJICS
RH CAP END TO LOWER PORT DIVIDER BLOCK

141 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
LOWER 3/4 TUBE LINE TO PORT 2 CONV VALVE

142 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
UPPER 3/4 TUBE LINE TO PORT 1 CONV VALVE

143 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
PORT 2 CONV VALVE TO AUX T PORT TEES

144 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG
PORT 1 CONV VALVE TO REAR PUMP PORT

145 3700767 1 HOSE\HYD\3/8X30
UPPER 1/2 TUBE LINE TO 2A AUX VALVE

146 3700902 1 HYD\HOSE\3/8X31\3/4MJICX9/16FJIC>
LOWER 1/2 TUBE LINE TO 2B AUX VALVE

147 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1B AUX VALVE TO CAP END TUB TILT CYL

148 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1AAUX VALVE TO ROD END TUB TILT CYL

149 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
MP PORT AUX VALVE TO IN PORT JEMM VALVE

150 3701541 1 HOSE\HYD\1X144\1-1/16FJICX1-5/16FJIC\45
T PORT AUX VALVE TEES TO BULKHEAD

272 3010 TUB GRINDER PARTS REFERENCE



3010 TRACK HYDRAULIC PARTS LIST (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
151 3700908 1 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC
T PORT AUX VALVE TEES TO EX PORT JEMM VALVE
152 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
T PORT AUX VALVE TEES TO T PORT TUB VALVE
153 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
P PORT TUB VALVE TO CF PORT JEMM VALVE
154 3700701 1 HOSE\HYD\3/4X117\1-1/16FJ
AUX VALVE TO FRONT PORT GEAR PUMP
155 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
CONV VALVE GP PORT TO GAUGE
156 3700914 1 HOSE\HYD\3/8X42\9/16FJICS
TUB VALVE TO GP TO GAUGE
157 3700915 1 HOSE\HYD\3/8X22\9/16FJIC>
AUX GAUGE PORT TO GAUGE
158 3700691 1 HOSE\HYD\3/4X89\1-1/16FJC
PORT MATUB VALVE TO TUB MOTOR
159 3700691 1 HOSE\HYD\3/4X89\1-1/16FJC
PORT MB TUB VALVE TO TUB MOTOR
160 3700919 1 HOSE\HYD\1X32>
UPPER PORT LOWER COOLER TO BULKHEAD
161 3701543 1 HOSE\HYD\1X31\1-5/16FJICX1-5/16FJIC
BULKHEAD TEE TO RELIEF VALVE
162 3701544 1 HOSE\HYD\1-1/4X92\1-5/8FJICX1/5/8F JIC\90
TANK TO GEAR PUMP SUCTION PORT
163 3701545 1 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT
164 HPTO14DD_MANIFOLD_BODY 1  HPTO14DD MANIFOLD BODY
165 3700764 1 TUBE\STL\1/2X78\FJCXFJC
166 3700764 1 TUBE\STL\1/2X78\FJCXFJC
167 3700685 1 TUBE\STL\3/4X78\FJCXFJC
168 3700685 1 TUBE\STL\3/4X78\FJCXFJC
169 4704724 2 PAD\TANK\HYD\CLUTCH
251 4400059 1 FLTR\COMP\10MIC;ABS\ ELEMENT 4400073
4400073 FLTR\ELMT\10MIC;ABS\1000 PS\MEDIUM;PRESSURE
252 3701507 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC
HYD. TANK TO BALL VALVE
253 3701507 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC
HYD. TANK TO BALL VALVE
254 3800724 2 VALVE\BALL\2\2-1/2FOR\>
255 3800752 4 FTG\2-1/2MORX2-1/2MJIC\ST
256 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR
257 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST
258 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

3010 TUB GRINDER PARTS REFERENCE 273



DISCHARGE ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION)

L
N

<S>
L<

274 3010 TUB GRINDER PARTS REFERENCE



DISCHARGE ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION)

ITEM PART QTY. PART DESCRIPTION
20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST
23 3800535 3 FTG\7/8MORX1-1/16MJIC\90
59 3900010 1 MTR\HYD\24\2000\SAE;A
131 3701559 1 HOSE\HYD\3/4X180\1-1/16FJC90X1-1/16FJC
INSIDE PORT DISCHARGE TO OUTSIDE PORT BELLY ORBIT
132 3701558 1 HOSE\HYD\3/4X147\1-1/16FJCX1-1/16FJC

OUTSIDE PORT DISCHARGE TO LOWER 3/4 TUBE LINE

3010 TUB GRINDER PARTS REFERENCE

275



BELLY ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION)

276 3010 TUB GRINDER PARTS REFERENCE



BELLY ORBIT MOTOR 3010 TRACK (SHORT CONVEYOR OPTION)

ITEM PART QrTy. PART DESCRIPTION
14 3800462 1 FTG\1-1/16NUTFJICS
20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST
26 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT
35 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16 MJIC\TEE
48 3800763 1 FTG\7/16MORX9/16MJIC\ST
60 3900021 1 MTR\HYD\8\2000
131 3701558 1 HOSE\HYD\3/4X147\1-1/16FJCX1-1/16FJC
INSIDE PORT DISCHARGE TO OUTSIDE PORT BELLY ORBIT
132 3701559 1 HOSE\HYD\3/4X180\1-1/16FJC90X1-1/16FJC
OUTSIDE PORT DISCHARGE TO LOWER 3/4 TUBE LINE
133 3700899 1 HOSE\HYD\3/4X46\1-1/16MJICX1-1/16FJIC\90
INSIDE PORT BELLY ORBIT TO UPPER 3/4 TUBE LINE
134 3700898 1 HOSE\HYD\3/8X36\9/16FJICS
CASE DRAIN BELLY ORBIT TO TEE LOWER 3/4 TUBE LINE
135 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
TOP 1/2 TUBE LINE TO TOP PORT DIVIDER BLOCK
136 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC
LOWER 1/2 TUBE LINE TO LOWER PORT DIVIDER BLOCK
165 3700764 1 TUBE\STL\1/2X78\FJCXFJC
166 3700764 1 TUBE\STL\1/2X78\FJCXFJC
167 3700685 1 TUBE\STL\3/4X78\FJCXFJC
168 3700685 1 TUBE\STL\3/4X78\FJCXFJC

3010 TUB GRINDER PARTS REFERENCE

277



CONVEYOR LIFT CYLINDER 3010 TRACK (SHORT CONVEYOR OPTION)

278 3010 TUB GRINDER PARTS REFERENCE



CONVEYOR LIFT CYLINDER 3010 TRACK (SHORT CONVEYOR OPTION)

ITEM PART QTY. PART DESCRIPTION
12 3800428 1 MNFLD\DBL;TEE\BLK\3/4FOR
13 3800453 14 FTG\3/4AMORX9/16MJIC\90
21 3800530 6 FTG\3/4AMORX9/16MJIC\ST
94 4100203 2 CYL\HYD\3X24\1-1/2ROD
135 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC

TOP 1/2 TUBE LINE TO TOP PORT DIVIDER BLOCK
136 3700766 1 HOSE\HYD\3/8X78\3/4MJCX9/16FJC

LOWER 1/2 TUBE LINE TO LOWER PORT DIVIDER BLOCK
137 3700765 1 HOSE\HYD\3/8X62\9/16FJICS

LH ROD END TO UPPER PORT DIVIDER BLOCK
138 3700895 1 HOSE\HYD\3/8X30\9/16FJICS

LH CAP END TO LOWER PORT DIVIDER BLOCK
139 3700765 1 HOSE\HYD\3/8X62\9/16FJICS

RH ROD END TO UPPER PORT DIVIDER BLOCK
140 3700895 1 HOSE\HYD\3/8X30\9/16FJICS

RH CAP END TO LOWER PORT DIVIDER BLOCK

3010 TUB GRINDER PARTS REFERENCE

279



TUBE LINES FRONT 3010 TRACK

L9
39/

3010 TUB GRINDER PARTS REFERENCE

280



TUBE LINES FRONT 3010 TRACK

ITEM PART Qry. PART DESCRIPTION
141 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
LOWER 3/4 TUBE LINE TO PORT 2 CONV VALVE
142 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
UPPER 3/4 TUBE LINE TO PORT 1 CONV VALVE
145 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
UPPER 1/2 TUBE LINE TO 2A AUX VALVE
146 3700902 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
LOWER 1/2 TUBE LINE TO 2B AUX VALVE
165 3700764 1 TUBE\STL\1/2X78\FJCXFJC
166 3700764 1 TUBE\STL\1/2X78\FJCXFJC
167 3700685 1 TUBE\STL\3/4X78\FJCXFJC
168 3700685 1 TUBE\STL\3/4X78\FJCXFJC

3010 TUB GRINDER PARTS REFERENCE

281






TUB DRIVE MOTOR/TILT CYLINDER 3010 TRACK

ITEM PART QTY. PART DESCRIPTION
13 3800453 14 FTG\3/4MORX9/16MJIC\90
19 3800526 2 FTG\1-5/16MORX1-1/16MJIC\ST
68 4200035 1 MTR\HYD\1191031-003
93 4100144 1 CYL\HYD\4X30\1-3/4 ROD\CLEVIS ENDS\O-RING PORTS
147 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1B AUX VALVE TO CAP END TUB TILT CYL
148 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1A AUX VALVE TO ROD END TUB TILT CYL
158 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC
PORT MA TUB VALVE TO TUB MOTOR
159 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

PORT MB TUB VALVE TO TUB MOTOR

3010 TUB GRINDER PARTS REFERENCE

283



CONVEYOR VALVE 3010 TRACK

284

|44

3010 TUB GRINDER PARTS REFERENCE

|47



CONVEYOR VALVE 3010 TRACK

ITEM PART QTY. PART DESCRIPTION

FOR SN UP TO 3129

4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST
5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90
30 3800631 4 FTG\9/16MORX9/16MJIC\ST
63 4000208 1 VLV\HYD\CNVYR\BLK\MFLD\24V
141 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
LOWER 3/4 TUBE LINE TO PORT 2 CONV VALVE
142 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
UPPER 3/4 TUBE LINE TO PORT 1 CONV VALVE
143 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
PORT 2 CONV VALVE TO AUX T PORT TEES
144 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJCA5DEG
PORT 1 CONV VALVE TO REAR PUMP PORT
155 3701542 1 HOSE\HYD\3/8X204\9/16FJICS
CONV VALVE GP PORT TO GAUGE
FOR SN 3130 AND UP
4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST
5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90
30 3800631 4 FTG\9/16MORX9/16MJIC\ST
63 4000208 1 VLV\HYD\CNVYR\BLK\MFLD\24V
141 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
LOWER 3/4 TUBE LINE TO PORT 2 CONV VALVE
142 3700904 1 HOSE\HYD\3/4X24\1-1/16MJCX1-1/16FJIC>
UPPER 3/4 TUBE LINE TO PORT 1 CONV VALVE
143 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
PORT 2 CONV VALVE TO AUX T PORT TEES
144 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJCA5DEG
PORT 1 CONV VALVE TO REAR PUMP PORT
155 3700913 1 HOSE\HYD\3/8X34\9/16FJICS

CONV VALVE GP PORT TO GAUGE

3010 TUB GRINDER PARTS REFERENCE

285



HYDRAULIC AUXILIARY VALVE 3010 TRACK

ITEM PART QrTy. PART DESCRIPTION

FOR SN UP TO 3129

4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST

5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

33 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN;TEE

44 3800757 12 FTG\9/16MORX9/16MJIC\90

46 3800760 1 FTG\9/16MORX9/16MJIC\45

49 3800779 4 FTG\9/16MOR\PLUG\HEXHEAD

64 4000210 1 VLVAHYD\AUX\BLK\MFLD

143 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
PORT 2 CONV VALVE TO AUX T PORT TEES

145 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC

286

UPPER 1/2 TUBE LINE TO 2A AUX VALVE

3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC AUXILIARY VALVE 3010 TRACK

ITEM PART QTY. PART DESCRIPTION
146 3700902 1 HYD\HOSE\3/8X31\3/4MJICX9/16FJIC>
LOWER 1/2 TUBE LINE TO 2B AUX VALVE
147 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1B AUX VALVE TO CAP END TUB TILT CYL
148 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1AAUX VALVE TO ROD END TUB TILT CYL
149 3700911 1 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC
MP PORT AUX VALVE TO IN PORT JEMM VALVE
150 3701541 1 HOSE\HYD\1X144\1-1/16FJICX1-5/16FJIC\45
T PORT AUX VALVE TEES TO BULKHEAD
151 3700908 1 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC
T PORT AUX VALVE TEES TO EX PORT JEMM VALVE
152 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
T PORT AUX VALVE TEES TO T PORT TUB VALVE
154 3700701 1 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG
AUX VALVE TO FRONT PORT GEAR PUMP
157 3701542 1 HOSE\HYD\3/8X204\9/16FJICS
AUX GAUGE PORT TO GAUGE
FOR SN 3130 AND UP
4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST
5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90
33 3800670 3 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
44 3800757 12 FTG\9/16MORX9/16MJIC\90
46 3800760 1 FTG\9/16MORX9/16MJIC\45
49 3800779 4 FTG\9/16MOR\PLUG\HEXHEAD
64 4000210 1 VLVAHYD\AUX\BLK\MFLD
143 3700912 1 HOSE\HYD\3/4X32\1-1/16FJCX1-1/16FJC
PORT 2 CONV VALVE TO AUX T PORT TEES
145 3700767 1 HOSE\HYD\3/8X30\3/4MJCX9/16FJC
UPPER 1/2 TUBE LINE TO 2A AUX VALVE
146 3700902 1 HYD\HOSE\3/8X31\3/4MJICX9/16FJIC>
LOWER 1/2 TUBE LINE TO 2B AUX VALVE
147 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1B AUX VALVE TO CAP END TUB TILT CYL
148 3701176 1 HOSE\HYD\3/8X55\3/4MJCX9/16FJC
1AAUX VALVE TO ROD END TUB TILT CYL
149 3700911 1 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC
MP PORT AUX VALVE TO IN PORT JEMM VALVE
150 3701541 1 HOSE\HYD\1X144\1-1/16FJICX1-5/16FJIC\45
T PORT AUX VALVE TEES TO BULKHEAD
151 3700908 1 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC
T PORT AUX VALVE TEES TO EX PORT JEMM VALVE
152 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC
T PORT AUX VALVE TEES TO T PORT TUB VALVE
154 3700701 1 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG
AUX VALVE TO FRONT PORT GEAR PUMP
157 3700915 1 HOSE\HYD\3/8X22\9/16F JIC>

AUX GAUGE PORT TO GAUGE

3010 TUB GRINDER PARTS REFERENCE 287



CLUTCH HYDRAULIC TANK 3010 TRACK

3010 TUB GRINDER PARTS REFERENCE

288



CLUTCH HYDRAULIC TANK 3010 TRACK

QTY.

PART DESCRIPTION

ITEM PART

FOR SN UP TO 3129

11 3800427

12 3800428

15 3800467

20 3800669

23 3800535

25 3800541

31 3800668

32 3800669

41 3800753

89 7500876

120 3701515

121 3701516

122 HOSE_28_3010_TRACK
123 HOSE_29 3010_TRACK
124 3701186

125 3701527

126 3701527

129 3701419

164 HPTO14DD_MANIFOLD_BODY
169 4704724

FOR SN 3130 AND UP

121

122

123

124

125

126

129

164
169

3800427
3800428
3800467
3800527
3800535
3800541
3800668
3800669
3800753
7500876

3701515

3701516

3701523

3701526

3701186

3701527

3701527

3701419

HPTO14DD_MANIFOLD_BODY
4704724

A AW, WW =

-

A AW, WW =

-

FTG\1-1/4MPX1FP\BUSH
MNFLD\DBL;TEE\BLK\3/4FOR
FTG\1-5/16MJICX1MP\ST\SOLID
FTG\1-1/16MJICX7/8MOR\45
FTG\7/8MORX1-1/16MJIC\90
FTG\1-1/16MJICX3/4MP\90
FTG\1-1/16MJICX3/4MOR\ADP
FTG\MORXMJIC\45
FTG\2-1/2MJICX2MP\ST\SOLID
TANK\HYD\15G\15-1/2X

HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
CLUTCH PORT OF VALVE TO CLUTCH

HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
LUBE PORT OF VALVE TO CLUTCH

FILTER TO PUMP PORT OF VALVE
SUCTION PORT PUMP TO CLUTCH TANK

HOSE\HYD\2X47\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CLUTCH CASE DRAIN TO CLUTCH TANK

HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
TO COOLER PORT OF VALVE TO BULKHEAD

HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
FROM COOLER PORT OF VALVE TO BULKHEAD

HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90
TANK PORT OF VALVE TO CLUTCH TANK

HPTO14DD MANIFOLD BODY
PAD\TANK\HYD\CLUTCH

FTG\1-1/4MPX1FP\BUSH
MNFLD\DBL;TEE\BLK\3/4FOR
FTG\1-5/16MJICX1MP\ST\SOLID
FTG\1-1/16MJICX7/8MOR\ST
FTG\7/8MORX1-1/16MJIC\90
FTG\1-1/16MJICX3/4MP\90
FTG\1-1/16MJICX3/4MOR\ADP
FTG\1-1/16MJICX7/8MOR\45
FTG\2-1/2MJICX2MP\ST\SOLID
TANK\HYD\15G\15-1/2X

HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
CLUTCH PORT OF VALVE TO CLUTCH

HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
LUBE PORT OF VALVE TO CLUTCH

HOSE\HYD\3/4X23.5\1-1/16FJCX1-1/16FJC
FILTER TO PUMP PORT OF VALVE

HOSE\HYD\1X63\1-5/16FJICX1-5/16FJIC\45
SUCTION PORT PUMP TO CLUTCH TANK

HOSE\HYD\2X47\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FR
CLUTCH CASE DRAIN TO CLUTCH TANK

HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
TO COOLER PORT OF VALVE TO BULKHEAD

HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
FROM COOLER PORT OF VALVE TO BULKHEAD

HOSE\HYD\3/4X18\1-1/16FJICX1-1/16FJIC\90
TANK PORT OF VALVE TO CLUTCH TANK

HPTO14DD MANIFOLD BODY
PAD\TANK\HYD\CLUTCH

3010 TUB GRINDER PARTS REFERENCE

289



TUB DRIVE VALVES 3010 TRACK (THRU S.N. 50-2-FJ-3089)

<>
L™

N

290 3010 TUB GRINDER PARTS REFERENCE



TUB DRIVE VALVES 3010 TRACK (THRU S.N. 50-2-FJ-3089)

ITEM PART QTY. PART DESCRIPTION

4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST

5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90

13 3800453 14 FTG\3/4MORX9/16MJIC\90

22 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

30 3800631 4 FTG\9/16MORX9/16MJIC\ST

62 4000207 1 VLV\HYD\TUB\BLK\MFLD

77 4300069 1 VALVE\SERVO\25GPM\24VDC\

118 HOSE_24_3010_TRACK 1 TUB DRIVE CASE DRAIN TO LH TANK PORT

149 HOSE_55_3010_TRACK 1 MP PORT AUX VALVE TO IN PORT JEMM VALVE
151 HOSE_57_3010_TRACK 1 T PORT AUX VALVE TEES TO EX PORT JEMM VALVE
152 HOSE_58_3010_TRACK 1 T PORT AUX VALVE TEES TO T PORT TUB VALVE
153 HOSE_59_3010_TRACK 1 P PORT TUB VALVE TO CF PORT JEMM VALVE
156 HOSE_62_3010_TRACK 1 TUB VALVE TO GP TO GAUGE

158 HOSE_64_3010_TRACK 1 PORT MATUB VALVE TO TUB MOTOR

159 HOSE_65_3010_TRACK 1 PORT MB TUB VALVE TO TUB MOTOR

3010 TUB GRINDER PARTS REFERENCE

291



TUB DRIVE VALVES 3010 TRACK (S.N. 50-2-GJ-3090 & UP)

<>
L

R
X

= A \
‘M -

&

-
A
8
-1 &
~
~—
{

292 3010 TUB GRINDER PARTS REFERENCE



TUB DRIVE VALVES 3010 TRACK (S.N. 50-2-GJ-3090 & UP)

ITEM PART QTY. PART DESCRIPTION
4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST
5 3800279 5 FTG\1-1/16MORX1-1/16MJIC\90
13 3800453 14 FTG\3/4AMORX9/16MJIC\90
22 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45
30 3800631 4 FTG\9/16MORX9/16MJIC\ST
62 4000207 1 VLV\HYD\TUB\BLK\MFLD
76A 4300074 VALVE\SOLENOID\24VA\BRAND (FOR 4300072)
TTA 4300072 1 VALVE\SERVO\30GPM\24VOLT\BRAND S/N 3090 & UP
118 3701539 1 HOSE\HYD\3/8X85\9/16FJIC

TUB DRIVE CASE DRAIN TO LH TANK PORT
149 3700911 1 HOSE\HYD\3/4X34\1-1/16FJCX1-1/16FJC

MP PORT AUX VALVE TO IN PORT JEMM VALVE
151 3700908 1 HOSE\HYD\3/4X21\1-1/16FJCX1-1/16FJC

T PORT AUX VALVE TEES TO EX PORT JEMM VALVE
152 3700909 1 HOSE\HYD\3/4X21\1-1/16FJC90X1-1/16FJC

T PORT AUX VALVE TEES TO T PORT TUB VALVE
153 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC

P PORT TUB VALVE TO CF PORT JEMM VALVE
156 3700914 1 HOSE\HYD\3/8X42\9/16FJICS

TUB VALVE TO GP TO GAUGE
158 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

PORT MATUB VALVE TO TUB MOTOR
159 3700691 1 HOSE\HYD\3/4X89\1-1/16FJCX1-1/16FJC

PORT MB TUB VALVE TO TUB MOTOR

3010 TUB GRINDER PARTS REFERENCE

293



RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. THRU 3129)

02

N
[

294 3010 TUB GRINDER PARTS REFERENCE



RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. THRU 3129)

ITEM PART QTY. PART DESCRIPTION

2 2001046 2 SEAL\O-RING

4 3800277 9 FTG\1-1/16MORX1-1/16MJIC\ST

8 3800328 1 FTG\7/8MORX3/4MJIC\ADPT

23 3800535 3 FTG\7/8MORX1-1/16MJIC\90

42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16

43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32

47 3800762 2 FTG\7/16MORX9/16MJIC\90

52 3800807 1 FTG\7/8MORX1-5/16MJIC\ST

71 4200093 1 PUMP\DRIVE\RH\B-B

71A 4200182 PUMP\DRIVE\RH\8-BOLT (S.N. 3127, 3128)

72 4200094 2 PUMP\HYD\3.8\LOAD;SENSE

4200189 SEAL\KIT\PUMP\EATON\4200094

74 4200097 1 PUMP\HYD\0.67\LH\GEAR

102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG1
P PORT RH CONROL VALVE TO RH PUMP

103 HOSE_9_3010_TRACK 1 RH PUMP SUCTION PORT TO LH TANK PORT

114 HOSE_20_3010_TRACK 1 RH PUMP CASE TO RH TANK PORT

116 HOSE_22_3010_TRACK 1 LS PORT RH CONTROL VALVE TO LS PORT RH PUMP

119 HOSE_25_3010_TRACK 1 CLUTCH GEAR PUMP TO FILTER

122 HOSE_28_3010_TRACK 1 FILTER TO PUMP PORT OF VALVE

123 HOSE_29 3010_TRACK 1 SUCTION PORT PUMP TO CLUTCH TANK

251 4400059 1 FLTR\COMP\10MIC;ABS\ ELEMENT 4400073

4400073 FLTR\ELMT\10MIC;ABS\1000 PS\MEDIUM;PRESSURE

3010 TUB GRINDER PARTS REFERENCE

295



RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. 3130 & UP)

1

296 3010 TUB GRINDER PARTS REFERENCE

|22



RH TRACK PUMP & CLUTCH PUMP 3010 TRACK (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
2 2001046 2 SEAL\O-RING
4 3800277 8 FTG\1-1/16MORX1-1/16MJIC\ST
5 3800279 6 FTG\1-1/16MORX1-1/16MJIC\90
8 3800328 1 FTG\7/8MORX3/4MJIC\ADPT
23 3800535 3 FTG\7/8MORX1-1/16MJIC\90
42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16
43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32
47 3800762 2 FTG\7/16MORX9/16MJIC\90
52 3800807 2 FTG\7/8MORX1-5/16MJIC\ST
72 4200190 1 PUMP\HYD\3.8\LOAD;SENSE\RH
73 4200191 1 PUMP\HYD\0.67\RH\GEAR
102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT RH CONROL VALVE TO RH PUMP
104 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
RH PUMP SUCTION PORT TO LH TANK PORT BALL VALVE
114 3701011 1 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC90
RH PUMP CASE TO RH TANK PORT
116 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
RH PUMP CASE TO RH TANK PORT
119 3700910 1 HOSE\HYD\3/4X23\1-1/16FJCX1-1/16FJC
CLUTCH GEAR PUMP TO FILTER
122 3701523 1 HOSE\HYD\3/4X23.5\1-1/16FJCX1-1/16FJC
FILTER TO PUMP PORT OF VALVE
123 3701526 1 HOSE\HYD\1X63\1-5/16FJICX1-5/16FJIC\45
SUCTION PORT PUMP TO CLUTCH TANK
251 4400059 1 FLTR\COMP\10MIC;ABS\>
254 3800724 2 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK
255 3800752 4 FTG\2-1/2MORX2-1/2MJIC\ST

3010 TUB GRINDER PARTS REFERENCE

297



LH TRACK PUMP 3010 TRACK (S.N. THRU 3129)

" [0

13

298 3010 TUB GRINDER PARTS REFERENCE



LH TRACK PUMP 3010 TRACK (S.N. THRU 3129)

ITEM _PART Qry. PART DESCRIPTION
2 2001046 2 SEAL\O-RING
34 3800696 1 FTG\7/8MORX3/4MJIC\90
42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16
43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32
47 3800762 2 FTG\7/16MORX9/16MJIC\90
69 4200074 1 PUMP\DRIVE\LH\B-B
69A 4200181 PUMP\DRIVE\LH\8-BOLT (S.N. 3127, 3128)
72 4200094 2 PUMP\HYD\3.8\LOAD;SENSE
4200189 SEAL\KIT'PUMP\EATON\4200094
75 4200098 COVER\PUMP\APAD
101 HOSE_7 3010_TRACK P PORT LH CONTROL VALVE TO LH PUMP
104 HOSE_10 _3010_TRACK LH PUMP SUCTION PORT TO RH TANK PORT

113
115

HOSE_19_3010_TRACK
HOSE_21_3010_TRACK

LH PUMP CASE TO LH TANK PORT
LS PORT LH CONTROL VALVE TO LS PORT LH PUMP

JEE R N N G

3010 TUB GRINDER PARTS REFERENCE

299



LH TRACK PUMP 3010 TRACK (S.N.

3130 & UP)

Sl

300 3010 TUB GRINDER PARTS REFERENCE



LH TRACK PUMP 3010 TRACK (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

2 2001046 2 SEAL\O-RING

34 3800696 1 FTG\7/8MORX3/4MJIC\90

42 3800755 2 CLMP\FLANGE\SPLIT\#61\-16

43 3800756 3 CLMP\FLANGE\SPLIT\#61\-32

47 3800762 2 FTG\7/16MORX9/16MJIC\90

75 4200098 1 COVER\PUMP\APAD

72 4200190 2 PUMP\HYD\3.8\LOAD;SENSE\RH

101 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT LH CONTROL VALVE TO LH PUMP

103 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
LH PUMP SUCTION PORT TO RH TANK PORT BALL VALVE

113 3701536 1 HOSE\HYD\1/2X35\3/4FJICS
LH PUMP CASE TO LH TANK PORT

115 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT LH CONTROL VALVE TO LS PORT LH PUMP

254 3800724 2 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

255 3800752 4 FTG\2-1/2MORX2-1/2MJIC\ST

3010 TUB GRINDER PARTS REFERENCE

301



HPTO CLUTCH 3010 TRACK (S.N. THRU 3129)

|20

3

|21

302 3010 TUB GRINDER PARTS REFERENCE



HPTO CLUTCH 3010 TRACK (S.N. THRU 3129)

ITEM PART QTY. PART DESCRIPTION

31 3800668 3 FTG\1-1/16MJICX3/4MOR\ADP

43 3800756 3 CLMP\FLANGE\SPLITW#61\-32

120 HOSE_26_3010_TRACK 1 CLUTCH PORT OF VALVE TO CLUTCH
121 HOSE_27_3010_TRACK 1 LUBE PORT OF VALVE TO CLUTCH

124 HOSE_30_3010_TRACK 1 CLUTCH CASE DRAIN TO CLUTCH TANK

3010 TUB GRINDER PARTS REFERENCE 303



HPTO CLUTCH 3010 TRACK (S.N. 3130 & UP)

304 3010 TUB GRINDER PARTS REFERENCE



HPTO CLUTCH 3010 TRACK (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

1 0900193 1 CLUTCH\FLEX\HPTO14DF3

31 3800668 2 FTG\1-1/16MJICX3/4MOR\ADP

43 3800756 1 CLMP\FLANGE\SPLIT\#61\-32

120 3701515 1 HOSE\HYD\3/4X90\1-1/16FJC90X1-1/16FJC
CLUTCH PORT OF VALVE TO CLUTCH

121 3701516 1 HOSE\HYD\3/4X63\1-1/16FJC90X1-1/16FJC
LUBE PORT OF VALVE TO CLUTCH

124 3701525 1 HOSE\HYD\2X37.5\2-1/2FJCX2C61FLANGE

CLUTCH CASE DRAIN TO CLUTCH TANK

3010 TUB GRINDER PARTS REFERENCE

305



HYDRAULIC TANK LEFT SIDE 3010 TRACK (S.N. THRU 3129)

8

80

38

g WERE

103

D LT

)

, = ‘ L7

O

\Wl‘

3010 TUB GRINDER PARTS REFERENCE

306



HYDRAULIC TANK LEFT SIDE 3010 TRACK (S.N. THRU 3129)

ITEM PART Qry. PART DESCRIPTION

7 3800323 1 FTG\1/2MPX2\NPL\LW

9 3800360 1 FTG\1/2MP\PLUG\HEX

13 3800453 14 FTG\3/4MORX9/16MJIC\90

24 3800537 2 FTG\3/4MORX3/4MJIC\90

51 3800801 2 FTG\1-7/8MORX1-5/16MJIC\ST

57 3800852 2 FTG\1-7/8MORX1-5/8MJIC\90

58 3800853 2 FTG\2-1/2MORX2-1/2MJIC\90

61 4000193 1 VALVE\BALL\1/2\LW\BRS

78 4400043 2 FILTERHYDRAULIC\RETURNIN-TANK ELEMENT 4400074
4400074 FLTR\ELMT\1OMIC\INTANK, replacement filter for 4400043
4400115 SEAL\HEAD\FLTR\MP, seal for 4400043

79 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

80 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH

81 4400071 1 VENT\W/LOCK\CAP\HYD

85 4704621 1 TANK\OIL\3010T

88 7500615 1 GAUGE\LEVEL\10\W/THERMOMETER

103 HOSE_9 3010_TRACK 1 RH PUMP SUCTION PORT TO LH TANK PORT

108 HOSE_14 3010 TRACK 1 LH TRACK MOTOR CASE DRAIN TO LH TANK PORT

113 HOSE_19 3010 TRACK 1 LH PUMP CASE TO LH TANK PORT

117 HOSE_23 3010 TRACK 1 COOLER BULKHEAD TO LH FILTER

118 HOSE_ 24 3010 TRACK 1 TUB DRIVE CASE DRAIN TO LH TANK PORT

163 HOSE_69 3010 TRACK 1 TANK TO GEAR PUMP SUCTION PORT

NOT SHOWN

4704725

PAD\TANK\HYD

3010 TUB GRINDER PARTS REFERENCE

307



HYDRAULIC TANK RIGHT SIDE 3010 TRACK (S.N. THRU 3129)

3010 TUB GRINDER PARTS REFERENCE

308



HYDRAULIC TANK RIGHT SIDE 3010 TRACK (S.N. THRU 3129)

ITEM PART QTY. PART DESCRIPTION

13 3800453 14 FTG\3/4AMORX9/16MJIC\90

17 3800490 1 FTG\3/4AMOR\PLUG\HEX

18 3800497 3 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

24 3800537 2 FTG\3/4MORX3/4MJIC\90

51 3800801 2 FTG\1-7/BMORX1-5/16MJIC\ST

57 3800852 2 FTG\1-7/8MORX1-5/8MJIC\90

58 3800853 2 FTG\2-1/2MORX2-1/2MJIC\90

78 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
4400074 FLTR\AELMT\1OMIC\INTANK, replacement filter for 4400043
4400115 SEAL\HEAD\FLTR\MP, seal for 4400043

79 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3

80 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH

85 4704621 1 TANK\OIL\3010T

95 HOSE_1_3010_TR 1 T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE

96 HOSE_2_3010_TR 1 T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE

104 HOSE_10_3010_T 1 LH PUMP SUCTION PORT TO RH TANK PORT

112 HOSE_18_3010_T 1 RH TRACK MOTOR CASE DRAIN TO RH TANK PORT

114 HOSE_20_3010_T 1 RH PUMP CASE TO RH TANK PORT

162 HOSE_68_3010_T 1 TANK TO GEAR PUMP SUCTION PORT

3010 TUB GRINDER PARTS REFERENCE

309



HYDRAULIC TANK 3010 TRACK - VIEW 1 (S.N. 3130 & UP)

8

SEE DETAIL A

310 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TANK 3010 TRACK - VIEW 1 (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION
13 3800453 3 FTG\3/4AMORX9/16MJIC\90
17 3800490 1 FTG\3/4AMOR\PLUG\HEX
18 3800497 1 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE
24 3800537 2 FTG\3/4AMORX3/4MJIC\90
51 3800801 2 FTG\1-7/8MORX1-5/16MJIC\ST
56 3800806 1 FTG\1-5/16MJICX1-5/16FJIC\45
78 4400043 2 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
85 4705307 1 TANK\OIL\3010
95 3701529 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90
T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE
96 3701530 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC
T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE
108 3701233 1 HOSE\HYD\3/8X140\9/16FJIC
LH TRACK MOTOR CASE DRAIN TO LH TANK PORT
112 3701535 1 HOSE\HYD\3/8X146\9/16FJIC
RH TRACK MOTOR CASE DRAIN TO RH TANK PORT
113 3701536 1 HOSE\HYD\1/2X35\3/4FJICS
LH PUMP CASE DRAIN TO LH TANK PORT
114 3701011 1 HOSE\HYD\1/2X31\3/4FJICSX3/4FJIC90
RH PUMP CASE DRAIN TO RH TANK PORT
117 3701538 1 HOSE\HYD\1X158\1-5/16FJICX1-5/16FJIC\90
COOLER BULKHEAD TO LH FILTER
118 3701539 1 HOSE\HYD\3/8X85\9/16FJIC

TUB DRIVE CASE DRAIN TO LH TANK PORT

3010 TUB GRINDER PARTS REFERENCE

311



HYDRAULIC TANK 3010 TRACK - VIEW 2 (S.N. 3130 & UP)

o

LI

233 — -
29¢
23 958

204

255 I -

103

04

312 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TANK 3010 TRACK - VIEW 2 (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

85 4705307 1 TANK\OIL\3010

103 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
LH PUMP SUCTION PORT TO RH HYD TANK BALL VALVE

104 3701506 1 HOSE\HYD\2X32\2-1/2FJIC\2-1/2FLGX2-1/2BARB\HE\W\FRRL\CODEG61\90
RH PUMP SUCTION PORT TO LH HYD TANK BALL VALVE

252 3701507 1 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC
HYD TANK TO BALL VALVE

253 3701507 1 HOSE\HYD\2X15.5\2-1/2FJICX2-1/2FJIC
HYD TANK TO BALL VALVE

254 3800724 2 VALVE\BALL\2\2-1/2FOR\1/4 TURN\W/LOCK

255 3800752 6 FTG\2-12MORX2-1/2MJIC\ST

3010 TUB GRINDER PARTS REFERENCE

313



HYDRAULIC TANK 3010 TRACK - VIEW 3 (S.N. 3130 & UP)

314 3010 TUB GRINDER PARTS REFERENCE



HYDRAULIC TANK 3010 TRACK - VIEW 3 (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

85 4705307 1 TANK\OIL\3010

162 3701544 1 HOSE\HYD\1-1/4X92\1-5/8F JICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT

163 3701545 1 HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8FJIC\90
TANK TO GEAR PUMP SUCTION PORT

256 3800740 2 VALVE\BALL\1-1/2\1-7/8FOR\1/4 TURN\W/LOCK

257 3800808 2 FTG\1-7/8MORX1-5/8MJIC\ST

258 3800928 2 FTG\1-7/8MORX1-7/8MOR\90

3010 TUB GRINDER PARTS REFERENCE

315



i
i

167



GEAR PUMP AUXILIARY/TUB 3010 TRACK

ITEM PART QTY. PART DESCRIPTION

FOR SN UP TO 3129

22 3800532 4 FTG\1-1/16MORX1-1/16MJIC\45

29 3800581 2 FTG\1-5/8MORX1-5/8MJIC\45

70 4200083 1 PUMP\HYD\25/20\2.33X1.78\LH

144 3700893 1 HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG
PORT 1 CONV VALVE TO REAR PUMP PORT

154 3700701 1 HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG
AUX VALVE TO FRONT PORT GEAR PUMP

162 HOSE_68_3010_TRACK 1 TANK TO GEAR PUMP SUCTION PORT

163 HOSE_69_3010_TRACK 1 TANK TO GEAR PUMP SUCTION PORT

FOR SN 3130 AND UP

22
29
70
144

154

162

163

3800532
3800581
4200083
3700893

3700701

3701544

3701545

- AN B

FTG\1-1/16MORX1-1/16MJIC\45
FTG\1-5/8MORX1-5/8MJIC\45
PUMP\HYD\25/20\2.33X1.78\LH
HOSE\HYD\3/4X148\1-1/16FJX1-1/16FJC45DEG
PORT 1 CONV VALVE TO REAR PUMP PORT

HOSE\HYD\3/4X117\1-1/16FJX1-1/16FJC45DEG
AUX VALVE TO FRONT PORT GEAR PUMP

HOSE\HYD\1-1/4X92\1-5/8F JICX1/5/8F JIC\90
TANK TO GEAR PUMP SUCTION PORT

HOSE\HYD\1-1/4X74\1-5/8FJICX1/5/8F JIC\90
TANK TO GEAR PUMP SUCTION PORT

3010 TUB GRINDER PARTS REFERENCE

317



L
(@]
)] &
L
[he
L



PRESSURE GAUGES 3010 TRACK

QTY. PART DESCRIPTION

ITEM PART
FOR SN UP TO 3129
10 3800381
45 3800758
155 3701542
156 3701542
157 3701542

3 GAUGE\3000PSI\REAR STEM
FTG\9/16MJICX1/4FP\ADPT

1 HOSE\HYD\3/8X204\9/16FJICS
CONV VALVE GP PORT TO GAUGE

1 HOSE\HYD\3/8X204\9/16FJICS
CONV VALVE GP PORT TO GAUGE

1 HOSE\HYD\3/8X204\9/16FJICS

AUX GAUGE PORT TO GAUGE

FOR SN 3130 AND UP

10 3800381
45 3800758
155 3700913
156 3700914
157 3700915
3701550
NOT SHOWN
4501922

3 GAUGE\3000PSI\REAR STEM
FTG\9/16MJICX1/4FP\ADPT

1 HOSE\HYD\3/8X34\9/16FJICS
CONV VALVE GP PORT TO GAUGE

1 HOSE\HYD\3/8X42\9/16FJICS
TUB VALVE TO GP TO GAUGE

1 HOSE\HYD\3/8X22\9/16FJIC

AUX GAUGE PORT TO GAUGE

HOSE\KIT\1155\PRESSURE_GAUGE

1 GAUGE\BRKT

3010 TUB GRINDER PARTS REFERENCE

319



PRESSURE GUAGES (S.N. 3130 & UP)

320

(@

3010 TUB GRINDER PARTS REFERENCE



PRESSURE GUAGES (S.N. 3130 & UP)

ITEM PART QTY. PART DESCRIPTION

1 3800381 1 GAUGE\3000PSI\REAR STEM

2 3800758 1 FTG\9/16MJICX1/4FP\ADPT

3 3800763 1 FTG\7/16MORX9/16MJIC\ST

4 3800976 1 FTG\7/16FOR\DIAG\FEMALE;QUICK;CPLR
5 3700914 1 HOSE\HYD\3/8X42\9/16FJICS

3010 TUB GRINDER PARTS REFERENCE

321



OIL COOLERS 3010 TRACK

|21

26

322 3010 TUB GRINDER PARTS REFERENCE



OIL COOLERS 3010 TRACK

ITEM PART QTY.  PART DESCRIPTION

3 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

16 3800488 2 FTG\1-5/8NUTFJICS

18 3800497 3 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN; TEE

36 3800725 2 FTG\1-1/16MJICX1-1/16MJC\BULKHEAD

37 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW

38 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD

39 3800741 2 FTG\1-5/8MORX1-5/8MJIC\90

40 3800743 2 FTG\1-5/8FJICX1-1/16MJIC\ADPT

50 3800794 2 FTG\1-5/8MORX1-5/16 MJIC\90

56 3800806 1 FTG\1-5/16MJICX1-5/16FJIC\45

65 4000219 2 RAD\HYD\23X19\1-1/16"-1

66 4000232 1 VALVE\RELIEF\65PSI\-16PRT

117 3701538 1 HOSE\HYD\1X158\1-5/16FJICX1-5/16FJIC\90
COOLER BULKHEAD TO LH FILTER

125 3701527 1 HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
TO COOLER PORT OF VALVE TO BULKHEAD

126 3701527 1 HOSE\HYD\3/4X164\1-1/16FJICX1-1/16FJIC
FROM COOLER PORT OF VALVE TO BULKHEAD

127 3701519 1 HOSE\HYD\3/4X55\1-1/16FJICSX1-1/16FJIC90
UPPER PORT COOLER TO BULKHEAD

128 3701520 1 HOSE\HYD\3/4X103\1-1/16FJICSX1-1/16FJIC90
LOWER PORT COOLER TO BULKHEAD

130 3701540 1 HOSE\HYD\1X89\1-5/16FJICX1-5/16FJIC\90
LOWER PORT BOTTOM COOLER TO BULKHEAD

150 3701541 1 HOSE\HYD\1X144\1-1/16FJICX1-5/16FJIC\45
T PORT AUX VALVE TEES TO BULKHEAD

160 3700919 1 HOSE\HYD\1X32\1-5/16FJICX1-5/16FJIC90
UPPER PORT LOWER COOLER TO BULKHEAD

161 3701543 1 HOSE\HYD\1X31\1-5/16FJICX1-5/16FJIC

BULKHEAD TEE TO RELIEF VALVE

3010 TUB GRINDER PARTS REFERENCE

323



525 HP OIL COOLER BYPASS 3010 TRACK

324 3010 TUB GRINDER PARTS REFERENCE



525 HP OIL COOLER BYPASS 3010 TRACK

ITEM PART QTY. PART DESCRIPTION

1 3800274 1 FTG\1-5/16MORX1-5/16MJIC\ST

2 3800497 2 FTG\1-5/16FJICX1-5/16MJICX1-5/16MJIC\RUN;TEE
3 3800727 1 FTG\1/5/16MORX1-5/16FJIC\SW

4 3800733 2 FTG\1-5/16MJICX1-5/16MJC\BULKHEAD

5 3800806 1 FTG\1-5/16MJICX1-5/16FJIC\45

6 4000232 1 VALVE\RELIEF\65PSI\-16PRT

7 HOSE_23_3010T_525 1 COOLER BULKHEAD TO LH FILTER

8 HOSE_36_3010_TRACK 1 LOWER PORT BOTTOM COOLER TO BULKHEAD
9 HOSE_56_3010T_525 1 T PORT AUX VALVE TEES TO BULKHEAD

10 HOSE_66_3010_TRACK 1 UPPER PORT LOWER COOLER TO BULKHEAD
11 HOSE_67_3010T_525 1 BULKHEAD TEE TO RELIEF VALVE

3010 TUB GRINDER PARTS REFERENCE 325



TRACK SHIFT VALVES 3010 TRACK

[l
—

hl —~r
I -

326 3010 TUB GRINDER PARTS REFERENCE



TRACK SHIFT VALVES 3010 TRACK

ITEM PART Qry. PART DESCRIPTION
44 3800757 12 FTG\9/16MORX9/16MJIC\90
67 4000249 2 VALVE\HYD\1-SPL\PRPNTL
4000341 VALVE\HYD\CART&SOL\PRPTNL, replacement coil & cartridge for 4000249
73 4200096 2 VALVE\BLOCK\DOUBLE\3GPM
105 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT LH CONTROL VALVE TO PORT 2 SHIFT VALVE
106 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT LH CONTROL VALVE TO PORT 3 SHIFT VALVE
107 3701533 1 HOSE\HYD\3/8X183\9/16FJICS
PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR
109 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT RH CONTROL VALVE TO PORT 2 SHIFT VALVE
110 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT RH CONTROL VALVE TO PORT 3 SHIFT VALVE
11 3701534 1 HOSE\HYD\3/8X176\9/16FJICS
PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR
NOT SHOWN
5700937 2 SW\PRESS\700P\ADJ\-6MOR (PL PORT)

3010 TUB GRINDER PARTS REFERENCE

327



RH TRACK MOTOR 3010 TRACK

328 3010 TUB GRINDER PARTS REFERENCE



RH TRACK MOTOR 3010 TRACK

ITEM PART QTY.  PART DESCRIPTION

FOR SN UP TO 3129

13 3800453 14 FTG\3/4AMORX9/16MJIC\90

44 3800757 12 FTG\9/16MORX9/16MJIC\90

53 3800811 4 CLMP\FLANGE\SPLIT\#62\-16

54 3800812 4 FTG\1-5/16MJICXSERIES62\ADPT

98 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT
TRACK MOTOR

100 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT
TRACK MOTOR

111 3701534 1 HOSE\HYD\3/8X176\9/16FJICS

112

FOR SN 3130 AND UP

13
44
53
54
98

100

1M1

112

HOSE_18_3010_TRACK

3800453
3800757
3800811
3800812
3701531

3701531

3701534

3701535

N

PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR

RH TRACK MOTOR CASE DRAIN TO RH TANK PORT

FTG\3/4MORX9/16MJIC\90

FTG\9/16MORX9/16MJIC\90

CLMP\FLANGE\SPLIT\#62\-16
FTG\1-5/16MJICXSERIES62\ADPT
HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC

LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT
TRACK MOTOR

HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT
TRACK MOTOR

HOSE\HYD\3/8X176\9/16FJICS
PORT 1 RH SHIFT VALVE TO RH TRACK MOTOR

HOSE\HYD\3/8X146\9/16FJIC
RH TRACK MOTOR CASE DRAIN TO RH TANK PORT

3010 TUB GRINDER PARTS REFERENCE

329



LH TRACK MOTOR 3010 TRACK

330 3010 TUB GRINDER PARTS REFERENCE



LH TRACK MOTOR 3010 TRACK

ITEM PART

QTY.

PART DESCRIPTION

FOR SN UP TO 3129

13
44
53
54

97

99

107

108

3800453
3800757
3800811
3800812

3701531

3701531

3701533

HOSE_14_3010_TRACK

FOR SN 3130 AND UP

13
44
53
54

97

99

107

108

3800453
3800757
3800811
3800812

3701531

3701531

3701533

3701233

FTG\3/4AMORX9/16MJIC\90
FTG\9/16MORX9/16MJIC\90
CLMP\FLANGE\SPLIT\#62\-16
FTG\1-5/16MJICXSERIES62\ADPT

HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT LH CONTROL VALVE TO UPPER
PORT TRACK MOTOR

HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT LH CONTROL VALVE TO LOWER
PORT TRACK MOTOR

HOSE\HYD\3/8X183\9/16FJICS
PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR

LH TRACK MOTOR CASE DRAIN TO LH TANK PORT

FTG\3/4AMORX9/16MJIC\90
FTG\9/16MORX9/16MJIC\90
CLMP\FLANGE\SPLIT\#62\-16
FTG\1-5/16MJICXSERIES62\ADPT

HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
LOWER CENTER PORT LH CONTROL VALVE TO UPPER
PORT TRACK MOTOR

HOSE\HYD\3/4X200\1-5/16FJCX1-1/16FJC
UPPER CENTER PORT LH CONTROL VALVE TO LOWER
PORT TRACK MOTOR

HOSE\HYD\3/8X183\9/16FJICS
PORT 1 LH SHIFT VALVE TO LH TRACK MOTOR

HOSE\HYD\3/8X140\9/16FJIC
LH TRACK MOTOR CASE DRAIN TO LH TANK PORT

3010 TUB GRINDER PARTS REFERENCE

331



TRACK CONTROL VALVES 3010 TRACK

001

[

78

3010 TUB GRINDER PARTS REFERENCE

332



TRACK CONTROL VALVES 3010 TRACK

ITEM _PART QY. PART DESCRIPTION
6 3800294 4 FTG\1-5/16MORX1-1/16MJIC\ST
20 3800527 10 FTG\7/8MORX1-1/16MJIC\ST
21 3800530 6 FTG\3/4AMORX9/16MJIC\ST
30 3800631 4 FTG\9/16MORX9/16MJIC\ST
55 3800850 2 FTG\9/16MORX9/16MJIC\ORF-CHECK
67 4000249 2 VALVE\HYD\1-SPL\PRPNTL
4000341 VALVE\HYD\CART&SOL\PRPTNL, replacement coil & cartridge for 4000249
84 4000250 2 VALVE\HANDLE\ASSY\ML1
95 3701529 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC\90
T PORT RH CONTROL VALVE TO RUN RIGHT FILTER TEE
96 3701530 1 HOSE\HYD\1X198\1-5/16FJICX1-5/16FJIC
T PORT LH CONTROL VALVE TO BRANCH RIGHT FILTER TEE
97 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT LH CONTROL VALVE TO UPPER PORT TRACK
MOTOR
98 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
LOWER CENTER PORT RH CONTROL VALVE TO UPPER PORT TRACK
MOTOR
99 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT LH CONTROL VALVE TO LOWER PORT TRACK
MOTOR
100 3701531 1 HOSE\HYD\3/4X200\1-1/16FJCX1-1/16FJC
UPPER CENTER PORT RH CONTROL VALVE TO LOWER PORT TRACK
MOTOR
101 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT LH CONTROL VALVE TO LH PUMP
102 3701057 1 HOSE\HYD\1X180\1-5/16FJIC\1FLGX1BARB\HE\W\FRRL\CODEG61
P PORT RH CONROL VALVE TO RH PUMP
105 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT LH CONTROL VALVE TO PORT 2 SHIFT VALVE
106 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT LH CONTROL VALVE TO PORT 3 SHIFT VALVE
109 3700913 1 HOSE\HYD\3/8X34\9/16FJICS
TP PORT RH CONTROL VALVE TO PORT 2 SHIFT VALVE
110 3701532 1 HOSE\HYD\3/8X38\9/16FJCX9/16FJC90
PS PORT RH CONTROL VALVE TO PORT 3 SHIFT VALVE
115 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT LH CONTROL VALVE TO LS PORT LH PUMP
116 3701537 1 HOSE\HYD\3/8X182\9/16FJCX9/16FJC90
LS PORT RH CONTROL VALVE TO LS PORT RH PUMP
NOT SHOWN
5700931 2 SW\PRESS\700P\ADJ\-6MOR (PL PORT)

3010 TUB GRINDER PARTS REFERENCE 333



4000249 CENTER SECTIONS

{eidwexa)
ww g} 8 uonausal jolid

©

L@k
0D
44 emﬁoo._@

(4

&
¢ ¢©
1

:© $10)

V8 (BIa0Y

¥e)
‘Q

\ﬂ’@ r&ﬂ.«..’@
S 0sQ

© st

3010 TUB GRINDER PARTS REFERENCE

334



4000249 CENTER SECTIONS

4000341 VALVE\HYD\CAR&SOL\PRPRTN
16 1 CARTRIDGE, SOLENOID AND SEALS
18 2 SCREWS
19 1 ORIFICE
Note - replacement orifice is not the same size as the original orifice.
Reuse original orifice if possible

4000488 VALVE\HYD\KIT\SEAL \CAR&SOL \PRPRTNL

13 1 O-ring
14 1 O-ring
15 1 O-ring

4000489 VALVE\HYD\KIT\SEAL\CAR\END;SECTION

91 O-ring
10 1 Seal
11 2 O-ring
12 1 O-ring
17 1 O-ring

4000490 VALVE\HYD\KIT\SEAL\COMPENSATOR

5 1 O-ring
6 1 O-ring
7 2 O-ring
8 1 O-ring

4000494 VALVE\HYD\KIT\SEAL\ECH END

21 1 plug
22 1 nut
25 1 O-ring
26 1 seal
27 2 O-ring
28 3 seal
29 4 O-ring

4000401 VALVE\HANDLE\CLAMP\LOOLS

31 1 screw
32 1 clamp
33 1 lever

3010 TUB GRINDER PARTS REFERENCE 335



4000249 TIE ROD AND END SECTION

To be tightened in 3 steps: 10 Nm, 30 Nm, 45 Nm )] ~
@ Q@ Clas
i]@ @ @ Y 8x) Q18
® <= & ® <= © ® <= @ . 18C20 Qs
C1o C'a0 Cls 16 S
15 é (@)L
12 or 9/16" Cleo
@ or nv!l 3 B

336 3010 TUB GRINDER PARTS REFERENCE



4000249 TIE ROD AND END SECTION

4000491 VALVE\HYD\KIT\SEAL&STRAINER

15 1 strainer
16 1 spacer
17 1 spring
18 1 plug

Note - The strainer (#15) can be removed and flushed to remove contaminants. If it is damaged, replace the strainer

4000492 VALVE\HYD\KIT\BETWEEN SECITONS

3 7 O-ring
4 2 O-ring
5 1 O-ring
6 1 O-ring
7 2 O-ring

3010 TUB GRINDER PARTS REFERENCE 337



THROTTLE HARNESS RADIO REMOTE 3010 TRACK

umoq aoly] ‘auibu3 sejpdiser o)
dny ooy ‘suibu3 Jeidiajed o]

«}8. HOLIINNOD

¢ NS ¢
L INOS <
0L DIJS <
6 10S <
8 IMOS <
LIMOS ¢
9 IOS ¢
IS <
y IM0S <
¢ I0S <
¢INOS <
b IOS <

AXNAAAAALAALAAAA

¢} Nid
VI Nid
0} Nid
6 Nid
8Nid
LNid
9NId
GNIid
¥ Nid
€NId
{Nid
I Nid

SSINYVH INIONT ¥V TIdH3LYD

4va SSNA ANNOYHO

ALHM 19050

MOTI3A

08%00.5

1HM 1¥D 240
DS < | <pINd
WIS« | {1 Nd
IRRIVIHO o iwos e | lorNid
goNS< | | 6Nid
gINS < | —<|8NId | TINVATOMINOD LY
% W«w w% LDIS< | —<|LNId |  HOLMS FILIONHL
THM Lo o0 | 3PS < | <1 9N
I Ivgn | S| < sNd whogamol)
TWitopo] TS« < ¥Nd — =
R B L [T ——
L1HM 1Y £00 NEITI
THM 1Y) 200 m%mM D wn__m
THW 1Y) 100
28, 4OLDINNOD

SSINYVH A3X NOLLINOI HYTTHIdd3LYD

MOTIFALYBS) == 2t ,y, GNOYHS diM T10d-TMOTIZA L ¥ 651
NYO 171485 —= — 48 ANOUHS diM 3104 N3O 171 4 85

SSINuVH OIdvd

yoelL 10} 1568d/G 1010E\QYOLD
J1LLOYHI\ILOWIHNEVH

3010 TUB GRINDER PARTS REFERENCE

338



& DURATECH'

Clearing the Way for a Better Tomorrow

3010 TUB GRINDER PARTS REFERENCE 339



3010 WEAR PARTS

DESCRIPTIONS PART NUMBER WHERE TO FIND
RODS 5300115 PG. 35

HAMMER SHANK 1 BOLT 5200136 PG. 35

HAMMER TIPS 1 BOLT 5200132 PG. 35

ROTOR BEARING 2000549 PG. 35, 37, 337
ROTOR BEARING 2000550 PG. 35, 37, 337
BEARING SEAL 2000551 PG. 37

SCREENS

1” 4701696 PG. 41,43

11/2 4702621 PG. 41,43

2’ 4701521 PG. 41,43

3" 4701522 PG. 41,43

4” 4701523 PG. 41,43

5X7 4701524 PG. 41,43

6X8 4701823 PG. 41,43
CONVEYOR

BELLY BELT 1700187 PG. 47,49
ENDLESS BELLY BELT 1700187 PG. 47,49

BELLY BELT SEAL - BULK 1700166 PG. 39,41,43
BELLY BELT SEAL 4501324 & D1016860 (S. N. 3000 - 3019) PG. 41

BELLY BELT SEAL 4501324 & D1019426 (S. N. 3020 & up) PG. 43,45

BELT SCRAPER - PLASTIC 4702644 PG. 47,49
DISCHARGE BELT 1700173 PG. 51,53, 55
BELT SCRAPER - PLASTIC 4703444 PG. 51, 53, 55, 253
TUB DRIVE

CHAIN 1100243 PG. 29

TUB ROLLER PARTS 4704119 PG. 31
PRESSURE ROLLER PARTS 4702593 PG. 17,19, 21, 23, 33
LOWER DISCHARGE BEARINGS 2000303 PG. 47, 51, 53, 55, 253
UPPER DISCHARGE BEARINGS 2000320 PG. 47,59, 61, 253

STANDARD HYDRAULIC
OIL ELEMENT 4400096 PG. 109, 137

TRACK OPTION HYDRAULIC

OIL ELEMENT 4400074 PG. 107, 110, 137, 217,
231, 256, 260, 297, 299,
301

HPTO FLUID CLUTCH FILTER 4400073 PG. 141, 145, 147, 256,

258, 260, 263, 285

ENGINE OIL ELEMENT 4400029

ENGINE PRIMARY FUEL/WATER

SEPARATOR 4400094

SECONDARY FUEL FILTER 4400030

AIR PRIMARY ELEMENT 4400122 PG. 99
AIR SECONDARY ELEMENT 4400123 PG. 99
MUFFLER 7500875 PG. 97,99

340 3010 TUB GRINDER PARTS REFERENCE



@ DURATECH

3010

Tub Grinder Stationary
Electric Supplement
Parts Reference

3010 TUB GRINDER PARTS REFERENCE 341



MOTOR FRAME ASSEMBLY

3010 TUB GRINDER PARTS REFERENCE

342



MOTOR FRAME ASSEMBLY - DETAIL A

|6

3010 TUB GRINDER PARTS REFERENCE 343



MOTOR FRAME ASSEMBLY - MOTOR HOUSING

344 3010 TUB GRINDER PARTS REFERENCE



MOTOR FRAME ASSEMBLY - PARTS LIST

ITEM PART QTY. PART DESCRIPTION

1 4200154 1 RAD\HYD\CMF1000\DCS60\12VDC

2 4200160 1 PUMP\HYD\25/20\2.67X2.35

3 4502256 1 CVR\LH\TANK\OIL

4 4702287 1 SHIM\LATCH\SLAM\7GA

5 4704233 1 BRKT\COOLER

6 4704796 1 ASSY\TANK\OIL\2009T

7 4704915 1 CVR\HOLE\ACCSS

8 4705014 1 BRKT\CNTRL\FAN\KARTECH

9 4705055 1 SHIELD\DEBRIS\ELEC

10 4705147 1 FRM\MTR\ELEC\3010

1 4705148 1 FRM\TNSNR\MTR\ELEC

12 4705150 1 CVR\MTR\ELEC\3010

13 4800011 8 BOLT\HEX\3/4X3-1/2

14 4800024 2 BOLT\HEX\1/4X3/4

15 4800082 14 BOLT\HEX\1/2X1-1/2

16 4800085 10 BOLT\HEX\1/2X1

17 4800140 4 BOLT\HEX\1X3\NC

18 4800160 6 BOLT\HEX\7/16X1-1/4

19 4800178 2 BOLT\HEX\1/2X1-3/4

20 4800503 4 BOLT\HEX\1/4X5/8\NC

21 4800592 4 BOLT\HEX\1/2X3-1/4

22 4800633 4 BOLT\HEX\1X5-1/2ANC\GR5\PLT

23 4900001 38 NUT\HEX\1/2\NC

24 4900004 10 NUT\HEX\3/4\NC

25 4900009 6 NUT\HEX\1/4\NC

26 4900025 6 NUT\HEX\7/16\NC

27 4900031 8 NUT\HEX\1\NC

28 5000004 44 WASH\FLAT\1/2

29 5000006 38 WASH\LOCK\1/2

30 5000012 10 WASH\LOCK\3/4

31 5000014 4 WASH\FLAT\1

32 5000015 6 WASH\LOCK\7/16

33 5000016 12 WASH\FLAT\7/16

34 5000024 6 WASH\LOCK\1/4

35 5000053 8 WASH\LOCK\1

36 5700865 1 PKG\STRTR\TECO\380/50\75

37 5700867 1 MTR\ELEC\75HP\TECO\50HZ\380V

38 5700896 1 CNTRL\FAN\KARTECH\12&24VDC

39 5700981 1 PKG\STRTR\TECO\380/50\600HP

40 5800619 2 JACK\RATCHET\20\CLOSED

41 7500688 1 LATCH\SLAM\HEX\2100H

42 7501390 1 CPL6\H56\PUMP\MTR\ELECTRIC INCLUDES 7501418, 7501419,
7501420,7501421

43 7501406 2 CUSH\RBBR\3-1/8X1-3/4X1\5/16UNC

44 5700980 1 MTR\ELEC\600HP\380V\TECO

3010 TUB GRINDER PARTS REFERENCE

345



JACK SHAFT AND BELT COVER ASSEMBLY

N

N
[N
T

346 3010 TUB GRINDER PARTS REFERENCE



JACK SHAFT AND BELT COVER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1400661 1 SHVE\8V-6\21.2\DYNAMIC

2 1400662 1 SHVE\8V-6\15\DYNAMIC

3 1600106 3 V-BELT\2-8VP1000\2-BAND

4 2000549 1 BRG\PB\4\SKF\DUCTILE\ADPT,MNT\SPHERICAL
5 2000550 1 BRG\PB\4\SKF\DUCTILE\CARB\ADPT;MNT
6 3600332 1 FLG\41DX4L\1810\DRLIN\HUB
7 3600383 1 TORQUE\LMTR\650HP\

8 3600448 1 1810 DRIVELINE 68.25" COMP.
9 4705149 1 SHAFT\DR\ELEC\3010

10 4705439 1 CVR\BTTM\DRV\BELT

11 4705440 1 CVR\TOP\DRV\BLT

12 4705441 1 CVR\RGHT\DRV\BLT

13 4705442 1 FRM\PVT\GRD\BLT

14 4800082 10 BOLT\HEX\1/2X1-1/2

15 4800085 2 BOLT\HEX\1/2X1

16 4800106 2 BOLT\HEX\5/8X1-1/2

17 4800262 1 BOLT\HEX\1/2X7-1/2

18 4800323 2 SCR\SET\AL1/2X1\NC

19 4800926 8 BOLT\HEX\7/8X4-1/2\NC

20 4900001 10 NUT\HEX\1/2\NC

21 4900005 2 NUT\HEX\5/8\NC

22 4900014 1 NUT\TPLCK\1/2\NC

23 4900022 8 NUT\HEX\7/8\NC

24 5000003 2 WASH\LOCK\5/8

25 5000004 24 WASH\FLAT\1/2

26 5000006 10 WASH\LOCK\1/2

27 5000098 8 WASH\FLAT\7/8

28 5000106 8 WASH\LOCK\7/8

29 6200049 1 KEY\SQ\1X4

3010 TUB GRINDER PARTS REFERENCE

347



AUGER ASSEMBLY

348 3010 TUB GRINDER PARTS REFERENCE



AUGER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 1000137 2 SPKT\80\B\10\1-1/4\5/16KW
2 1000201 2 SPKT\80\B\30\2-7/16\5/8KW
3 1100306 2 CHAIN\80\39
4 2000318 2 BRG\FLG\2-15/16\4BOLT\SCM
5 2000329 2 BRG\FLG\4 BOLT\2-7/16\SET SCREW\BALL
6 3900005 2 MTR\HYD\14.9\2000\SAE;A
7 4501366 1 FRM\SWIVEL\CNVYR\REAR
8 4703706 1 PL\END\BOX\CYL\FRONT
9 4703707 1 PL\END\BOX\CYL\REAR
10 4704531 2 PL\WEAR\MID\BOX\CYL
1 4704755 1 AUGER\BELLY\3010
12 4704756 1 AUGER\BELLY\3010
13 4704758 1 PAN\BELLY\AUGER\3010
14 4704759 2 BKRT\BRNG\ADJ
15 4704760 2 MNT\MTR\HYD
16 4704761 1 BRKT\MNT\MTR\HYD
17 4704762 1 SH\CHUTE\AUGER\BELLY
18 4704763 1 SH\CHUTENAUGER\BELLY
19 4704764 1 CVR\CHUTE\AUGER
20 4800012 8 BOLT\CRG\3/8X1-1/4\NC
21 4800018 4 BOLT\HEX\1/2X1-1/4
22 4800053 20 BOLT\CRG\3/8X1\NC
23 4800082 2 BOLT\HEX\1/2X1-1/2
24 4800146 4 BOLT\HEX\3/8X2
25 4800178 4 BOLT\HEX\1/2X1-3/4
26 4800350 2 BOLT\HEX\5/8X2-1/4
27 4800483 8 BOLT\CRG\5/8X2\NC
28 4801295 8 BOLT\CRG\3/4X2-1/2
29 4900001 10 NUT\HEX\1/2\NC
30 4900002 28 NUT\HEX\3/8\NC
31 4900012 8 NUT\TPLCK\5/8\NC
32 4900139 8 NUT\TPLCK\3/4\GR8\NC
33 5000001 4 WASH\FLAT\3/8
34 5000003 2 WASH\LOCK\5/8
35 5000004 2 WASH\FLAT\1/2
36 5000006 10 WASH\LOCK\1/2
37 5000019 32 WASH\LOCK\3/8
38 6200029 2 KEY\SQ\5/8X2
4705208 AUGER\ASSY\3010\CHINA

3010 TUB GRINDER PARTS REFERENCE

349



TUB ASSEMBLY

3010 TUB GRINDER PARTS REFERENCE

350



TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4702904 2 BUSH\HINGE\FLR\TUB
2 4705451 2 FLARE\FOLD\3.5M
3 4705452 1 TUB\3.5M\3010
4 4800106 8 BOLT\HEX\5/8X1-1/2
5 4800196 2 BOLT\HEX\5/8X2-3/4
6 4900005 2 NUT\HEX\5/8\NC
7 5000002 12 WASH\FLAT\5/8
8 5000003 10 WASH\LOCK\5/8
4705207 TUB\ASSY\3.5M\SPCL\3010

3010 TUB GRINDER PARTS REFERENCE

351



PINTLE HITCH

ITEM PART QTY. PART DESCRIPTION

1 4705443 1 HITCH\PINTLE\3010\ELEC

352 3010 TUB GRINDER PARTS REFERENCE



3600448 DRIVE LINE

ITEM PART QTY. PART DESCRIPTION
1 1

2 3600527 2 DRLIN\IND\1810\CROSS&BRG
NOT SHOWN
3600768 JRNL\BRG\KIT\1810

3010 TUB GRINDER PARTS REFERENCE 353



TOP CONTROL PANEL

3010 TUB GRINDER PARTS REFERENCE

354



TOP CONTROL PANEL

ITEM PART QTY. PART DESCRIPTION
1 4501714 2 BRKT\SPRING\GAS

2 4705002 1 PNL\CNTRL\ELEC

3 4800153 14 BOLT\CRG\5/16X3/4\NC
4 4900003 14 NUT\HEX\5/16\NC

5 5000022 13 WASH\LOCK\5/16

3010 TUB GRINDER PARTS REFERENCE

355



HYDRALIC OIL TANK ASSEMBLY

3010 TUB GRINDER PARTS REFERENCE

356



HYDRALIC OIL TANK ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 3800086 1 FTG\1/2MPX1-1/2\NPL
2 3800137 2 FTG\3/4MP\SIGHT:GLASS
3 3800360 1 FTG\1/2MP\PLUG\HEX
4 3800490 4 FTG\3/4AMOR\PLUG\HEX
5 3800774 2 FTG\2-1/2MOR\PLUG
6 4000193 1 VALVE\BALL\1/2\LW\BRS
7 4400043 1 FILTER\HYDRAULIC\RETURN\IN-TANK ELEMENT 4400074
8 4400067 2 FLTR\SCRN\2-1/2MORX1-7/8FOR\30GPM\ST30-100-RV3
9 4400068 2 FLTR\SCRN\3-3/8MORX2-1/2FOR\50GPM\100MESH
10 4400071 1 VENT\W/LOCK\CAP\HYD
1 4400115 1 GSKT\TANK\OIL
12 4704778 1 TANK\OIL\2009T
13 4704797 1 CVR\FLTR
14 4800018 8 BOLT\HEX\1/2X1-1/4
15 4900001 8 NUT\HEX\1/2\NC
16 5000004 16 WASH\FLAT\1/2
17 5000006 8 WASH\LOCK\1/2
4704796 ASSY\TANK\OIL

3010 TUB GRINDER PARTS REFERENCE

357



HYDRALICS FOR TANK, COOLER, AND PUMP

358 3010 TUB GRINDER PARTS REFERENCE



HYDRALICS FOR TANK, COOLER, AND PUMP

ITEM  PART QTY. PART DESCRIPTION
2 3701159 1 HOSE\HYD\1X28\1-5/16F JICX1-5/16FJIC
SUCTION PORT 2ND PUMP TO LEFT SIDE LOWER PORT
HYDRAULIC TANK
3 3701387 1 HOSE\HYD\3/4X129\1-1/16FJCX1-1/16FJC
PRESSURE PORT 2ND PUMP TO PRESSURE PORT
CONVEYOR RUN VALVE
4 3701388 1 HOSE\HYD\1X81\1-5/16FJICX1-5/8FJIC
SUCTION 1ST PUMP TO RIGHT SIDE LOWER PORT
HYDRAULIC TANK
5 3701389 1 HOSE\HYD\3/4X109\1-5/16FJICX1-1/16FJIC
PRESSURE PORT 1ST PUMP TO AUX. VALVE LEFT PORT
6 3701390 1 HOSE\HYD\1X171\1-5/8F JICX1-5/16FJIC
LEFT COOLER PORT TO AUX. VALVE RIGHT RETURN PORT
7 3701391 1 HOSE\HYD\1X100\1-5/16F JOODEGX1-5/8FJC
RIGHT COOLER PORT TO TOP HYDRAULIC TANK FILTER
8 3800277 3 FTG\1-1/16MORX1-1/16MJIC\ST
9 3800534 1 FTG\1-5/16MORX1-1/16MJIC\90
10 3800670 2 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
11 3800711 1 FTG\1-5/8MJICX1-5/8FJIC\45
12 3800794 3 FTG\1-5/8MORX1-5/16MJIC\90
13 3800801 1 FTG\1-7/8MORX1-5/16MJIC\ST
14 3800808 1 FTG\1-7/8MORX1-5/8MJIC\ST
15 3800835 1 FTG\1-5/16MORX1-5/16MJIC\45
16 3800904 2 FTG\1-7/8MORX1-5/16MJIC\90
17 4000208 1 VLVAHYD\CNVYR\BLK\MFLD
18 4000210 1 VLVAHYD\AUX\BLK\MFLD
19 4200154 1 RAD\HYD\CMF1000\DCS60\12VDC
20 4200160 1 PUMP\HYD\25/20\2.67X2.35
21 4501366 1 FRM\SWIVEL\CNVYR\REAR
22 4703706 1 PL\END\BOX\CYL\FRONT
23 4703707 1 PL\END\BOX\CYL\REAR
24 4704531 2 PL\WEAR\MID\BOX\CYL
25 4704796 1 ASSY\TANK\OIL\2009T

3010 TUB GRINDER PARTS REFERENCE

359



AUGER HYDRALICS

o GRS = R

-

s

3010 TUB GRINDER PARTS REFERENCE

360



AUGER HYDRALICS

ITEM PART QTY. PART DESCRIPTION

1 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90

2 3800462 1 FTG\1-1/16NUTFJICS

3 3800463 1 FTG\1-1/16MORX1-1/16MJICX1-1/16 MJIC\RUN; TEE

4 3800527 2 FTG\7/8MORX1-1/16MJIC\ST

5 3800535 1 FTG\7/8MORX1-1/16MJIC\90

6 3800542 1 FTG\1-1/16FJICX9/16MJIC\ADPT

7 3800551 4 CLAMP\HOSE\1-1/4\4HOLES

8 3800669 1 FTG\MORXMJIC\45

9 3800708 1 FTG\1-1/16FJIC\CAP

10 3800723 1 FTG\1-1/16MJICX1-1/16MJICX1-1/16MJIC\TEE

1 3800759 1 FTG\9/16FJICSX9/16MJICX9/16MJIC\RUN; TEE

12 3800762 2 FTG\7/16MORX9/16MJIC\90

13 3900005 2 MTR\HYD\14.9\2000\SAE;A

14 4000208 1 VLV\HYD\CNVYR\BLK\MFLD

15 3701393 1 HOSE\HYD\3/4X21\1/16MJICX1-1/16MJIC
OUTSIDE LOWER TUBELINE MAINFRAME TO LOWER
DISHARGE CONVEYOR TUBELINE

16 3701394 1 HOSE\HYD\3/4X20\1-1/16MJCX1-1/16FJIC
INSIDE LOWER TUBELINE MAINFRAME TO LOWER PORT
TEE CONVEYOR RUN VALVE

17 3701395 1 HOSE\HYD\3/4X56\1-1/16FJX1-1/16FJC45DEG
UPPER PORT CONVEYOR RUN VALVE TO LEFT ORBIT
MOTOR FRONT PORT

18 3701396 1 HOSE\HYD\3/4X16\1-1/16FJC90X1-1/16FJC
LEFT ORBIT MOTOR BACK PORT TO RIGHT ORBIT MOTOR
BACK PORT

19 3701397 1 HOSE\HYD\3/4X70\1-1/16 MJICX1-1/16FJIC\90
RIGHT ORBIT MOTOR FRONT PORT TO OUTSIDE
TUBELINE MAINFRAME

20 3701157 1 HOSE\HYD\3/8X15\9/16FJIC45X9/16FJICS
RIGHT ORBIT MOTOR CASE DRAIN TO LEFT ORBIT MOTOR
CASE DRAIN TEE

21 3701398 1 HOSE\HYD\3/8X57\9/16FJICS
LEFT ORBIT MOTOR CASE DRAIN TEE TO CONVEYOR
RUN VALVE BOTTOM PORT TEE

22 TUBE_7_1150 1 3/4 INCH STEEL TUBE LINE

23 TUBE_8_1150 1 3/4 INCH STEEL TUBE LINE

3010 TUB GRINDER PARTS REFERENCE 361



@ DURATECH'’

Clearing the Way for a Better Tomorrow

362 3010 TUB GRINDER PARTS REFERENCE



3010 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

* Did you find any errors?
 Is the information clearly presented?

* Does the manual give you all the information you need to operate the equipment
safely and effectively?

» Are the diagrams and illustrations correct?
* Do you need more illustrations?
*  What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940

Thank you for taking the time to help us improve our documentation.

For contact information, you can access our web page at:

www.duratechindustries.net

3010 TUB GRINDER PARTS REFERENCE 363



& DURATECH'

Clearing the Way for a Better Tomorrow

364 3010 TUB GRINDER PARTS REFERENCE



APPENDIX A FOLDOUTS

APPENDIX A SCHEMATIC FOLDOUTS

3010 TUB GRINDER PARTS REFERENCE 365



& DURATECH'

Clearing the Way for a Better Tomorrow

366 3010 TUB GRINDER PARTS REFERENCE



TUB HYDRAULIC CIRCUIT

4100086 PIPE THRD 4100185 OR
4100218 O-RING 4100175 fﬁggf;ggf‘[')\/' OR
| |
) |
A N A Al
4200053 | | | Conveyor Fold | T : | |
HOSE 7 | Conveyor Swing
HOSE9  Conveyor Raise HOSE 11 HOSE 13 HESE —
| | |
. ) )
Tub Rotation 4100234 T T [ T T [ T T [
| —HOSE 12— HOSE 48 |
HOSE 14
A Al HOSE 10 5 » HOSE 21A
HOSE 39 HOSE 40 | |
— — TUBE 1
TUBE 2
3800428 o HOSE 23“ HOSE 22
TUBE 5 TUBE 6 TUBE3  TUBE4
I HOSE 28 3800770
\ HOSE 29 HOSE 26 HOsE 27  HOSE 24  HOSE 25
TIT W _Z TIT W 1B 1A 2B A 3B 3A 4B 4A
p i
™~ ™ 7.3 7.4
8.2 8.1 8.4 8.3
I8 A Mo Gy rdly %
§ L Q Q Q Q
I e o |
TUB FWD TUB REV —
[ = ><
é \ % TUB?1 RAISE TUB LOWER CON(;/z RAISE CONV_LOWER C(glglv FOLD CONV_UNFOLD o CONV_RIGHT]
3800381 —- - ? | ] >< % ? L] >< % ? | ] >< % ? L] >< E
0 bar I > T T r
o —e ~ ®* N CONV_LEFT o ~ P2._<:|R
S iy 4 4 N [ ¢ R
J | HOSE 51 T2
DR §
G1 W N .
HOSE 42 MP v | e Hl
5GPM = o4 i
L T 1. iy
! 1 e %
< ' [N
3 “_‘ v (A ?
P T '
[ ] =
A— L Z 4000210
- E:| 4300072 OR 4300064 1 T G1
I/
Jin HOSE 43
" J EF HOSE 34 ™ —_( : 0 bar
HOSE 37 R @ 3800381
HOSE 44
TO CONVEYOR
CIRCUIT

3010 TUB GRINDER

PARTS REFERENCE

FO-1



TUB COVER AND HYDRAULIC JACK HYDRAULIC CIRCUITS

1L2000¥ ; U - %_50.;5
c ” — I,
- sant NI 30018 XNV
SIXIEME SIXIEEE| =
99 9
— |
| | [} |
o 6 o o
L8 g8 g8 98
2 ve g Ve
. 96 ISOH -
. . 16 350H 96 350H
b A
e R SHOVT ONNIVHAAH
: ¥2000¥ N . i :
96 3SOH 00} 3SOH 66.350H 10} 3SOH
5 T
T T
) ) Ol
oy o
|~ |
06200L¥ 062004¥
e = G
/ 0176 380H
N u 0170} 3S0H L
FWA - | /| FWA . | /] e
M MV WM K<
99
| | | |
o B 5 B
18 88 g8 Y300 BNl
vo 29 Vs a5
o12350H| Sr 520 21¢3S0H
S.Ioo:i
s L] S
—— —
N I
Sifuseon 98100LY ] Mws:
ml T
= S
=1
e S8100LY

FO-2

PARTS REFERENCE

3010 TUB GRINDER



STANDARD WIRING SCHEMATIC

m_ IHM Y|
€
o S L e X
= __
e f_ I uHOH oo o Ol
saom . ooV L . onsL
- ¥0sNES 14
+ YOS n|_ o\ol_ E -
L — ] . HOER UOIOH £00000Y
— 1 p— \Uﬁ\|
oezooze leznn
HWZL0 p—, 8|
p— % MO0 } e
[ Sk
=D cr )
I 5 _/ = _ln.ulﬁwl_ L]
Y = VS
r— mal oo
e /\/ am oL klalﬁ T
LEANCO Y9 - ﬁ roye
- . oy soiacg
=] ey
ionz/\/.ooa N0 _/ . sEL
1WA 1090 miao A _|wlﬁw|_ 0%
/\/ Nd o0 1 ¢fL
o DNAMNOOTT9 N 810 0 uﬁ“u
j s
BAUIO o
and L ~
N — — —
Az BALIO
— I = ) e
9 .l&.«n z.g.m_
' wHJ
g TE : @10
=ML ¥ .A " _|wl.ﬁm|_ " —
I eé1
\/ e M40 100 _.\ s
A
£180049 o Yy 40N pooy
-Sm_ YT ®‘ &.&5 o VLY N _ v ! g \2UM.U|
pre= e < °
_ e ® ® o A J - o : @i 8'
Ej kL Lie00z9 o -’ h__Al_ Doyoose Sevoncc
nmwﬂn' A
Mw PIOd 10A8AICD
ces00zs 1MoL onmm |9 o o 8
I
TONIANOOVE? 4 olﬁn
1HM3000 /\/ ami 960 _/ g on _ z
/\/ A J . onlﬁml_ ae10
on 9 ne
YA - e
IHMO%0 A 0000 v anrm <a H
J !3!!/\/ NnoaaLy' L9 L i 00—
e N ey /\/ ! e 890 L oolﬁo trlezoog
00 amel 1Ry \H\|
@®W0
L e T L]
6L JNd £90 L /o 14
/\/ KL ° p— a@neio 1
VIS0 f =
(] o —
!:_s_suxﬁ_o_ﬁab__\_ = = =
= —
w00 &oo
— /\.wsa — 09c4+ 950029 N @vin
i - . ETEY
o v|..
mero h..aa SENH /0 SN @

FO-3

PARTS REFERENCE

3010 TUB GRINDER



MAIN WIRING HARNESS - CONTROL PANEL

CONN'1
CONVEYOR RUN
ol CONN4 5700430
PLATFORM RAISE
CONN ]
SPARE LIGHTS 5700432 (O HAIATE
5700430
13JRED 5700431 (2 J+— 13ARED
0848 VIOLET [6] [ h=—=83PINK
o . — 084 VIOLET 816 WHTE—={T] CONN3
CONVEYOR SWING 117 PINK 6] o ] CONN5 COMEYRLFT TBYELLOW
5700432 13HRED [5] OBHVIOLET  gojpr ¢ U6RED —=I5] [Ze— 112RED  CONVEYORFOLD (B VIOLET 5700432 TYELLOW
116 PINK——=t §= gf?m%a 15 RED 1470R¢ —={6] [3 H=——1130RG 5700432 7] 47APINK 854 RED—
BAIVIOLE L] il 84D VIOLET 47 PINK 18 BROWN
84K VIOLET 084H VIOLET 084B VIOLE II 1— 086 BLUE 84E VIOLET 658 RED
115 TAN 6] — 188 BROWN
o T T T Jocvan o hmw o one 3010 2002 MAIN CONTROL WIRING HARNESS
RE 84F VIOLET B5C RED 464 BLUE
gl [ ey wovoET | ADD JUMPER IN CAT HARNESS FOR BACK LIGHT IN GAUGE.
R CONNECTS #1 TO #10 IN 12 PIN GAUGE HARNESS.
ELECTRONIC 83 | L .
GOVERNOR == =l =
g
4
430003 GOVERNOR HARNESS - 4300068 1] E_ T
2% LS CRCUT BREAKER ENCLOSURE 13 REDIBLUE: INHPTO HARNESS
=z @8 e 2 5700289 / prep TTBRED-INPOWER HARNESS - 5700364
AN ; [s=) a o .
Les 5% mz 2 8 ()16 NP BREAKERS 5 10 sy oy 1RED- INHPTO HARNESS
S 28 % g =2 5700495 _AST00291
- g O o o — o
523 £ m e 8
== JENIM BOX a2 = = — 0
045 BLACK 1-POLE WP SHROUD s E 111 700230 53 gg s 85|}-=Y86
! = = 2L —_ =
A f == @ = mm S = < /
/—: PLUGGED) -POLE WiP TOWER zE [+ T- o W] woroR ] vacee | o = 5 © 12RED 7 120RED WBR‘ED 23RED §REDI26 RED 7
== ) 010 WHIT 073 ORANGE
DEUTSCH | ] FE? URED
12WHITE 12WHITE SSCKT1 ® g 322 = 24RED TAPED OFF AFTER 12/2004
14VIHTE 14VHITE 2SCKT2 CAT 02T e SERE L2 01D WHITE 1-POLE WP TOWER 6 RED, RENOVE AND TAPE OFF
SSCKT 3 Q E 570 & = = PLUGGED 1-POLE V[P SHROID | 137 RED, REMOVE AND TAPE OFF
jggm CAT 005 RED EE T§ L K
o |= m FE
15 PINK A%;gg%R 15 PINK 5RED 3CKTS i 28 YELLOW, TAPE OFF TO REST OF HARNESS
FUELGAUGE 5 Rep FUEL GAUGE
7500668 - 12V 7500706 - 24V 0730RG
136 WHITE. TAPE OFF 029 WHITE CUT AT DEUTSCH CONNECTOR, TAPE OFF
130 ORANGE, TAPE OFF
133 PHTRED, TARC OFF TOHITE - POWER HARNESS
0T WHITE
10WHITE
TUBCOVER INQUT \ CROUNDBUSS [oVTE
5700290
133 RED 130RED 141 VHITE WCRED 7 HATHIE Sumre
EABROM 1054 LT BLUE y 4 0R6 \\// // \\// Y < 111 WHITE TUEYT(‘);TQ’;:ARM
103 BROWN 6} 12T WHITE
TRAED v O o o] ] | KD @yt 4D Dy e
104 TAN 85 145 WHITE
0 L ORO S OO 00 WHITE, REMOTE RADIO OPTION
1048 TAN {4OARED 2BLACKHPTO
HOUR NETER HOURNETER
5700506 5700506
1408 RED X 7
1444 ORG JOB HOURS
143 VIOLET
GRINDING HOURS | o @ 0RO |
RESET BUTTON

5700403

-

48:¥4IMOL dIM 370d-2 NMOHE YEO
N ¥IMOL dIM 310d-Z NYL YrOF
WY, 43IMOL diM 310d-C NY9 Y901

=
S
£
=
=
=
[
m
o
o
(=3
=3
=
=
s
3
o
=
m
P
o3

3010 TUB GRINDER PARTS REFERENCE FO-4



MAIN WIRING HARNESS - MACHINE

CONN'12 CONN 11 CONN 10
CONVEYOR FOLD CONVEYOR SWING CONVEYORLIFT LEFT REAR LIGHT RIGHT REAR LIGHT
5700542 5700542 5700542
7]
_: -— ?gg[z) gtlé MO _=e] [The— 207 )EL BXVIOLET ——»[4] [T Je— 47ZPINK BLACK' \ BLACK BLAGE \ELAGK
o L LT oy sviolE] / ‘\—112%0238%% B4V VIOLET _j ‘~—4LZZ°E;RLEUDE {4TAORG  145AWHT {47BORG 1458 WHT
20E RED ‘ T 120C RED wvoE | 12ARED
REAR SWITCHES
3010 2002 MAIN CONTROL WIRING HARNESS —— .
FUEL GAUGE SENSOR RAD. SCREEN MOTOR TUB VALVE T BOCWHITE
“ nenia 91RED —| - 92BLACK
7501568 FIXED LENGTH 19" TRACK MACHINES T __ [TUBFORWARD | TUB REVERSE | 13 8ROWN RED  BLACK
7500682 FIXED LENGTH 23" K WIRE__WRE PLATFORM DOWN PLATFORM UP 88 GREEN | G9TAN
Si0sst S2AWHITE — A [ B 4300065 90 GREEN | 80BWHITE
GOVERNOR VALVE COVEYORDOWN | COMEYORUP | [ 47PRK | 46BLLE

133 AWHITE/RED KPTO

TAPE OFF ALL 4 WIRES, NOT USED

80IWHITE | 80JWHITE

» N
C(%NO\%)YO v N CONVEYORFOD | CONVEYORUNFOD | | &7 GRAY | 086 BLUE
80D WHITE |80 EWHITE

14WHITE 15 PINK

100G 138 W
1338 WHITEIRED CONVEYORRUN—— 063 PINK

—— O79WHITE

TO CONTROL PANEL

CONVEYOR LEFT CONVEYOR RIGHT 128BLUE (129 YELLOW
080 K WHITE | 80 L WHITE

4000210 - 4 SPOOL MAIN VALVE

NOT USED, SEAL OFF W’?:%\\v\\‘\ﬁ

CLUTCH OIL COOLING FA

34 VIOLET

35 WHITE

TUBCOVERIN TUB COVER OUT 103BROWN | 104 TAN
080 MWHITE | 080 N WHITE

TUBTILT ALARM BLACK ‘ RED
113BORG 111BWHT  113A0RG 11TAWHT — 5700256 105 LT BLUE | 106 GREEN
BLACK \ / BLACK BLACK \ / BLACK ~ T13CORG MCWHT | 45yi0 T HpTO= 2 | «— 4| 1 ~-7AORANGE HPTO @ O IR TUBCOVERDOWN | | 080 P WHITE | 080 R WHITE
— — BLACK \ /' BLACK ‘é ::: g 4000211 - 2 SPOOL ADDER VALVE
1 PAIR SHIELDED WIRES, BLACK & RED
5700317 - - ' SPAREH)  SPARE®
HRED =8 e ]7 = HWOLT ROTOR A ?Pé\ﬁﬂ MEYELLOW  17PINK
FRONT LlGHTS 5700233 SENSOR 080 MWHITE  O8ONWHITE  080PWHITE 080 RWHITE
MIDDLELIGHT  TyB INTER%RQ(TDAK LIMIT SWITCH o
’AF_TERTZ_/YZ_OM _____ 7
[ 24RED — VIOLET
| UREDDELETED
FO-5

3010 TUB GRINDER PARTS REFERENCE



MAIN GRAPPLE LOADER HARNESS (5700518)

|
I

| CATF716 BLACK
I CAT G955 GREEN

I CAT 391 PINK

| CAT 120 YELLOW

[ GAT 967 WHITE
} CAT F420 GREE|
\

FROM CAT PANEL

N HARNESS 5700516
N[BEARING TEMP  REAR BEARING TEMP

078 L YELLOW

078 YELLOW
076 WHITE

MACHINE (FOR S.N. UP TO 159)

CONTROL PAN

017_L YEL 2-POLE WIP SHRQUD "A"
018_L BRN 2-POLE W/P SHROUD "8"

EL

]

570051 8 NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

INHARNESS 5700516

REMOVE PLUG AND INSERT PIN

057 L YELLOW, #10 RING 5700502

30102005 LOADER WIRING HARNESS
e ol o, e B LOADER CIRCUIT BREAKER ENCLOSURE
i : - Mole-013.LAND020_L WERE 14 GAUGE ON SOME MACHINES
073 ELLOW 2P0LE WP SHROUD'A YHUTE JUMPERTO GROUND BUSS BAR 047A_L PNK 2POLE WP TOWER ' 105. GRN2POLE WP SHROUD"" | “SPARE WIRES" 114 AND 115 WERE USED FOR ADDITIONAL POWER SUPPLY TO THE CAB —
7A GREEN 2-POLE WIP SHROUD 8" 046A_L BLU 2-RGEETIP TOWER "B" 10571 LT BLUE 2-POLE WIP SHROUD "B" 114 AND 115 WERE CONNECTED TO TWO 15 AMP BREAKERS, 5700495 (1) 30 AMP BREAKER
.......................... . . e 1)15 AMP BREAKERS 5
L A ;NE zggtEE vvt;/g gHRgug ” . AT 2P0LE WP TOWER ‘u::lm L TAN 2:POLE WP SHROUD *A"  "SPAREWRES" 118 AND 117 WERE USED FOR ADINTIONAL GROUND WIRES & 5700495 700292 %\?71000%7 PREARERS LOADER POWER RELAY 5700504
| 046 BLU 2-POLE WIP SHROUD - i 1031 EROWN 2-POLE WIP SHROUD *B" '
| CATTER2 THROTTLE | ENEITEC el B I ! GROUND BUSS rmﬁa g
' 1981 LT.GREEN | 129 L YEL2-POLE WP SHROUD" / © USE THIS ARRANGEMENT WHEN THEREIS (o] to]o] k1 .
Ll A i —— 71RED
! | 1281 BLU2POLE WP SHROUD % L _NOTUBCOVER ON THE WACHNE _ 070 WHT MAIN POWER HARNESS Bt e
I CAT JUMPER/SPLICES LN } 070 WHT LOADER POWER HARNESS iNMAs\NRElERNESS 19_'LRED / de\LRED fJ ﬁ\
, . - - . - o 073 ORANGE
| orursc | 0845_L VIOLET 1-POLE WIP SHROUD 084R L VIOLET 020 LWHT 082 LRE e
| D& ! 08 L GOAT LVIOLET 84l LVIOLET, 084 099 L WHT MAIN POVER RELAY 5700504
001 CATWHT \ N
: >SCKT 1 |53 CAT T 77 Anij>- | 085_L BLUE 2-POLE WIP SHROUD A" 08 1'“ L\WHT RED PILOT SYSTEM POWER 8
| ;ggg? 003 CAT WHT 77 | PNz \ 087_L GRAY 2-POLE WIP SHROUD 8" _ 4
|| >sorry UMD - e 1 082 L WHT ) T\ Y
3 heare e EREEERRG [ N 121 TWHT S
007 CAT RED \ ] 4 \o_ !
|| 35504 [oeCATRED e | T 157 LWHT 2 VIOWHITE. 073 ORANGE
g - 71 RED
L | ssckr BNg o % 104_LTAN 2POLE WP SHROUD"A' B o
A B BN E 1061 BROWN 2-POLE WP SHROUD '8 I
| L SOKT A 570&523 011 CATRED BIN 11— : f’ ‘:‘:\ A MAIN POWER HARNESS
R e PNIZ>~ | 114_L GREY 2-POLE WP SHROUD A" __,;
| 208 | 116L TAN 2POLE WP SHROUD 8" HOWHTE 073 ORANGE o PERHARNESS
|
I o IN 5700384
| 149_L GREEN 2-POLE WIP SHROUD A
| A MAIN POWER HARNESS
| 150 L YEL 2-POLE WIP SHROUD 'B" D
| 165 L WHITE :
[ ENGINE WARNING LIGHT | TO LO AD E R C AB
|
DURATECH HARNESS M5 BLACK TPOLEWPSHROLD | RICHT DR BGER:
SSCKT 1 | O45LBLK [ — CONN' S 1210 LWHITE L2 11}125 LWHITERED
3SCKT2 | 158.L LT, GREEN | PANELREMOTE - ap |
3a0kTs | 15T LORANGE.  M45LBLKIPOLEWPTOWER| — _ _ . _ _ _ _ _ S0 {67 LTAN |[2 4 /121F L WHITE D
35074 | 073TRG || INHARNESS 5700630 I 148 | RED 1-POLE WiP SHROUD SEE ALSO PANELIREMOTE SWITCH WIRING® e - - GND LEFT OUTRIGGER GND,
e | TR W N ooy 1 LWHITE 5] ™ INHARNESS 5700503 - 21CLWHITEC1” 2] {124 L WHITEIBLUE
SSCKT6 | 165_L WHITE CATTIER 3 I | wir (@O @O S65-ERED-+-POLEIIP TOW! 1065 RED 1-POLE WP $HROYD | 1212 LwHTe| 1 %020 165 L GRaY  123.L BLACKMWHITE| L2 1]] 1218 LWHITE
| [48SRED1POLEWPSHROUD, [ |———— s LRED  |[E] [Z] 1 Wom RED 1-POLE WP TOWER| 3y
———————————————————————————————— < T T T T T T T T 7 T14SLRED 1-POLE WP TOWE 6] [(B— ————— g GND,
{:,/M%'M €] R 013 RED PILOT SYSTEM VALVE A LWHTE| 1 21[122 LWHTEIGREEN
146C_L RED 1-POLE WP SHRO L RED 1. POLE WP TOWER P33 L WHITE 2-POLE WIP TOWER "B
: 065B._L RED 1-POLE WIP TOWER [T e wpoLe we strouo 160RG Z'P%EW’P TOWER"A D:"Eﬁg\nc 400015 VALVE
* 5O TRIGRER VALVE
________________________________ RED TO PILOT SYSTEM VALVE
r 1
RED FROM CIRCUIT BREAKER BOX
| CATTIER? l
C soRmeTE [ 5 LORMGENHTE  CLUTCHREMOTESTART AR 45 BLACK 1-POLE WP SHROLD: i ENGINE TACH SENDING UNIT
‘ 8 \ . |
‘ ‘ . I i DEUTSCH6-9IN SHROUD
. INHARNESS 5700540 ‘ 163_L REDMHITE, WP “& [ r 165_L BLACK TWISTED AND SHIELDED PIN 4
© §PINK2POLEWR™A" j RED | et ‘ } 163_L WHITE TWISTED AND SHIELDED PIN 3
| ETETROETS : wEHLcl 50T 1055 L ORANGE 1-POLE V4P TOWER (55 LLTBLLE HORNG
............. 164_L WHITERED, 'E" s || Jaale [ UI3ORE CA T - ‘
|
- ACCLUTCH ENGINE TEMPERATURE SENDING UNIT
‘ .
|
[
|

3010 TUB GRINDER

PARTS REFERENCE

153_L ORANGE DEUTSCH PIN

OIL PRESSURE SENDING UNIT

5700500

FO-6



MAIN GRAPPLE LOADER HARNESS (5700518)

- CONTROL PANEL (FOR S.N. UP TO 159)

PILOT SYSTEM SWITCH

163 L ORG 2-POLE WP SHROUD "B" |
0135_L RED 2-POLE WIP SHROUD A" {

JOYSTICK SWITCHES  reorseugzsprensts

5700493 - SWITCH

150_L YELLOW
134 LRED
149_L GREEN

BLACK YELLOW 104 L TAN
RIGHT JOYSTICK SWITCH < RED&BLE QR GREY 13RLRED
GREY RED 103 L BROVN
BLACK YELLOW 108 L GREEN
LEET JOYSTICK SWATCH < RED&BLUE OR GREY 13P LRED CONN 10
R U8
GREY ED 105 LLTBLUE oM s
THROTTLE
5700542 0998 L WHITE —={7]
AC COMPRESSORf /22 o o0,
, . = [T Fm—156_L LT, GREEN 5] (2= 65C_L RED
SEEALSO- LOADER CAB SCHEMATICS ey e 157 L WHITE 6] _,13_|_ BROWN 5700544
165 L ORANCE = [(B] [T 1591 YELLOW 1900 WHTE—
154 A_L RED
152_5_L ORANGEMWHITE
16 LREDMHITE  BLACK @ LOADER
- BLACK 5700331
164 L WHITERRED w
165_L WHITE ENGINE
062 LRED 5700285
- RED
REAR BEARING TEMP GAUGE
062 LRED
TOE_LWHITE /
1AL GREEN FRONT BEARING TEMP GAUGE
1604 L RED
9F _LWHITE
OIL PRESSURE GAUGE
0628 L RED
945 L WHITE >
ENGINE TEMPERATURE GAUGE 052¢ L RED
99H L WHITE
9620 LRED

55 BLACK TWISTED AND SHIELDED SOCKET 4
156 WHITE TWISTED AND SHIELDED SOCKET
DEUTSCH &-PIN TOWER

TACH - 5700368

3010 TUB GRINDER

PARTS REFERENCE

le- 148C_| RED
e 83_LPINK

CONN2
CONVEYOR SPEED

5700542
1508_L YELLOW

1498 L GREEN

084A_L VIOLET
0848_L VIOLET

GAUGES

062 LR
99 NWHITE

7
PR LR
L
V

T84 L YELLO

R
| -

A T 1 X

Iy
\

hoo-

062 U RED
99 LWHITE
5700515 FRONT TEMP GAUG

77A_L BREEN

ADAPTER
7500670

99 LWHITE
OIL PRESSURE GAUGE

ADAPTER
7500670

058 LLTB{UE

99 L WHITE
ENGINE TEMPERATURE GAUGE
5700501

OVERHEAD PANEL
LOADER SWITCHES

CONN13

LEFT QUTRIGGER
5700542

CONN3 o
CDNJ%%EQF e CONVEYORLIFT
5700542
CONNT
1=— 086 L BLUE CONVEYOR SING o
I 2 HD_LRED 5700542 "'_‘47_|_ IN
(6] 087 L GRAY 13_LRED
- B 46_LBLUE
84 LVIOLET ED
84K_LVIOLET

9700513

3010 LOADER CAB

CONN 4
SPARE 1

099C_L WHITE

0B4C_L VIOLET [T hee—114_L GREY

084 L VIOLE (2 - 19F L RED
B ‘ 115 LTAN
S g
CONN14 f
122 L WHITEIGREEN 030 L WHITE (3]
137 L RED CAB RAISE 084E_L VICLET L1150 YEL
23 L BLACKWHITE e 084F LMIOLE 13H_L RED
1171 PINK
CONN 15 @ kWﬁBﬁLGRAY
RIGHT OUTRIGGER [2 Jp=—13U_L RED
ST 6] (3167 LTAN ENGINE START
(4] [T 124 L WHITEBLUE 5700403
[Z]t=—13V.L RED ome
(61 [T =125 LWHTERED 154_LRED
T 153_L ORANGE

HOOD CAB CONTROLS

SEE ALSO - LOADER CAB SCHEMATICS
019_LRED™ 6"
SPLICE WATH 10 GAUGE RED WIRE IN LOADER WIRING
020_LWHITE, #10RING 6"

Note- 019_L AND 020 L WERE 14 GAUGE ON SOME MACHINES e SOOMNIOAER
"SPARE WRES" 114 AND 115 WERE USED FOR ADDITIONAL POVIER SUPPLY 70 THE CAB
"SPARE WRES" 116,AND 117 NERE USED FOR ADDIIONAL GROUND VRES

NOTE: _L IS USED TO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS

ENGINE KILL

_—

=

=

045 L BLK:

5700028
WHITE TO LOADER GROUND

FO-7



MAIN HARNESS (5701025

) - CONTROL PANEL

12 WHITE
14 WHITE
BLACK SOCKET A PANEL TOP CORNER
PANELLSHT  WHITE SOCKETB
15 PINK SRED PLUG SOCKET'C DTO04-3P-LECS
MA'N HARNE gy e THBWHTPNE' gy 6y
7500706
Py 113BORG PIN'A'
CONTROL PANEL ik
i (4) MOUNTING CLIPs 1027-003-1200
o 5700812 CLUTCH HARNESS BIWHT "3 063 WHT *10
0510812012 NEW HARNEWW wlE B cSOCER;:NIOUT iotisige QWOWHT™4" 121 WHT 'S omss o
0052 5700542 |:|144 0m821sp|:|m e e 10 WHT'S G005 2SKTde  GOWAN) (0TS Zpndz  GOVAW
CONN13 CONN'14 # GROUNDPLUG 065 RED2.POLEDTZplug " | 065 RED 2-POLE DTZ recept '
LAl eanu BéL%‘éﬁ DT06428 065 RED 2-POLE DTZ pug "2 13655 RED 2-POLE DTZ recept 2
L8] L7} A CATERPILLAR o
{05LTBLUE —»{[] ey %N %‘Cﬁé"&ﬁ"m RECEPTACIE_DTOB45 i
" L2 T3RED | o T 1] (5] 084 VIOLET ENGINE STOP-1| | SCKT1 |45 BLACK BOWHT '3 127 WHT"12"
106 GREEN——={31 L6184l VIOLET = THROTITLE-2| | >SCKT2 |58 GREEN
13HRED 084K VIOLET REMOTE START-3| | >SCKT3
13K RED KEYPOWER-4| | >SCKT4
THROTTLE-5| | >SCKT5 (169 YELLOW
O ENGNEALARMS 6| | >SCKT6
UNPLUG THIS WHEN R
TROUBLESHOOTING ENGINE 148 RED'SZ 6 SCKT ™"
GOVERNOR 4300034 148_R RED DTZ SOCKET IN RADIO HARNESS 111A 148 RED 4-POLE DTZ PLUG
148 MAI| [ 148 MAN
148.L RED DTZ SOCKET INSTONG31 ’ y | gindt || 4 SCKT 48 RED 4POLE DIZ BUSSED FEEDBACK RECEPT
'_/" DT064SA DT044P-EP13
NA 23 RED COIERORCREGTIR TUB CONVEYORRUN CONVEYORSWING CONVEYORFOLD CONEYORLIFT e WITH MOUNTING CLIP 1027-003-1200
5700543 5700544 5700542 5700542 5700542 s
BINE 0924 BLACK oms 1 COWS COMNS _C_ONN_% CIRCUIT BREAKER ENCLOSURE
181 LT - S1ABWHITE (8] (1] (8] 7] (8] 7] i CRCUT BREARER ENCLOSURE
17 YELLOW- [ 168 LT BLUE =[] 129YEL—=T] [4] 084F VIOLET 086 BLUE—1 (4] 4TPINK (4] 84B VIOLET / 5700289 CIRCUITB%%&SEE;NCLOSURE
65 RED—=1 2] [F] uRED  —=2] [5] T36RED|—={{2] i=-\—1§}ERE|J 1ERED) =121 5 13CRED (5l ARED / BUSS BAR 2USS BAR
27 18BRoWN—=13]_[61 8PNC  —~3] [6] 12SBLUEF (] [T mwGVOLET 087 GRAY [6] sople] [E—wovder ; 5100260 5700290
1FReD | OBHHVIOLET 13DRED 18BRED SOMOLET / (2)51750’1‘“0"535““'15 3LOADER
/ ZLOWER | ['RADIO 12 PIN RECEPTACLE
g oo | o o
5701042} 10 AMP BR
STANDARD HACHIE GOESINTO 148PLUIG (510 AMP BREAKERS Z0a e BREAER hNg g
5701042 5701044 | 30 AMP BREAKER PIN4 128C BLUE
PIN5 sk
v \ B
1~ 26/27SHIELD g
S - /] 27 BLACK #10 SPADE 55'3355 SCREEN SWITCH — p LOADER OPTION, SPLICE INTO 148.L IN 5701031 gmg 54% L
CKHOS 26RED #10SPADE CONNG 50733:41‘; 5700542 ssmg%wms BN 0 GieCBilE
= 13 CONN4 | PIN11 1598 YEL
81 GWHTE—={T] [3 _ RADIO REMOTE & START
@ ©) 0 13Y ORG TH— 5 0] $ICDWHTE —=fT] (3] LOADER CABLOCAL PANEL oToatzp P12 O18CERN
O+ - SENSOR MTRVLY 147y oRg—=14] [ 8] [T L] [8]
e 16RED —={5] [2 112 RED [ [ GREEN—={ 1] (2} QBIRVIOLET @M MO
[ Telololdod] | wrzoR—5) hp—itzors %R —=[2] [5] (2] [Slee—1] f0RED (] [Zh=— t8i[ReD
126ARED—=[3] [6] 89 TAN 3] [6] 0848 VIOLET [6] [3h=—1s20Rs RADIO 6 PIN RECEPTACLE
©) O 5700230 ©) 1 o3 1488
13RRED 165 PIN1 103C BRN
TTGREEN BLos M PIN2 105C LTBLU
wp %2 , [ 1 g 12Gg 1280 PIN3  PLUG
90Diod Radio Shack 276-1144 wn G o35 r LT toes s PIN4  PLUG
¢ or equivalent 2w ¥ %11’; 4 129 E}NZ }328%{‘,5‘
90A LT GREEN _ - I 198 .
2‘4% @ ‘ ‘ 170“ 1A z
5 B4 o B sBlG esa ?70 i g3 ol ”e 1}259 G
¥ T L&A H@ Fi
1588 88 i 8 wc 18A [
23BRED 25AWHITE ok 15 54 o B, | 87873 44550 e ] 8
23CRED ZBWHITE SPARE SPARE . T
LEFTJACK RIGHT JACK O . S
/ 816 WHITE
5700542 5700542
@ OO \v/ & On CONN8 CONNT
. A . — —
[8] [Tl 81EF WHITE [8] [Zfke— 81DEWHTE BULKHEAD - MAIN HARNESS - SOCKETS BULKHEAD MAIN HARNESS  [BULKHEAD - LOADER OUTPUTS
Re(®) (3) r Ri(®) Gl H7PNK —={1] [4] OBPVIOLET 15TAN —=1] [4] 084 MVIOLET SENSORS
13QRED [Ehe——( 13NRED _ 13NRED e—| 13LRED OCKET1 014 WHT Pl gm;ﬁh SO0} 8855” ggg;%l
HOURMETER HOURMETER/ 116 YELLO (e "4QVOLET 114GR = OB VILET 00ET2 o Pk PIN3 UaeABLUE TS AR
5700506
STo08e, 1P RED 0GR VIOLET 13MRED OB4PVIOLET OCKET4 27 BLK PINS  QEDWHT (AUX BLOCK GND) OCKET5 0478 PINK
GRINDING HOURS TOBFOURS OCKET5 ~ 6/27 SHIELD PIN6 082 WHT (TUB VALVE GND) OCKET6 0838 PINK
ARG T OCKET6 34 VIOL PIN7 083 PINK OCKET7 ~ 084A VIO
JDRED OCKET7 35 WHT (ALARM GROUND, COULD SPLICE) PIN8 084 VIO OCKET8 0868 BLUE
OCKET8  PLUG PINS  086A BLUE CKET9 0878 GREY
OCKET9  PLUG PIN10 087A GREY OCKET10 KEY PIN 0413:216-1605
RESET BUTTON OCKET10 PLUG PIN 1 088A GRN OCKET 11~ KEY PIN 0413:215-1605
5700652 OCKET 11 PLUG PIN12 089A TAN OCKET 12 1038 BRN
BOOT OCKET 12 {I11AWHT (FRNT LGHT GND KEEP SEPARATE) PIN13 090ALT GRN OCKET 13 1048 TAN
ST00510 OCKET 13 (113 ORG P 4 091 RED OCKET 14 1058LT BLU ———n
OCKET 14 126ARED PIN15 092 BLK OCKET 15 1068 GRN | 5701033 |
OCKET 15 [f27 WHT (RAD SCRN MTR GND KEEP SEPARATE) Pl 691/928HIELD OCKET 16 113Y ORG 1130RG
OCKET 16 {145 WHT (REAR LGHT GND KEEP SEPARATE) PIN17 03A BRN OCKET 17 1132 ORG | |
OCKET 17 147 ORG PI 8 104ATAN OCKET 18 147Y ORG f |
OCKET 18 (180 WHT 9 105ALTBLU OCKET 19 1288 BLUE
OCKET 19 szo 106AGRN CKET20 1472 ORG | |
OCKET 20~ KEY PIN 0413-215-1605 OCKET21 1298 YEL | |
OCKET21 P26 RED o 115TAN CKET22 PLUG
CKET22 P27 BLACK PIN23 116 YEL OCKET 23 158A GRN | |
OCKET23 261227 SHIELD PIN24 117 PINK OCKET 24 159A YEL | |
OCKET 24 PIN25 120RED OCKET25 PLUG |
OCKET 25~ KEY PIN 0413-215-1605 PIN26 128A BLUE CKET25 113A0RG t |
nes e AE e ner |
HITE
OCKET28  PLUG PIN29 PLUG OCKET29 099 WHITE ==
OCKET20 PLUG PIN30 168A LTBLU OCKET30 121 WHITE
OCKET30 PLUG PIN31 PLUG OCKET31 168 BLTBLUE
OCKET3! PLUG

3010 TUB GRINDER

PARTS REFERENCE

FO-8



MACHINE VALVES HARNESS (5701026)

CONN 13 CONN 12 REAR SWITCHES  com 11 CONN 10
CONVEYOR JOG CONVEYOR FOLD CONVEYOR SWING CONVEYOR LIFT
5700542 5700542 5700542 5700542
(7]
-— 168 Z LT BLUE — DEGZBLLE BVVIOLE =l | [T e 1207 YEL BXVIOLET ——t[4] [T le— 47ZPINK
—5] [2 he— 12DRED 84WV|0|.ET [2 hee— 120BRED ervun erl 0] [2 he—— 120RED
[2 J=—— 120FRED (6] [3 H=—1 0872GRAY 84Y VIOLET
—6] [3] 1287 BLUE 5] [3 He— 467BLUE
(6] [3H=—83ZPINK  084UVIOLET —
120E RED F 120C RED 847 VIOLET 120ARED
3010 MACHINE VALVES HARNESS TUB VALVE e |
17YELLOW - TUBFORWARD | TUB REVERSE |18 BROWN >
BULKHEAD - MAIN HARNESS 82 AWHITE — 82BWHITE A —
SOCKET1 017 YEL HD 36-24-31-ST-059 00229 24 \OLT SOLEN
SOCKET2 018 BRN GOVERNOR VALVE =
SOCKET3 046 BLUE 4300072 -~
SOCKET4 047 PINK
SOCKET5 080 WHT (AUX BLOCK GND) 4300074 24 VOLT SOLENOID PLUGGED WP SHROUD
SOCKET6 082 WHT (TUB VALVE GND) -
SOCKET7 083 PINK 800 =
SOCKETS 084 VIO
SOCKET9 086 BLUE
SOCKET10 087 GREY
SOCKET13 090 GRN WRE__WRE [82] 80K g0
SOCKET 14 091 RED 091 RED 2-POLE M/P 150 TOWER "A" 82 82C 82D 801
SOCKET15 092 BLK 092 BLK 2-POLE MIP 150 TOWER"B" 8% 80J
SOCKET 16 91/92 SHIELD 80A[ 80A Y
SOCKET 17 103 BRN ,, 80z 0
SOCKET 18 104 TAN |3
SOCKET19 105 LT BLU )
114 GREY . "
SOCKET22 115L TAN 80w 047 0477 29‘ 1297 087& 0g7z 084084 8882;% e
SOCKET23 116 YEL 047A 12A 087A 80%
SOCKET 24 117 L PINK SPARES : : o
SOCKET25 120 RED ﬁ 0832 ﬁ 0462 H 1287 ﬁ 0862
e e 083 083] gy 046 04) gy 128[128] gy 0B6L0B6] gy
SOCKET 28 PLUG 114 GRAY SOCKET ‘A
ggg@gg %flsjgw 115 TAN SOCKET B' PLUG - STANDARD
SOCKET31 PLUG 116 YEL SOCKET 'C' 5701047 - FRONT JACK OPTION
117 PINK SOCKET D!
5/14/2012 REV 0 080 W WHT SOCKET 'E' CONVEYOR VALVE CONVEYOR VALVE
PLUGF' (4000208 STANDARD) (4000207 REVERSING OPTION)
CONVEYOR RUN—— 083 PINK CONVEYORRUN—— 083 PINK
L OT9WHITE L OTOWHITE
168 LT BLUE CONVEYOR —— 168 LTBLUE
PLUGGEDL  prgwiye REVERSE | growHiTE
4000229 24 OLT SOLENOID 4000229 24 VOLT SOLENOID

3010 TUB GRINDER PARTS REFERENCE

SPARE #1 SPARE #2 103 BROWN | 104 TAN
TUB COVER RAISE TUB COVER LOWER 080 M WHITE | 080 N WHITE
SPARE #3 SPARE #4 105LTBLUE | 106 GREEN
TUB COVER OUT TUB COVERIN 080 P WHITE | 080 R WHITE

OPTIONAL 4000211 - 2 SPOOL ADDER VALVE
4000229 24 VOLT SOLENOID
4000210 - 4 SPOOL MAIN VALVE
CONVEYORLEFT CONVEYOR RIGHT 128ABLUE |129A YELLOW
4000229 24 OLT SOLENOID 080K WHITE | 80L WHITE
CONVEYOR FOLD CONVEYOR UNFOLD 067AGRAY | 086A BLUE
4000229 24 VOLT SOLENOID 80 DWHITE |80 E WHITE
CONVEYOR DOWN CONVEYOR UP 47APINK | 46ABLUE
4000229 24 VOLT SOLENOID 80 IWHITE | 80JWHITE
PLATFORM DOWN PLATFORM UP 88CREEN | 89 TAN
4000229 24 VOL.T SOLENOID 90GREEN | 80BWHITE
UNLOADER VALVE 84A VIOLET
4000305 20 VOLT SOLENOID 80 CWHITE

FO-9




MAIN GRAPPLE HARNESS (5700698) - CONTROL PANEL (FOR S.N. 160 AND UP)

JOYSTICK SWITCHES

RIGHT JOYSTICK SWITCH
BLACK YELLOW
RED & BLUE OR GREY

GREY RED

LEFT JOYSTICK SWITCH
BLACK YELLOW | 128 DBLBUTT CONN.

RED &BLUE QR GREY | 13U_LREDBUTT CONN.
GREY RED  [129 YEL BUTT CONN.

46 DBL BUTT CONN.
13V_L RED BUTT CONN.
47 PNKBUTT CONN.

3010 LOADER WIRING HARNESS panel
e T MODIFICATIONS

013W_L 2-POLE W/P SHROUD "A" 512812008 REV 0
6/11/2008 Rev A
8121/2008 RevB
04/1012009 Rev C

0817/2011 REV F
01/0412013REVH

\

128 DBL
129 YEL

31 PIN CONNECTOR

PIN1 158_L GREEN
PIN2 159 L YEL
PIN3 165 L WHT
PIN4 45 black
PIN5 013 LRED
PIN6 017 L YEL
PIN7 018_LBRN

PIN9 047 L PNK 1288

1L
169 ORG
013W_L

13U_LRED

[ orws LOADER SWITCHES o

= CONVEYOR SPEED
= GOVERNOR 4300034 CONN 11 NOT USED

150A_L YELLOW

0

1288 DBL
129B YEL

150_L YELLOW —=X{3 ]
(8] 8138 134 LRED—={2]
L = 168_LLTBLUE 149 | GREEN —=H1]
[2_}r= 06588 L RED -
[3 J=83 L PINK 149A L GREEN

CONN 12 99C_LWHTE =
THROTTLE " 05D

5700542

CONN 13
LEFT OUTRIGGER

r=—158_L LT. GREEN 5700542

1<-99Z L WHITE &90A CONN 3 CONNB 3] CONN 14

- = te-159 L YELLOW CONN10 CONVEYOR FOLD CONVLIFT CAB RAISE
PINB 27AB ® PIN E 092 BLACK - 8 5100542 % [Ah=—122_L WHITE/GREEN

5700514 5700542 5] [2H=— 13K LRED &13L 5700542
@ PyowiRED = = 5700543 CONN9

e T CONN5 CONV SWING &l [hprass BLégriviJH;TsE <—166 L GRAY
. LIGHTS 084A_L VIOLET 086_L BLUE -
fo-17 L YELLOW - g % [ i, [T He—t70PIK RIGHT OUTRIGGER (2= 130LRED stoT
fe-65A L RED L 5700542 167 LTAN
L G7 @] 0sB_LVIOLET 6] [3He] oL Grar [ e 3L RED a13K (6] [Bh=—167

WYL ORG—={4] [T H=—113Y_L ORG 13G L RED L
47.LORG —={5] [ fi— 1131 ORG [H=—124 L WHITEBLUE

< 13L_L RED&13M
1712 LORG —=tf§ ] [3 H=—113Z.L ORG E l<—125.L WHITERED

99B_L WHITE
8099C

RAY

5 (845 LVIOLET
PIN16 083 [PINK
PIN17  152_L ORGMWHT
PIN18 153 L ORG
PIN19 099 L WHITE
PIN20 113TORG
PIN21 128 LBLU
PIN22 129°L YEL
PIN23  103L BROWN
PIN24 104°LTAN
PIN25 105_LLTBLUE

6 106"L GRN
PIN27 114 L YEL
PIN28 115 L TAN
PIN29 1137 L ORG
PIN30 113ZZLORG
PIN31 149_L DK GRN

29PIN CONNECTOR

PIN1 0194 LRED 12GA
PIN2 0208 LWHITE 1264
PIN3 0198 [ RED 12.GA
P GO LWHTE 264
T
PING 057 [VEL M 5701045
PIN7 CEBLTBLLE Vo
PINB 147V L ORG : 163_L REDWHITE  BlACK

P10 169.L ORG 164_L WHITE/RED BLACK |

ROTOR STOP

L far]

47A,41C, 47D

FEEA
e[ e |

29A, 129C, 129D

N

W)

13X LRED  133B_LWHTRED
«| 084M_L VIOLET -

LN

7]
[]
H
(6]

EEIE

3| 46ABLI

‘| 5701045

2 3

4TAPINK

[3 r=—46C BLUE

[

N

r=— 129C YELLOW
<= 13H_L RED &13J
=— 128CBLUE

=
ro

99D_L WHITE SEALED OFF
130 L ORANGE SEALED OFF
133AL WHTIRED SEALED OFF
137LVIO SEALED OFF

=3
o]

|

ERINE

Ios”()-”»”\l

\
PLUG |+ A 084N_L VIOLET o 99) L WHT SEALED OFF

65A 65BB_L
128ABLU |2 3| 120AYEL 658 152_L ORANGEWHITE SEALED OFF

- ENGINE START

[7]

(4] [CH—106LTGRN B

5] 138 RED 5700652
5] 105 BLUE B CONG

[®]
5700542 13TLRED
CONNT 4 FROMBRAID 153 L ORANGE

TUB COVER s HOOD CAB CONTROLS

5700542 084E_L VIOLET
13D_L RED

LOADER GAUGES #FRONBRAD  OMFLVIOLET 104TAN B 0198 LRED, 12GA, HORING

019B_L RED, 12 GA, #10RING

084C_L VIOLET
084D_L VIOLET

CLUTCH

5701136
YELLOW

1

2

4 %4WHK1/"II¥JWBLUE 165_L WHITE, see Engine Light
5 125 WHT/RED

PIN16 166 GREY
PIN17 167 TAN
PIN18 27 L BLACK
PIN 19 163[LREDIWHT

6 [RED
PIN21 155 L BLACK
2 15LRED
PINZ3 1857156 SHIELD

PIN24 133 | WHTRRED 77_LGREEN, #ORING TOE_T WHITE

PIN25 130LORG L NOTUSED =

e e
PINZ8 147LORG 99F_L WHITE

PIN29 92 L BLACK

1[~] =]

YELLOW, #10RING NOT USED

]
=
=3
N

020A_L WHITE, 12 GA, #10 RING
020B_L WHITE, 12 GA, #10RING
020C_L WHITE, 14 GA SPLICE INTO 020B_L

062_L RED

062 LRED 057 L YELLOW
T 99 LWHITE

24VOLT OIL PRESSURE GAUGE
5700709

057_L YELLOW, #3 RING

OIL PRESSURE GAUGE
062B_L RED

ENGINE KILL

058 LLTBLUE —

= =

99G_L WHITE
08_L LT BLUE, #8 RING

062.L RED
% L WHITE

N 5700028
24VOLT ENGINE TEMP GAUGE = =T 045LBU

ENGINE TEMPERATURE GAUGE 062C_L RED
99H_L WHITE

5700710
1478 L ORANGE SOCKET 1
55 BLACK TWISTED AND SHELDED SOCKET 4 L
00N L WHITE SOCKET 6 020G LWHITE
S ey AND SHELDED SOCKETS. 5 sy TWISTED AND SHELDED SOCKET 4 062D_L RED -

{55 RED TWISTED AND SHIELDED SOCKET 3

TACH - 5700368 TACH BLACK
165_L WHITE DA

ENGINE

5701135
RED

3010 TUB GRINDER PARTS REFERENCE FO-10



MAIN GRAPPLE LOADER HARNESS (5701032) - MACHINE (FOR S.N. 160 AND UP)

TO MAIN HARNESS 5701025, LOADER OUTPUTS
oo 5101032 NoTE: L 1S USEDTO IDENTIFY THE WIRES AS PART OF THE LOADER HARNESS 3 S0KTCOwECToR
i T SOCKET1 158 L GREEN
oNi Ol 1Ll VODIFICATIONS NOTE - EITHER 57001033 OR 57001032 ARE USED ON A MACHINE, NOT BOTH SO0ET? LV
PN5 047 LPNK i
PNG 0631 PIK 57001033 IS ON STANDARD MACHINE, 57001032 IS USED WITH THE LOADER OPTION SOCKET 4 45 Hack
PIN7 0845 LVIOLET 05/14/2012 REV 0 ggg@g 81% $ELD
PN§ 086 LBLUE _
v, o Bun o, s
PN11  PLUG MOTOR GROUND STUD ggg@ 5130 004276:LLPB%
PN12 103 L BROWN ]
- 5700635 SOCKET 11 PLUG
PIN13 104 L TAN
- SOCKET 12 PLUG
PIN16 113V LORG ROTOR ! ggg@}g 82% LG\%YLET
AR - SENSOR 4300008 T = | SockET f6 083 LPiNK
T e n OTRRONGSSTD () | o6 Al
PN20 147 L ORG : 1 RED | | | SOCKET 18 153 L ORG
PN21 129 LYEL SANP 2L IOLT 71 REDin 5701030 27 BLAC O ' — | SOCKET 19 099 L WHITE
PIN22 14971 DK GRN ., 9700640 | — L = ||| SockeTan 1isLoRe
T T \ee e
PIN25 150 YEL | B ! DOWN ! 3
PIN26 1131 ORG =4 GOVERNOR VALVE | peg | SOCKET 24 1047L TAN
PN27  147L ORG 5% TS 5700640 I | | SOCKET 25 105 L LTBLUE
PIN28 063 TWHITE BATTERY DISCONNECT SWITCH S SHELD WHITE : — . | SOCKET 26 106 L GRN
099"L WHITE . E1; REVERSE A SOCKET 27 PLUG
F;lm 23% 096 L HITE 57000 BNT0BLACK in 5701030 4 & © VALVE ! || SOCKET 28 168LT BLUE
PIN3{ 168LTBLUE \ B o 5700879 | | SOCKET29 113Y LORG
HD 36-24-31PT-050 SOCKET 30 113Z_L ORG
Ep—— 186 BLACK RED‘ B’LACK AC UNIT BEHIND CAB SOCKET 31 149_L DK GRN
SO0KET T 0194 LRED fggﬁKTCONNECTOR WRE _ WIRE SEE ALSO- LOADER CAB SCHEMATICS
SOCKET? 0198 T RED 10GA 091 RED 2-POLE M/P 150 TOWER "A" 056 L ORANGE ggg@; °é%‘gLLRvaﬂ|¥é G1/2* ”
SOCKET 3 020R LWHITE 12 GA 092 BLK 2-POLE M/P 150 TOWER "B" - SOCKET2 (716 L WHITE 12
SOCKET 4 Q21D T WHITE 12GA . SOCKET 4 0208 L WHITE 12GA
i SOCKET 5 150A T YEL
SOCKET6 28 WHITE 1
. SOCKET 6 057 [ YEL
SOCKET7 PLUG X1 BE ug SOCKET 7058 LT BLUE
SOCETS P . - ' 29 SCKT CONNECTOR SOCET 47 LORG
SOCKET 10 PLUG N EEEE
ENGINE SENSORS e elon,
S00KET 13 140 LoR CABRASE 5o RIGHT OVTRIGGER SOGCET 12 22 HTIGRN
SOCKET 14 133 WHTIRED TACH SENDING UNIT SOCKET 14 124 WHT/DK BLUE
SOCKET 15 PLUG ] 125 LWHITERRED [ 2 11| 121D L WHITE
SOCKET 17 153 L ORG DEUTSCH 6-PIN SHROUD g L G§D = ggg&m 12@ %Y
SS%HS F;L#GL RS 218 LWHTE (1000 s Loray  EFTOUTRIGGER 121 LWHITE | (17 2| 124 L WHITEIBLUE SOCKET 18 27 L BLACK
- a - SOCKET 19 PLUG
§§(§}E§§£ }EIE\ECGF;HN 0413-215-1605 123 L BLACK/WHITH [ZG ND” 121B_L WHITE gggﬁg 5(1) 2165_5L EE[L)ACK
SOCKET 23 PLUG J SOCKET 22 156 L RED
SOCKET 24 PLUG PILOT SYSTEM VALVE AC GLUTCH GND SOCKET 23 155756 SHIELD
SOCKET 25 PLUG — o 7500990 24 VOLT CLUTCH  121A LWHITE| (1~ 2]|122_L WHITE/GREEN
BLACK —— 038_ L WHT "2 . SOCKET 24 133 WHT/RED
ool 207 e et | Jiswor 50 LORAGE L POLE WETONER. OUTRIGGER VALVE SOCKET25 130 L ORG
e e i 4000315 - VALVE 063A L WHITE 5/16' RING 3 SINGLE SPOOL VALVES, 4000485 SOCKE o o1 LRED
SOCKET 29 PLUG 4000229 - SOLENOID § | 2SOLENOIDS EACH VALVE, 4000486 SOCKET 28 147L ORG
OIL PRESSURE SENDING UNIT ENGINE TEMPERATURE SENDING UNIT SOCKET 29 92_L BLACK
HD 36-24-295E-059 5700500 057_L YELLOW, #10RING 5700502 058 L LT BLUE, #10 RING, _

3010 TUB GRINDER PARTS REFERENCE FO-11



